YANMAR PARTS CATALOG

0CK10-M40002EN

Last update Aug., 2017




PREFACE

1. This Parts Catalog carries Yanmar excavator (crawler back—hoe) Vio35-3 for japan

2. Parts catalog history

Parts catalog NO. Published Remarks
o Vehicle 000Y00K4000 . o
Ist edition . Nov. , 2004 Disuse old edition
Engine 000Y00B7150
. Vehicle 000Y00K4001 . o
Ist revised . Jun. , 2006 Disuse old edition
Engine 000YO0B7151
. Vehicle 000Y00K4002
2nd revised . Oct. , 2007
Engine 000YO0B7151
3. Model name
SECTION Co lumn Mode!| name M/ # Manufactured
® Vio35-3 C(JP) 30501 ~31422 | 2004/06~2005/12
Vio35-3B C(JP) 35001 ~35427 | 2006/02~2006/06
® Vio35-3 P(JP) 30501 ~31422 | 2004/06~2005/12
Vio35-3B P (JP) 35001 ~35427 | 2006/02~2006/06
I (Vehicle) ©) Vio35F-3 C(JP) 30501 ~31422 | 2004/06~2005/12
® Vio35F-3 P (JP) 30501 ~31422 | 2004/06~2005/12
Vio35F-3B P (JP) 35001 ~35427 | 2006/02~2006/06
D) Vio35-3 G(EX) 30501 ~31422 | 2004/06~2005/12
D) Vio35-3 P(EX) 30501 ~31422 | 2004/06~2005/12
I Engine) (A) 3TNV82A-XBV (Vio35-3) 07279~34476 | 2004/05~2006/05
ngine
& B) 3TNV82A-NBV (Vio35-3B) | 28990~33024 | 2006/01~2006/04

(Note) G:Cabin spec. P:Canopy spec. JP:Japan spec. EX:Export except Europe & America.
(Note) EX2(Korean specitications) is VI035-3(KR) :Please refer to parts catalog Y00S4670.

4 . Your understanding is asking that this parts catalog is not a technical data manual
setting forth as servicing procedures, This parts catalog is using simplified
i | lustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.
Be careful not to use the simple parts available in the market, otherwise their use

in repairing causes such as an early breakage, for instance.

YO0K4002 23-0710 V1035-3(B) (JP, EX)



N3]
VEHICLE PAINTED COLOR

N

vty

MELHE (Fv/E)
FORESTRY SPEC. (CANOPY)

89
HEMLH
FORESTRY SPEC.
axn | BR e . FHHLES  (Paint Part No.)

Code | ription Painted Color Munsel No. 16L4E (16L Can) | 4L%& (4L Can) | 27" b~ (SPRAY)
88 W ;\:\I\FVI;(_Nifv '_{):e p_(;j: gr'f_’ 0.6B2.2/4.2 981101-09588 | 977620-40880 | 977620-30881
97 |3 AR A 3. 858G5. 31/9. 15 981101-09597 | 977620-40970 | 977620-30971
96 \Xr\fwgz_c./trtj {;ﬁ;’er? i 4. 84GYS. 42/6. 99 981101-09599 | 977620-40990 | 977620-30991
72| B8 \Z\W;{_Dfrk_a Tf/ :(;aj;j" - 5.39Y2.92/0.78 | @ ———- 977620-40720 | TOR-90460003
15 vl A 1380Y7.15/0.48 | o | 977620-30301
15 [N | Sriae v ™~ nsso8 | o | TOR-90450003
FEE NN \Xr\f\n;e_siij 4 4.90PB0.08/0.41 | ———- TOR-91220001 | TOR-90220003
83 | Xm;_ﬁgﬁ thfarle;Jn V= 2.1564. 87/1. 52 981101-09615 | 977620-40830 | 977620-30N41
86 YY\N/MM%;V’, S/h 16:78;1_ ’ 2. 62BG4. 76/2. 87 981101-09616 | 977620-40860 | 977620-30861

YO0K4002 23-0708 V1035-3(B) (JP, EX)




PICTURESQUE INDEX(1)

MAIN PARTS

Fig.16 Fig.23 Fig.35,36 Fig.1 7
MUFFLER FUEL LINE HEATER O LABEL
Fig.17 Fig.24 Fig.37 41 Fig.8 14
AIR CLEANER o BATTERY N AIR CONDITIONER SAFETY LABEL
ig. ig.77, Fig.79 85 Fig.15
ENGINE MOUNT BONNET CABIN g ACCESSORY"
Fig.20 Fig-121 Fig.86 Fig.167 170
RADIATOR MOUNT _ LUB.OIL COOLEE_ 122 BACK MIRROR KIT PART OF REMODEL
ig. ig. Fig.87,88 : =
_ ’ g.70 76
RADIATOR & ﬁt:s ZQNK HYD.OIL TANK RIGHT | CANOPY SEAT & EAT HOUNT
FUEL TANK %
& Fig.148
Fig.34 BOOM BRACKET
WORK LAMP & CANOPY LAMP Fig.162 -
Fig.149 151 STAY /
-~ ﬁ Fig.45 56
7 139 6 \ g CONTROL EELIJ:} ngm
HYD.OIL PIPING | INSTRUMENT PANEL
Fig.92,93 , & Fig.115,116
BOOM CYLINDER - . % REMOTE CONTROL VALVE
ig. Fig.140 146
HOLD VALVE ~ ) CONTROL PIPING
Fig.94 f
ARM CYLINDER 2 I g Fig.18
Fig.120 = ACCELERATOR
HOLD VALVE 7 —I
= —~ %;264
7 Sl 7 REAR
/| 5 ] Fig.101
9 9 = % TRAVEL MOTOR
Fig.160 <> 7{ -
BUCKET NN N
_/" \ | >~ s
_/’ W = 0 P \‘\,:
7 , g Y /
l' ’//7 //:’ o //,
' e /" Ad
901 G >
b L 2 7
# 7 7
- g 7 # LEFT
@ o) / 0 / // /:/
7 / . . P
= J i . ~ %4 & Fig.42,174
WIS -. e » SPROCKET & ROLLER
7 .
\ | o & Fig.43
8 s IDLER & ADJUST
? .~ Fig.44
_ - CRAWLER
Fig.99 Fi1g.98
BLADE CYLINDER &
HITCH CYLINDER TRACK FRAME & TURNING BEARING
Fig.97 -
Fig.25 33
SWING CYLINDER ELECTRIC PRAT Fig.106 111
Fig.152 155 Fig.166 Fig.57 CONTROL VALVE Fig.112
ARM Fig.156 158 BLADE CONTROL VALVE PLATE LOW-HIGH VALVE
BUCKET ARM & LINK ’ & ] Fig.113,114
Fig.150 Fig.58 SELECTOR VALVE
QUICK HITCH g- TURNING FRAVE & Fig.117
e CANOPY MOUNT ROTARY VALVE
ok 110 Fig.61 66 Fig.118
COVER SOLENOID VALVE
Fig.95,96 . Fig.147
BUCKET CYLINDER STEP & FLOOR MAF\;Q-67,68 GREASING
&
_ - Fig.89 91
& Fig.60 Fig.105
TURNING PINON & TRUNING BEARING SWIVEL JOINT HYD.OIL PUMEig‘ ig;NT
Fig.100 Fig.163,164 -
GRAPPLE CYLINDER TURNING TABLE TURNING MOTOR Fig.104
Fig.103 Fig.165 -
TURNING MOTOR WINCH SWIVEL JOINT

0CK10-M40002 V1035-3(B)(JP,EX)



mER (2)

PICTURESQUE INDEX(2) - - - HYDRAULIC SECTION

MERE Fig. 123~139
HYD. OIL PIPING

CONTROL PIPING

Jv hO—JLEE Fig 140~146

AT —F Fig 121
LUB.OIL COOLER

EBm% 7 Fig 122
HYD. OIL TANK

AA TS Fig 97
SWING CYLINDER

BOOM CYLINDER

HOLD VALVE

J—L )% Fig 92,93
AR—IL KL T Fig 119

F—LIYA Fig 94
ARM CYL INDER

R—IL KL T Fig 120
HOLD VALVE

7 A
WINC

I:I/? Fig. 165

MELFR
FORESTRY SPEC.

EvFLULH Fig 99

HITCH CYLINDER

IEEE—4% Fig. 102
TURNING MOTOR

HERT & B#F Fig 89~91
HYD.OIL PUMP & JOINT

JEI /LT Fig 115,116
REMOTE CONTROL VALVE

ROTARY VALVE

LEFT

EITE—4 Fig 101
TRAVEL MOTOR

A—%1Js3LJ Fig 117

arvk
CONTRO!

A—)L/\)L T Fig 106~111
L VALVE

BLADE CYLINDER

SL—FL %

Fig. 98

YL/ A K)LT Fig 118
SOLENOID VALVE

AL 42k Fig 104
SWIVEL JOINT

N7y ES U5 Fig 95 96
BUCKET CYL INDER

IEEE—4 Fig. 103
TURNING MOTOR

AL 300+ Fig. 105
SWIVEL JOINT

S5y TN YA Fig 100
GRAPPLE CYLINDER

O—/\4/3)L7J Fig 112
LOW-HIGH VALVE

L4437 Fig 113,114
SELECTOR VALVE

MELFR
FORESTRY SPEC.

YO0K4002 23-0708 V1035-3(B) (JP, EX)



Fig. No

. Fig. Name

LABEL & ACCESSORY

1

H W

10.
11.
12.
13.
14.

15.

ENGINE R
16

17.
18.
19.
20.
21.

22.

. LABEL(CABIN : JP)

. LABEL(CANOPY : JP)

. LABEL(QUICK HITCH : JP)

. LABEL(CRANE : JP)

. LABEL(FORESTRY : JP)

. LABEL(CABIN : EX)

. LABEL(CANOPY : EX)

. SAFETY LABEL(CABIN : JP)

. SAFETY LABEL(CANOPY : JP)
SAFETY LABEL(QUICK HITCH : JP)
SAFETY LABEL(CRANE : JP)
SAFETY LABEL(FORESTRY : JP)
SAFETY LABEL(CABIN : EX)
SAFETY LABEL(CANOPY : EX)

ACCESSORY

ELATED

. MUFFLER

AIR CLEANER
ACCELERATOR
ENGINE MOUNT
RADIATOR MOUNT
RADIATOR & SUB-TANK

FUEL TANK

Contents

Fig. No.

23.

Fig. Name
FUEL LINE

ELECTRICAL PARTS

24,

25.

26.

27.

28.

29.

30.

31.

32.

33.

34.

BATTERY

ELECTRIC PART(WIRING)

0CK10-M40002

ELECTRIC PART(WIRING : CRANE SPEC.)

ELECTRIC PART(WIRING : FORESTRY SPEC.)

ELECTRIC PART(EQUIPMENT)
ELECTRIC PART(EQUIPMENT :
ELECTRIC PART(EQUIPMENT :
ELECTRIC PART(EQUIPMENT :
ELECTRIC PART(EQUIPMENT :
ELECTRIC PART(EQUIPMENT :

WORK LAMP & CANOPY LAMP

AIR CONDITIONER & HEATER

35.

36.

37.

38.

39.

40.

41.

HEATER

HEATER(A/C SPEC.)

INDICATOR BOX)
INDICATOR BOX)(IMMOBILIZER SPEC.)
SWITCH BOX)

CRANE 1)

CRANE 2)

AIR CONDITIONER(ENGINE RELATED)

AIR CONDITIONER(CONDENSER RELATED)

AIR CONDITIONER(CABIN RELATED, 1)

AIR CONDITIONER(CABIN RELATED, 2)

AIR CONDITIONER(PIPING)



Fig. No
TRAVELIN
42

174.

43.

44,

Contents

. Fig. Name

G

. SPROCKET & ROLLER
(42A)TRACK ROLLER(K SPEC.)
IDLER & ADJUST

CRAWLER

CONTROL EQUIPMENT

45,

46.

47.

48.

49.

50.

51.

52.

53.

54.

55.

56.

57.

FRAME
58
59

60

CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT)

CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT)

CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND)

CONTROL EQUIPMENT(OPERATION LEVER )

CONTROL EQUIPMENT(OPERATION LEVER : FORESTRY SPEC.)
CONTROL EQUIPMENT(BLADE LEVER)

CONTROL EQUIPMENT(SWING PEDAL)

CONTROL EQUIPMENT(LOW-HIGH PEDAL)

CONTROL EQUIPMENT(P.T.O.PEDAL:STD. & FORESTRY ELECTRICAL SPEC.)
CONTROL EQUIPMENT(P.T.O.PEDAL: FORESTRY MECHANICAL SPEC.)
CONTROL EQUIPMENT(P.T.O.LINK:STD. & FORESTRY ELECTRICAL SPEC.)
CONTROL EQUIPMENT(P.T.O.LINK: FORESTRY MECHANICAL SPEC.)

CONTROL VALVE PLATE

. TURNING FRAME & CANOPY MOUNT
. TRACK FRAME & TURNING BEARING

. TURNING PINION & TURNING BEARIG(FORESTRY SPEC.)

Fig. No. Fig. Name
COVER
61. COVER(FRAME)
62. COVER(AROUND CONTROL)
63. COVER(CABIN)
64. COVER(CANOPY)
65. COVER(BOOM)

66. COVER(CRANE)

AROUND SEAT
67. STEP & FLOOR MAT
68. STEP & FLOOR MAT(FORESTRY SPEC.)
69. INSTRUMENT PANEL
70. SEAT & SEAT MOUNT(CABIN & FORESTRY MECHANICAL SPEC.)
71. SEAT & SEAT MOUNT(CANOPY)
72. SEAT & SEAT MOUNT(CABIN:CRANE SPEC.)
73. SEAT & SEAT MOUNT(CANOPY:CRANE SPEC.)
74. SEAT & SEAT MOUNT(CABIN:FORESTRY ELECTRICAL SPEC.)
75. SEAT & SEAT MOUNT(CANOPY:FORESTRY ELECTRICAL SPEC.)

76. SEAT & SEAT MOUNT(CANOPY:FORESTRY MECHANICAL SPEC.)

BONNET
77. BONNET(1)

78. BONNET(2)

0CK10-M40002



Fig. No.

CABIN

79.
80.
81.
82.
83.
84.
85.

86.

CANOPY
87

88

HYDRAUL
89

90

91.
92.
93.
94.
95.
96.
97.

98.

Fig. Name

CABIN(BODY)
CABIN(GLASS)
CABIN(ACCESSORY)
CABIN(ELECTRIC PART)
CABIN(FORESTRY SPEC.)
CABIN DOOR(FRONT)
CABIN DOOR(REAR)

BACK MIRROR

. CANOPY

. CANOPY(FORESTRY SPEC.)

IC OIL EQUIPMENT

. HYD.OIL PUMP & JOINT

. HYD. OIL PUMP & JOINT(QUICK HITCH SPEC.)
HYD.OIL PUMP & JOINT(A/C SPEC.)

BOOM CYLINDER(CABIN SPEC. & FORESTRY SPEC.)
BOOM CYLINDER(CANOPY SPEC.)

ARM CYLINDER

BUCKET CYLINDER(STANDARD SPEC.)

BUCKET CYLINDER(QUICK HITCH SPEC.)

SWING CYLINDER

BLADE CYLINDER

Contents

Fig. No.

99

100.

101.

102.

103.

173.

104.

105.

106.

107.

108.

109.

110.

111.

112.

113.

114.

115.

116.

117.

118.

119.

120.

121.

122.

0CK10-M40002

Fig. Name

. HITCH CYLINDER

GRAPPLE CYLINDER

TRAVEL MOTOR

TURNING MOTOR

TURNING MOTOR(GRAPPLE : FORESTRY)(PAINTED COLOR : BLUE)
(103A)TURNING MOTOR(GRAPPLE : FORESTRY)(PAINTED COLOR : BLACK)
SWIVEL JOINT

SWIVEL JOINT(GRAPPLE : FORESTRY SPEC.)
CONTROL VALVE(BUCKET & BOOM 1)

CONTROL VALVE(BOOM 2 & TRAVEL : RIGHT)
CONTROL VALVE(P PORT & TRAVEL : LEFT)
CONTROL VALVE(SWING & ARM)

CONTROL VALVE(P.T.O. & T/P PORT)

CONTROL VALVE(TURNING & BLADE)

LOW-HIGH VALVE(FORESTRY SPEC.)

SELECTOR VALVE(FORESTRY ELECTRICAL SPEC.)
SELECTOR VALVE(FORESTRY MECHANICAL SPEC.)
REMOTE CONTROL VALVE(STANDARD : JP,EX)
REMOTE CONTROL VALVE(4-WAY SPEC. : JP)
ROTARY VALVE(4-WAY SPEC.)

SOLENOID VALVE(CRANE SPEC.)

HOLD VALVE(BOOM : CRANE SPEC.)
HOLD VALVE(ARM : CRANE SPEC.)
OIL COOLER

HYD.OIL TANK



Fig. No

HYDRAUL
123

124

125.

126.

127.

128.

129.

130.

131.

132.

133.

134.

135.

136.

137.

138.

1309.

140.

141.

142.

143.

144,

145.

. Fig. Name

IC OIL PIPING
. HYD.OIL PIPING(TANK - PUMP - VALVE)
. HYD.OIL PIPING(PUMP, CONTROL VALVE - TURNING MOTOR)

HYD.OIL PIPING(CONTROL V. - SWIVEL JOINT, SWING CYLINDER)

HYD.OIL PIPING(CONTROL V. -SWIVEL, SWING CYL..FORESTRY
MECHANICAL SPEC.)

HYD.OIL PIPING(RETURN)

HYD.OIL PIPING(P.T.O. : FRAME END)

HYD.OIL PIPING(TRACK FRAME)

HYD.OIL PIPING(BOOM)

HYD.OIL PIPING(P.T.O. : ARM END)

HYD.OIL PIPING(QUICK HITCH)

HYD.OIL PIPING(GRAPPLE,1: FORESTRY ELECTRICAL SPEC.)
HYD.OIL PIPING(GRAPPLE,2: FORESTRY ELECTRICAL SPEC.)
HYD.OIL PIPING(GRAPPLE,3: FORESTRY ELECTRICAL SPEC.)
HYD.OIL PIPING(GRAPPLE,1: FORESTRY MECHANICAL SPEC.)
HYD.OIL PIPING(GRAPPLE,2: FORESTRY MECHANICAL SPEC.)
HYD.OIL PIPING(GRAPPLE,3: FORESTRY MECHANICAL SPEC.)
HYD.OIL PIPING(WINCH : FORESTRY SPEC.)

CONTROL PIPING(PUMP - REMOTE CONTROL VALVE - RETURN)
CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE)
CONTROL PIPING(REMOTE CONTROL V. - CONTROL V.: CRANE SPEC.)
CONTROL PIPING(REMOTE CONTROL VALVE - 4-WAY VALVE)
CONTROL PIPING(4-WAY VALVE - CONTROL VALVE)

CONTROL PIPING(4-WAY VALVE - CONTROL VALVE: CRANE SPEC.)

Contents

Fig. No
146

147

. Fig. Name
. CONTORL PIPING(HOLD VALVE: CRANE SPEC.)

. GREASING

IMPLEMENT

148

149.

150.

151.

152.

153.

154.

155.

156.

157.

158.

159.

160.

161.

162.

163.

164.

165.

171.

172.

166.

. BOOM BRACKET
BOOM

BOOM(EX)

BOOM(FORESTRY SPEC.)

ARM

ARM(QUICK HITCH SPEC.)

ARM(FORESTRY SPEC.)

ARM(EX)

BUCKET ARM & LINK

BUCKET ARM & LINK(CRANE SPEC.)

BUCKET ARM & LINK(CRANE & QUICK COUPLER SPEC.)
QUICK HITCH

BUCKET

HOOK(CRANE SPEC.)

STAY(CRANE SPEC.)

TURNING TABLE(FORESTRY ELECTRICAL SPEC.)
TURNING TABLE(FORESTRY MECHANICAL SPEC.)
WINCH(FORESTRY SPEC.)

(165A)WINCH(A MAIN BODY INNER PART)
(165B)WINCH(A ORBIT MOTOR INNER PART)

BLADE

0CK10-M40002



Fig. No. Fig. Name

OPTIONAL & KIT
167. ONE TOUCH DECEL KIT(OPTIONAL)
168. 4-WAY MULTI VALVE KIT(OPTIONAL)
169. CRANE KIT(OPTIONAL)

170. P.T.O. KIT (OPTIONAL)

Contents

Fig. No.

Fig. Name

0CK10-M40002



0CK10-M40002 LABEL & ACCESSORY
Fig.1. LABEL(CABIN : JP)

m 4 4T
4-WAY SPEC.

R UNo. 1A%
B LNo. 2005512 EHET

R LNo. 1i&
B LNo. 206572 8#F T,

42 1A INC. 2A~57. A 1 INC. 2~57. »
22
=
2A
® n380L (
VIEWED FROM (B
FYNEBNT Rty bR
OPEN THE GRILLE 44 DETAILS OF
RS AR BONNET INSIDE
5 3 53 18 QUICK HITCH SPEC.
16
7 B
0 0 45
32
ANt Y 5 K7 iR 38
GRILLE INSIDE no RN © #3580 DETAILS OF
31 VIEWED FROM VIEWED FROM © DOOR INSIDE 14

Lo

|
13RIV RIEBEEM [
DETAILS OF
PANEL R _ 46 41
4 0
43
(L-R)

pToxsLim ® n5RL

DETAILS OF VIEWED FROM (B
P.T.0. PEDAL
21
(—
ISRV L ERRE
DETAILS OF
PANEL L
2@9

H#eANo. #EENo. TG E
MACHINE SERIAL No.

ENGINE No. 1S STAMPED
INTO THIS LOCATION.

17 19
Ry hs—R{l
BONNET COVER INSIDE

55
56

CABIN SERIAL No.
IS STAMPED INTO
THIS LOCATION.

® n38L
VIEWED FROM

HANo. FTZIfr =
MACHINE SERIAL No.

Fp £ UNo. ITZILIE

R Ry ~AEREHE
DETAILS OF
BONNET INSIDE

| A9

7

IS STAMPED INTO FrEURT
THIS LOCATION. CABIN DOOR
28 35 10 11
30
o
33 \
ER AR WA R 26
IN THE OPERATION 40
MANUAL CASE
© ELA—EH
DETAILS OF
29 28 LEFT LEVER

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.1
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

Remarks

(1)4-WAY SPEC.

(2)P.T.O. SPEC.

(3)RUBBER CRAWLER SPEC.
(4)AIC SPEC.
(5)VI035-3B:FROM M/#35001.

No. Lewv. Parts No. Description |
(A) € ® B ©
1 1 772A26-03120 LABEL SET,VIO35-3(C) 1 1
1A 1 772A72-03100 LABEL SET,VIO35-3(C) 1
2 2 172A26-03111 LABEL, SPECIFICATION 1 1
2A 2 172A72-03110 LABEL,SPACIFICATION 1
3 2 172458-03121 LABEL, OIL & WATER 1 1
4 2 172157-03130 LABEL, GREASE 1 1
5 2 172458-03130 LABEL,GREASE FEED 1 1
6 2 172459-03150 LABEL(MODEL 2 2
7 2 172458-03160  LABEL, REAR 1 1
8 2 172490-03160 LABEL 1 1
9 2 172444-03170  LABEL 1 1
10 2 172A23-03180  LABEL,LIFTING 1 1
11 2 172444-03181 LABEL 2 2
12 2 172444-03190  LABEL 1 1
13 2 172448-03190  LABEL,FAN 1 1
14 2 172458-03190  LABEL,OILING 1 1
15 2 172141-03202 LABEL,CAUTION 1 1
16 2 172450-03200  LABEL,BATTERY 1 1
17 2 172458-03200 LABEL,FAN 1 1
18 2 172444-03210 LABEL 1 1
19 2 172458-03210 LABEL,BELT 1 1
20 2 172446-03220  LABEL,BELT 1 1
21 2 172458-03220  LABEL,ACCELERATOR 1 1
22 2 172458-03231 LABEL, HUSE 1 1
23 2 172A23-03240  LAVEL,OPEN 1 1
24 2 172444-03240  LABEL 1 1
25 2 172173-03250  LABEL 1 1
26 2 172183-03250  LABEL,FUEL 1 1
27 2 172171-03261 LABEL,BOOM 1 1
28 2 172444-03280  LABEL 2 2
29 2 172142-03302 LABEL,CAUTION 1 1
30 2 172455-03340 LABEL 1 1
31 2 172141-03360 LABEL, START SWITCH 1 1
31-1 2 172A47-03280  LABEL,START SWITCH 1 1 N
(A=M/#31376) (C=M/#31376)
32 2 172964-03370 LABEL 1 1
33 2 172964-03481  TAG ASSY, CAUTION 1 1
34 2 172164-03510  LABEL,LOADING 1 1
35 2 172437-03511 LABEL, HOOK US 1 1
36 2 172164-03540  LABEL 1 1
37 2 172519-04180  LABEL,WARNING 1 1
38 2 172519-04290  LABEL,WARNING 1 1
39 2 121470-44540  LABEL, SUB-TANK 1 1
40 2 172183-03280  LABEL,LOCK 1 1
41 2 172444-03290  MAGNET 1 1
42 2 172151-03551 LABEL 1 1
43 2 172445-03180 LABEL 3 3
44 2 172496-03200 LABEL, OPERATION 1
45 2 172445-03220  LABEL 1 1
46 2 172445-03230  LABEL 1 1
47 2 172458-03260  LABEL 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 LABEL & ACCESSORY
Fig.1. LABEL(CABIN : JP)

m 4 4T
4-WAY SPEC

R UNo. 1A%
B LNo. 2005512 EHET

R LNo. 1i&
B LNo. 206572 8#F T,

42 : 1A INC. 2A~57. A 1 INC. 2~57. »
22
=
2A
® n380L (
VIEWED FROM (B
FYNEBNT Rty bR
OPEN THE GRILLE 44 DETAILS OF
RS AR BONNET INSIDE
5 3 53 18 QUICK HITCH SPEC.
16
7 B
0 0 45
32
ANt Y 5 K7 iR 38
NIRNL © h58L oha
GRILLE INSIDE 7 DETAILS OF
31 VIEWED FROM VIEWED FROM © DOOR INSIDE 14

Lo

Fp £ UNo. ITZILIE

R Ry ~AEREHE
DETAILS OF
BONNET INSIDE

. It
78R REBEEH Y 55 CABIN SERIAL No.
DETAlll;iNg[ o 46 47 56 1S STAMPED INTO
4 o THIS LOCATION. /49
43
LR @ »n38L 8
prorgnim ©® HIRL VIEWED FROM |43
DETAILS OF VIEWED FROM @
P. T. 0. PEDAL
21
IENED FROM (D)
. f—3 11
ISRV L ERRE
DETAILS OF
PANEL L
E@ 9
HENo. BEANo. I E BiANo. FTHIfE
MACHINE SERIAL No. MACHINE SERIAL No. .
ENGINE No. IS STAMPED IS STAMPED INTO FrEUR7
INTO THIS LOCATION. THIS LOCATION. CABIN DOOR
28 35 10 "
30
. -
33 \
I
171 19 9~ [Hxsmw:&qu J 2%
. IN THE OPERATION
Ry b HSA—RR 40
BONNET COVER INSIDE HANUAL CASE
7 © ELA—#
DETAILS OF
29 28 LEFT LEVER

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.1
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

48 2 172A23-03300 LABEL 1 1

49 2 172455-03320  LABEL 1 1

50 2 172455-03520  LABEL 1 1

51 2 172458-03600 LABEL, DOOR LOCK 1

51-1 2 172458-03601 LABEL, DOOR KEY LOCK 1 N

(A=M/#30898)

52 2 172490-03210  LABEL, P.T.O. 1

53 2 172165-03240  LABEL 1

54 2 172458-03240  LABEL,LOCK 1

55 2 172460-03230  LABEL,SEAT BELT 1 1

56 2 172460-03241 LABEL,ROPS 1 1

57 2 172458-03900  LABEL (FRON GAS 1

Remarks

(1)4-WAY SPEC.

(2)P.T.O. SPEC.

(3)RUBBER CRAWLER SPEC.
(4)A/C SPEC.
(5)VI035-3B:FROM M/#35001.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 LABEL & ACCESSORY 0CK10-M40002 Fig.2

Fig.2. LABEL(CANOPY : JP) aviossrOR) Bvioaesax)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
R N A DS0EAHET. RN 20 550EBHET @ B © © B 6
41 1A INC. 2A~50. 1 INC. 2~50. 1 772A26-03110  LABEL SET,VIO35-3(P)
m partai y 3 ry 1A 772A72-03110  LABEL SET,VIO35-3(P)
42 4% 2 172A26-03111  LABEL, SPECIFICATION
~——A pi BN 2A 172A72-03110  LABEL,SPACIFICATION
=Z \ @ 3 172458-03121  LABEL, OIL & WATER
| X 4 172157-03130  LABEL, GREASE
% ] 5 17245803130  LABEL,GREASE FEED
2. 94 171 19 _ 6 172459-03150  LABEL(MODEL
® n358L Rk y khsi—pafl |E?E§f;;u 7 172458-03160 LABEL,(REAR
ViEWED FRow @  BOWET COVER INSIDE 8 172490-03160  LABEL
9 172444-03170  LABEL

172A23-03180  LABEL,LIFTING

172444-03181 LABEL
172444-03190 LABEL
172448-03190 LABEL,FAN

172458-03190 LABEL,OILING
172141-03202 LABEL,CAUTION

J 1) ILRBIEEH @ PET JULERNT

DETAILS OF OPEN THE GRILLE ® »Z R0

|
A e 10
40 0

53 47 %4 2 ' BONNET INSIDE n
' 32 "
N . 13
40 (ml “a 14

‘]l

A

NN NN NINNONINRNONNNNRNONRNNNDNRNNNRNN R e
RlRrRrRrNRPRPRPRPRPRIPRPRPRIPRRPRIPRNRPPRPRIPNRIPRRRERR
RlRrRrRrNRPRPRPRPRPRIPRPRPRIPRRPRIPRNRPPRPRIPNRIPRRRERR

GRILLE INSIDE DETAILS OF © VIEHED FROH ©) 16 172450-03200  LABEL,BATTERY
17 172458-03200  LABEL,FAN
31 o, STAILE 18 172444-03210  LABEL
s S STANPED INTO.. 24 19 172458-03210  LABEL,BELT
I@ THIS LOGATION. 20 17244603220  LABEL,BELT
. 21 172458-03220  LABEL,ACCELERATOR
s St RELEH R 22 172458-03231  LABEL, HUSE
PANEL R 23 172A23-03240  LAVEL,OPEN
21~ 24 172444-03240  LABEL
AL SR 25 172173-03250  LABEL
DETAILS OF 26 172183-03250  LABEL,FUEL
PANEL L o FAEE 27 17217103261  LABEL,BOOM
50 MACHINE SERIAL No. 28 172444-03280  LABEL
i e owro 29 172142-03302  LABEL,CAUTION
30 172455-03340  LABEL
brosgigg | AN BN FHGE 31 172141-03360  LABEL, START SWITCH
DETAILS OF gag':lllgEquR:gLs¥:ﬁPED 31-1 172A47-03280  LABEL,START SWITCH N
P.T.0.PEDAL INTO THIS LOCATION, (B=M/#31376) (D=M/#31376)
32 2 172964-03370  LABEL 1 1
33 33 2 172964-03481  TAG ASSY, CAUTION 1 1
16 30 34 2 17216403510  LABEL,LOADING 1 1
- 35 2 172437-03511  LABEL, HOOK US 1 1
[ﬁ"”fﬂﬂﬁﬁﬁ ou] 3 2 172164-03540 LABEL 1 1
38 MANUAL CASE 37 2 172519-04180  LABELWARNING 1 1
38 2 172519-04290  LABEL,WARNING 1 1
14 39 2 121470-44540  LABEL, SUB-TANK 1 1
Rty 40 2 172183-03280  LABEL,LOCK 2 2
BONNET INSIDE 41 2 172444-03290 MAGNET 1 1
28 42 2 17215103551  LABEL 1 1
43 2 172458-03140  LABEL, FRONT 1
R 44 2 172444-03330  LABEL 1
(DAWAY SPEC. 45 2 172490-03200  LABEL 1
(2)PT.0. SPEC. 46 2 172490-03210  LABEL, P.T.O. 1
(3)RUBBER CRAWLER SPEC. 47 2 172165-03240  LABEL 1
(4)V1035-38:FROM M/#35001. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 LABEL & ACCESSORY 0CK10-M40002 Fig.2

; . (A)=VI035-3C(IP) (D)=VIO35F-3P(JP)
FIgZ LABEL(CANOPY . JP) (B)=VIO35-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
R UNo. 1A Rt LNo. 11%
B UNo. AMBE0EEHET, R LNo 2hBS0EAHET. w B © ©® ©& ¢
m 41 1A’ INC. 2A~50. " 1 INC. 2~50. 1 48 2 172460-03230  LABEL,SEAT BELT 1
:—leA;:gP{Ejf.)ﬁ y y 49 2 172460-03241  LABEL,ROPS 1
' 46 50 2 172458-03240  LABEL,LOCK 1
w_ > SN~ 45
=5
g @ A 15 8

® H58n #ogy hns—pp © HIRL

TN : /
2,20 171 19 N ” o |

VIEWED FRoW (8)  BONNET COVER INSIDE  VIEWED FROM

RoFy FAREE

J 1) ILRBIEEH @ PET JULERNT
DETAILS OF = hIRL
s O o DETAILS OF @ OPEN THE GRILLE @

VIEWED FROM (B)

40 = DETAILS OF
53 47 2 2 BONNET INSIDE
% ’

X/ ENo. FIRIE
CANOPY SERIAL No.
IS STAWPED INTO 24

31

THIS LOCATION.

730 )L REBEHA
DETAILS OF

PANEL R
21+
AL VAR f-=
DETAILS OF
PANEL L o THRE
50 MAGHINE SERIAL No.
IS STAWPED INTO
THIS LOCATION.
o = H4ARNo. B8N0, TXIGLE
;ETRR;‘;""#” HACHINE SERIAL No.
S AL ENGINE No. |S STAWPED
-1.0. INTO THIS  LOCATION.
33
NS UNAKREZE o
IN THE OPERATION
38 MANUAL CASE
14
Ry FREBEEE
DETAILS OF

VIEWED FROM
BONNET INSIDE ®

Remarks

(1)4-WAY SPEC.
(2)P.T.O. SPEC.
(3)RUBBER CRAWLER SPEC.

(4)VI035-3B:FROM M/#35001. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 LABEL & ACCESSORY 0CK10-M40002 Fig.3

Fig.3. LABEL(QUICK HITCH : JP) vices arar BViosasaix,
(C)=VIO35F-3C(JP) (F)=VI035-3P(EX)
No. Lev. Parts No. Description Qty |
R LNo. 11 A B () DO () (A
RHLNo. 2051658 HET . 1 1 772958-03100  LABEL SET,VIO(QUICK 1 1 1 1
1 INC. 2~16. 2 2 172958-03100  LABEL 1 1 1 1
3 2 172958-03110  LABEL 1 1 1 1
4 2 172958-03120  LABEL 1 1 1 1
5 2 172958-03130  LABEL 1 1 1 1
6 2 172958-03140  LABEL 1 1 1 1
. 7 2 172958-03160  LABEL 1 1 1 1
! %Tiﬁmw ® 8 2 172958-03200  LABEL 2 2 2 2
9 2 172958-03220  LABEL 1 1 1 1
10 2 172958-03230  LABEL,PIN 1 1 1 1
[ /13 6 11 2 172458-03240  LABEL,LOCK 1 1 1 1
DETRS 6Q‘SWITCHI’3§H@|DE 12 2 172958-03170  LABEL 1 1 1 1
AN 13 2 172958-03310  LABEL,COLLAR 1 1
DETAILS OF MANUAL CASE 14 2 172958-03300  LABEL,PLUG 1 1 1 1
9 15 2 172958-03180  LABEL 1 1 1 1
16 2 172958-03190  LABEL 1 1 1 1
2
— %4
hSRL

JULERWNT VIEWED FROM
OPEN THE GRILLE

©#s38L

VIEWED FROM (©)

Remarks
(1)CANOPY EXCLUSIVE.

(2)CABIN EXCLUSIVE.
(3)P.T.O. SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M40002 LABEL & ACCESSORY
Fig.4. LABEL(CRANE : JP)

Fy Uitk
CABIN SPEC

V{a—\\

CEEI
VIEWED FROM ©

.
=

® A38RL
VIEWED FROM (&)

R LNo. 1%
RHLNo. 20712 E8#F T,
1 INC. 2~17.

0CK10-M40002 Fig.4

H#{ANo. #BNo. $TZIGIE
MACHINE SERIAL No.
ENGINE No. 1S STAMPED
INTO THIS LOGCATION.

(A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
(B)=VI035-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 772A26-03200 LABEL SET,VIO35-3(CR 1 1
2 2 172425-03350 LABEL 2 2
3 2 172425-03720 LABEL 1 1
4 2 172A26-03740 LABEL,LOAD 1 1
4-1 2 172A26-03741 LABEL,LOAD 1 1 N
(A=M/#35060) (B=M/#35060)
5 2 172187-03750 LABEL 1 1
6 2  172A26-03760 LABEL 1 1
7 2 172187-03781 LABEL 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 LABEL & ACCESSORY 0CK10-M40002 Fig.5

; . (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
Flg-5- LABEL(FORESTRY . ‘]P) (B)=VIO35-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(JP) (F)=VI035-3P(EX)
No. Lev. Parts No. Description Qty |
FREROPSF v / EH A B () DO () (A
FORESTRY ROPS CANOPY PARTS ﬂ [: 1 1 772834-03100  LABEL SET,VIO35-3(G) 1 1
X e HEE I 2 2 172825-03180  LABEL 1 1
A7AF¥y 0. 0
ROPS_ CANOPY SERLAL No. N 3 2 172186-03200  LABEL,BRAND 2 2
IS STAWPED INTO THIS LOCATION 4 2 172825-03200  LABEL 1 1
_ 5 2 172825-03220  LABEL 11
7545y FCMP (Q (BRLR)
BRACKET CMP(Q (ELECTRICAL SPEC.) 6 2 172825-03250  LABEL 1 1
7 2 172840-03160  LAVEL,OPERATION 1 1 1
8 2 172835-03170  LAVEL,OPERATION 11 1
RERT S v TNBEEESTELE ’
FORESTRY GRAPPLE SERIAL No. 9 2 172825-03300  LABEL 1 1 1
IS STAMPED INTO THIS LOGATION 10 2 172835-03160 LAVEL,OPERATION 11 2
B<16 11 2 172825-03310  LABEL 11 2
1 4 = 15 1 172460-03140  LABEL,FRONT 1
= = 4
@®n38L ®1381L e 16 1 172460-03230  LABEL,SEAT BELT 1
VIEWED FRON(®)  VIEWED FRON () @ ‘ 17 1  172460-03241  LABEL,ROPS 1
TS5 v FCMP (Q (AH{EH)
BRACKET CMP(Q (MEGHANICAL SPEG.)
3
\ | \/\/ | !
£ (N b4
Covrwnmad’/ o
IS5y FCMP (A7
BRACKET CMP (LOWER
R LNo. 11 ©OLiE:
BH LN 20BN EBHET, DETAILS OF(©)
1 INC. 2~11.
rees CRELY
9. 11~ VIEWED FRON B
6~ REAYA o7 NEERHTAE
FORESTRY WINCH SERIAL No.
D IS STAMPED INTO THIS LOCATION
7, 10/g
BM—
@r38L (GLis
VIEWED FROM ©) DETAILS OF ®)
Remarks
(1)ELECTRICAL SPEC.
(2)MECHANICAL SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 LABEL & ACCESSORY
Fig.6. LABEL(CABIN : EX)

@n38L
VIEWED FROM (&)

4«%—/7

5 IILVAEIEE 35

DETAILS OF
GRILLE INSIDE

39
@
IRV REREEE

DETAILS OF
PANEL R

T
(oD

4 v FBO XN
DETAILS OF

SWITCH BOX INSIDE

=" @
DETAILS OF ©

HANo. #RANo. $TZIBIE
MACHINE SERIAL No.
ENGINE No. IS STAMPED
INTO THIS LOCATION.

15

J8RJL LIREEMR
DETAILS OF
PANEL L

26

ELA—EE
DETAILS OF
LEFT LEVER

DETAILS OF

Rty A

33

BONNET INSIDE

JYWERWNT
OPEN THE GRILLE

@®n38L ©#n380L
VIEWED FROM VIEWED FROM (©
31

ELES I

A4 vFBO X

R LNo. 11&
R LNo. 205582 EHET,
1 INC.2~58.
’1
53
12 19

Heodkw khA—mfl
BONNET COVER INSIDE

32

E—4% h/A—3

DETAILS OF

HEATER COVER

50 45

DETAILS OF

SWITCH BOX
GLELY
VIEWED FRON (F)

@nsRL
VIEWED FROM ©)

16

H{ENo. FTZIGHE
MACHINE SERIAL No.
IS STAMPED INTO
THIS LOCATION.

E=~| /45
75
i/ |
4
36
6

52

38

®r38L
VIEWED FROM (E)

"

TIVF AR
DETAILS OF
MULTI COVER

30
37

0

v B No. $THIGLE
CABIN SERIAL No.

IS STAMPED INTO
THIS LOCATION.

49
51

57
56

® »38L
VIEWED FROM (B)

20 AD;\NGER

RGN ELE
IN THE OPERATION
MANUAL CASE

0CK10-M40002 Fig.6
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

Remarks
(1)RUBBER CRAWLER SPEC.

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 772A38-03150 LABEL SET,V35-3C(EX) 1
3 2 172459-03150 LABEL(MODEL 2
4 2 172472-03150  LABEL,OIL&WATER 1
5 2 172A38-03161 LABEL,SPAC P KR 1
6 2 172458-03160 LABEL, REAR 1
7 2 172472-03160 LABEL,GREASE 1
8 2 172958-03160  LABEL 1
9 2 172472-03171 LABEL,FUSE US 1
10 2 172472-03180  LABEL,VENTILATION 1
11 2 172A38-03200 LABEL, SUB-TANK US 1
11-1 2 172A38-03201  LABEL, SUB-TANK US 1 N
(E=M/#31504)
12 2 172490-03200  LABEL 1
13 2 172A38-03210 LABEL,ANTI-FREEZING 1
13-1 2 172A38-03211  LABEL,ANTI-FREEZING 1 N
(E=M/#31504)
14 2 172490-03210 LABEL, P.T.O. 1
15 2 172458-03220  LABEL,ACCELERATOR 1
16 2 172472-03230 LABEL,OPERATION PIN 1
17 2 172437-03242 LABEL, CRAWLER US 1
18 2 172458-03240 LABEL,LOCK 2
19 2 172472-03241 LABEL, PIN US 1
20 2 172437-03250  TAG ASSY, CAUTION 1
20-1 2 172437-03251  TAG ASSY, CAUTION 1 N
(E=M/#31310)
20-2 2 172437-03252  TAG ASSY, CAUTION 1 N
(E=M/#31504)
21 2 172472-03250  LABEL,OPERATION Q US 1
22 2 172171-03261 LABEL,BOOM 2
23 2 172472-03261 LABEL, FINGER US 1
24 2 172472-03271 LABEL, SAND US 1
26 2 172183-03280  LABEL,LOCK 1
27 2 172472-03281 LABEL, WARNING HITCH 1
28 2 172463-03290  LABEL,HYD.OIL US 1
29 2 172472-03290  LABEL,SWITCH 1
30 2 172437-03301 LABEL, MANUAL US 1
30-1 2 172437-03302 LABEL, MANUAL US 1 N
(E=M/#31504)
31 2 172472-03300  LABEL,COVER 1
32 2 172437-03311 LABEL, SLOPE US 1
32-1 2 172437-03312 LABEL,SLOPE US 1 N
(E=M/#31310)
33 2 172437-03322 LABEL, HYD.OIL TANK 1
34 2 172462-03320  LABEL 1
35 2 172463-03320  LABEL,F/W LOWER US 1
36 2 172463-03330 LABEL,COVER 1
37 2 172437-03342 LABEL, TRANSPORT US 1
37-1 2 172437-03343 LABEL, TRANSPORT US 1 N
(E=M/#31504)
38 2 172437-03352 LABEL, GREASE CYL. 2
39 2 172141-03360  LABEL, START SWITCH 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 LABEL & ACCESSORY

Fig.6. LABEL(CABIN : EX)

@n38L
VIEWED FROM (&)

4«%—/7

JYWERWNT
OPEN THE GRILLE

5 IILVAEIEE 35

DETAILS OF
GRILLE INSIDE

39
@
IRV REREEE

DETAILS OF
PANEL R

T
(oD
4 v FBO XN
DETAILS OF

SWITCH BOX INSIDE

=" @
DETAILS OF ©

HANo. #RANo. $TZIBIE
MACHINE SERIAL No.
ENGINE No. IS STAMPED
INTO THIS LOCATION.

15

J8RJL LIREEMR
DETAILS OF
PANEL L

26

ELA—EE
DETAILS OF
LEFT LEVER

@®n38L

VIEWED FROM

31

ELES I

A4 vFBO X

DETAILS OF
SWITCH BOX

GLELY
VIEWED FRON (F)

@nsRL
VIEWED FROM ©)

R LNo. 11&

1 Ry FREEME 33
DETAILS OF
BONNET INSIDE

Heodkw khA—mfl
BONNET COVER INSIDE

32

©#n380L
VIEWED FROM (©

E—4% h/A—3
DETAILS OF
HEATER COVER

50 45

Lo

’1
12 19

®r38L
VIEWED FROM (E)

"

TIVF AR
DETAILS OF
MULTI COVER

30
37

0

R LNo. 20 558%EH#FT,
1 INC. 2~58.

16

v B No. $THIGLE
CABIN SERIAL No.

IS STAMPED INTO
THIS LOCATION.

#iaNo. T2 38 52
MACHINE SERIAL No.

IS STANPED INTO
THIS LOCAT ON. 5 2

42 /

45 > N\
5 LI

M 49

36 51
6
52 9
3 38

® »38L

VIEWED FROM (B)

¢

20 AD;\NGER

IN THE OPERATION

RGN ELE
MANUAL CASE

J

0CK10-M40002 Fig.6
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

No. Lev. Parts No. Description Qty |
A B () O (E) R
40 2 172437-03361 LABEL, BATTERY US 1
41 2 172437-03372 LABEL, NEUTRAL US 1
42 2 172437-03381 LABEL,SWING AREA US 1
43 2 172437-03391 LABEL, RADIATOR US 1
44 2 172437-03402 LABEL, ENG,COVER US 1
45 2 172A36-03411 LABEL, ENG ROOM 2
46 2 172437-03411 LABEL (ENG ROOM US 1 Z
(E=M/#31017)
47 2  172437-03422 LABEL, MUFFLER US 1
48 2 172437-03432 LABEL, STEERING US 1
49 2 172437-03461 LABEL, BOOM US 2
50 2 172437-03471 LABEL, LEVER LOCK US 1
51 2 172437-03501 LABEL, FUEL US 1
52 2 172437-03511 LABEL, HOOK US 3
53 2 172437-03551 LABEL, WINDOW US 1
54 2 172157-03741 LABEL, GREASE US 1
55 2 172125-03951 LABEL, AIR CLEANER 1
56 2 172437-03441 LABEL, ROPS US 1
57 2 172437-03451 LABEL, SEAT BELT US 1
58 2 172472-03330 LABEL,LOCK PIN(US 1 W

(E=M/#30936)

Remarks
(1)RUBBER CRAWLER SPEC.

Yes

N:Old *ies

Yes

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 LABEL & ACCESSORY
Fig.7. LABEL(CANOPY : EX)

m
5=7E—/9

R UNo. 1(Z
B LNo. 25552 EHET
1 INC. 2~55.

'1

Ry FREEEE
DETAILS OF 32
BONNET INSIDE

OLELYY FYLEBINT
VIEWED FROM ()  OPEN THE GRILLE 45
26 41 35
4 14
= . ] B
Vi LET Ry bA—AA Cnonn
U LRI RFy b 7/3—
DETAILS OF 23 BONNET COVER INSIDE VIENED FROM ©
GRILLE INSIDE  /3RJL L EEH4E 11 13
DETAILS OF 16 H=#
PANEL L \@ 39
I‘ @\ ®nomn TILF hA—ER - i
. VIEWED FROM /S—80E =
ARLREHE O DETAILS OF "
©@#380

VIEWED FROM (©)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.7
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

A4 v FBOXRNEEM
DETAILS OF

DETAILS OF 30 17 MULTI COVER
PANEL R
o Ty
0|0

A4 UFBOXEM
DETAILS OF
SWITCH BOX

i

SWITGH BOX INSIDE

GLEI

29
:1\43
48

F v/ ENo. $TZIfLE
CANOPY SERIAL No.
IS STAMPED INTO
THIS LOCATION.

&~ @gﬂﬁﬂ
DETAILS OF @)

HiANo. BRENo. $THIGIE
MACHINE SERIAL No.
ENGINE No. 1S STAMPED
INTO THIS LOCATION.

BN, FTZIfIE
MACHINE SERIAL No.
IS STAMPED INTO

THIS LOCATION.

s ﬂ 36
53 :

B@»381L

®n38L

VIEWED FROM @ VIEWED FROM @ ARSI o
IN THE OPERATION
MANUAL CASE
25 25
ZE LAA—EE ABLA—FE [
DETAILS OF DETAILS OF 50
LEFT LEVER RIGHT LEVER 3 36
Remarks

(1)RUBBER CRAWLER SPEC.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 772A38-03140  LABEL SET,V35-3P(EX) 1
2 2 172458-03140  LABEL, FRONT 1
3 2 172459-03150  LABEL(MODEL 2
4 2 172472-03150  LABEL,OIL&WATER 1
5 2 172A38-03161 LABEL,SPAC P KR 1
6 2 172458-03160 LABEL, REAR 1
7 2 172472-03160 LABEL,GREASE 1
8 2 172958-03160  LABEL 1
9 2 172472-03171 LABEL,FUSE US 1
10 2 172A38-03200 LABEL, SUB-TANK US 1
10-1 2 172A38-03201  LABEL, SUB-TANK US 1 N
(F=M/#31504)
11 2 172490-03200  LABEL 1
12 2 172A38-03210 LABEL,ANTI-FREEZING 1
12-1 2 172A38-03211  LABEL,ANTI-FREEZING 1 N
(F=M/#31504)
13 2 172490-03210 LABEL, P.T.O. 1
14 2 172458-03220  LABEL,ACCELERATOR 1
15 2 172472-03230 LABEL,OPERATION PIN 1
16 2 172437-03242 LABEL, CRAWLER US 1
17 2 172458-03240 LABEL,LOCK 2
18 2 172472-03241 LABEL, PIN US 1
19 2 172437-03250  TAG ASSY, CAUTION 1
19-1 2 172437-03251  TAG ASSY, CAUTION 1 N
(F=M/#31310)
19-2 2 172437-03252  TAG ASSY, CAUTION 1 N
(F=M/#31504)
20 2 172472-03250  LABEL,OPERATION Q US 1
21 2 172171-03261 LABEL,BOOM 2
22 2 172472-03261 LABEL, FINGER US 1
23 2 172472-03271 LABEL, SAND US 1
25 2 172183-03280  LABEL,LOCK 2
26 2 172472-03281 LABEL, WARNING HITCH 1
27 2 172463-03290  LABEL,HYD.OIL US 1
28 2 172472-03290  LABEL,SWITCH 1
29 2 172437-03301 LABEL, MANUAL US 1
29-1 2 172437-03302 LABEL, MANUAL US 1 N
(F=M/#31504)
30 2 172472-03300  LABEL,COVER 1
31 2 172437-03311 LABEL, SLOPE US 1
31-1 2 172437-03312 LABEL,SLOPE US 1 N
(F=M/#31310)
32 2 172437-03322 LABEL, HYD.OIL TANK 1
33 2 172462-03320  LABEL 1
34 2 172463-03330  LABEL,COVER 1
35 2 172437-03342 LABEL, TRANSPORT US 1
35-1 2 172437-03343 LABEL, TRANSPORT US 1 N
(F=M/#31504)
36 2 172437-03352 LABEL, GREASE CYL. 2
37 2 172141-03360  LABEL, START SWITCH 1
38 2 172437-03361 LABEL, BATTERY US 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 LABEL & ACCESSORY 0CK10-M40002 Fig.7

Fig.7. LABEL(CANOPY : EX) growsm  opono
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)

No. Lev. Parts No. Description » ® (C)QII{D) © ® |
m ;ﬁ txg ;ga AT 39 2 172437-03372  LABEL, NEUTRAL US 1
T ING 255, 40 2 172437-03381  LABEL,SWING AREA US 1
»! 41 2 172437-03391  LABEL, RADIATOR US 1
5 E,g 10 AUy AR » 42 2 172437-03402  LABEL, ENG,COVER US 1
—— DETAILS OF 43 2 172A36-03411  LABEL, ENG ROOM 2

OFELY FyLEmNT BORNET  INS1DE 44 2 172437-03411  LABEL (ENG ROOM US 1z

VIEWED FROM(@)  OPEN THE GRILLE a5 (F=M/#31017)

26 41 35 45 2 172437-03422  LABEL, MUFFLER US 1
4—‘% 14 /ii /] 46 2 172437-03432  LABEL, STEERING US 1
@ 4 ©ns80 47 2 172437-03461  LABEL, BOOM US 2
DOE’TUA tswoﬁgaﬁm 2 ;;m; %ok/g(fn_srggl VIEWED FROM (© 48 2 172437-03471  LABEL, LEVER LOCK US 1
SRILLE INSIDE /Sl L Shaed » 1 49 2 172437-03501  LABEL, FUEL US 1
DETAILS OF 16 P 50 2 172437-03511  LABEL, HOOK US 3
(=57 PANEL L \@ 39 51 2 172157-03741  LABEL, GREASE US 1
K" @\ GLELIY - | 31 52 2 172125-03951  LABEL, AIR CLEANER 1
SrLREEE o VIEWED FROM I?E{K?Eg’{);_*“ﬁm ] 53 2 172437-03441  LABEL, ROPS US 1
54 2 172437-03451  LABEL, SEAT BELT US 1
2 1

DETAILS OF 30 17 MULTI COVER
PANEL R g OLELT? 55 172472-03330  LABEL,LOCK PIN(US W
_ VIEWED FROM (©) (F=M/#30936)
H O

— R4 vFBOXEM 20 18
<rvzooxnmme N L Ege s
DETAILS OF = p
SWITCH BOX INSIDE ®5581 =5k
VIEWED FROM (F) b
48

F v/ ENo. $TZIfLE
CANOPY SERIAL No.
IS STAMPED INTO

THIS LOCATION.

&~ @'&Bﬁﬂ

DETAILS OF @)

HiANo. BRENo. $THIGIE
MACHINE SERIAL No.
ENGINE No. 1S STAMPED
INTO THIS LOCATION.

BN, FTZIfIE
MACHINE SERIAL No.
IS STAMPED INTO

THIS LOCATION. —F -

s ﬂ 36
53 = 5

®n38L @380 — 40

s W

VIEWED FROM(®)  VIEWED FROM @) T 43 [ MBURMEET
IN THE OPERAT ION
MANUAL CASE

25

& LA—EE HLA—fE [ U N

DETAILS OF DETAILS OF ] 50
LEFT LEVER RIGHT LEVER
3 36
Remarks Yes No Yes No
(1)RUBBER CRAWLER SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 LABEL & ACCESSORY 0CK10-M40002 Fig.8

; . (A)=VI035-3C(IP) (D)=VIO35F-3P(JP)
Flg'8' SAFETY LABEL(CABlN . ‘]P) (B)=VIO35-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)
1 1 17244403170  LABEL 1 1
2 1 172A23-03180  LABEL,LIFTING 1 1
= 3 1 172444-03181  LABEL 2 2
4 1 172444-03190 LABEL 1 1
5 1 172448-03190  LABEL,FAN 1 1
6 1 172141-03202  LABEL,CAUTION 1 1
1 7 1  172450-03200  LABEL,BATTERY 1 1
— 8 1 172458-03200  LABEL,FAN 1 1
3 Tecsomn— 9 1 17244403210  LABEL 1 1
ailite: gyt 10 1 172458-03210  LABEL,BELT 1 1
1 1  172446-03220  LABEL,BELT 1 1
12 1 172A23-03240  LAVEL,OPEN 1 1
A== (A 13 1 172444-03240  LABEL 1 1
e e 14 1 172444-03280  LABEL 2 2
Ty CEED, RRGT LYV EMELTS
o o I LT e R O 15 1 172142-03302  LABEL,CAUTION 1 1
o ) 188, Tt AL [ ?'/tgzrx.uv(szu.
T hae 16 1 172964-03370  LABEL 1 1
IR R ggggg%f!’.::ﬂ:“ 17 1 172964-03481  TAG ASSY, CAUTION 1 1
IN THE OPERATION 18 1 172164-03510  LABEL,LOADING 1 1
g | MANUAL CASE 19 1  172164-03540  LABEL 1 1
20 1 172519-04180  LABELWARNING 1 1
T 21 1 172519-04290  LABEL,WARNING 1 1
22 1 17244503230  LABEL 1 1
g S5he - 23 1 172458-03260  LABEL 1 1
® #38L o A 24 1 172A23-03300  LABEL 1 1
= 25 1 172455-03520  LABEL 1 1
[ 26 26 1 172460-03230  LABEL,SEAT BELT 1 1
' \27 27 1 172460-03241  LABEL,ROPS 1 1
L L 8 10
_ 18R )L REPEESE = SR PAC 1|
© nvan o0 DETAILs oF BONNET COVER INSIDE
22 23 VIEWED FROM (D) PANEL R
~ © »38L
25 VIEWED FROM (©
hSRIL
VIEWED FROM
B 2
15
O
14
4
e
1 0

Ry FAERFE

DETAILS OF BONNET INSIDE

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 LABEL & ACCESSORY 0CK10-M40002 Fig.9

; . (A)=VIO35-3C(JP) (D)=VIO35F-3P(JP)
Flgg SAFETY LABEL(CANOPY . JP) (B)=VIO35-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
1 4 5 (A (B (© @ (E) ()
A =~ 1 1 172444-03170  LABEL 1 1
é D(-)'l' ‘A 2 1 172A23-03180  LABEL,LIFTING 1 1
[T v | s Htes 3 1 17244403181  LABEL 2 2
i @ 4 1 172444-03190  LABEL 1 1
"~ 5 1 172448-03190  LABEL,FAN 1 1
6 1 172141-03202  LABEL,CAUTION 1 1
9 7 1 172450-03200  LABEL,BATTERY 1 1
A ¥ E 8 1 172458-03200  LABEL,FAN 1 1
T R IR 9 1 172444-03210  LABEL 1 1
[ ) o 10 1 17245803210  LABEL,BELT 1 1
- 1 1 172446-03220  LABEL,BELT 1 1
15 20 12 1 172A23-03240  LAVEL,OPEN 1 1
T2 AEE) 13 1 172444-03240  LABEL 1 1
s f; T RPROSE T 14 1 172444-03280  LABEL 2 2
H Ry FRRHELCE,
Baz5kis Ao 15 1 172142-03302  LABEL,CAUTION 1 1
] 16 1 172964-03370  LABEL 1 1
ﬁ%ﬁﬁgﬁgﬁm 17 1 172964-03481  TAG ASSY, CAUTION 1 1
” NANUAL CASE 18 1  172164-03510  LABEL,LOADING 1 1
19 1 172164-03540  LABEL 1 1
mﬁ-fmﬂw 22 20 1 172519-04180  LABEL,WARNING 1 1
i [AEEW 21 1 172519-04290  LABEL,WARNING 1 1
Gagtppecie 22 1 172444-03330  LABEL 1
23 1 172460-03230  LABEL,SEAT BELT 1
= 24 1 172460-03241  LABEL,ROPS 1
a~EL
iﬁ\, 8 10
. Rty b hA—Hf
Eléﬁﬁéyol;m%ﬁm BONNET COVER INSIDE
BONNET INSIDE
1219 18 3
SR
0
[IC 23 ﬂ
IR JUREREEE 24
DETAILS OF
PANEL R ATRN
VIEWED FROM
3
©Hn5RL _
VIEWED FRON © ® n5RNL
VIEWED FROM (B o -

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 LABEL & ACCESSORY 0CK10-M40002 Fig.10
Fig.10. SAFETY LABEL(QUICK HITCH : JP) (Bpviossapb) (V10930

(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
1 2 3 4 A B (€ O (E) (F)
1 1 172958-03100  LABEL 1 1 1 1
T e
I Az w A}f{ £ 2 1 172958-03140  LABEL 101 1 1
&L, - - 27y FRIC TR9FI U
bt BRI IT & ririamear e i 3 1 172958-03220  LABEL 11 1 1
> BT HAL, SV \¥7 - Vv 3,
sohemeseisn it Bxarrsnen Lo, | vonsraars HEShn: 4 1 17295803230 LABELPIN 11 1 1
=\ v \ msmzr. . 5 1 172958-03300  LABEL,PLUG 101 1 1
S (J
== 5
RYUBHRT L CRABKIS ——— -
DEREBOMBYET, =
075 y710 LERNLOAI Btf—, 4499 EvF - h—RCHLRIGRE LR,
RELLEBTRELT H=REBRRLTCOBBRT 5/ EBMASRELHT

<teEL,

et enRT M. 547 o TFHER|
78954 L DDA TLSSEMRLT
<rEEL,

075 555 LML, X1 9FRYIZ
DTEEMBT HED,
Y FEOAMILNS

LEED,

AER

O7FTEEELT
OREROFRRTOEVTLEY,
BOPHER-AELAL TTEL,

BhsBYET.

Rz

DETAILS OF 8
1
| S—
=
@®r38L
TYLEBVT VIEWED FROM (B)

OPEN THE GRILLE

>

*
CABIN SPEC.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M40002 LABEL & ACCESSORY
Fig.11. SAFETY LABEL(CRANE : JP)

0CK10-M40002 Fig.11

(A)=VI035-3C(JP) (D)=VIO35F-3P(JP)

(B)=VI035-3P(JP)

(E)=VIO35-3C(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172425-03350 LABEL 2 2
2 1 172425-03720 LABEL

1 1

=

® 1R NoR3
VIEWED FROM (&) VIEWED FROM

N:Old $=5

New, Q:0ld €25 New, R:0ld =5

Yes' Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 LABEL & ACCESSORY
Fig.12. SAFETY LABEL(FORESTRY : JP)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

Fig.12

No. Lev. Parts No. Description Qty |
! 2 3 4 @@ © O 6 @
AET A EEE) (GEE 1 1 172825:03200  LABEL 11
T e S o 2 1 172825-03250  LABEL 101
SRR == Bt 3 1 172460-03230  LABEL,SEAT BELT 1
R e T TR A —= 4 1 17246003241  LABEL,ROPS 1
e e ficurn: v P e
A S
P EARARER A
N\ b

MERPS*+ / EHB

FORESTRY ROPS CANOPY PARTS

1_JF
& 8=

@®n3RL

VIEWED FROM ()

TS5y FCMP (Q (BRMTH#)
BRACKET CMP(Q (ELECTRICAL SPEC.)

75459 FCMP (Q (A hL#)
BRACKET CMP(Q (MECHANICAL SPEC.)

® e

DETAILS OF®)

©#380L
VIEWED FROM (©

N:OId%‘TSNeW, O:Old%New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 LABEL & ACCESSORY
Fig.13. SAFETY LABEL(CABIN : EX)

1

AL o CAUTION
= o 0T o
ook

6 1

B ERAR AR AE
IN THE OPERATION
MANUAL CASE

AWARNING

13

17

AWARNTNG

Alvays stop Excavtor
engine before aervioing i
o protact hands fron
noving fan and fen belt,

R

Ry SRR
DETAILS OF
BONNET INSIDE

L ET
DETAILS OF &)

25

A DANGER

= A=

TRU

T RAZARDT
| P e

T ey

Acautio

AWARNTNG

!
gt

Ba sure to remve
earth end sand
piled in quick
cuoler.

CRUSE HAZARDT

Fallure to corply could
rault n doath or o
Injury.

Ry FH—RH
BONNET GOVER INSIDE

E—4 hA\—4d
DETAILS OF
HEATER CGOVER

CRUSH HAZARD!

e H:WEI‘:M with quick coupler houk.

Lock Pin
ATTACHMENT COULE FAL
I inetall ek in o proven
attachvent fron fal Ing off.
Ensure quik caolar soarsly
folis et

ick coplr cperating sosed
lowt i cold weather.
T1P-OVER HAZARDI
AS park on sol . leval
aroud and plece ettichment on
aromd before operating quick
ooupler.
Failire to comply oould result in
death or serious injury.

To prevent breskdom or sudden operstion
of attachment, never open ewitoh box cover
exeept to disheurt or mount attack
Falure {o-ouly oold result in Geath or
seriows injury. —

®#s38L
VIEWED FROM

L—

®n3RL
VIEWED FROM E)

OLELY

VIEWED FROM ©)

—_

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.13
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 172472-03241 LABEL, PIN US 1
2 1 172437-03250 TAG ASSY, CAUTION 1
2-1 1 172437-03251  TAG ASSY, CAUTION 1 N
(E=M/#31310)
2-2 1 172437-03252 TAG ASSY, CAUTION 1 N
(E=M/#31504)
3 1 172472-03261 LABEL, FINGER US 1
4 1 172472-03271 LABEL, SAND US 1
5 1 172472-03281 LABEL, WARNING HITCH 1
6 1 172437-03301 LABEL, MANUAL US 1
6-1 1  172437-03302 LABEL, MANUAL US 1 N
(E=M/#31504)
7 1 172437-03311 LABEL, SLOPE US 1
7-1 1 172437-03312 LABEL,SLOPE US 1 N
(E=M/#31310)
8 1 172437-03322 LABEL, HYD.OIL TANK 1
9 1 172437-03342 LABEL, TRANSPORT US 1
9-1 1  172437-03343 LABEL, TRANSPORT US 1 N
(E=M/#31504)
10 1 172437-03352 LABEL, GREASE CYL. 2
11 1  172437-03361 LABEL, BATTERY US 1
12 1 172437-03372 LABEL, NEUTRAL US 1
13 1 172437-03381 LABEL,SWING AREA US 1
14 1  172437-03391 LABEL, RADIATOR US 1
15 1 172437-03402 LABEL, ENG,COVER US 1
16 1 172A36-03411  LABEL, ENG ROOM 2
17 1 172437-03411 LABEL (ENG ROOM US 1 z
(E=M/#31017)
18 1 172437-03422 LABEL, MUFFLER US 1
19 1 172437-03432 LABEL, STEERING US 1
20 1 172437-03461 LABEL, BOOM US 2
21 1 172437-03471 LABEL, LEVER LOCK US 1
22 1 172437-03551 LABEL, WINDOW US 1
23 1 172437-03441 LABEL, ROPS US 1
24 2 172437-03451 LABEL, SEAT BELT US 1
25 1 172472-03330 LABEL,LOCK PIN(US 1 W

(E=M/#30936)

©n38R1L
VIEWED FROM (©

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 LABEL & ACCESSORY
Fig.14. SAFETY LABEL(CANOPY : EX)

1 2 3 4 5
n. CAUTION A\CAUTIO! AWARNTNG
3 T
‘;@5 :"TT'?‘K., - CRUSH HAZARD!
- |chere nnluﬁlmt3 . ELE:";\” qﬁuk
BN EEZE B e
IN THE OPERATION - YER susped o with auik amplor ock.
MANUAL CASE Tock Pin
ATTAGHMENT couL
6 Al vy ki o rovn
Enmuro quick counlar secursly
olds ataimont
Guick coplor cporatig sosod
o in oold vetfer,

AWARNTRQ
@ S T
B8 Fcamce

TIP-OVER HAZARD!
ALYAYS pork o0 solid, fovel
ground and place attacment on
groud befors opereting aick
coupler.

Fallus t coply o reult in
ceath or sericds injury.

To prevent: breskdam or suden operation

of sttachment, never open s¥itch box cover
et to dishunt or mount att
Failrs o cosply could result. in desth or
seriaus Injury.

A DANGER
<>

=% | =

RO A zRR
[t i e

AWARNING

17

24

AWARNING

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.14
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

AWARNING
Abwaya stop Exaavior

to protect handa f CRUSH HAZARD!

STAY CLEAR OF AREA!
Failure to corply could

o
mving fan and fan belt.
2 result. in death o erious

s ,
L—=_—_ engine before servicing f

injury.

18 14

- :

I 7
P N GE 1 V2 Ry FNEEE 0
BONNET COVER INSIDE VIEWED FROM (F)  DETAILS OF
BONNET INSIDE _
"N @n380L
E VIEWED FROM )

OLELY
VIEWED FROM ©)

®#ns580 GLiE:
VIEWED FROM DETAILS OF (©
9
GLEI

VIEWED FROM (B)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172472-03241 LABEL, PIN US 1
2 1 172437-03250 TAG ASSY, CAUTION 1
2-1 1 172437-03251  TAG ASSY, CAUTION 1 N
(F=M/#31310)
2-2 1 172437-03252 TAG ASSY, CAUTION 1 N
(F=M/#31504)
3 1 172472-03261 LABEL, FINGER US 1
4 1 172472-03271 LABEL, SAND US 1
5 1 172472-03281 LABEL, WARNING HITCH 1
6 1 172437-03301 LABEL, MANUAL US 1
6-1 1  172437-03302 LABEL, MANUAL US 1 N
(F=M/#31504)
7 1 172437-03311 LABEL, SLOPE US 1
7-1 1 172437-03312 LABEL,SLOPE US 1 N
(F=M/#31310)
8 1 172437-03322 LABEL, HYD.OIL TANK 1
9 1 172437-03342 LABEL, TRANSPORT US 1
9-1 1  172437-03343 LABEL, TRANSPORT US 1 N
(F=M/#31504)
10 1 172437-03352 LABEL, GREASE CYL. 2
11 1  172437-03361 LABEL, BATTERY US 1
12 1 172437-03372 LABEL, NEUTRAL US 1
13 1 172437-03381 LABEL,SWING AREA US 1
14 1  172437-03391 LABEL, RADIATOR US 1
15 1 172437-03402 LABEL, ENG,COVER US 1
16 1 172A36-03411  LABEL, ENG ROOM 2
17 1 172437-03411 LABEL (ENG ROOM US 1 Z
(F=M/#31017)
18 1 172437-03422 LABEL, MUFFLER US 1
19 1 172437-03432 LABEL, STEERING US 1
20 1 172437-03461 LABEL, BOOM US 2
21 1 172437-03471 LABEL, LEVER LOCK US 1
22 1 172437-03441 LABEL, ROPS US 1
23 1 172437-03451 LABEL, SEAT BELT US 1
24 1 172472-03330  LABEL,LOCK PIN(US 1w

(F=M/#30936)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 LABEL & ACCESSORY

ACCESSORY

REFER TO
Fig. 70~76

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.15

(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 172176-07330 BAG, MANUAL 1 1 1 1

2 1 172958-03310 LABEL,COLLAR 1 1 1 1 1 1 1
3 1 172958-07330 CASE, MANUAL 1 1 1 1 1 1 1
4 1 172958-08100 COLLAR KIT, 40 3 3 3 3 3 3 1
6 1 172958-03300 LABEL,PLUG 1 1 1 1 1 1 2
7 1 172958-05100 CASE, PLUG 1 1 1 1 1 1 2
8 1 172958-05110 RIVET 1 1 1 1 1 1 2
9 1 1E3030-78370 CAP, SCREW 4 4 4 4 4 4 2
15 1 172478-65750 SPONGE 1 1 1 1 1 1 3

AR
REPAIR PARTS

m im

I/N—=F4 + 15
EVER LIGHT

B, 94597 A ALNGRIRELLAE,
A-AEDH, TZORNAT I ERRIHELST
<EED,

AEE

TOFITEINLT
DENMOHREADELTS &N,
ARHLMEA—REXRLTFED,

9499 by FaHE
QUICK HITCH SPEC.

9499y F + PTOMLH
QUICK HITCH + P.T. 0. SPEC.

Remarks
(1)QUICK HITCH & P.T.O. SPEC.
(2)QUICK HITCH SPEC.

(3)REPAIR PARTS. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M40002 ENGINE RELATED
Fig.16. MUFFLER

0CK10-M40002 Fig.16
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

RIT—Fy bk (NEFTY
MUFFLER KIT (EXPEL)

172A25-08400
B UNo. 71%
R LNo. 8 5142 BAHFET,
7 INC. 8~14.
7 10

12
13
S—hrIY b
MOUNT SEAT

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172168-11310 CLAMP 1 1 1 1 1 1
2 1 172458-11310 PIPE, EXTENSION 1 1 1 1 1 1
3 1 22117-080000  WASHER, 8 1 1 1 1 1 1
4 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1 1
5 1 26106-080552 BOLT, M8X 55 PLATED 1 1 1 1 1 1
6 1 26706-080002 NUT, M8 1 1 1 1 1 1
7 1 172A25-08400 MUFFLER KIT,EXPEL 1 1 1 1 1 1
8 2 172458-11320 PIPE, EXTENSION 1 1 1 1 1 1
9 2 119813-13552 SILENCER 1 1 1 1 1 1
10 2 172A25-64700 COVER ASSY, MUFFLER 1 1 1 1 1 1
12 3 172A25-64720 WOOL, GLASS 1 1 1 1 1 1
13 2 26013-100302 BOLT, M10X 30 2 2 2 2 2 2
14 2 26051-100002 NUT, M10 2 2 2 2 2 2
15 1 172A25-08410 MUFFLER KIT,REPAIR 1 1 1 1 1 1
16 2 172A25-11100 GLASSMAT 150A 1 1 1 1 1 1
17 2 172A25-11110 GLASSMAT 150B 1 1 1 1 1 1
18 2 172A25-11120 SILENCER, BAND 150 1 1 1 1 1 1
19 2 172A25-64700 COVER ASSY, MUFFLER 1 1 1 1 1 1
21 3 172A25-64720 WOOL, GLASS 1 1 1 1 1 1
22 2 26013-100302 BOLT, M10X 30 2 2 2 2 2 2
23 2 26051-100002 NUT, M10 2 2 2 2 2 2

T75—Fv bk (K¥awaw
MUFFLER KIT, REPAIR
172A25-08410

R UNo. 151%
R UNo. 1605232 8HFT,
15 INC. 16~23.
15 19
21
22
P2l N4y M
MOUNT SEAT

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 ENGINE RELATED 0CK10-M40002 Fig.17

; (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
Flgl7 AIR CLEANER (B)=VI035-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

AW B € O E @

194145-04810  WASHER 10
172458-11500 CLEANER ASSY, AIR
172458-11530 CLEANER, AIR

172458-11650 COVER ASSY
119808-12520 ELEMENT
119808-12540 VALVE, UNLOADER

129612-12560 ELBOW
23000-060000 CLAMP, 60
172458-11511 HOSE, AIR INTAKE

172458-11520 HOSE, AIR INTAKE
172458-11540 HOSE, AIR INTAKE
172458-11552 BRACKET ASSY,AIR CLE

23000-048000 CLAMP, 48
23000-070000 CLAMP, 70
26013-080162 BOLT, M8X 16

N
o
PlRrrRrRrRrPRPRPERRPOMNWWWN R R
NN WNRRRRRRERRRREREN
NN WNRRRRRRERRRREREN
NN WNRRRRRRERRRREREN
NN WNRRRRRRERRRREREN
NN WNRRRRRRERRRREREN
NN WNRRRRRRERRRREREN

26013-100252 BOLT, M10X 25

P
T ENGINE 12
16

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 ENGINE RELATED 0CK10-M40002 Fig.18

; A)=VI035-3C(IP D)=VIO35F-3P(JP
Flg .18. ACCELERATOR EB;:VIO35-3PEJP; EE;:VIOSS-SC(I;X))
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172458-12100 LEVER, ACCELERATOR 1 1 1 1 1 1
2 2 172165-12140 GRIP 1 1 1 1 1 1 W
(A=M/#30501) (B=M/#30501) (C=M/#30501) (D=M/#30501) (E=M/#30501) (F=M/#30501)
2-1 2 172A79-12150 GRIP 1 1 1 1 1 1 N
(A=*2011.09.) (B=*2011.09.) (C=*2011.09.) (D=*2011.09.) (E=*2011.09.) (F=*2011.09.)
3 1 172490-12200 BRACKET, WIRE 1 1 1 1 1 1
4 1 172137-12270 JOINT, CABLE 1 1 1 1 1 1
5 1 172113-12522 PIN, CABLE 1 1 1 1 1 1
6 1 1C6281-52310 PIN, SNAP 6 2 2 2 2 2 2
7 1 1A1040-56900 PIN, FLAT HEAD 6X17 1 1 1 1 1 1
8 1 172122-79930 CLAMP, HOSE 1 1 1 1 1 1
9 1 22137-060000 WASHER, 6 2 2 2 2 2 2
10 1 26013-080162 BOLT, SPRING M8X 16 2 2 2 2 2 2
11 1 26013-100252 BOLT, SPRING M10X 25 2 2 2 2 2 2
12 1 172458-12110 CABLE, ACCELERATOR 1 1 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 ENGINE RELATED
Fig.19. ENGINE MOUNT

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.19
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 196420-02310 ABSORBER, SHOCK 230 2 2 2 2 2 2
2 1 172458-13100 MOUNT,ENGINE 1 1 1 1 1 1
3 1 172175-13110 PLATE, L (GRAY:73) 1 1 1 1 1 1
4 1 172458-13110 MOUNT,ENGINE 1 1 1 1 1 1
5 1 172490-13110 BRACKET,EN BR (73) 1 1 1 1 1 1
6 1 172458-13120 BRACKET,ENGINE (73) 2 2 2 2 2 2
7 1 172490-13150 BRACKET,ENGINE (73) 2 2 2 2 2 2
8 1 172162-13200  BOLT M10X30 8 8 8 8 8 8
9 1 172124-13230  STOPPER, ENGINE 3 3 3 3 3 3
10 1 172168-13250 ABSORBER,SHOCK 180 2 2 2 2 2 2
11 1 172137-46040  SEAT, SPRING 8 8 8 8 8 8
11-1 1 172137-46041  SEAT, SPRING 8 8 8 8 N
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)
11-2 1 172137-46042  SEAT, SPRING 8 8 8 8 N
(A=M/#35429) (B=M/#35429) (E=M/#35429) (F=M/#35429)
12 1 22217-100000 WASHER, SPRING 10 8 8 8 8 8 8
13 1 22217-120000 WASHER, SPRING 12 6 6 6 6 6 6
14 1 22217-120000  WASHER, SPRING 12 4 4 4 4 4 4
15 1 22217-120000 WASHER, SPRING 12 8 8 8 8 8 8
16 1 22217-120000 WASHER, SPRING 12 4 4 4 4 4 4
17 1 26013-100252 BOLT, M10X 25 6 6 6 6 6 6
18 1 26076-120352 BOLT, 10.912X 35 4 4 4 4 4 4
19 1 26076-120352 BOLT, 10.912X 35 4 4 4 4 4 4
20 1 26076-120402 BOLT, 10.912X 40 6 6 6 6 6 6
21 1 26716-120002 NUT, M12 8 8 8 8 8 8
22 1 22217-120000 WASHER, SPRING 12 4
23 1 26076-120402 BOLT, 10.912X 40 4

Remarks
(1)A/IC SPEC.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 Fig.20
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

0CK10-M40002 ENGINE RELATED
Fig.20. RADIATOR MOUNT

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

No. Lev. Parts No. Description Qty |
17 A (B (© (® (E) @
1 1 172A25-13340 PLATE ASSY RADIATOR 1 1 1 1 1 1
2 1 172A25-13750 PRATEASSY,UP 1 1 1 1 1 1
3 2 172183-13480 RUBBER, SEAL 1 1 1 1 1 1
5 2 172444-65680 RUBBER, SEAL 1 1 1 1 1 1
6 2 172456-65790 RUBBER, SEAL 1 1 1 1 1 1
7 2 172478-65800 SEAL, SPONGE 1 1 1 1 1 1
8 2 172164-66650 RUBBER, SEAL 1 1 1 1 1 1
9 1 172A25-13800 DUCT ASSY 1 1 1 1 1 1
11 2  172444-54910 SEAL, WEIGHT 1 1 1 1 1 1
12 2 172168-65790 RUBBER, SEAL 1 1 1 1 1 1
13 2 172478-65800 SEAL, SPONGE 1 1 1 1 1 1
14 2  172456-65860 RUBBER, SEAL 1 1 1 1 1 1
15 1 172A25-13830 MOUNTU ASSY,RADIATOR 1 1 1 1 1 1
16 1  22137-100000 WASHER, 10 3 3 3 3 3 3
17 1 26013-100202 BOLT, M10X 20 5 5 5 5 5 5
18 1 26013-100552 BOLT, M10X 55 2 2 2 2 2 2
19 1 26013-100702 BOLT, M10X 70 2 2 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 ENGINE RELATED
Fig.21. RADIATOR & SUB-TANK

REFER TO Fig. 3
40

32—

40
I7aiH T Btk
A/C SPEC. CABIN SPEC.

REFER T0 Fig.35- 40
38

e

v

44

&
I7aitkk
A/C SPEG.

54 IF7avitki

A/G SPEC.
26
30 34
18 l
EEFER 10 Fig. 77

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.21
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

Remarks

(1)NOT APPLIED FOR A/C SPEC.

(2)AIC SPEC.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 1D4105-11950 FILLER ASSY 1 1 1 1 1 1
2 1 172A25-13180  PIPE, WATER 1 1 1 1 1 1
3 1 172A25-13192  JOINT ASSY, PIPE 1 1 1 1 1 1
4 1 172444-13210 COCK ASSY, 2-WAY 1 1 1 1 1 1
5 2 172444-13220 BODY 1 1 1 1 1 1
6 2 121250-49121 PLUG, DRAIN 1 1 1 1 1 1
7 2 24311-000160 O-RING, 1AP16.0 1 1 1 1 1 1
8 1 172490-13300 RADIATOR ASSY 1 1 1 1 1 1
9 2 129107-44590  CAP, RADIATOR 1 1 1 1 1 1
10 1 172A25-13411  SHROUD ASSY 1 1 1 1 1 1
11 1 172490-13511 PIPE, WATER 1 1 1
12 1 172458-13530 HOSE 1 1 1 1 1 1 1
13 1 172423-13551 NET, WIRE 1 1 1 1 1 1 1
14 1 172A25-13561  PIPE, WATER 1 1 1 1 1 1
15 1 172A25-13570  PIPE, WATER 1 1 1 1 1 1
16 1 172498-14120 CAP, DRAIN 1 1 1 1 1 1
16-1 1  129457-44520 CAP 1 1 1 1 1 1 N
(A=M/#31017) (B=M/#31017) (C=M/#31017) (D=M/#31017) (E=M/#31017) (F=M/#31017)
17 1 172171-14610 HOSE, FUEL OIL 1 1 1 1 1 1
18 1 121468-44510 SUB-TANK ASSY 1 1 1 1 1 1
20 2 121450-44531 CAP 1 1 1 1 1 1
21 2 121468-44540  PLUG, SUB-TANK 1 1 1 1 1 1
22 2 124450-44560  RETAINER 1 1 1 1 1 1
23 2 121470-44581  GASKET 1 1 1 1 1 1
24 2 23065-070130  PIPE, 7X 130 1 1 1 1 1 1
25 1 184015-44680 RUBBER, RADIATOR 4 4 4 4 4 4
26 1  124766-59050  CLIP, HOSE 12 4 4 4 4 4 4
27 1 1A1380-59480 CLAMP, CORD 1 1 1 1 1 1
28 1 172156-81430  SHIM 1 1 1 1 1 1
29 1 22137-060000 WASHER, 6 2 2 2 2 2 2
30 1 22137-060000 WASHER, 6 2 2 2 2 2 2
31 1  22137-100000 WASHER, 10 1 1 1 1 1 1
32 1 23001-041000 CLAMP, HOSE 41 8 8 8
33 1 26013-060162 BOLT, M6X 16 2 2 2 2 2 2
34 1 26013-060202 BOLT, M6X 20 2 2 2 2 2 2
35 1 26013-080162 BOLT, M8X 16 4 4 4 4 4 4
36 1 26013-100162 BOLT, M10X 16 1 1 1 1 1 1
37 1 26013-100202 BOLT, M10X 20 4 4 4 4 4 4
38 1  172490-13551 PIPE, WATER 1 1 1 1
39 1 172490-13560  PIPE, WATER 1 1 1 1
40 1 23001-041000 CLAMP, HOSE 41 10 10 10
41 1  124766-59050  CLIP, HOSE 12 1 1 1 1 1 1
41-1 1 129457-44530 CLAMP 1 1 1 1 1 1 N
(A=M/#31017) (B=M/#31017) (C=M/#31017) (D=M/#31017) (E=M/#31017) (F=M/#31017)
42 1 172458-13540  PIPE, WATER 1 2
43 1  172458-13590 PIPE, WATER 1 2
44 1  172A25-13920 NET, WIRE 1 2
45 1 172141-14610 HOSE, FUEL OIL 1 2
46 1 129350-44760  SPACER 1 2
47 1 172122-79930 CLAMP, HOSE 3 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 ENGINE RELATED 0CK10-M40002 Fig.22

1 A)=VIO35-3C(JP D)=VIO35F-3P(JP
Flg-22- FUEL TANK EB;:WOBSGPEJP; EE;:VIOSS-SC(E(X))
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

B UNo. 11, A) (B) (C) (D) (B) (A
R LNo. (1) ~16ZEHFT 1 1 772458-14101  TANK ASSY, FUEL 1 1 1 1 1 1
10— 1 INC. (1) ~16. 3 2 172458-14151  GAUGE ASSY, FUEL 1 1 1 1 1 1
4 2 172447-14160  FLOAT 101 1 1 1 1

5 2 172162-14200  GASKET 1 1 1 1 1 1

6 2 172444-14200  CAP, FUEL 101 1 1 1 1

7 3 172444-14450 CAP 1 1 1 1 1 1

8 3 172444-14460  GASKET 1 1 1 1 1 1

9 3 172444-14470  GASKET 1 1 1 1 1 1

10 3 172444-14480  WASHER 101 1 1 1 1

11 3 172444-14490 SPONGE 1 1 1 1 1 1

12 2 172458-14202  HOSE, FUEL GAUGE 1 1 1 1 1 1

12-1 2 172458-14203  HOSE, FUEL GAUGE 11 1 1 N
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)

13 2 172183-14250  FILTER (FUEL 11 1 1 1 1

14 2 172458-14370  SUMP, FUEL 1 1 1 1 1 1

15 2 23000-013000 CLAMP, 13 2 2 2 2 2 2

16 2 26022-050122  SCREW, M5X12 5 5 5 5 5 5

17 1 104200-11920 COCK, WATER 101 1 1 1 1

18 1 172444-14270  JOINT, DRAIN 1 1 1 1 1 1

19 1 172458-14300 CLAMP ASSY, FUEL 101 1 1 1 1

22 2 172458-14380  RUBBER PLATE D,FO 101 1 1 1 1

23 1 172458-14340 RUBBER PLATE A,FO 1 1 1 1 1 1

24 1  172444-14410  HOSE, DRAIN 1 1 1 1 1 1

25 1 172458-14510 HOSE 101 1 1 1 1

26 1 106990-44660  CLIP, HOSE 12.5 1 1 1 1 1 1

27 1 172458-62240  STEP ASSY, TANK 1 1 1 1 1 1

30 1 22137-100000 WASHER, 10 1 1 1 1 1 1

31 1 22137-100000 WASHER, 10 1 1 1 1 1 1

32 1 26013-080202  BOLT, M8X 20 11 1 1 1 1

33 1 26013-100202  BOLT, M10X 20 101 1 1 1 1

34 1 26013-100202  BOLT, M10X 20 3 3 3 3 3 3

35 1 26367-100002  NUT, M10 2 2 2 2 2 2

36 1 23080-013000 CLAMP, 13 1 1 1 1 1 1

REFER TO Fig. 67, 68

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 ENGINE RELATED 0CK10-M40002 Fig.23

H A)=VIO35-3C(JP D)=VIO35F-3P(JP
Flg-23- FUEL LINE EB;:WOBSGPEJP; EE;:VIOSS-SC(E(X))
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I
TO ENGINE P A (B (© © (B ®
1 1 1E6511-03220 HOSE, FUEL 1 1 1 1 1 1
31 2 1 172171-13461 HOSE 1 1 1 1 1 1
3 1 172A25-14590 STAY ASSY 1 1 1 1 1 1
28 32 4 1 172176-14620  HOSE, FUEL OIL 1 1 1 1 1 1
&} 22 5 1 172458-14630 HOSE, FUEL OIL 1 1 1 1 1 1
- 9 1 172458-14660 HOSE ASSY 1 1 1 1 1 1
- 13 1 172137-16560 BAND 2 2 2 2 2 2
14 1 194440-51620 CLAMP 2 2 2 2 2 2
15 1 129612-52100 PUMP ASSY, FUEL FEED 1 1 1 1 1 1
16 1 184016-55700 SEPARATOR ASSY,WATER 1 1 1 1 1 1
16-1 1 184016-55701 SEPARATOR ASSY,WATER 1 1 1 1 1 1 N
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX) (D=MXXXXX) (E=MXXXXX) (F=MXXXXX)
17 2 129100-55690 RING, RETAINING 1 1 1 1 1 1
18 2 119802-55710 ELEMENT 1 1 1 1 1 1
19 2  24311-000160 O-RING, 1AP16.0 1 1 1 1 1 1
20 2 24321-000650 O-RING, 1AG65.0 1 1 1 1 1 1
21 1 194202-56460 BAND, 200 1 1 1 1 1 1
22 1  124766-59050 CLIP, HOSE 12 11 11 11 11 11 11
23 1 172122-79930 CLAMP, HOSE 1 1 1 1 1 1
24 1 22137-060000 WASHER, 6 2 2 2 2 2 2
25 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1 1
;l;gs:ll’gc{iﬁ 26 1 26013-060162 BOLT, M6X 16 2 2 2 2 2 2
27 1 26013-080202 BOLT, M8X 20 4 4 4 4 4 4
28 1 26116-080702 BOLT, M8X 70 PLATED 1 1 1 1 1 1
29 1  23061-050500 PIPE, 5X 500 1 1 1 1 1 1
30 1 172A25-14630 STAY ASSY 1
31 1  172A25-14650 TUBE, CORRUGATED 1 1 1 1 1 1 W
(A=M#35060) (B=M/#35060) (C=M/#35060) (D=M/#35060) (E=M/#35060) (F=M/#35060)
32 1 933168-55770 BAND 146 2 2 2 2 2 2 W
(A=M/#35060) (B=M/#35060) (C=M/#35060) (D=M/#35060) (E=M/#35060) (F=M/#35060)
Remarks
(1)NOT APPLIED FOR A/C SPEC.
(2)A/C SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 ELECTRICAL PARTS
Fig.24. BATTERY

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.24
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172A25-16100 CORD ASSY, BATTERY 1 1 1 1 1 1
3 2 172458-16140 HARNESS C 1 1 1 1 1 1
4 1 172458-16110 BATTERY 1 1 1 1 1 1
5 1 172A25-16120 CORD, BATTERY 1 1 1 1 1 1
6 1 22137-080000 WASHER, 8 1 1 1 1 1 1
7 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1 1
8 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1 1
9 1 26116-080162 BOLT, M8X 16 PLATED 1 1 1 1 1 1
10 1 26716-080002 NUT, M8 1 1 1 1 1 1
11 1 172725-16160 ROD, CLAMP 1 1 1 1 1 1
12 1 172458-16300 CLAMP ASSY, BATTERY 1 1 1 1 1 1
13 1 22157-060000  WASHER, 6 1 1 1 1 1 1
14 1 26716-060002 NUT, M6 2 2 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 ELECTRICAL PARTS 0CK10-M40002 Fig.25

Fig.25. ELECTRIC PART(WIRING) (Brvioae sp0m) Bvioaesax)
(C)=VIO35F-3C(JP) (F)=VI035-3P(EX)
No. Lewv. Parts No. Description ' |
A (B () O () A
8 1 1 172126-11510  BAND 300 4 4 4 4 4 4
1-1 1 172126-11510  BAND 300 8 8 8 8 8 8 K
14 15 (A=MZZZ2Z) (B=MZZz272) (C=Mzz2zz22) (D=MZ2Z2Z) (E=MZZZ22) (F=Mz2zZ222)
10 13 2 1 172A23-14200 SUPPORT, CONNECTOR 1 1 1
1 3 1 172A25-16500 HARNESSASSY A 101 1 1 1 1
- 5 2 172458-16550  HUSE,SLOW BLOW (50A 1 1 1 1 1 1
37 - 7 2 172447-17140  HOUSING 1 1 1 1 1 1
38 & X 8 1  172A25-16520 HARNESS,B ASSY 1 1 1 1 1 1
5 ’ 81 1 172A25-16521 HARNESS B ASSY 1 1 1 1 1 1 N
J (A=M/#31168) (B=M/#31168) (C=M/#31168) (D=M/#31168) (E=M/#31168) (F=M/#31168)
B e 10 2 172175-17120  PULLER 11 1 1 1 1
DETAILS OF () 1 2 172187-17220 COVER 1 1 1 1 1 1
13 2 29420-050000 FUSE, B 5A 2 2 2 2 2 2
14 2 29420-150000  FUSE, B 15A 6 6 6 6 6 6
15 2 29420-300000  FUSE, B 30A 2 2 2 2 2 2
16 1 172458-16531 HARNESS, BOOM LAMP 1 1 1 1 1 1
17 1 172A23-16540 HARNESS,CONECT 101 1 1 1 1
18 1 172137-16560  BAND 2 2 2 2 2 2
19 1 172458-16562 HARNESS,CANOPY LAMP 1 1 1
20 1 172A23-16600 SUPPORT ASSY 101 1 1 1 1
21 1 172460-16700  STAY 101 1 1 1 1
22 1 194680-51670  BAND, CLIP 4 4 4 4 4 4
19 23 1 172480-54150  PLUG-T,FRAME 1 1 1
24 1 172958-64500 PLUGE 28X302 Q 101 1 1 1 1
25 1 22137-080000 WASHER, 8 1 1 1 1 1 1
26 1 22137-100000 WASHER, 10 1 1 1 1 1 1
27 1 22137-120000 WASHER, 12 2 2 2 2 2 2
28 1 22217-060000 WASHER, SPRING 6 1 1 1 1 1 1
30 29 1 22217-120000 WASHER, SPRING 12 2 2 2 2 2 2
o 21 ] 30 1 26013-080162  BOLT, M8X 16 101 1 1 1 1
Ra L 31 1 26013-100162  BOLT, M10X 16 2 2 2 2 2 2
P . 32 1 26013-100202  BOLT, M10X 20 1 1 1 1 1 1
%% - 33 1 26013-100202  BOLT, M10X 20 1 1 1
fﬁ TO ENGINE 34 1  26116-120162  BOLT, M12X 16 PLATED 2 2 2 2 2 2
35 1 26716-060002  NUT, M6 1 1 1 1 1 1
36 1 933171-15801  CORD, ENGINE EARTH 101 1 1 1 1
37 1 22137-060000 WASHER, 6 2 2 2 2 2 2
38 1 26013-060202  BOLT, M6X 20 2 2 2 2 2 2

34
REFER TO Fig. 24 36 2@@
L. @29
% T ENGINE S By
N
1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 ELECTRICAL PARTS
Fig.26. ELECTRIC PART(WIRING : CRANE SPEC.)

0CK10-M40002 Fig.26
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

No. Lev. Parts No. Description Qty I R
REFER TO Fig. 32 A (B) () O (B ¢
1 1 172732-16560 LINK, FUSIBLE 1 1
2 1 172A25-16710 HARNESS,C-B 1 1
o Bt 3 1 22137-060000 WASHER, 6 3 3
REFER TO Fig. 14 CABIN SPEC. 4 1 933152-09280 BAND 170 6 6
5 1 172A23-14200 SUPPORT, CONNECTOR 1
6 1 172137-16560 BAND 4
7 1 172A25-16730 HARNESS,C-D 1
8 1 172425-16741 TUBE, CORRUGATED 1
9 1 172187-16780 TUBE 1
10 1 26013-100202 BOLT, M10X 20 1
11 1 172126-16540 CLAMP 1 1
12 1 172137-16560 BAND 6 6
13 1 172137-16560 BAND 2 2
14 1 172A25-16720 HARNESS,C-C 1 1
15 1 172A25-16740 HARNESS,C-E 1 1
16 1 184016-44300 CLAMP, WRC12 1 1
17 1 172183-46440 CLAMP, WRC10 1 1
18 1 172183-46440 CLAMP, WRC10 2 2
19 1 26013-080162 BOLT, M8X 16 1 1
20 1 933152-09280 BAND 170 1 1
21 1 172A25-16750 HARNESS, C-F 1
REFER TO Fig. 66
18 REFER TO Fig. 66
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 ELECTRICAL PARTS

Fig.27. ELECTRIC PART(WIRING : FORESTRY SPEC.)

REFER TO Fig. 113

¥4/ Btk
CANOPY SPEC.

0CK10-M40002 Fig.27

* Atk
MECHAN|CAL SPEC.

Remarks
(1)ELECTRICAL SPEC.
(2)MECHANICAL SPEC.

(A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
(B)=VI035-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172190-16500 HARNESS 1 1
2 1 172840-16500 HARNESS, A 1 1 1
3 1  172825-16510 HARNESS(B 1 1
4 1 172835-16520 HARNESS, C 1 1
5 1 172825-16530 HARNESS(D 1 1 1
6 1 172825-16540 HARNESS(E 1 1 1
7 1 172825-16550 HARNESS(F 1 1 1
8 1 172825-16560 HARNESS(G 1 1 1
9 1  172825-16570 HARNESS(H 1
10 1 172825-16600 HARNESS(! 1 1 2
11 1 172137-16560 BAND 2 2 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 ELECTRICAL PARTS 0CK10-M40002 Fig.28

; (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
Fig.28. ELECTRIC PART(EQUIPMENT) (©)=vI0e5 3P (P) (BrvIos30(E)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 194464-52190 SWITCH, SAFETY START 2 2 2 2 2 2
2 1 26776-180002 NUT, LOCK M18 2 2 2 2 2 2
3 1 194151-57100 HORN 1 1 1 1 1 1
" 4 1 172165-62800 GROMMET 1 1 1 1 1 1
7 . 5 1 119247-77100 RELAY, SAFETY 1 1 1 1 1 1
10 9 R 6 1  119802-77200 RELAY, SAFETY 1 1 1 1 1 1
L . - 7 1  119650-77910 RELAY ASSY, GLOW 1 1 1 1 1 1
o7 > 8 1 129211-77920 TIMER 1 1 1 1 1 1
- 9 1 22137-060000 WASHER, 6 8 8 8 8 8 8
@ T T7 oA 10 1 26013-060122 BOLT, M6X 12 2 2 2 2 2 2
8 4 A/C SPEC. 11 1 26013-060122 BOLT, M6X 12 1 1 1 1 1 1
9 12 1 26013-060162 BOLT, M6X 16 2 2 2 2 2 2
9 13 1 26013-060162 BOLT, M6X 16 1 1 1 1 1 1
14 1 26013-060202 BOLT, M6X 20 2 2 2 2 2 2
15 1 933171-15680 GROMMET 1 1 1 1 1 1

16 1  119247-77100 RELAY, SAFETY 4

17 1 22137-060000 WASHER, 6 4 1
18 1 26013-060122 BOLT, M6X 12 4
REFER T0 Fig. 46
Remarks Yes No Yes No
(1)A/C SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 ELECTRICAL PARTS 0CK10-M40002 Fig.29

Fig.29. ELECTRIC PART(EQUIPMENT : INDICATOR BOX) (Vo acP) (O)=viosse 3P
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I R
A B () DO () (A
1 1  172187-17100  SWITCH ASSY, STARTER 1 1 1 1 1 1
2 2 172187-17070 CORD ASSY 1 1 1 1 1 1
3 2 172187-17080 COVER 3 3 3 3 3 3
4 2 172187-17090 COVER 2 2 2 2 2 2
6 2 933110-00301  KEYASSY 1 1 1 1 1 1
9 1  172458-17501  BOX,INDICATOR(CANOPY 1 1 1 1
11 2 172187-17280  SWITCHASSY, LIGHT 1 1 1
13 2 172187-17320  PACKING 1 1 1
15 2 172187-17341  GAUGE ASSY 1 1 1
66 craium 16 2 172187-17350 METER ASSY, HOUR 1 1 1
AIR GONDITIONER SPEC. 17 2 172187-17360  PRINT, CIRCUIT 1 1 1
18 2 172187-17371  CIRCUIT ASSY 1 1 1
19 2 172187-17380 BULB 4 4 4
23 2 172187-17470  PLATE 1 1 1
24 2 172187-17480 BULB 2 2 2
25 2 172458-17511  PANEL 1 1 1
26 2 172187-17560 CAP 2 2 2
27 2 172187-17570  GASKET 2 2 2
28 1  172458-46720 BOLT 1 1 1 1 1 1
29 1 172519-63240 BOLT 3 3 3 3 3 3
30 1 172458-17251  BOX,INDICATOR(CABIN 1 1 1 1
32 2 172458-17261  PANEL 1 1 1
33 2 172187-17280  SWITCHASSY, LIGHT 1 1 1
34 2 172187-17290  SWITCH ASSY, HEATER 1 1 1
35 2 172187-17301  SWITCH ASSY, WIPER 1 1 1
37 2 172187-17320  PACKING 1 1 1
39 2 172187-17341  GAUGE ASSY 1 1 1
40 2 172187-17350 METER ASSY, HOUR 1 1 1
a1 2 172187-17360  PRINT, CIRCUIT 1 1 1
42 2 172187-17371  CIRCUIT ASSY 1 1 1
43 2 172187-17380 BULB 4 4 4
47 2 172187-17470  PLATE 1 1 1
48 2 172187-17480 BULB 2 2 2
49 1 172460-17201  BOX,INDICATOR(A/C) 1 1
50 2 172460-17211  PANEL 1
52 2 172187-17280  SWITCH ASSY, LIGHT 1
53 2 172187-17301  SWITCH ASSY, WIPER 1
B2 1713 1823 17 13 55 2 172187-17320  PACKING 1
4 17 41 37 24 u 3 57 2 172187-17341  GAUGE ASSY 1
60 65 59 55 60 65 59 55 58 2 172187-17350 METER ASSY, HOUR 1
59 2 172187-17360  PRINT, CIRCUIT 1
9 9 60 2 172187-17371  CIRCUIT ASSY 1
30 ig 61 2 172187-17380 BULB 4
49 65 2 172187-17470  PLATE 1
A o Ry 2 A EE 66 2 172187-17480 BULB 2
67 2 172187-17560 CAP 1
68 2 172187-17570  GASKET 1
69 1 172A77-17500 MONITOR ASSY 1 1 1 1 1 1 W 2
(Rl‘;mg[ljé METER = ANALOG TYPE. (A=MZZ2Z2Z) (B=MZZ222Z) (C=Mzz222) (D=MZz2222) (E=MZZ2Z22) (F=MZzz222)
ONLY THE MONITOR PORT COPES IN
REF.NO.69.
(2HOUR METER = L.C.D. TYPE. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 ELECTRICAL PARTS
Fig.30. ELECTRIC PART(EQUIPMENT : INDICATOR BOX)(IMMOBILIZER SPEC.)

HAR&R
REPAIR PART

Fv/ B
CANOPY SPEC.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.30
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

Ao Sr—sRy ) ABER
INDICATOR BOX IN SECTION

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-17100  SWITCH ASSY, STARTER 1 1
1-1 1 172A47-17210 CYLINDER ASSY, KEY 1 1 Q
(A=MHXXXXX) (B=MHXXXXX)
2 2 172187-17070 CORD ASSY 1 1
3 2 172187-17080 COVER 3 3
4 2 172187-17090 COVER 2 2
9 1 172458-17110 BRACKET, TIMER 1 1
10 1 172A25-17200  IN-PANE R,CANOPY 1
13 1  172A47-17360  ANTENNA 1 1
15 1 172A47-17380  KEY, STARTING 2 2
16 1 172187-17280  SWITCH ASSY, LIGHT 1 1
17 1 172472-17501 PANEL ASSY, MONITOR 1 1
20 2 172187-17320  PACKING 1 1
22 2 172187-17341  GAUGE ASSY 1 1
23 2 172187-17350  METER ASSY, HOUR 1 1
24 2 172187-17360  PRINT, CIRCUIT 1 1
25 2 172187-17371 CIRCUIT ASSY 1 1
26 2 172187-17380  BULB 4 4
30 2 172187-17470 PLATE 1 1
31 2 172187-17480 BULB 2 2
32 1 172187-17560 CAP 2
33 1 172187-17570  GASKET 2
34 1 172458-46720  BOLT 1 1
35 1 194440-51620  CLAMP 1 1
36 1 194202-56460  BAND, 200 1 1
37 1 172519-63240 BOLT 3 3
38 1 26013-080162 BOLT, M8X 16 1 1
39 1 26013-120252 BOLT, M12X 25 2 2
41 1 172A25-17210  PANEL, INSTRUMENT 1
42 1 172187-17290  SWITCH ASSY, HEATER 1
43 1 172187-17301 SWITCH ASSY, WIPER 1
44 1 172A77-17500 MONITOR ASSY 1 1 w

(A=MZZZ27Z)

(B=MZZ272)

Remarks

(1)HOUR METER = ANALOG TYPE.

COPES IN REF.NO.44.

(2)HOUR METER = L.C.D. TYPE.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 ELECTRICAL PARTS
Fig.31. ELECTRIC PART(EQUIPMENT : SWITCH BOX)

¥ : ¥/ Bt
FORESTRY : CANOPY SPEC.

WHE: FrEULRK
FORESTRY:CABIN SPEC.

REFER TO Fig. 70~7

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.31
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 172958-17101 BOX, SWITCH 1 1 1 1 1 1
2 2 172958-03180  LABEL 1 1 1 1 1 1
3 2 172958-03190  LABEL 1 1 1 1 1 1
4 2 172958-17140 SWITCH ASSY 1 1 1 1 1 1
5 2 172958-17150 SWITCH ASSY 1 1 1 1 1 1
6 2 172958-17160 INDICATER LAMP(CP 1 1 1 1 1 1
7 2 172958-17170  SCREW, TAPPING 6 6 6 6 6 6
8 2 172958-17180  SCREW, TAPPING 2 2 2 2 2 2
9 2 172958-17190  PACKING 1 1 1 1 1 1
10 2 172958-17200 BRACKET 1 1 1 1 1 1
11 2 172958-17210 CASE 1 1 1 1 1 1
12 2 172958-17220 CORD 1 1 1 1 1 1
13 2 22351-030028 PIN, SPRING 3.0X28 1 1 1 1 1 1
14 1 172137-46210 SCREW 3 3 3 3 3 3
15 1 172958-64500  PLUGE 28X302 Q 1 1 1 1 1 1
16 1 172187-64900 PLUG 1 1 1 1 1 1
17 1 172958-17130 COLLAR 3 3

18 1 172840-17100  STAY ASSY 1

19 1 172840-17150 SPACER 1

20 1 26013-080302 BOLT, M8X 30 2

21 1 933152-09280  BAND 170 4

22 1 172825-17500  STAY, RELAY 1 1

23 1 1D4160-17850  SWITCH, NL 1 1

24 1 172164-19100 SWITCH 1 1

25 1 1E6910-82500 RELAY, CA-1A 4 4

26 1 172835-17200  SWITCH BOX G,ASSY(73 1 1

27 1 172137-46210 SCREW 3 3

28 1 172458-64610  CLIP, TREE 2 2

29 1 172176-67780 GROMMET, GS12A 1 1

30 1 22217-060000 WASHER, SPRING 6 3 3

31 1 26716-060002 NUT, M6 3 3

32 1 172126-11510 BAND 300 2

Remarks
(1)NOT APPLIED FOR MECHANICAL SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 ELECTRICAL PARTS 0CK10-M40002 Fig.32
Fig.32. ELECTRIC PART(EQUIPMENT : CRANE 1) gg;:x:ggg_ggg:j; Eggzx:gggzg?&;)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
REFER TO Fig. 87 ® B © O 6 6
1 1 172190-12420 CLAMP 1
2 1 172A25-17500 BRACKET ASSY 1
3 1 172496-17570  BRACKET ASSY 1
4 1 172496-17610 RUBBER 2
5 1 17245563230  GAUGE, LEVEL 101
: 6 1 172142-76940-5 CLAMP 2
7 1 22137-080000 WASHER, 8 2
REFER TO 8 1 26013-080202  BOLT, M8X 20 2
Fig. 87 9 1 26013-120552  BOLT, M12X 55 2
10 1 26022-030202  SCREW, M3X20 2 2
11 1 26716-030002  NUT, M3 2 2
12 1 172A25-17400 CONTROLER BOX ASSY 11
13 1 172187-17882  PANEL ASSY, CRANE 1 1
13-1 1 172187-17883  PANEL, CRANE 11 R
(A=MXXXXX) (B=MXXXXX)
14 2 172187-17890  SHEET, PANEL 1 1 w
(A=M/#30501) (B=M/#30501)
14-1 2 172187-17890  SHEET, PANEL 11 z
REFER T0 Fig. 64 (A=MXXXXX) (B=MXXXXX)
15 1 172164-45880  BOLT 4 4
16 1 172165-62800 GROMMET 11
17 1  26013-080162  BOLT, M8X 16 3 3
18 1 26013-080162  BOLT, M8X 16 4 4
19 1 172141-17150  BUZZER 11
20 1  172A25-17450 COLLAR 1 1
21 1 194080-57202  RELAY, FLASHER 1 1
22 1 129211-77920  TIMER 11
23 1 1E6910-82500  RELAY, CA-1A 2 2
231 1 172B02-17160 RELAY,CAATYPE 2 2 N

(A=+2014.04) (B=*2014.04)

24 1 26013-060122 BOLT, M6X 12 1 1
25 1 26013-060162 BOLT, M6X 16 1 1
26 1 26013-060352 BOLT, M6X 35 1 1
27 1 172647-16560  WIRE, EARTH 2 1
28 1 1E6300-81050 LAMP, FLASHER 2 1
29 2 172738-17120 BULB, 12V 20W 2 1
30 1 22137-080000  WASHER, 8 2 1
31 1 26367-060002 NUT, M6 4 2
32 1 172A26-17901 CONTROLLER ASSY 1 1
33 1 172460-17160 BRACKET 1
34 1 194440-51620 CLAMP 1
35 1 26013-080252 BOLT, M8X 25 2
36 1 172446-13150  WASHER 1
37 1 172126-16540 CLAMP 1
38 1 172460-17140 STAY, LAMP 1
39 1 172455-17170 STAY, LAMP 1
40 1 172457-17200 BRACKET,ALARM 1
41 1 22137-100000  WASHER, 10 2
42 1 26013-100162 BOLT, M10X 16 1
S B A 43 1 26013-100202 BOLT, M10X 20 2
CABIN SPEC. 44 _ 1 26013-100252 BgSLT, M10X 25 1

N:OId‘T>TNew, O:Old%New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CK10-M40002 ELECTRICAL PARTS 0CK10-M40002 Fig.33

; . A)=VI035-3C(IP D)=VIO35F-3P(JP
Fig.33. ELECTRIC PART(EQUIPMENT : CRANE 2) (w0 3o (rviogsr-sPp
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I R
REFER TO Fig. 66 3 AW B € O E &
1 1 172187-17730 SENSOR 2 2
2 2 1 172187-17740 SENSOR 2 2
REFER TO Fig. 66 3 1 26116-060304 BOLT, M6X 30 PLATED 4 4
4 1 26716-060002 NUT, M6 4 4

REFER TO Fig. 66

R—ILE LT
HOLE VALVE

ayvka—unnd
CONTROL VALVE

N:Old ‘Ye_SNew, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

No Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M40002 ELECTRICAL PARTS 0CK10-M40002 Fig.34

; A)=VI035-3C(IP D)=VIO35F-3P(JP
Fig.34. WORK LAMP & CANOPY LAMP (V035 3007) rviogsF 3P
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I R

A (B) () O (B ¢

1 1 172458-17450 LAMP,WORK 1 1 1 1 1 1

2 2 172187-17540 BULB 1 1 1 1 1 1

3 1 172458-17400 LAMP 150X95 1 1 1

4 2 172458-17420 BULB 1 1 1

5 1 172458-17410 STAY, LAMP 1 1 1

6 1 22137-100000 WASHER, 10 1 1 1

7 1 26346-100002 NUT, M10 1 1 1

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002  AIR CONDITIONER & HEATER
Fig.35. HEATER

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.35
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
(A) € ® B ©
1 1 172126-11510 BAND 300 2 2 2
2 1 172126-11510 BAND 300 1 1 1
3 1  172141-13490 JOINT 1 1 1
4 1 172126-16540 CLAMP 1 1 1
5 1 172183-16560 CLIP, HOSE 1 1 1
6 1 172458-16650 HEATER FRAME 1 1 1
7 1 172458-16690 NUT 1 1 1
8 1 172458-16700 DUCT ASSY, HEATER 1 1 1
10 1 172458-17551 HEATER 1 1 1
11 1 172168-17601 CONNECTOR 1 1 1
12 1 172458-17620 HOSE ASSY, DEFROSTER 1 1 1
13 1 172137-17631 JOINT, HEATER 1 1 1
14 1 172425-17630 VALVE ASSY, HEATER 1 1 1
15 1 172124-17640 JOINT, PIPE 1 1 1
16 1  172458-17640 HOSE ASSY, HEATER 1 1 1
17 1 172444-17660 CLIP, TREE 1 1 1
18 1 172458-17660 HOSE, HEATER 2 2 2
19 1  172458-17700 GRILLE 1 1 1
20 1  124465-44950 GASKET, 16 2 2 2
21 1 172168-46760 BOLT M10X20 4 4 4
22 1  172458-63400 SPONGE, GRILLE 1 1 1
23 1 172458-63410 COVER, HEATER 1 1 1
24 1 172458-63470 NUT, CAP 4 4 4
25 1 172458-63610 SEAL, SPONGE 1 1 1
26 1 172458-63620 SEAL, SPONGE 1 1 1
27 1 172458-63630 SEAL, SPONGE 1 1 1
28 1  172458-63640 SPONGE, HOSE 2 2 2
29 1 172458-63650 SEAL, SPONGE 1 1 1
30 1 172458-63820 PLATE ASSY 1 1 1
33 1 172422-65750 SEAL, DUCT 1 1 1
34 1 172989-68640 RUBBER, SEAL 1 1 1
35 1 1E8545-80940 GRILLE, DUCT 1 1 1
36 1 197830-88611 GRILLE 1 1 1
37 1 22137-100000 WASHER, 10 2 2 2
38 1 22869-400160 SCREW, 4X16 6 6 6
39 1 23001-022000 CLAMP, HOSE 22 4 4 4
. 40 1 26013-100162 BOLT, M10X 16 4 4 4
EFER TO Fig. ENGINE 41 1 26013-100162 BOLT, M10X 16 2 2 2
REFER TO Fig. 21 42 1 26013-100202 BOLT, M10X 20 2 2 2
43 1 26587-040122  SCREW, M4X12 4 4 4
,/\\ ,
7
T0 ENGmIIE/T R g 7
20 13 %?
10 ENG/I;GE b 39
18
EFER TO Fig. 21
22 Yes Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AIR CONDITIONER & HEATER
Fig.36. HEATER(A/C SPEC.)

1 Kﬁ REFER TO Fig. 39
)& EFER TO Fig. 30

®
EFER TO Fig. 39

/]
!Ld\

,/T 13 v
~ 3 ‘
TO ENGINE

EFER TO Fig. 21

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.36
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

10 ®
19 %
EFER TO Fig. ENGINE

REFER TO Fig. 21

4
s 2 ?%\ A
T0 ENGINE 619

8

Copyright (C) YANMAR CO., LTD. All RightsReserved.

No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172126-11510 BAND 300 1
2 1 172141-13490 JOINT 1
3 1 172168-17601 CONNECTOR 1
4 1 172137-17631 JOINT, HEATER 1
5 1 172425-17630 VALVE ASSY, HEATER 1
6 1 172124-17640 JOINT, PIPE 1
7 1 172458-17700 GRILLE 2
8 1 172458-17710 HOSE ASSY, HEATER 1
9 1 172460-17710 HOSE, HEATER 1
10 1 172458-17720 HOSE ASSY, HEATER 1
11 1 172460-17780 HOSE ASSY 1
12 1 172460-17800 HOSE ASSY 1
13 1  124465-44950 GASKET, 16 2
14 1 172458-63400 SPONGE, GRILLE 1
15 1 172458-63640 SPONGE, HOSE 1
16 1  1E8545-80940 GRILLE, DUCT 1
17 1 197830-88611 GRILLE 1
18 1 22869-400160 SCREW, 4X16 6
19 1  23001-022000 CLAMP, HOSE 22 6
N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change



0CK10-M40002 AIR CONDITIONER & HEATER 0CK10-M40002  Fig.37

Fig.37. AIR CONDITIONER(ENGINE RELATED) vioass0p) (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 172460-18100 COMPRESSOR ASSY 1
2 1 172445-18131 PULLEY, TENSION (87 1
3 1 172491-18620 PLATE 1
4 1 172165-18670 BOSS 1
5 1 172175-18730  ADJUSTER ASSY 1
6 1 172A25-19300 BRACKET ASSY,COMP 1
7 1 172458-19350 BRACKET COMP 1
8 1 172A25-19370 COVERASSY, BELT 1
9 1 172458-19400 BRACKET,PULLEY 1
10 1 172458-19430 PULLEY 1
11 1 172458-19560  V-BELT 1
12 1 1A1040-43900 WASHER, SPRING 1
13 1 22137-080000  WASHER, 8 3
14 1 22190-080002  WASHER, SEAL 6 4
15 1 22217-060000  WASHER, SPRING 6 1
16 1 22217-080000  WASHER, SPRING 8 1
17 1 22252-000400 RING, 40 1
18 1 24104-062030 BEARING, 6203UUC3 1
19 1 26013-060502 BOLT, M6X 50 4
20 1 26013-080162 BOLT, M8X 16 3
21 1 26013-080252 BOLT, M8X 25 2
22 1 26013-080302 BOLT, M8X 30 1
23 1 26013-080602 BOLT, M8X 60 1
24 1 26013-100252 BOLT, M10X 25 3
25 1 26013-120302 BOLT, M12X 30 2
26 1 26106-080502 BOLT, M8X 50 PLATED 4
27 1 26716-060002 NUT, M6 2
28 1 26716-080002 NUT, M8 1
29 1 172A25-19330  STAY 1

1 2

26013-120302 BOLT, M12X 30

REFER TO Fig. ENGINE
REFER TO Fig. 21

REFER TO Fig. ENGINE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AIR CONDITIONER & HEATER 0CK10-M40002 Fig.38

Fig.38. AIR CONDITIONER(CONDENSER RELATED) vioass0p) (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I R

®wW B € O E @

1 1 172447-13550 MOUNT 4
2 1 172162-18040 BRACKET 1
3 1 172A25-18100 COVERASSY 1
4 1 172A25-18110 PLATE A 1
5 1 172A25-18120 COVERASSY 1
6 1 172A25-18140 PLATE B 1
7 1 172A25-18150 PLATEC 1
8 1 172A25-18160 PLATED 1
9 1 172496-18230 CONDENSER ASSY 1
11 2 172496-18590 SEAL 1
12 2 172496-18600 SEAL 1
13 2 172496-18610 SEAL 2
14 2 172460-65840 SEAL, SPONGE 2
15 1 172460-18250 CONNECTOR 1
16 1 172A25-18270 COVER 1
17 1 172A25-18300 COVERASSY 1
18 1 172496-18500 FAN MOTOR ASSY 1
19 1 172496-18540 BRACKET ASSY,B SHU 1
20 2 172456-13480 TRIM 1
22 1 172496-18550 BRACKET ASSY,A SHU 1
23 2 172456-13480 TRIM 1
25 1 172519-63240 BOLT 4
26 1 172519-63240 BOLT 2
27 1 172519-63240 BOLT 3
28 1 1E8545-80210 DRIER, RECEIVER 1
29 1 1E8545-80250  JOINT, RECEIVER 1
30 1 22137-060000 WASHER, 6 2
31 1 22217-080000  WASHER, SPRING 8 8
32 1 26013-060122 BOLT, M6X 12 8
33 1 26013-060252 BOLT, M6X 25 2
34 1 26013-080162 BOLT, M8X 16 2
35 1 26013-080162 BOLT, M8X 16 2
36 1 26013-100162 BOLT, M10X 16 2
37 1 26013-100202 BOLT, M10X 20 2
38 1 26013-100202 BOLT, M10X 20 2
39 1 26013-100202 BOLT, M10X 20 2

1 8

D
o

26716-080002 NUT, M8

REFER TO Fig. 79

17

T
[

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AIR CONDITIONER & HEATER 0CK10-M40002 Fig.39

; A)=VI035-3C(IP D)=VIO35F-3P(JP
Fig.39. AIR CONDITIONER(CABIN RELATED, 1) (V035 3007) rviogsF 3P
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 172122-13310 MOUNT, RADIATOR 4
2 1 172631-16350 ROD,BATTERY CLAMP 2
3 1 172460-17650 CLAMP ASSY 1
4 1 172460-18010 COVER ASSY, HOSE 1
5 2 172183-05330 TRIM 1
7 2 172460-18110 TRIM 1
8 2 172458-63600 SEAL, SPONGE 1
9 1 172460-18130 UNIT 1
10 1 172460-18140 CONDITIONER, AIR 1
12 1 172460-18150 PLUG 1
13 1 172460-18170 DUCT ASSY, FAN 1
15 2 172519-61540 CUSHION, BONNET 1
16 2 172162-62540 SEAL, STEP 1
17 1 172460-18180 BRACKET F 1
19 2 172460-19130 SEAL 2
20 2 172460-19140 SEAL 2
21 1 172460-18260 CABLE 1
22 1 172460-18270 CABLE, VALVE 1
23 1 172460-18670 PLATE P 1
24 1 172460-18800 PLATE B 1
25 1 172460-19110 SEAL 1
26 1 172460-19120 SEAL 1
27 1 172460-19190 SHEET, INSULATOR 1
28 1 172460-19330 SHEET, INSULATOR 1
29 1 172519-63240 BOLT 3
30 1 1E8685-79911 PANEL, AC CONTROL 1
31 1 1E8685-79920 VALVE,WATER 1
32 1 1E8685-79940 RESISTOR, 100-40 1
33 1 22137-060000  WASHER, 6 2
34 1 22217-080000  WASHER, SPRING 8 8
35 1 22857-400161 SCREW, 4X16 2
36 1 22877-500161 SCREW, 5X16 8
37 1 26013-080162 BOLT, M8X 16 2
38 1 26013-080202 BOLT, M8X 20 2
39 1 26013-100162 BOLT, M10X 16 4
40 1 26033-040202 SCREW, M4X20 6
41 1 26716-060002 NUT, M6 4
42 1 26716-080002 NUT, M8 8
43 1 172460-19320 SPONGE, GRILLE 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AIR CONDITIONER & HEATER 0CK10-M40002 Fig.40

22117-080000 WASHER, 8

22869-400160  SCREW, 4X16
22869-400160  SCREW, 4X16
26013-080162 BOLT, M8X 16

26013-080162 BOLT, M8X 16
22869-400160 SCREW, 4X16

Fig.40. AIR CONDITIONER(CABIN RELATED, 2) vioass0p) (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I
) i A (B) () O (B ¢

1 1 172460-03180 LABEL 1
2 1 172958-17130 COLLAR 3
3 1 172458-17640 HOSE ASSY, HEATER 1
6 1 172460-18240 PLATE R ASSY 1
8 2 172460-19060 RUBBER, SEAL 1
9 2 172460-19170 TRIM 1
10 2 172460-19180 TRIM 1
11 2 172460-19220 SPONGE 1
12 2 172460-19230 SPONGE 1
14 2 172460-19300 SPONGE 1
16 2 172434-61170 TRIM 1
18 1 172A25-18400 PLATE ASSY A 1
19 1 172A25-18450 PLATE ASSY B 1
20 1 172A25-18480 PLATE ASSY C 1
21 1 172A25-18510 PLATE 1
22 1 172A25-18530 STAY 1
23 1 172460-18530 BRACKET G 1
24 1  172A25-18540 STAY 1
25 1 172A25-18600 SEAL, DUCT 2
26 1 172460-18651 BRACKET JASSY 1
27 1 172460-19210 SPONGE 1
28 1 26013-080202 BOLT, M8X 20 2
29 1 172186-45840 BOLT, BUTTON 4
30 1 172137-46210 SCREW 1
31 1 172137-46210 SCREW 3
32 1 172732-54730 SCREW, M6X25 2
33 1 172460-65840 SEAL, SPONGE 2
34 1 1E8385-79310 WASHER, 8 3
35 1 197821-88070 GRILLE 1
1 3
1 2
1 4
1 2
1 3
1 4

Remarks
(1)RUBBER CRAWLER SPEC.
(2)IRON CRAWLER SPEC.

(3)T=REF.NO.5,29 2MM,
NO.5-1,29-1 4.5MM. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M40002 AIR CONDITIONER & HEATER 0CK10-M40002 Fig.41

Fig.41. AIR CONDITIONER(PIPING) (3=v0%3cr) (v 3P0
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
) No. Lev. Parts No. Description Qty |
REFER TO Fig.3 A (B) () O (B ¢
REFER TO Fig. 38 1 1 172126-11510 BAND 300 7
2 1 172496-16541 HARNESS ASSY 1
4 2 172648-16600 DIODE 1
5 1 172460-18060 HOSE, DRAIN 1
6 1 172460-18070 HOSE, DRAIN 1
7 1 172460-18080 HOSE, DRAIN 1
8 1 172A25-19570 HOSE 1
9 2  1A7030-88820 O-RING 2
10 1 172A25-19580 HOSE 1
11 2  1A7030-88760 O-RING 2
12 1 172A25-19590 HOSE 1
13 2 1A7030-87120 SWITCH, PRESSURE 1
14 2 1A7030-88760 O-RING 2
15 1 172458-19600 HOSE 1
16 2 1A7030-88840 O-RING 2
17 1  1E8545-80030 JOINT, DRAIN 1
18 1 1E6722-84550 CLIP COD-2223 2
19 1 22137-080000 WASHER, 8 2
20 1 23001-022000 CLAMP, HOSE 22 3
21 1 26013-080162 BOLT, M8X 16 2

REFER TO Fig. 3

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 TRAVELING

Fig.42. SPROCKET & ROLLER

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)

(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.42
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172141-29110 SPROCKET 2 2 2 2 2 2
1-1 1 172141-29111-1 SPROCKET 2 2 2 2 2 2 N
(A=M/#35371) (B=M/#35371) (C=M/#35371) (D=M/#35371) (E=M/#35371) (F=M/#35371)
2 1 26013-120352 BOLT, M12X 35 18 18 18 18 18 18
3 1 172441-37301 ROLLER, TRACK 8 8 8 8 8 8
3-1 1 172441-37302 ROLLER ASSY,TRACK 8 8 8 8 8 8 N
(A=MZZ72Z) (B=MZz22Z) (C=Mzzzz2) (D=MZzZzZ2Z2) (E=MZZ222) (F=MZzZzzZ2)
3-2 1 172441-37302 ROLLER ASSY,TRACK 8 8 8 8 8 8 zZ 2
(A=*2014.05) (B=*2014.05) (C=*2014.05) (D=*2014.05) (E=*2014.05) (F=*2014.05)
5 2 172422-37310  SHAFT, ROLLER 8 8 8 8 8 8
6 2 172141-37320  SPACER 16 16 16 16 16 16
7 2 1A1030-48250  SEAL, QLF30621218 16 16 16 16 16 16
8 2 22252-000620  RING, 62 16 16 16 16 16 16
9 2 22252-000750  RING, 75 16 16 16 16 16 16
10 2 933111-73800 BEARING, BALL 16 16 16 16 16 16
11 1 172490-37320 BOLT 16 16 16 16 16 16
12 1 22217-160000 WASHER, SPRING 16 16 16 16 16 16 16
13 1 172458-37500 ROLLER ASSY, CARRIER 2 2 2 2 2 2
15 2 172458-37570 SHAFT 2 2 2 2 2 2
16 2 172458-37580  SEAL, OIL 2 2 2 2 2 2
17 2 172458-37590 COLLAR 2 2 2 2 2 2
18 2 194630-42120 PLUG, PT1/8 2 2 2 2 2 2
19 2 22242-000250  RING, 25 2 2 2 2 2 2
20 2 22252-000521 RING, 52 2 2 2 2 2 2
21 2 24101-062054  BEARING, BALL 6205 2 2 2 2 2 2
22 2 24102-062054  BEARING, BALL 6205U 2 2 2 2 2 2
23 2 27260-520000  PLUG, 52 2 2 2 2 2 2
24 1 22217-140000 WASHER, SPRING 14 2 2 2 2 2 2
25 1 26116-140652 BOLT, M14X 65 PLATED 2 2 2 2 2 2
26 1  26716-140002 NUT, M14 2 2 2 2 2 2
27 1 772441-37300 ROLLER ASSY, TRACK 8 8 8 8 8 8 W 1
(A=MHXXXXX) (B=MHXXXXX) (C=MHXXXXX) (D=M/#XXXXX) (E=MHEXXXXX) (F=MMXXXXX)
27-1 1 772441-37300 ROLLER ASSY, TRACK 8 8 8 8 8 8 Z
(A=*2014.05) (B=*2014.05) (C=*2014.05) (D=*2014.05) (E=*2014.05) (F=*2014.05)

Remarks
(1)Include No.3, 11 & 12.

(2)Y specification. replacement with Fig.174(42A) No.1.

The inner parts are not compatible.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 TRAVELING

Fig.174. (42A)TRACK ROLLER(K SPEC.)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.174

(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

Remarks
*Track roller(Y spec.) are shown in Fig.42.
The inner parts are not compatible.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172B03-37300 ROLLER ASSY,LOWER 8 8 8 8 8 8 W
(A=*2014.05.) (B=*2014.05.) (C=*2014.05.) (D=*2014.05.) (E=*2014.05.) (F=*2014.05.)
3 2 172141-37320 SPACER 16 16 16 16 16 16
4 2 172B03-37320 SHAFT 8 8 8 8 8 8
5 2 1A1030-48250 SEAL,OIL QLF30621218 16 16 16 16 16 16
6 2 22252-000620 RING, 62 16 16 16 16 16 16
7 2 22252-000750 RING, 75 16 16 16 16 16 16
8 2 24101-062064 BEARING, BALL 6206 16 16 16 16 16 16
9 2  933171-13691 PLUG 8 8 8 8 8 8
10 1 172490-37320 BOLT 16 16 16 16 16 16
11 1 22217-160000 WASHER, SPRING 16 16 16 16 16 16 16
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 TRAVELING 0CK10-M40002 Fig.43

1 A)=VIO35-3C(JP. D)=VIO35F-3P(JP]
Flg-43- IDLER & ADJUST EB;:WOBSGPEJP; EE;:VIOSS-SC(E(X))
(C)=VIO35F-3C(JP) (F)=VI035-3P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 772458-37200 IDLER ASSY, RUBBER 2 2 2 2
2 2 772458-37100 IDLER ASSY 2 2 2 2
3 3 172458-37100 IDLER ASSY 2 2 2 2
3-1 3 172458-37101 IDLER, 295 2 2 2 2 N
(A=MHEXXXXX) (B=MIHXXXXX) (E=MHXXXXX) (F=MIEXXXXX)
3-2 3 172458-37102 IDLER, 295 2 2 2 2 N
(A=MXXXXX) (B=MAXXXXX) (E=MXXXXX) (F=MAEXXXXX)
5 4 172423-37370 BUSH 4 4 4 4
5-1 4 172A77-37370 BUSH 4 4 4 4 S
(A=MEXXXXX) (B=MAXXXXX) (E=MEXXXXX) (F=MAEXXXXX)
6 3 172458-37120 SEAL, FLOATING 4 4 4 4
7 3 172458-37130 SHAFT ASSY, IDLER 2 2 2 2
1 =% 0—54t4 RUBBER CRAWLER SPEC.) 7-1 3 172458-37131 SHAFT ASSY, IDLER 2 2 2 2 N
22 82 05 f4 (IRON CRAVLER SPEC.) (A=MXXXXX) (B=MAXXXXX) (E=MXXXXX) (F=MAEXXXXX)
8 3 172458-37150 COVER, SEAL 2 2 2 2
8-1 3 172458-37151 COVER, SEAL 2 2 2 2 N
L% 0 — 44k (RUBBER CRAWLER SPEC.) &% 01— 4% (IRON CRAWLER SPEC.) (A=MHXXXXX) (B=M/#XXXXX) (E=MF#XXXXX) (F=MHXXXXX)
9 3 194630-42120 PLUG, PT1/8 2 2 2 2
13 10 3 22242-000300 RING, 30 2 2 2 2
11 3  24321-000300 O-RING, 1AG30.0 2 2 2 2
12 2 172458-37700 SPRING ASSY, CRAWLER 2 2 2 2
13 2 172422-37780 PISTON ASSY, ADJUST 2 2 2 2
14 2 172122-37830 RING, BUCK UP 2 2 2 2
14-1 2 172460-37750 RING, BACK UP 2 2 2 2 N
(A=M/#31310) (B=M/#31310) (E=M/#31310) (F=M/#31310)
15 2 172122-37844 VALVE ASSY, NIPPLE 2 2 2 2
16 3 24315-000140 O-RING, 1BP14.0 2 2 2 2
17 3 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2
18 2 24325-000400 O-RING, 1BG40.0 2 2 2 2
19 2 26013-100402 BOLT, M10X 40 8 8 8 8
20 2 933111-23600 SEAL, OIL 2 2 2 2
21 2 933171-13691 PLUG 2 2 2 2
22 1 772458-37120 IDLER ASSY, IRON 2 2 2 2 2 2
23 2 772458-37110 IDLER ASSY 2 2 2 2 2 2
24 3  172458-37120 SEAL, FLOATING 4 4 4 4 4 4
25 3 172458-37130 SHAFT ASSY, IDLER 2 2 2 2 2 2
25-1 3 172458-37131 SHAFT ASSY, IDLER 2 2 2 2 2 2 N
(A=MHEXXXXX) (B=MIHXXXXX) (C=MIHXXXXX) (D=MHXXXXX) (E=MHXXXXX) (F=MIXXXXX)
26 3 172458-37150 COVER, SEAL 2 2 2 2 2 2
26-1 3 172458-37151 COVER, SEAL 2 2 2 2 2 2 N
(A=MXXXXX) (B=MAXXXXX) (C=MI#XXXXX) (D=MI#XXXXX) (E=MXXXXX) (F=MAEXXXXX)
5 51 ‘ 27 3 172458-37170 IDLER ASSY 2 2 2 2 2 2
\ 4 2 201 27-1 3 172458-37171  IDLERASSY 2 2 2 2 2 2 N
L 1] ' 2 (A=MEEXXXXX) (B=MAXXXXX) (C=MHXXXXX) (D=MHXXXXX) (E=MEXXXXX) (F=MAEXXXXX)
R LNz: 2'7.?\:621 EBAET. ;ﬁ t:g gg'fi%ﬂ’ég}}f?u 212 3 172458-37172 IDLER, 280 2 2 2 2 2 2 N
1 INC. 2~21. 24 INC. 23~42. (A=MAXXXXX) (B=M/#HXXXXX) (C=M/#XXXXX) (D=MMHXXXXX) (E=MAXXXXX) (F=MAXXXXX)
29 4 172423-37370 BUSH 4 4 4 4 4 4
29-1 4  172A77-37370 BUSH 4 4 4 4 4 4 S
Remarks (A=MXXXXX) (B=MAXXXXX) (C=MI#XXXXX) (D=M#XXXXX) (E=M#XXXXX) (F=MAEXXXXX)
(1)Rubber crawler specification. 30 3 194630-42120 PLUG, PT1/8 2 2 2 2 2 2
(2)iron crawler specification. 31 3 22242-000300  RING, 30 2 2 2 2 2 2
(3)T=N0.5 & 29 : 2mm, No0.5-1 & 29-1 : 4.5mm. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 TRAVELING 0CK10-M40002 Fig.43

; A)=VI035-3C(IP D)=VIO35F-3P(JP
F|g43 IDLER & ADJUST EB;:VI035-3PEJP; EE;:VIOSS-SC(I;X))
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A B () O (E) R
32 3 24321-000300 O-RING, 1AG30.0 2 2 2 2 2 2
33 2 172458-37700 SPRING ASSY, CRAWLER 2 2 2 2 2 2
34 2  172422-37780 PISTON ASSY, ADJUST 2 2 2 2 2 2
35 2 172122-37830 RING, BUCK UP 2 2 2 2 2 2
35-1 2 172460-37750 RING, BACK UP 2 2 2 2 2 2 N

(A=M/#31310) (B=M/#31310) (C=M/#31310) (D=M/#31310) (E=M/#31310) (F=M/#31310)

36 2 172122-37844  VALVE ASSY, NIPPLE 2 2 2 2 2 2
37 3 24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
38 3 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2 2
39 2 24325-000400 O-RING, 1BG40.0 2 2 2 2 2 2
40 2 26013-100402 BOLT, M10X 40 8 8 8 8 8 8
41 2 933111-23600 SEAL, OIL 2 2 2 2 2 2
1 =A% 0—3+4t4 RUBBER CRAWLER SPEC.) 42 2 933171-13691  PLUG 2 2 2 2 2 2
22 8% 0—S54t#% (IRON CRAWLER SPEC.)
8% 0— 44 (IRON CRAWLER SPEC.)
< 5,5-1 4
1 29, 29-1 22
R LNo. 11X R LNo. 221
B LNo. 205212 BAFET . BEHLNo. 80 0R%EBAFET,
1 INC. 2~21. 24 INC. 23~42.
Remarks
(1)Rubber crawler specification.
(2)Iron crawler specification.
(3)T=No.5 & 29 : 2mm, No.5-1 & 29-1 : 4.5mm. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 TRAVELING 0CK10-M40002 Fig.44

; A)=VI035-3C(IP D)=VIO35F-3P(JP
Flg 44. CRAWLER EB;:VI035-3PEJP; EE;:VIOSS-SC(I;X))
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
SL50—-5 A B () O (E) R
RUBBER CRAWLER 1 1 172458-38100  SHOE ASSY, TRACK 300 1 1 1 1 1 1
2 2 172458-38110 PLATE,SHEW 300L (88) 43 43 43 43 43 43
3 2 172458-38140 LINK,TRACK(GREEN:88) 1 1 1 1 1 1
8 3  172458-38200 BUSH,TRUCK 43 43 43 43 43 43
9 3 172458-38210 PIN,TRUCK 42 42 42 42 42 42
10 3 172458-38220 PIN,MASTER 1 1 1 1 1 1
11 3  172458-38230 STOP PIN 1 1 1 1 1 1
12 1 172458-38120 SHOE ASSY, TRACK 300 1 1 1 1 1 1
13 2 172458-38130 PLATE,SHEW 300R (88) 43 43 43 43 43 43
14 2 172458-38140 LINK,TRACK(GREEN:88) 1 1 1 1 1 1
19 3 172458-38200 BUSH,TRUCK 43 43 43 43 43 43
20 3 172458-38210 PIN, TRUCK 42 42 42 42 42 42
21 3 172458-38220 PIN,MASTER 1 1 1 1 1 1
22 3 172458-38230 STOP PIN 1 1 1 1 1 1
23 1 172422-38603 CRAWLER, RUBBER 300 2 2 2 2
24 1  172458-38300 TRACK ASSY, MASTER 1 1 1 1 1 1
25 2 172458-38200 BUSH,TRUCK 1 1 1 1 1 1
26 1 172458-38310 TRACKASSY, MASTER 1 1 1 1 1 1
27 2 172458-38200 BUSH,TRUCK 1 1 1 1 1 1

REPAIR PARTS

AR

REPAIR PARTS

Remarks
(1)IRON CRAWLER SPEC.
(2)RUBBER CRAWLER SPEC.
Yes

(3)REPAIR PARTS. N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M40002 CONTROL EQUIPMENT

Fig.45. CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT)

REFER TO Fig. 115, 11

v/ EHH
15 16 T\
17

12

14
CANOPY SPEC. T . fa

*v/ B
CANOPY SPEG

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.45
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172458-46730 BOLT N6X30 3 3 3 3 3 3
2 1 172A23-46800 STAND ASSY, LEVER 1 1 1 1 1 1
2-1 1 172A23-46801 STAND ASSY, LEVER 1 1 1 1 1 1 N
(A=M/#31168) (B=M/#31168) (C=M/#31168) (D=M/#31168) (E=M/#31168) (F=M/#31168)
2-2 1  172A23-46802 STAND ASSY, LEVER 1 1 1 1 1 1 N
(A=MZZ222) (B=MZzz2z2) (C=MzzZz77) (D=MZzZ277Z) (E=MZzZzz2z2) (F=MZZZzZ2Z2)
3 2 172141-41360 BUSH 1415 4 4 4 4 4 4
5 2 172A23-46840 SPONGE 1 1 1 1 1 1
6 2 172A23-46850 SPONGE 1 1 1 1 1 1
7 1  172455-46941 PLATE R,BOOTS (73) 1 1 1 1 1 1
8 1 26013-100202 BOLT, M10X 20 3 3 3 3 3 3
9 1 1D4070-23580 GRIP 1 1
10 1 172165-45970 SPRING 1 1
11 1 172458-46950 PLATE (GRAY:73) 1 1
12 1 172458-47680 LEVER R (GRAY:72) 1 1
13 1 172458-47710 SHAFT ASSY 1 1
14 1 194464-52190 SWITCH, SAFETY START 1 1
15 1 22351-030032 PIN, SPRING 3.0X32 1 1
16 1 22351-050032 PIN, SPRING 5.0X32 1 1
17 1  24311-000210 O-RING, 1AP21.0 2 2
18 1 26013-080162 BOLT, M8X 16 2 2
19 1 26776-180002 NUT, LOCK M18 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CONTROL EQUIPMENT 0CK10-M40002 Fig.46

Fig.46. CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT) vioass0p) (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

AW B (€ O E @

1 1 1D4070-23580 GRIP 1 1 1 1 1 1
2 1 172458-45850 GUIDE, HOSE 1 1 1 1 1 1
3 1 172124-46200 O-RING 2 2 2 2 2 2
4 1 172458-46600 STAND, LEVER 1 1 1 1 1 1
5 2 172141-41370 BUSH 2015 2 2 2 2 2 2
7 2 24550-025150 BUSH, 25X15 2 2 2 2 2 2
8 1 172162-46690 SPRING 1 1 1 1 1 1
9 1 172458-46730 BOLT N6X30 3 3 3 3 3 3
10 1 172455-46890 SPRING, GAS 1 1 1 1 1 1
11 1 172455-46901 PLATE L, BOOTS (73) 1 1 1 1 1 1
12 1  172455-46950 BRACKET, SWITCH 1 1 1 1 1 1
13 1 172165-47550 BUSH 1 1 1 1 1 1
14 1 172458-47621 LEVER L,LOCK(GRAY:72 1 1 1 1 1 1
15 1 172458-47640 ROD,SPRING (GRAY:73) 1 1 1 1 1 1
16 1 172165-47980 SHIM 2 2 2 2 2 2
17 1 172165-47990  WASHER 25.5X42 1 1 1 1 1 1
18 1 22137-080000  WASHER, 8 2 2 2 2 2 2
19 1 22137-080000  WASHER, 8 2 2 2 2 2 2
20 1 22242-000250 RING, 25 1 1 1 1 1 1
21 1 22272-000070 RING, E-7 1 1 1 1 1 1
22 1 22351-035040 PIN, SPRING 3.5X40 1 1 1 1 1 1
23 1 22351-060040 PIN, SPRING 6.0X40 1 1 1 1 1 1
24 1 22417-200200 PIN, COTTER 2.0X20 2 2 2 2 2 2
25 1 24311-000340 O-RING, 1AP34.0 2 2 2 2 2 2
26 1 24761-050000 NIPPLE, GREASE C 2 2 2 2 2 2
27 1 26013-080162 BOLT, M8X 16 2 2 2 2 2 2
28 1 26013-080202 BOLT, M8X 20 2 2 2 2 2 2

1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CONTROL EQUIPMENT 0CK10-M40002 Fig.47

Fig.47. CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND) (V035 3007) rviogsF 3P
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172141-41340 BOOT 2 2 2 2 2 2
2 1 172472-45100 LEVER, TRUCK 1 1 1 1 1 1
3 2  172141-41370 BUSH 2 2 2 2 2 2
5 1 172472-45140 LEVER, TRUCK 1 1 1 1 1 1
6 2 172141-41370 BUSH 2 2 2 2 2 2
8 1 172187-45870 GRIP, DRIVE 1 1 1 1 1 1
9 1 172187-45880 GRIP, DRIVE 1 1 1 1 1 1
10 1 22117-040000 WASHER, 4 2 2 2 2 2 2
11 1 26116-100404 BOLT, M10X 40 PLATED 2 2 2 2 2 2
12 1 26116-100604 BOLT, M10X 60 PLATED 2 2 2 2 2 2
13 1 26587-040122 SCREW, M4X12 2 2 2 2 2 2
14 1 26716-100002 NUT, M10 4 4 4 4 4 4
15 1 172472-45661 BRACKET ASSY, TRUCK 1 1 1 1 1 1
16 1 172124-46200 O-RING 3 3 3 3 3 3
17 1  24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1 1 1
18 1  24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1
19 1 26013-100252 BOLT, SPRING M10X 25 2 2 2 2 2 2
20 1  172458-45401 STAND ASSY, LINK 1 1 1 1 1 1
20-1 1 172458-45402-1 STAND ASSY, LINK 1 1 1 1 1 1 N
R (A=*2010.04.) (B=*2010.04.) (C=+2010.04.) (D=+2010.04.) (E=*2010.04.) (F=+2010.04.)
FORESTRY :MECHANICAL SPEC. 21 1 172458-45510 BRACKET, BOOM 1 1 1 1 1 1
22 1 172187-45760 PAD 1 1 1 1 1 1
23 1 22137-080000 WASHER, 8 2 2 2 2 2 2
24 1 26013-080162 BOLT, SPRING M8X 16 2 2 2 2 2 2
25 1 26013-100202 BOLT, SPRING M10X 20 6 6 6 6 6 6
26 1 172458-45250 ROD ASSY 2 2 2 2 2 2
27 1 172122-46590 ELBOW 2 2 2 2 2 2
28 1 22117-080000 WASHER, 8 2 2 2 2 2 2
29 1 22417-160160 PIN, COTTER 1.6X16 2 2 2 2 2 2
30 1 26051-080002 NUT, M8 4 4 4 4 4 4
31 1 933110-54100 PIN 2 2 2 2 2 2
32 1 172472-45400 STAND ASSY, LINK 1 1

Remarks
(1)NOT APPLIED FOR FORESTRY
MECHANICAL SPEC.

(2)FORESTRY MECHANICAL SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M40002 CONTROL EQUIPMENT

Fig.48. CONTROL EQUIPMENT(OPERATION LEVER)

¥/ B
CANOPY SPEC.

Fv B
CABIN SPEC.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.48
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172151-45010 BOOT P,LEVER 2 2 2 2
2 1 172458-45011 LEVER R (GRAY:72) 1 1
3 1  172458-45030 LEVER L (GRAY:72) 1 1 1 1
4 1 172164-45041 HINGE 1 1
5 1 172164-45050 PIN 8X 22 1 1
6 1 172164-45061 PIN 1 1
7 1 172164-45070 SPRING 1 1
8 1 172165-45071 KNOB ASSY 1 1 1 1
9 1 172164-45080 SCREW, M6 1 1
10 1 172164-45090 CAP 1 1
11 1 172165-47871 KNOB ASSY 1 1 1 1
12 1 172157-58830 KNOB, 6.5X18X35 1 1
13 1 22272-000060 RING, E- 6 1 1
14 1 26587-040062 SCREW, M4X 6 2 2 2 2
15 1 26776-140002 NUT, LOCK M14 2 2 2 2
16 1 933168-55770 BAND 146 2 2 2 2
17 1  172458-45051 LEVER R(CAB(GRAY:72) 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CONTROL EQUIPMENT 0CK10-M40002 Fig.49

Fig.49. CONTROL EQUIPMENT(OPERATION LEVER : FORESTRY SPEC.) viosesmon (OI035-30(Ex)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
ERAE A (B) () O (B ¢
ELECTRICAL SPEC. 1 1 172151-45010 BOOT P,LEVER 2 2
2 1 172825-45010 LEVER G (GRAY:72) 2 2
3 1  172825-45040 KNOB, SWITCH 1 1
4 1 172825-45050 KNOB, SWITCH 1 1
5 1 26587-040062 SCREW, M4X 6 2 2
6 1 26756-140002 NUT, LOCK M14 2 2
7 1 26776-140002 NUT, LOCK M14 2 2
8 1 933168-55770 BAND 146 2 2
9 1  172458-45051 LEVER R(CAB(GRAY:72) 1 1 2
10 1 172190-45080 LEVER L CMP(DECEL 1 1 2
11 1 172165-47871 KNOB ASSY 1 1 2
12 1 172176-47870 KNOB 1 1 2
13 1 933168-55770 BAND 146 2 2 2
a3
MECHAN | CAL SPEC.
Remarks
(1)ELECTRICAL SPEC.
(2)MECHANICAL SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CONTROL EQUIPMENT 0CK10-M40002  Fig.50

Fig.50. CONTROL EQUIPMENT(BLADE LEVER) vioass0p) (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1  172458-45700 LEVER,BLADE(GRAY:72) 1 1 1 1 1 1
2 1 172458-45720 SHAFT ASSY 1 1 1 1 1 1
3 1 172164-45970 GRIP, BLADE 1 1 1 1 1 1
4 1 22351-030032 PIN, SPRING 3.0X32 1 1 1 1 1 1
5 1 22351-050032 PIN, SPRING 5.0X32 1 1 1 1 1 1
6 1 24311-000210 O-RING, 1AP21.0 2 2 2 2 2 2
7 1 26116-080254 BOLT, M8X 25 PLATED 2 2 2 2 2 2
8 1 26716-080002 NUT, M8 2 2 2 2 2 2
9 1  172458-45800 CABLE, BLADE 1 1 1 1 1 1
10 2 172458-45810 JOINT, BALL 1 1 1 1 1 1
11 2 26757-050002 NUT, LOCK M5 1 1 1 1 1 1
12 1  22417-160160 PIN, COTTER 1.6X16 1 1 1 1 1 1
13 1 26051-080002 NUT, M8 1 1 1 1 1 1
14 1 933110-54100 PIN 4.75X14 1 1 1 1 1 1

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CONTROL EQUIPMENT
Fig.51. CONTROL EQUIPMENT(SWING PEDAL)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.51
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172458-45180 LINK,SWING (GRAY:72) 1 1 1 1 1 1
2 2 172141-41370 BUSH 2015 2 2 2 2 2 2
4 1  172458-45200 LINK,PEDAL (GRAY:72) 1 1 1 1 1 1
5 2 172141-41360 BUSH 1415 2 2 2 2 2 2
7 1  172458-45230 SHAFT, PEDAL 1 1 1 1 1 1
8 1 1A1040-45890 WASHER, 10X36X4.5 1 1 1 1 1 1
9 1 172124-46200 O-RING 2 2 2 2 2 2
10 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1
11 1  24311-000210 O-RING, 1AP21.0 2 2 2 2 2 2
12 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1 1 1
13 1 24761-040000 NIPPLE, GREASE B 1 1 1 1 1 1
14 1 26013-080162 BOLT, M8X 16 2 2 2 2 2 2
15 1 26116-080254 BOLT, M8X 25 PLATED 2 2 2 2 2 2
16 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1 1 1 1
17 1 26716-080002 NUT, M8 2 2 2 2 2 2
18 1  172458-45521 PEDAL,SWING(GRAY:72) 1 1 1 1 1 1
19 1  172458-45540 COVER, PEDAL 1 1 1 1 1 1
20 1 172187-45651 SHAFT 1 1 1 1 1 1
21 1 172187-45760 COVER PAD 1 1 1 1 1 1
22 1 172157-45990 BOOTS, PEDAL 1 1 1 1 1 1
23 1 172165-46340 BOLT 2 2 2 2 2 2
24 1 22137-100000 WASHER, 10 1 1 1 1 1 1
25 1  22417-250200 PIN, COTTER 2.5X20 1 1 1 1 1 1
26 1  194200-37780 NUT, M8 1 1 1 1 1 1
27 1 172734-41300 JOINT, BALL 1 1 1 1 1 1
28 1 172146-45610 ROD(R), LINK 1 1 1 1 1 1
29 1 172823-45940 ROD 130 COMP. 1 1 1 1 1 1
30 1 172122-46590 ELBOW 2 2 2 2 2 2
31 1 22117-080000 WASHER, 8 3 3 3 3 3 3
32 1 22417-160160 PIN, COTTER 1.6X16 1 1 1 1 1 1
33 1 26051-080002 NUT, M8 5 5 5 5 5 5
34 1 933110-54100 PIN 4.75X14 1 1 1 1 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CONTROL EQUIPMENT 0CK10-M40002  Fig.52

Fig.52. CONTROL EQUIPMENT(LOW-HIGH PEDAL) vioass0p) (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172162-12480 SPRING, RETURN 1 1 1 1 1 1
2 1 1A1040-43900 WASHER, SPRING 1 1 1 1 1 1
3 1  172487-45900 PEDAL,LO-HI(GRAY:72) 1 1 1 1 1 1
4 1 172458-45920 BRACKET,PEDAL(GRAY72 1 1 1 1 1 1
5 2 172141-41360 BUSH 1415 2 2 2 2 2 2
7 1 172458-45950 PAD,PEDAL 1 1 1 1 1 1
8 1  24311-000210 O-RING, 1AP21.0 2 2 2 2 2 2
9 1 26013-080162 BOLT, M8X 16 2 2 2 2 2 2
10 1 26013-080202 BOLT, M8X 20 1 1 1 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CONTROL EQUIPMENT

Fig.53. CONTROL EQUIPMENT(P.T.O.PEDAL:STD. & FORESTRY ELECTRICAL SPEC.)

REFER TO Fig. 47

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.53
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

— b

=i~

v B
CABIN SPEC.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172458-03240  LABEL,LOCK 1 1 1 1 1 1
2 1 172068-28490 SPRING 2 2 2 2 2 2
3 1 172068-28490  SPRING 2 2 2 2 2 2
4 1  1A1040-45890 WASHER, 10X36X4.5 1 1 1 1 1 1
5 1 172458-46121 LINK ASSY, PTO 1 1 1 1 1 1
6 2 172141-41370  BUSH 2015 2 2 2 2 2 2
8 1 172124-46200 O-RING 2 2 2 2 2 2
9 1 172458-46230 PEDALA (GRAY:72) 1 1 1 1 1 1
10 2 172141-41360  BUSH 1415 2 2 2 2 2 2
11 2 172110-45050 BUSH 12X12 2 2 2 2 2 2
13 1 172458-46280 PEDALB (72) 1 1 1 1 1 1
14 1 172458-46290  PLATE 1 1 1 1 1 1
15 1 172458-46350  PLATE,LOCK (GRAY:72) 1 1 1 1 1 1
16 1 172458-46371 BASE,PEDAL(BLACK:12) 1 1 1 1 1 1
18 2 172458-46380  RUBBER 1 1 1 1 1 1
19 1 172187-46400-4 BRACKET (GRAY:72) 1 1 1 1 1 1
20 1 172187-46430 SHAFT 1 1 1 1 1 1
21 1 172122-46590 ELBOW 2 2 2 2 2 2
22 1 172116-46630 KNOB, LEVER 1 1 1 1 1 1
23 1  22137-080000 WASHER, 8 1 1 1 1 1 1
24 1 22137-080000 WASHER, 8 1 1 1 1 1 1
25 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1
26 1  24311-000210 O-RING, 1AP21.0 2 2 2 2 2 2
27 1 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1
28 1 26013-080162 BOLT, M8X 16 1 1 1 1 1 1
29 1 26013-080162 BOLT, M8X 16 3 3 3 3 3 3
30 1 26013-080252 BOLT, M8X 25 2 2 2 2 2 2
31 1 26051-080002 NUT, M8 2 2 2 2 2 2
32 1 26116-080254 BOLT, M8X 25 PLATED 1 1 1 1 1 1
33 1  26116-080304 BOLT, M8X 30 PLATED 1 1 1 1 1 1
34 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1 1 1 1
35 1 26658-080002 NUT, CAP M8 1 1 1 1 1 1
36 1 26716-080002 NUT, M8 1 1 1 1 1 1
37 1 26756-080002 NUT, LOCK M8 2 2 2 2 2 2
38 1 26756-080002 NUT, LOCK M8 1 1 1 1 1 1
39 1 26756-080002 NUT, LOCK M8 1 1 1 1 1 1
40 1 172490-03210 LABEL, P.T.O. 1 1 1 1

172459-08701
PTOFwv k&,
EBN0. 1708 T &L,

P.T.0. KIT
is shown in Fig. 170.

Remarks
* MECHANICAL SPEC. USE FIG.NO.54.

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CONTROL EQUIPMENT

Fig.54. CONTROL EQUIPMENT(P.T.O.PEDAL: FORESTRY MECHANICAL SPEC.)

REFER TO Fig. 56

f

‘.I%‘:’ X

Y
S
AN
\§§

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.54
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

EFER TO Fig. 47

Remarks
* ELECTRICAL SPEC. USE FIG.NO.53.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172068-28490 SPRING 2 2
2 1  172472-45500 PEDAL,P.T.O(GRAY:72) 1 1
3 1  172458-45540 COVER, PEDAL 1 1
4 1 172187-45651 SHAFT 1 1
5 1 172187-45760 COVER PAD 1 1
6 1  172448-45800 PLATE,LOCK(PTO (11) 1 1
7 1 172157-45990 BOOTS, PEDAL 1 1
8 1 172462-46230 BOLT 8X10 1 1
9 1 172165-46340 BOLT 2 2
10 1 22137-080000 WASHER, 8 1 1
11 1 22137-100000 WASHER, 10 1 1
12 1 22417-250200 PIN, COTTER 2.5X20 1 1
13 1 26116-080254 BOLT, M8X 25 PLATED 2 2
14 1 26347-080002 NUT, M8 1 1
15 1 26716-080002 NUT, M8 2 2
16 1 26757-100002 NUT, LOCK M10 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CONTROL EQUIPMENT 0CK10-M40002 Fig.55

Fig.55. CONTROL EQUIPMENT(P.T.O.LINK:STD. & FORESTRY ELECTRICAL SPEC.) viosesmon (OI035-30(Ex)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 194200-37780 NUT, M8 1 1 1 1 1 1
2 1 172734-41300 JOINT, BALL 1 1 1 1 1 1
3 1 172142-43591 ROD,465 1 1 1 1 1 1
4 1 172823-45000 ROD 54, SPOOL 1 1 1 1 1 1
5 1 1A1040-45890 WASHER, 10X36X4.5 1 1 1 1 1 1
6 1 172458-46100 LINK ASSY, PTO 1 1 1 1 1 1
7 2  172141-41370 BUSH 2015 2 2 2 2 2 2
9 1 172458-46150 BRACKET,P.T.O. (72) 1 1 1 1 1 1
10 1 172124-46200 O-RING 2 2 2 2 2 2
11 1 172122-46590 ELBOW 2 2 2 2 2 2
12 1 22117-080000 WASHER, 8 3 3 3 3 3 3
13 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1
14 1 22417-160160 PIN, COTTER 1.6X16 1 1 1 1 1 1
15 1  24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1
16 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
17 1 26051-080002 NUT, M8 5 5 5 5 5 5
18 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1 1 1 1
19 1 933110-54100 PIN 4.75X14 1 1 1 1 1 1
172459-08701
PTO*w ki,
EHENO. 17028 BT &Ly,
P.T.0. KIT
is shown in Fig.170.
Remarks Yes No Yes No
* MECHANICAL SPEC. USE FIG.NO.56. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CONTROL EQUIPMENT 0CK10-M40002 Fig.56

Fig.56. CONTROL EQUIPMENT(P.T.O.LINK: FORESTRY MECHANICAL SPEC.) viosesmon (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lewv. Parts No. Description ' |

AW B € O E @

1 1 194200-37780  NUT, M8 1 1

2 1 172734-41300  JOINT, BALL 101

3 1 172732-42450 ROD 11

4 1 172823-45000  ROD 54, SPOOL 1 1

5 1 172458-45230  SHAFT, PEDAL 11

6 1 172472-45300  LINK A,P.T.0.(GRAY72 11

REFER TO Fig. 54 7 2 172141-41370  BUSH 2015 2 2
9 1 172472-45330  LINK B ASSY 101

10 2 172141-41370  BUSH 2015 2 2

12 1 1A104045890 WASHER, 10X36X4.5 11

13 1 172458-46150 BRACKETPT.O. (72) 101

14 1 172124-46200 O-RING 2 2

15 1 172122-46590  ELBOW 2 2

16 1 22117-080000 WASHER, 8 3 3

_ 17 1 22217-100000 WASHER, SPRING 10 11
REFER TO Fig. 47 18 1 22417160160  PIN, COTTER 1.6X16 11
19 1 24311-000210  O-RING, 1AP21.0 2 2

20 1 24761-040000 NIPPLE, GREASE B 11

21 1 24761-050000  NIPPLE, GREASE C 1 1

22 1 26013-080162  BOLT, M8X 16 2 2

23 1 26013-100202  BOLT, M10X 20 2 2

REFER T0 Fig. 47 24 1 26051-080002  NUT, M8 5 5
25 1 26116-100202  BOLT, M10X 20 PLATED 101

26 1 933110-54100  PIN 4.75X14 11

Remarks

* ELECTRICAL SPEC. USE FIG.NO.55. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CONTROL EQUIPMENT 0CK10-M40002 Fig.57

H (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
Fig.57. CONTROL VALVE PLATE (©)=vI0e5 3P (P) (BrvIos30(E)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
REFER TO Fig. 106~111 A B € ©O E ¢
1 1 172487-45600  PLATE,VALVE(GRAY:72) 11 1 1 1 1
2 1 26013-100402  BOLT, M10X 40 5 5 5 5 5 5
3 1 172487-74200  BRACKET,MULTI 1 1 1 1
4 1 26013-100202  BOLT, M10X 20 3 3 3 3 1
5 1 26013-100352  BOLT, M10X 35 1 1 1 1
REFER TO Fig. 117
REFER TO Fig. 10ﬁ
i
MELRR
FORESTRY SPEC.
REFER TO Fig. 117 4y A R
4-WAY SPEC.
172A04-08510
4 ARNFINTEy M,
HENC. 168 BT LY,
4-WAY MULTI VALVE KIT
is shown in Fig. 168.
Remarks ” " " N
(1)4-WAY SPEC.OR FORESTRY SPEC. N:Old 25 New, Q:01d 25 New, R:Old =5 New, S:01d £ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M40002 FRAME

Fig.58. TURNING FRAME & CANOPY MOUNT

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.58

(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

MELH
FORESTRY SPEG.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172458-53282  WEIGHT ASSY 1 1 1 1 1 1z
(A=M/#35428) (B=M/#35428) (C=M/#35428) (D=M/#35428) (E=M/#35428) (F=M/#35428)
4 1  172459-53292-1 WEIGHT, COUNTER 1 1 1 1 Z
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)
6 2 172487-53330 SEAL B 1 1 1 1
7 2 172458-53370 SEAL, COUNTER 2 2 1 2
8 1 172457-53310  WEIGHT 1 1 1 1 1 1z
(A=M/#35428) (B=M/#35428) (C=M/#35428) (D=M/#35428) (E=M/#35428) (F=M/#35428)
9 1 172187-53320  WASHER 24.5X65X8 2 2 2 2 2 2
9-1 1 172187-53321  WASHER 24.5X65X8 2 2 2 2 2 2 N
(A=M/#35428) (B=M/#35428) (C=M/#35428) (D=M/#35428) (E=M/#35428) (F=M/#35428)
10 1 172455-53330  BOLT 24X140 1 1 1 1
10-1 1 172455-53331 BOLT 24X140 1 1 1 1 N
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)
11 1 172458-53330 BRACKET ASSY 2 2 2 2 2 2
12 1 172458-53360 BOLT 1 1 1 1
13 1 172165-53500 WASHER 8 8 8 8 8 8
14 1 172456-53700 GROMMET 4 4 4 4 4 4
15 1 22217-160000 WASHER, SPRING 16 8 8 8 8 8 8
16 1 26116-160452 BOLT, M16X 45 PLATED 4 4 4 4
17 1 26116-160652 BOLT, M16X 65 PLATED 1 1 1 1 1 1
18 1 26116-160752 BOLT, M16X 75 PLATED 3 3 3 3 3 3
19 1 172A26-54090 FRAME,TURNING (97) 1 1 1 1 1 1
21 2 172169-54750  BUSH 70X75 2 2 2 2 2 2
22 2 172165-81770  SEAL, DUST 2 2 2 2 2 2
23 1 172458-54750  SEAL 2 2 2 2 2 2
24 1 24761-040000 NIPPLE, GREASE B 1 1 1 1 1 1
25 1 172165-53500 WASHER 4 4 4 4 4 4
26 1 172458-67203 MOUNT,CANOPY(GRAY:72 1 1 1 1 1 1
27 2 172480-54130  SEAL, FRAME 1 1 1 1 1 1
28 2 172458-66220 SPONGE 1 1 1 1 1 1
29 2 172458-66240 SPONGE 1 1 1 1 1 1
31 1 22217-160000 WASHER, SPRING 16 4 4 4 4 4 4
32 1 26116-160652 BOLT, M16X 65 PLATED 4 4 4 4 4 4
33 1 172473-53300 WEIGHT, COUNTER 1 1 z
(C=M/#35428) (D=M/#35428)
34 2 172458-53370  SEAL, COUNTER 2 2
36 1 172455-53330  BOLT 24X140 2 2
36-1 1  172455-53331 BOLT 24X140 2 2 N
(C=M/#35428) (D=M/#35428)
37 1 172162-53360 PLUG M16 2 2
38 1  26116-160502 BOLT, M16X 50 PLATED 4 4
39 1 172459-53200  WEIGHT SET, COUNTER 1 1 1 1w
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)
40 2 172459-53301  WEIGHT, COUNTER 1 1 1 1
41 2 172457-53310 WEIGHT 1 1 1 1
42 2 172458-53310 WEIGHT 1 1 1 1
43 1 172458-53292 SPONGE 1 1 1 1 W
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)
44 1 172487-53330 SEALB 1 1 1 1w

(A=M/#35428)

(B=M/#35428)

(E=M/#35428)

(F=M/#35428)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 FRAME

Fig.58. TURNING FRAME & CANOPY MOUNT

MELH
FORESTRY SPEG.

0CK10-M40002 Fig.58

Copyright (C) YANMAR CO., LTD. All RightsReserved.

(A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
(B)=VI035-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
45 1 172458-53370 SEAL, COUNTER 2 2 2 2 W
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)
46 1  172473-53200 WEIGHT SET 1 1 W
(C=M/#35428) (D=M/#35428)
47 2 172457-53310 WEIGHT 1 1
48 2 172458-53310 WEIGHT 1 1
49 2 172473-53600 WEIGHT, COUNTER 1 1
50 1  172458-53292 SPONGE 1 1 W
(C=M/#35428) (D=M/#35428)
51 1 172458-53370 SEAL, COUNTER 2 2 W
(C=M/#35428) (D=M/#35428)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change



0CK10-M40002 FRAME 0CK10-M40002 Fig.59

1 A)=VIO35-3C(JP. D)=VIO35F-3P(JP]
Fig.59. TRACK FRAME & TURNING BEARING (y-voss 3c0r) (OviossF-3pP)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1  172458-50102 FRAME,LOWER(GREEN:88 1 1 1 1 1 1
1-1 1 172458-50103 FRAME,LOWER (88) 1 1 1 1 N
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)
2 1 172458-50480 COVER, FRAME 2 2 2 2 2 2
3 1 26106-100122 BOLT, M10X 12 PLATED 4 4 4 4 4 4
4 1 172730-05250 WASHER 12 12 12 12 12 12 12 1
5 1  172458-50800 PLATE,GUARD L (88) 2 2 2 2 2 2 1
6 1 172458-50810 PLATE,GUARD R (88) 2 2 2 2 2 2 1
7 1 26013-120252 BOLT, M12X 25 12 12 12 12 12 12 1
8 1 172458-57600 BEARING, TURNING (88) 1 1 1 1 1 1
9 2 172142-57610 SEAL SET 1 1 1 1 1 1
10 3 172122-57630 SEAL, SWING 1 1 1 1 1 1
11 3 172122-57640 SEAL, SWING 1 1 1 1 1 1
12 1 172122-57610 BOLT 32 32 32 32 32 32
12-1 1 172A46-57610 BOLT 14X65 32 32 32 32 N
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)
13 1 172122-57620 PARALLEL PIN 13X36 3 3 3 3 3 3
13-1 1 172122-57620 PARALLEL PIN 13X36 4 4 4 4 K
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)
#%Y n—J itk
IRON CRAWLER SPEC.
Remarks Yes No Yes No
(1)IRON CRAWLER SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 FRAME 0CK10-M40002 Fig.60

Fig.60. TURNING PINION & TURNING BEARIG(FORESTRY SPEC.) viosesmon (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

A _® © O E ©

. 1 1 17244657300  BEARING RETAINER(88) 1 1
REFER T0 Fig. 103 2 1 172157-57310  PINION 13T 101
REFER T0 Fig. 163, 164 3 1 172157-57360  BEARING, NEEDLE 11

4 1 22242-000350  RING, 35 11

5 1 22252-000260 RING, 26 101

6 1 22252-000720  RING, 72 11

7 1 24101-062074  BEARING, BALL 6207 11

8 1 24163-405300  RING, INNER 404530 101

9 1 26013-100252  BOLT, M10X 25 4 4

10 1 27260-260000  PLUG, 26 11

1 1 1E6480-16920 BOLT 10X35 15 15

12 1 172157-57600 BEARING,TURNING (88) 11

13 2 17215757610  SEAL SET 1 1

14 3 17215757620  SEAL 101

15 3 17215757630  SEAL 11

16 1 17215557610  BOLT M10X45 16 16

17 1 22217-100000 WASHER, SPRING 10 15 15

18 1 22312-100160  PIN, PARALLEL M10X16 2 2

10—

5——

¢//

\

\

[
S
L

REFER TO Fig. 163, 164

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 COVER

Fig.61. COVER(FRAME)

0CK10-M40002 Fig.61
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

No. Lewv. Parts No. Description |
A (B (©) O (B @
1 1 172141-50762-1 COVER 1 1 1 1 1 1
1-1 1 172141-50763-3 COVER 1 1 1 1 1 1 N
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX) (D=MXXXXX) (E=MXXXXX) (F=MXXXXX)
2 1 172457-61082 COVER, FRAME 1 1 1 1
3 2 172457-61092 SPONGE 1 1 1 1
5 1 172458-61100 COVER, TRAVEL 2 2 2 2 2 2
6 1 172458-61110  COVER, VALVE 1 1 1 1 1 1
7 1  172457-61140-4 COVER, PUMP 1 1 1 1 1 1
8 1 172458-61150  COVER, FUEL 1 1 1 1 1 1
9 1 172458-61261  WASHER 5 5 5 5 5 5
10 1 172458-61271 COVER, FRAME 1 1 1 1 1 1
1 1 172A23-61410  PLATE ASSY(BLACK:12) 1 1 1 1 1 1
12 1 172168-61560-4 PLATEG (GREEN:97) 1 1 1 1 1 1
13 1 17245561600  PLUG 28X3.2 5 5 5 5 5 5
14 1  172A25-61670 COVER, ENGINE OIL 1 1 1 1 1 1
15 1 172458-61691 COVERASSY 1 1 1 1 1 1
16 2 172458-61650  SEAL 1 1 1 1 1 1
17 2 172458-61671  SPONGE 1 1 1 1 1 1
18 2  172458-61681 SPONGE 1 1 1 1 1 1
20 2 17244568850 RUBBER, SEAL 1 1 1 1 1 1
21 1  172458-61871  COVER, HOSE 11 11
22 1 22137-100000 WASHER, 10 5 5 5 5 5 5§
23 1 22137-100000 WASHER, 10 1 1 1 1 1 1
24 1 22137-100000 WASHER, 10 4 4 4 4 4 4
T 25 1 22137-120000 WASHER, 12 4 4 4 4 4 4
REFER T0 Fig. 139 A/C SPEC. 26 1 26013-100162  BOLT, M10X 16 1 1 1 1 1 1
27 1 26013-100202  BOLT, M10X 20 6 6 6 6 6 6
30 28 1 26013-100202  BOLT, M10X 20 5 5 5 5 5 5
28— 29 1 26013-100202  BOLT, M10X 20 4 4 4 4 4 4
3 47 30 1 26013-100202  BOLT, M10X 20 1 1 1 1 1 1
4 31 1 26013100352  BOLT, M10X 35 5 5 5 5 5 5
32 1 26013-120252  BOLT, M12X 25 4 4 4 4 4 4
MR 45 33 1 26106-100162  BOLT, M10X 16 PLATED 4 4 4 4 4 4
FORESTRY SPEC. 34 1 26106-100162  BOLT, M10X 16 PLATED 4 4 4 4 4 4
35 1  26106-100162  BOLT, M10X 16 PLATED 4 4 4 4 4 4
36 1 26106-100162  BOLT, M10X 16 PLATED 2 2 2 2 2 2
37 1 26106-100162  BOLT, M10X 16 PLATED 2 2 2 2 2 2
38 1  26106-100202  BOLT, M10X 20 PLATED 2 2 2 2 2 2
39 1  26116-100302  BOLT, M10X 30 PLATED 1 1 1 1 1 1
40 1 172828-61080 COVER, FRAME 1 1
41 2 172457-61092  SPONGE 1 1
43 2 17217561430 TRIM 1 1
44 1 172828-61870 COVER, HOSE 1 1
45 1 17244578950  SUPPORT, HOSE 2 2
46 1 172445-78960  CLAMP, HOSE 11
47 1 17244578980 COLLAR, CLAMP 1 1
48 1 26013-100452  BOLT, M10X 45 1 1
49 1 172A25-61140 COVER, PUMP 1
Remarks
(1)NOT APPLIED FOR A/C SPEC.
(2)A/C SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 COVER

Fig.62. COVER(AROUND CONTROL)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.62
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172458-61200 COVER, ELECTRIC 1 1 1 1 1 1
2 1 172458-61300 GROMMET 1 1 1 1 1 1
3 1 172460-61322  COVER, MULTI 1 1 1 1 1 1
3-1 1 172460-61323 COVER, MULTI 1 1 1 1 1 1 N
(A=M/#31168) (B=M/#31168) (C=M/#31168) (D=M/#31168) (E=M/#31168) (F=M/#31168)
5 2 172146-61370 RUBBER, SEAL 1 1 1 1 1 1
6 2 172458-61521  SPONGE 1 1 1 1 1 1
6-1 2 172458-61522  SPONGE 1 1 1 1 1 1 N
(A=M/#31168) (B=M/#31168) (C=M/#31168) (D=M/#31168) (E=M/#31168) (F=M/#31168)
7 2 172458-61540  SEAL, MULTI COVER 1 1 1 1 1 1
8 2 172458-61580  SEAL 1 1 1 1 1 1
9 2 172458-61590  SEAL 1 1 1 1 1 1
10 2 172168-65800 RUBBER, SEAL 1 1 1 1 1 1
11 1 172142-62300  WING BOLT M10X15 1 1 1 1 1 1
12 1 22137-100000  WASHER, 10 2 2 2 2 2 2
13 1 22217-060000 WASHER, SPRING 6 3 3 3 3 3 3
14 1  22417-320200 PIN, COTTER 3.2X20 1 1 1 1 1 1
15 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
16 1 26116-060122 BOLT, M6X 12 PLATED 3 3 3 3 3 3
17 1 172460-64780 COVER ASSY, ELECTRIC 1 1 1
18 1  172458-45500 PLATE (BLACK:12) 1 1 2
19 1 26013-080162 BOLT, M8X 16 3 3 2
20 1 172187-16560 GROMMET 1 1 3
21 1 172460-45500  PLATE,CRANE (12) 1 1 3
22 1 26013-080162 BOLT, M8X 16 3 3 3

o L—ittk
CRANE SPEC.

Remarks

(1)CRANE SPEC.

(2)NOT APPLIED FOR P.T.O. SPEC.
(3)CRANE SPEC.

NOT APPLIED FOR P.T.O. SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 COVER 0CK10-M40002 Fig.63

; (A)=VIO35-3C(IP) (D)=VIO35F-3P(JP)
F|g63 COVER(CAB'N) (B)=VIO35-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

@ B (€ O E @

1 1 172444-17660  CLIP, TREE 1 1 1
2 1  172164-45980  GRIP, BONNET 1 1 1
3 1 172458-61791  COVERASSY, DUCT 1 1 1
4 2 172146-61370  RUBBER, SEAL 1 1 1
6 2 172458-61820 TRIM 1 1 1
7 2 172444-68810 RUBBER, SEAL 1 1 1
8 1 172457-61900 BONNET L,CAB(GREEN96 1 1 1
9 2 172458-61500 RUBBER, SEAL 1 1 1
10 2 172458-61510 RUBBER, SEAL 1 1 1
12 2 172458-63900 STOPPER 1 1 1
13 2 172458-63910  SEAL, SPONGE 1 1 1
14 2 172989-68630  RUBBER, SEAL 1 1 1
15 1 172460-61960  SEAL 1 1 1
16 1 172458-62430  WASHER M8 2 2 2
17 1 172519-63240  BOLT 2 2 2
18 1 172458-63300  PLATE 1 1 1
19 1  172458-63350 SPONGE 1 1 1
20 1 172458-63520 PLATE  (GRAY:73) 1 1 1
21 1  172458-63540 COVER ASSY, HOSE 1 1 1
22 2 17282361520 TRIM 1 1 1
23 2 172162-61870  TRIM 1 1 1
25 1 172458-63570  COVER, SEAT MOUNT 1 1 1
26 1 1A6260-64200 CLIP 9 9 9
27 1 1A6260-64200 CLIP 3 3 3
28 1 172458-64600  CLIP, TREE 3 3 3
29 1 172458-68990  COVER, PILLAR 1 1 1
30 1 172458-69000  COVER, PILLAR 1 1 1
31 1 22137-080000 WASHER, 8 1 1 1
32 1 22151-100000 WASHER 10 4 4 4
33 1 26013-080162  BOLT, M8X 16 2 2 2
34 1 26013-080162 BOLT, M8X 16 2 2 2
35 1 26013-080252  BOLT, M8X 25 1 1 1
36 1 26013-100252  BOLT, M10X 25 4 4 4
37 1 26557-080202 SCREW, M8X20 2 2 2
38 1 933160-09220 GROMMET 1 1 1
39 1 172458-64610  CLIP, TREE 3 3 3
40 1 26013-080162 BOLT, M8X 16 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 COVER 0CK10-M40002 Fig.64

Fig.64. COVER(CANOPY) (B=vioas 3P VI3 36(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172457-61400 BONNET,CAN(GREEN:96) 1 1 1
3 2 172458-61490 RUBBER, SEAL 510 1 1 1
4 2 172458-61500 RUBBER, SEAL 1 1 1
5 2 172458-61510 RUBBER, SEAL 1 1 1
6 1 172458-61600 COVER ASSY 1 1
7 1 172458-61750 HANDRAIL 1 1 1
8 1 1A6260-64200 CLIP 3 3 3
9 1 22137-100000 WASHER, 10 2 2 2
10 1 22137-120000 WASHER, 12 1 1 1
11 1 22157-100000 WASHER, 10 1 1 1
12 1 26013-100252 BOLT, M10X 25 3 3 3
13 1 26013-100252 BOLT, M10X 25 2 2 2
14 1 26013-120302 BOLT, M12X 30 2 2
15 1 26013-120302 BOLT, M12X 30 1 1 1
16 1 172458-64610 CLIP, TREE 3 3 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 COVER 0CK10-M40002  Fig.65

; A)=VI035-3C(IP D)=VIO35F-3P(JP
Flg .65. COVER(BOOM) EB;:VI035-3PEJP; EE;:VIOSS-SC(I;X))
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172456-61963 COVER, BOOM 1 1 1 1 1 1
(/ 2 1 26013-080162 BOLT, M8X 16 2 2 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 COVER

Fig.66. COVER(CRANE)

0CK10-M40002 Fig.66

(A)=VIO35-3C(JP) (D)=VIO35F-3P(JP)
(B)=VIO35-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(JP) (F)=VI035-3P(EX)

No. Lewv. Parts No. Description ' |

A B (€ O (E) (F)
1 1 172A25-61801 COVER, HARNESS 1 1
1-1 1 172A25-61802 COVER, HARNESS 1 1 F
(A=M/#31504) (B=M/#31504)

2 1 172A25-61831 COVER, HARNESS 1 1

3 1 172A25-61840 STAY ASSY 1 1

3-1 1 172A25-61841 STAY ASSY 1 1 R

(A=M/#35428)

(B=M/#35428)

4 1 22137-100000 WASHER, 10 2 2
5 1 26013-100202 BOLT, M10X 20 2 2
6 1 26013-100202 BOLT, M10X 20 2 2
7 1 26013-100502 BOLT, M10X 50 1 1
8 1 172187-61800 CASE ASSY, SENSOR 2 2
8-1 1 172A78-61800-2 CASE ASSY 2 2 F
(A=MIHXXXXX) (B=MI#XXXXX)
9 1 172187-61840 COVER, SENSOR CASE 2 2
9-1 1 172A78-61840-2 COVER, SENSOR 2 2 F
(A=MIHXXXXX) (B=MI#XXXXX)
10 1 22137-080000 WASHER, 8 8 8
11 1 26013-060162 BOLT, M6X 16 6 6
11-1 1 26014-100252 BOLT, M10X 25 4 4 S
(A=MIHXXXXX) (B=MI#XXXXX)
12 1 26013-080162 BOLT, M8X 16 4 4
13 1 26013-080202 BOLT, M8X 20 4 4
14 1  172A25-61820 BOSS 1 1 W

(A=M/#31504)

(B=M/#31504)

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.14.
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.8-1,9-1,11-1.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AROUND SEAT
Fig.67. STEP & FLOOR MAT

R
CABIN SPEC

¥ Btk
CABIN SPEC.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.67
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

P T Oft#
P.T.0. SPEC.

29

Rl =a e ]
CABIN SPEC

oK

A= ]
CANOPY SPEC

No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 172458-62110 STEP 1 1
2 1 172458-62122-4 STEP 1 1 1 1
3 1 172458-62180 PLATE,SUB (GREEN:97) 1 1 1 1
4 1 172458-62200 MAT,FLOOR A 1 1
5 1 172458-62500 HOOK,FLOOR MAT (12) 1 1
6 1 22137-100000 WASHER, 10 8 8 8 8
7 1 22137-120000 WASHER, 12 2 2
8 1 22137-120000 WASHER, 12 2 2
9 1 22157-100000 WASHER, 10 1 1 1 1
10 1 22217-120000 WASHER, SPRING 12 2 2
11 1 26013-100202 BOLT, M10X 20 8 8 8 8
12 1 26013-100252 BOLT, M10X 25 2 2 2 2
13 1 26013-100252 BOLT, M10X 25 1 1 1 1
14 1 26013-100402 BOLT, M10X 40 1 1 1 1
15 1 26013-120302 BOLT, M12X 30 2 2
16 1 26116-120202 BOLT, M12X 20 PLATED 2 2
17 1 172457-62271 STEP ASSY 1 1 1 1
19 2 172457-62281 SPONGE 1 1 1 1
20 1 172458-62400 MAT,FLOOR A(CABIN 1 1

21 1 172458-62420 FLOOR MAT C (CABIN 1 1

22 1 172458-62430 WASHER M8 2 2

23 1 172137-69850 SCREW 2 2

24 1 172458-62210 MAT,FLOOR B 1

25 1 172458-62430 WASHER M8 1 1
26 1 172137-69850 SCREW 1 1
27 1 172458-62410 MAT,FLOOR B(CABIN 1

28 1 172458-62510 MAT,FLOOR B-P.T.O. 1 1
29 1 172458-62520 MAT,FLOOR B-P.T.O.(C 1 1

Remarks
(1)P.T.O. SPEC.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AROUND SEAT

Fig.68. STEP & FLOOR MAT(FORESTRY SPEC.)

e |
CABIN SPEC.

BRI
ELECTRICAL SPEG.

*o/ Btk
CANOPY SPEC.

Bt
ELECTRICAL SPEC.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.68
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

S/ Bt
CANOPY SPEC.

A hitHR
MECHANICAL SPEC

Remarks
(1)MECHANICAL SPEC.
(2)ELECTRICAL SPEC.

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172458-62122-4 STEP 1 1
2 1 172458-62180 PLATE,SUB (GREEN:97) 1 1
3 1  172457-62271 STEP ASSY 1 1
5 2 172457-62281 SPONGE 1 1
6 1 172458-62400 MAT,FLOOR A(CABIN 1 1
7 1 172458-62420 FLOOR MAT C (CABIN 1 1
8 1 172458-62430 WASHER M8 2 2
9 1 172137-69850 SCREW 2 2
10 1 22137-100000 WASHER, 10 8 8
11 1 22157-100000 WASHER, 10 1 1
12 1 26013-100202 BOLT, M10X 20 8 8
13 1 26013-100252 BOLT, M10X 25 2 2
14 1 26013-100252 BOLT, M10X 25 1 1
15 1 26013-100402 BOLT, M10X 40 1 1
16 1  172458-62430 WASHER M8 1
17 1 172472-62500 FLOOR MAT B (CANOPY 1 1
18 1 172137-69850 SCREW 1
19 1 172472-62600 FLOOR MAT B (CABIN 1 1
20 1 172458-62520 MAT,FLOOR B-P.T.O.(C 1 2
21 1 172458-62230 MAT, FLOOR 1 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AROUND SEAT 0CK10-M40002 Fig.69

; (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
F|g69 INSTRUMENT PANEL (B)=VI035-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

AW B (€ O E @

1 1 172458-46720 BOLT 3 3 3 3 3 3
2 1 172458-46720 BOLT 2 2 2 2 2 2
3 1  172458-46720 BOLT 1 1 1 1 1 1
4 1 172458-63100 PANEL, INSTRUMENT 1 1
5 1 172458-63120 PANEL, INSTRUMENT 1 1 1 1 1 1
6 1 172458-63130 PANEL, INSTRUMENT 1 1 1 1 1 1
7 1 172458-63140 PANEL, INSTRUMENT 1 1 1 1 1 1
8 1 172519-63240 BOLT 2 2 2 2 2 2
4 9 1 172519-63240 BOLT 1 1 1 1 1 1
10 1 172519-63240 BOLT 2 2 2 2 2 2
10-1 1 172519-63240 BOLT 1 1 1 1 1 1 K
(A=*2015.06.) (B=+2015.06.) (C=*2015.06.) (D=*2015.06.) (E=*2015.06.) (F=+2015.06.)
9 11 1 172490-61920 INSTRUMENT PANEL ASY 1 1 1 1 1 1
&h 12 2 172490-61950 COVER, PANEL 1 1 1 1 1 1
) 13 2 172458-63110 INSTRUMENT PANEL L,2 1 1 1 1 1 1
6 14 1 172487-63500 BOLT,LOW HEAD 8X20 1 1 1 1 1 1w
1 (A=*2015.06.) (B=*2015.06.) (C=*2015.06.) (D=*2015.06.) (E=*2015.06.) (F=*2015.06.)
JP:4-WAY SPEC.
Remarks
(1)JP:4-WAY SPEC.
(2)JP:STANDARD SPEC.(2-WAY SPEC.) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AROUND SEAT
Fig.70. SEAT & SEAT MOUNT(CABIN & FORESTRY MECHANICAL SPEC.)

—3B

2 R LNo. 1-11%
RHULNo. IADBIFERAET,
1-1 INC. 1A~ TF.

—
|

1B#%
PREV |0US
R Hi UNo. 101
RH LNo. (10)S17E2EHET,
10 ING. (10) ~17.
Remarks

* FORESTRY MECHANICAL SPEC.

0CK10-M40002 Fig.70

(A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
(B)=VI035-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  172455-64200 SHEET 1 1 1
1-1 1 172457-08600 SEAT KIT 1 1 1 N
(A=*2007.01) (C=+2007.01) (E=*2007.01)
1A 2 172A46-64200 SEAT, OPERATOR 1 1 1
(A=*2007.01) (C=*2007.01) (E=*2007.01)
1B 2 172A46-64490 STOPPER 1 1 1
(A=*2007.01) (C=*2007.01) (E=*2007.01)
1C 2  172A46-64500 PLATE ASSY,SEAT 1 1 1 w
(A=*2007.01) (C=*2007.01) (E=*2007.01)
1D 2  26013-080202 BOLT, M8X 20 4 4 4 w
(A=*2007.01) (C=+2007.01) (E=*2007.01)
1E 2 26013-100202 BOLT, M10X 20 2 2 2 W
(A=*2007.01) (C=*2007.01) (E=*2007.01)
1F 2  26051-080002 NUT, M8 4 4 4 w
(A=*2007.01) (C=*2007.01) (E=*2007.01)
2 2 172455-64600 TRACK ASSY, SEAT 1 1 1 z
(A=*2007.01) (C=*2007.01) (E=*2007.01)
3 2  172455-64610 TRACK ASSY, SEAT 1 1 1 V4
(A=*2007.01) (C=+2007.01) (E=*2007.01)
3A 2 172455-64590 BOARD, FR SEAT BACK 1 1 1 A
(A=*2007.01) (C=*2007.01) (E=*2007.01)
3B 2 172455-64710 SCREW 14 14 14 Z
(A=*2007.01) (C=+2007.01) (E=*2007.01)
4 1 172652-64220 SPRING 4 4 4
5 1 172433-64511 BOLT 7/16-20-UNF 2 2 2
6 1 172A23-64770 SEAT BELT ASSY 1 1 1
7 1 172187-64831 NUT 4 4 4
8 1 22137-120000 WASHER, 12 4 4 4
9 1 172187-61421 HANDLE, LOCK 1 1 1
10 1  172A25-64200 MOUNT ASSY,SEAT 1 1 1
11 2 172458-64161 SPONGE 1 1 1
12 2 172458-64170 SPONGE 1 1 1
14 2 172A25-64390 SPONGE 1 1 1
15 2 172A25-64400 SPONGE 1 1 1
16 2 172A25-64410 SPONGE 1 1 1
17 2 172164-66640 RUBBER, SEAL 1 1 1
18 1 172A25-64440 GRILLE ASSY 1 1 1
20 2 172A25-64480 SPONGE 1 1 1
21 1 172958-64500 PLUGE 28X302 Q 1 1 1
22 1 172A27-64520 PLATE,SEAT  (73) 1 1 1
23 2 172A27-64510 SPONGE 1 1 1
25 1 172458-64590 PLUG 28X3.2 1 1 1
26 1 172458-64600 CLIP, TREE 3 3 3
27 1 172187-64800 CAP 1 1 1
28 1 172187-64900 PLUG 1 1 1
29 1 172458-67810 SHEET, INSULATOR 1 1 1
30 1 172458-67820 SHEET, INSULATOR 1 1 1
31 1 22137-100000 WASHER, 10 3 3 3
32 1 22137-100000 WASHER, 10 1 1 1
33 1 22217-080000 WASHER, SPRING 8 4 4 4 Z

(A=*2007.01)

(C=*2007.01)

(E=*2007.01)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AROUND SEAT 0CK10-M40002 Fig.70

; (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
Fig.70. SEAT & SEAT MOUNT(CABIN & FORESTRY MECHANICAL SPEC.) (y=viossac0n (Oviossr-artr
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
—3B A B € ©O E ¢
L 3A R UNo. 1-11% 34 1 26013-100202 BOLT, M10X 20 4 4 4
1E=:H hgoi}\Aﬁl\?W%SHi?n 35 1 26013-100202 BOLT, M10X 20 5 5 5
- - IATIE 36 1 26013-100252 BOLT, M10X 25 3 3 3
37 1 26716-080002 NUT, M8 4 4 4 z
(A=*2007.01) (C=+2007.01) (E=*2007.01)
IB#
PREVIOUS
R Hi UNo. 101
RH LNo. (10)S17E2EHET,
10 ING. (10) ~17. 5
Remarks Yes No Yes No
* FORESTRY MECHANICAL SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AROUND SEAT

Fig.71. SEAT & SEAT MOUNT(CANOPY)

—3B
—3A

1B
PREVIOUS

B LNo. 1113
REHLNo. AN B182EAFET,
11 INC. (11) ~18.

1
4

R LNo. 1-11%
R LNo. IMDGIFEEHET.
1-1 INC. 1A~1F.

0CK10-M40002 Fig.71
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  172455-64200 SHEET 1 1

1-1 1 172457-08600 SEAT KIT 1 1 N
(B=*2007.01) (F=+2007.01)
1A 2 172A46-64200 SEAT, OPERATOR 1 1
(B=*2007.01) (F=*2007.01)
1B 2 172A46-64490 STOPPER 1 1
(B=*2007.01) (F=*2007.01)

1C 2  172A46-64500 PLATE ASSY,SEAT 1 1 W
(B=*2007.01) (F=*2007.01)

1D 2  26013-080202 BOLT, M8X 20 4 4 W
(B=*2007.01) (F=+2007.01)

1E 2 26013-100202 BOLT, M10X 20 2 2 W
(B=*2007.01) (F=*2007.01)

1F 2  26051-080002 NUT, M8 4 4 W
(B=*2007.01) (F=*2007.01)

2 2 172455-64600 TRACK ASSY, SEAT 1 1 Z
(B=*2007.01) (F=*2007.01)

3 2  172455-64610 TRACK ASSY, SEAT 1 1 Z
(B=*2007.01) (F=+2007.01)

3A 2 172455-64590 BOARD, FR SEAT BACK 1 1 Z
(B=+2007.01) (F=*2007.01)

3B 2 172455-64710 SCREW 14 14 Zz
(B=*2007.01) (F=+2007.01)
4 1 172652-64220 SPRING 4 4
5 1 172433-64511 BOLT 7/16-20-UNF 2 2
6 1 172A23-64770 SEAT BELT ASSY 1 1
7 1 172187-64831 NUT 4 4
8 1 22137-120000 WASHER, 12 4 4
9 1 172122-55061 BRACKET, PUMP 2 2
10 1 172187-61421 HANDLE, LOCK 1 1
11 1 172A25-64200 MOUNT ASSY,SEAT 1 1
12 2 172458-64161 SPONGE 1 1
13 2 172458-64170 SPONGE 1 1
15 2 172A25-64390 SPONGE 1 1
16 2 172A25-64400 SPONGE 1 1
17 2 172A25-64410 SPONGE 1 1
18 2 172164-66640 RUBBER, SEAL 1 1
19 1 172A25-64440 GRILLE ASSY 1 1
21 2  172A25-64480 SPONGE 1 1
22 1 172958-64500 PLUGE 28X302 Q 1 1
23 1 172458-64510 COVER, SEAT MOUNT 1 1
24 1 172A27-64520 PLATE,SEAT  (73) 1 1
25 2 172A27-64510 SPONGE 1 1
27 1 172458-64590 PLUG 28X3.2 1 1
28 1 172458-64600 CLIP, TREE 1 1
29 1 172458-64700 PIPE ASSY 1 1
30 2 172445-62010 TRIM 2 2
32 1 172187-64800 CAP 1 1
33 1 172187-64900 PLUG 1 1
34 1 22137-100000 WASHER, 10 3 3
35 1 22137-100000 WASHER, 10 1 1

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes

Yes' Yes'



0CK10-M40002 AROUND SEAT

Fig.71. SEAT & SEAT MOUNT(CANOPY)

—3B
—3A

1B
PREVIOUS

B LNo. 1113
REHLNo. AN B182EAFET,
11 INC. (11) ~18.

1
4

R LNo. 1-11%
R LNo. IMDGIFEEHET.
1-1 INC. 1A~1F.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.71
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
36 1 22137-120000 WASHER, 12 4 4
37 1 22137-120000 WASHER, 12 2 2
38 1 22217-080000 WASHER, SPRING 8 4 4 Z
(B=*2007.01) (F=+2007.01)
39 1 22217-080000 WASHER, SPRING 8 2 2
40 1 26013-060102 BOLT, M6X 10 4 4
41 1 26013-100202 BOLT, M10X 20 4 4
42 1 26013-100202 BOLT, M10X 20 5 5
43 1 26013-100252 BOLT, M10X 25 3 3
44 1 26013-120252 BOLT, M12X 25 2 2
45 1 26013-120302 BOLT, M12X 30 4 4
46 1 26116-080162 BOLT, M8X 16 PLATED 2 2
47 1 26716-080002 NUT, M8 4 4 Z
(B=*2007.01) (F=*2007.01)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AROUND SEAT
Fig.72. SEAT & SEAT MOUNT(CABIN:CRANE SPEC.)

187
PREVIO0US

R UNo. 12(%

R LNo. 12) 5192 8HF T,

12 INC. (12) ~19.

R UNo. 1-11%
R LNo. IS IFEEHET

1-1 INC. 1A~1F.

0CK10-M40002 Fig.72

(A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
(B)=VI035-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  172455-64200 SHEET 1
1-1 1 172457-08600 SEAT KIT 1 N
(A=*2007.01)
1A 2 172A46-64200 SEAT, OPERATOR 1
(A=*2007.01)
1B 2 172A46-64490 STOPPER 1
(A=*2007.01)
1C 2  172A46-64500 PLATE ASSY,SEAT 1 w
(A=*2007.01)
1D 2  26013-080202 BOLT, M8X 20 4 w
(A=*2007.01)
1E 2 26013-100202 BOLT, M10X 20 2 W
(A=*2007.01)
1F 2  26051-080002 NUT, M8 4 w
(A=*2007.01)
2 2 172455-64590 BOARD, FR SEAT BACK 1 z
(A=*2007.01)
3 2  172455-64600 TRACK ASSY, SEAT 1 V4
(A=*2007.01)
4 2 172455-64610 TRACK ASSY, SEAT 1 A
(A=*2007.01)
5 2 172455-64710 SCREW 14 Z
(A=*2007.01)
6 1 172652-64220 SPRING 4
7 1 172433-64511 BOLT 7/16-20-UNF 2
8 1 172A23-64770 SEAT BELT ASSY 1
9 1 172187-64831 NUT 4
10 1 22137-120000 WASHER, 12 4
11 1 172187-61421 HANDLE, LOCK 1
12 1  172A25-64200 MOUNT ASSY,SEAT 1
13 2 172458-64161 SPONGE 1
14 2 172458-64170 SPONGE 1
16 2  172A25-64390 SPONGE 1
17 2 172A25-64400 SPONGE 1
18 2 172A25-64410 SPONGE 1
19 2 172164-66640 RUBBER, SEAL 1
20 1 172A25-64440 GRILLE ASSY 1
22 2 172A25-64480 SPONGE 1
23 1 172958-64500 PLUGE 28X302 Q 1
24 1 172458-64590 PLUG 28X3.2 1
25 1 172A25-64600 PLATE ASSY,SEAT K 1
26 2  172A27-64510 SPONGE 1
28 1 172458-64600 CLIP, TREE 3
29 1 172187-64900 PLUG 1
30 1 172458-67810 SHEET, INSULATOR 1
31 1 172458-67820 SHEET, INSULATOR 1
32 1 22137-100000 WASHER, 10 3
33 1 22137-100000 WASHER, 10 1
34 1 22217-080000 WASHER, SPRING 8 4 Z

(A=+2007.01)
35 1 26013-100202

BOLT, M10X 20

4

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AROUND SEAT

0CK10-M40002 Fig.72
Fig.72. SEAT & SEAT MOUNT(CABIN:CRANE SPEC.) vices arar (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I R
A B () O (E) R
o B UNo. 1-11% 36 1 26013-100202 BOLT, M10X 20 5
—2 B CNo. 1AD S IFERHET. 37 1 26013-100252  BOLT, M10X 25 3
1-1 INC. 1A~1F. 38 1 26716-080002 NUT, M8 4 d
(A=*2007.01)
'H 39 1 172187-64800 CAP 1

[} 2 I
PREV10US @—38 13 23 |

R UNo. 12(%
R LNo. 12) 5192 8HF T,
12 INC. (12) ~19.

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AROUND SEAT

Fig.73. SEAT & SEAT MOUNT(CANOPY:CRANE SPEC.)

[1}i4
PREVI0US

R LNo. 11i%
B LNo. 1M 5182 BHET
11 INC. (11) ~18.

R CNo. 1-11%
R LNo IS IFEEHET
1-1 ING. 1A~1F.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.73
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

++ CONTINUE ++

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1  172455-64200 SHEET 1
1-1 1 172457-08600 SEAT KIT 1 N
(B=*2007.01)
1A 2 172A46-64200 SEAT, OPERATOR 1
(B=*2007.01)
1B 2  172A46-64490 STOPPER 1
(B=*2007.01)
1C 2 172A46-64500 PLATE ASSY,SEAT 1 W
(B=*2007.01)
1D 2 26013-080202 BOLT, M8X 20 4 W
(B=*2007.01)
1E 2 26013-100202 BOLT, M10X 20 2 W
(B=*2007.01)
1F 2 26051-080002 NUT, M8 4 W
(B=*2007.01)
2 2 172455-64600 TRACK ASSY, SEAT 1 z
(B=*2007.01)
3 2 172455-64610 TRACK ASSY, SEAT 1 Z
(B=*2007.01)
3A 2 172455-64590 BOARD, FR SEAT BACK 1 z
(B=*2007.01)
3B 2 172455-64710 SCREW 14 z
(B=*2007.01)
4 1 172652-64220 SPRING 4
5 1 172433-64511 BOLT 7/16-20-UNF 2
6 1 172A23-64770 SEAT BELT ASSY 1
7 1 172187-64831 NUT 4
8 1 22137-120000 WASHER, 12 4
9 1 172122-55061 BRACKET, PUMP 2
10 1 172187-61421 HANDLE, LOCK 1
11 1 172A25-64200 MOUNT ASSY,SEAT 1
12 2 172458-64161 SPONGE 1
13 2 172458-64170 SPONGE 1
15 2 172A25-64390 SPONGE 1
16 2 172A25-64400 SPONGE 1
17 2  172A25-64410 SPONGE 1
18 2 172164-66640 RUBBER, SEAL 1
19 1 172A25-64440 GRILLE ASSY 1
21 2 172A25-64480 SPONGE 1
22 1 172958-64500 PLUGE 28X302 Q 1
23 1 172458-64510 COVER, SEAT MOUNT 1
24 1  172458-64590 PLUG 28X3.2 1
25 1 172A25-64600 PLATE ASSY,SEAT K 1
26 2 172A27-64510 SPONGE 1
28 1 172458-64600 CLIP, TREE 1
29 1 172458-64700 PIPE ASSY 1
30 2 172445-62010 TRIM 2
32 1 172187-64900 PLUG 1
33 1 22137-100000 WASHER, 10 3
34 1 22137-100000 WASHER, 10 1
35 1 22137-120000 WASHER, 12 4
N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AROUND SEAT 0CK10-M40002 Fig.73

Fig.73. SEAT & SEAT MOUNT(CANOPY:CRANE SPEC.) gg;:x:ggg_ggggg ggg;gigggﬁgj’
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I R
A B () O (E) R
St LNo. 1113 36 1 22137-120000 WASHER, 12 2
i LNo. M BIFERAHET 37 1 22217080000 WASHER, SPRING 8 4 z
’ : (B=*2007.01)
38 1 22217-080000 WASHER, SPRING 8 2
39 1 26013-060102  BOLT, M6X 10 4
40 1 26013-100202  BOLT, M10X 20 4
a1 1 26013-100202  BOLT, M10X 20 5
42 1 26013-100252  BOLT, M10X 25 3
43 1 26013-120252  BOLT, M12X 25 2
44 1 26013-120302  BOLT, M12X 30 4
45 1 26116-080162  BOLT, M8X 16 PLATED 2
46 1 26716-080002  NUT, M8 4 z
(B=*2007.01)
47 1 172187-64800 CAP 1

[1}i4
PREVI0US

R LNo. 11i%

B LNo. 1M 5182 BHET
11 INC. (11) ~18.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AROUND SEAT

Fig.74. SEAT & SEAT MOUNT(CABIN:FORESTRY ELECTRICAL SPEC.)

—5

24

1B
PREVI0US

R UNo. 1213
R LNo. (125195 8HFET,
12 INC. (12) ~19.

R it LNo. 1-11%
R LNo I BIFEEHET,
1-1 INC. 1A~1TF.

0CK10-M40002 Fig.74

Remarks
* FORESTRY ELECTRICAL SPEC.

(A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
(B)=VI035-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  172455-64200 SHEET 1
1-1 1 172457-08600 SEAT KIT 1 N
(C=+2007.01)
1A 2 172A46-64200 SEAT, OPERATOR 1
(C=*2007.01)
1B 2 172A46-64490 STOPPER 1
(C=+2007.01)
1C 2  172A46-64500 PLATE ASSY,SEAT 1 w
(C=*2007.01)
1D 2  26013-080202 BOLT, M8X 20 4 w
(C=+2007.01)
1E 2 26013-100202 BOLT, M10X 20 2 W
(C=*2007.01)
1F 2  26051-080002 NUT, M8 4 w
(C=*2007.01)
2 2 172455-64590 BOARD, FR SEAT BACK 1 z
(C=*2007.01)
3 2  172455-64600 TRACK ASSY, SEAT 1 V4
(C=+2007.01)
4 2 172455-64610 TRACK ASSY, SEAT 1 A
(C=+2007.01)
5 2 172455-64710 SCREW 14 Z
(C=+2007.01)
6 1 172652-64220 SPRING 4
7 1 172433-64511 BOLT 7/16-20-UNF 2
8 1 172A23-64770 SEAT BELT ASSY 1
9 1 172187-64831 NUT 4
10 1 22137-120000 WASHER, 12 4
11 1 172187-61421 HANDLE, LOCK 1
12 1  172A25-64200 MOUNT ASSY,SEAT 1
13 2 172458-64161 SPONGE 1
14 2 172458-64170 SPONGE 1
16 2  172A25-64390 SPONGE 1
17 2 172A25-64400 SPONGE 1
18 2 172A25-64410 SPONGE 1
19 2 172164-66640 RUBBER, SEAL 1
20 1 172835-64440 GRILLE ASSY 1
22 2 172A25-64480 SPONGE 1
23 1 172958-64500 PLUGE 28X302 Q 1
24 1 172A27-64520 PLATE,SEAT  (73) 1
25 2 172A27-64510 SPONGE 1
27 1 172458-64590 PLUG 28X3.2 1
28 1 172458-64600 CLIP, TREE 3
29 1 172187-64800 CAP 1
30 1 172187-64900 PLUG 1
31 1 172458-67810 SHEET, INSULATOR 1
32 1 172458-67820 SHEET, INSULATOR 1
33 1 22137-100000 WASHER, 10 3
34 1 22137-100000 WASHER, 10 1
35 1 22217-080000 WASHER, SPRING 8 4 Z

(C=*2007.01)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AROUND SEAT 0CK10-M40002 Fig.74

; . (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
Fig.74. SEAT & SEAT MOUNT(CABIN:FORESTRY ELECTRICAL SPEC.) (y=viossac0n (Oviossr-artr
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
5 A B € ©O E ¢
R UNo. 1-11% 36 1 26013-100202 BOLT, M10X 20 4
—2 _ R UNo. IAMDSIFEEHET . 37 1 26013-100202 BOLT, M10X 20 5
1=1 INC. 1A~1F. 38 1 26013-100252  BOLT, M10X 25 3
39 1 26716-080002 NUT, M8 4 z
(C=+2007.01)
1 —
—4
24
152
PREVI0US
B LNo. 121%
RHULNo. 1) 5195 &8#HFT,
12 INC. (12) ~19.
Remarks Yes No Yes No
* FORESTRY ELECTRICAL SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AROUND SEAT

Fig.75. SEAT & SEAT MOUNT(CANOPY:FORESTRY ELECTRICAL SPEC.)

pry
|

32

1B

R LNo. 1-11%
R LNo. IS IFEEHFT,
1-1 INC. 1A~1TF.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.75
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

PREV10US
R UNo. 131%
RHLUNo. (1) MB2152EHET,
13 ING. (13) ~27.
Remarks

* FORESTRY ELECTRICAL SPEC.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1  172455-64200 SHEET 1
1-1 1 172457-08600 SEAT KIT 1 N
(D=*2007.01)
1A 2 172A46-64200 SEAT, OPERATOR 1
(D=*2007.01)
1B 2  172A46-64490 STOPPER 1
(D=*2007.01)
1C 2 172A46-64500 PLATE ASSY,SEAT 1 W
(D=*2007.01)
1D 2 26013-080202 BOLT, M8X 20 4 W
(D=*2007.01)
1E 2 26013-100202 BOLT, M10X 20 2 W
(D=*2007.01)
1F 2 26051-080002 NUT, M8 4 W
(D=*2007.01)
2 2 172455-64590 BOARD, FR SEAT BACK 1 z
(D=*2007.01)
3 2 172455-64600 TRACK ASSY, SEAT 1 Z
(D=*2007.01)
4 2 172455-64610 TRACK ASSY, SEAT 1 z
(D=*2007.01)
5 2 172455-64710 SCREW 14 z
(D=*2007.01)
6 1 172652-64220 SPRING 4
7 1 172433-64511 BOLT 7/16-20-UNF 2
8 1 172A23-64770 SEAT BELT ASSY 1
9 1 172187-64831 NUT 4
10 1 22137-120000 WASHER, 12 4
11 1 172122-55061 BRACKET, PUMP 2
12 1 172187-61421 HANDLE, LOCK 1
13 1 172A27-64200 MOUNT,SEAT (GRAY:73) 1
14 2 172458-64140 SEAL 2
15 2 172458-64150 SPONGE 1
16 2 172458-64160 SPONGE 1
16-1 2 172458-64161 SPONGE 1 N
(D=M/#30501)
17 2 172458-64170 SPONGE 1
19 2 172460-64240 SPONGE 1
20 2 172460-64300 SPONGE 1
21 2 172460-64310 SPONGE 1
22 2 172A25-64390 SPONGE 1
23 2 172458-64650 SPONGE 1
24 2 172458-64660 SEAL 1
25 2 172458-64710 SPONGE 1
26 2 172458-64740 SPONGE 1
27 2 172164-66640 RUBBER, SEAL 1
28 1 172835-64440 GRILLE ASSY 1
30 2 172A25-64480 SPONGE 1
31 1 172458-64510 COVER, SEAT MOUNT 1
32 1 172460-64520 PLATE 1
33 2 172460-64510 SPONGE 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AROUND SEAT
Fig.75. SEAT & SEAT MOUNT(CANOPY:FORESTRY ELECTRICAL SPEC.)

—5 R LNo. 1-11%
2 R LNo. IS IFEEHFT,
1-1 INC. 1A~1TF.

pry
|

32

1B
PREVIOUS

RH UNo. 131
R LNo. (1) M 52712EHET,
13 INC. (13) ~27.

Remarks
* FORESTRY ELECTRICAL SPEC.

0CK10-M40002 Fig.75

(A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
(B)=VI035-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |

A B € ©O E ¢

35 2 172460-64550 SPONGE 1

36 1 172458-64590 PLUG 28X3.2 1

37 1  172458-64600 CLIP, TREE 2

38 1 172458-64700 PIPE ASSY 1

39 2 172445-62010 TRIM 2

41 1 172187-64800 CAP 1

42 1 22137-100000 WASHER, 10 3

43 1 22137-100000 WASHER, 10 1

44 1 22137-100000 WASHER, 10 1

45 1 22137-120000 WASHER, 12 4

46 1 22137-120000 WASHER, 12 2

47 1 26013-060102 BOLT, M6X 10 4

48 1 26013-080162 BOLT, M8X 16 2

49 1 26013-100202 BOLT, M10X 20 4

50 1 26013-100202 BOLT, M10X 20 5

51 1 26013-100252 BOLT, M10X 25 3

52 1 26013-100252 BOLT, M10X 25 1

53 1 26013-120302 BOLT, M12X 30 2

54 1 26013-120302 BOLT, M12X 30 2

55 1 26013-120452 BOLT, M12X 45 2

56 1 26051-080002 NUT, M8 4 Y4

(D=*2007.01)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AROUND SEAT

Fig.76. SEAT & SEAT MOUNT(CANOPY:FORESTRY MECHANICAL SPEC.)

32

1B
PREVIOUS

B LNo. 1313
RH UNo. (135212 EAET.
13 INC. (13) ~21.

R LNo. 1-11%
R LNo. IS IFEEHET
1-1 INC. 1A~1F.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.76
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

Remarks
* FORESTRY MECHANICAL SPEC.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1  172455-64200 SHEET 1
1-1 1 172457-08600 SEAT KIT 1 N
(D=*2007.01)
1A 2 172A46-64200 SEAT, OPERATOR 1
(D=*2007.01)
1B 2  172A46-64490 STOPPER 1
(D=*2007.01)
1C 2 172A46-64500 PLATE ASSY,SEAT 1 W
(D=*2007.01)
1D 2 26013-080202 BOLT, M8X 20 4 W
(D=*2007.01)
1E 2 26013-100202 BOLT, M10X 20 2 W
(D=*2007.01)
1F 2 26051-080002 NUT, M8 4 W
(D=*2007.01)
2 2 172455-64590 BOARD, FR SEAT BACK 1 z
(D=*2007.01)
3 2 172455-64600 TRACK ASSY, SEAT 1 Z
(D=*2007.01)
4 2 172455-64610 TRACK ASSY, SEAT 1 z
(D=*2007.01)
5 2 172455-64710 SCREW 14 z
(D=*2007.01)
6 1 172652-64220 SPRING 4
7 1 172433-64511 BOLT 7/16-20-UNF 2
8 1 172A23-64770 SEAT BELT ASSY 1
9 1 172187-64831 NUT 4
10 1 22137-120000 WASHER, 12 4
11 1 172122-55061 BRACKET, PUMP 2
12 1 172187-61421 HANDLE, LOCK 1
13 1 172A27-64200 MOUNT,SEAT (GRAY:73) 1
14 2 172458-64140 SEAL 2
15 2 172458-64150 SPONGE 1
16 2 172458-64160 SPONGE 1
16-1 2 172458-64161 SPONGE 1 N
(D=M/#30501)
17 2 172458-64170 SPONGE 1
19 2 172460-64240 SPONGE 1
20 2 172460-64300 SPONGE 1
21 2 172460-64310 SPONGE 1
22 2 172A25-64390 SPONGE 1
23 2 172458-64650 SPONGE 1
24 2 172458-64660 SEAL 1
25 2 172458-64710 SPONGE 1
26 2 172458-64740 SPONGE 1
27 2 172164-66640 RUBBER, SEAL 1
28 1  172A25-64440 GRILLE ASSY 1
30 2 172A25-64480 SPONGE 1
31 1 172458-64510 COVER, SEAT MOUNT 1
32 1 172460-64520 PLATE 1
33 2 172460-64510 SPONGE 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 AROUND SEAT

Fig.76. SEAT & SEAT MOUNT(CANOPY:FORESTRY MECHANICAL SPEC.)

32

1B
PREVIOUS

B LNo. 1313
RH UNo. (135212 EAET.
13 INC. (13) ~21.

R LNo. 1-11%
R LNo. IS IFEEHET
1-1 INC. 1A~1F.

0CK10-M40002 Fig.76

Remarks
* FORESTRY MECHANICAL SPEC.

(A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
(B)=VI035-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |

A B € ©O E ¢

35 2 172460-64550 SPONGE 1

36 1 172458-64590 PLUG 28X3.2 1

37 1  172458-64600 CLIP, TREE 2

38 1 172458-64700 PIPE ASSY 1

39 2 172445-62010 TRIM 2

41 1 172187-64800 CAP 1

42 1 22137-100000 WASHER, 10 3

43 1 22137-100000 WASHER, 10 1

44 1 22137-100000 WASHER, 10 1

45 1 22137-120000 WASHER, 12 4

46 1 22137-120000 WASHER, 12 2

47 1 26013-060102 BOLT, M6X 10 4

48 1 26013-080162 BOLT, M8X 16 2

49 1 26013-100202 BOLT, M10X 20 4

50 1 26013-100202 BOLT, M10X 20 5

51 1 26013-100252 BOLT, M10X 25 3

52 1 26013-100252 BOLT, M10X 25 1

53 1 26013-120302 BOLT, M12X 30 2

54 1 26013-120302 BOLT, M12X 30 2

55 1 26013-120452 BOLT, M12X 45 2

56 1 26051-080002 NUT, M8 4 Y4

(D=*2007.01)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 BONNET

Fig.77. BONNET(1)

REFER T0 Fig. 17

I/3—
EVER LIGHT

4

REFER TO Fig. 2

3635
3 Iyt
A/C SPEC.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.77
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 194145-04810  WASHER 10 2 2 2 2 2 2
2 1 1A1380-62160 WASHER 1 1 1 1 1 1
3 1 172444-64730 ROD,STOPPER 1 1 1 1 1 1
4 1 172458-65021 BRACKET B, LOCK 1 1 1 1 1 1
5 1 172A25-65030 BRACKET AASSY,LOCK 1 1 1 1 1 1
6 1 172458-65050 SHAFT 1 1 1 1 1 1
7 1 172458-65060 COVER, LOCK 1 1 1 1 1 1
8 1 172487-65100 BONNETA (GREEN:96) 1 1 1 1 1 1
8-1 1  172487-65101 BONNET A (GREEN:96) 1 1 1 1 N
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)
9 2 172458-65070  SEAL 1 1 1 1 1 1
10 2 172458-65080  RUBBER, SEAL 1 1 1 1 1 1
12 2 172487-65110 SEALA 1 1 1 1 1 1
12-1 2 172487-65111 SEALA 1 1 1 1 F 3
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)
13 2 172487-65120 SEALB 1 1 1 1 1 1
13-1 2 172487-65121 SEAL B 1 1 1 1 F 4
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)
14 2 172487-65130  INSURATOR 1 1 1 1w
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)
15 2 172487-65140 INSURATOR 1 1 1 1 W
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)
16 1 172187-65210 LEVERASSY, LOCK 1 1 1 1 1 1
17 1  172458-65271 PLATE,ROCK 1 1 1 1 1 1
18 1 172734-65270  SPRING, CATCH 1 1 1 1 1 1
19 1 172124-65480 CATCHER 1 1 1 1 1 1
20 1 172164-66170  KEY ASSY, CYLINDER 1 1 1 1 1 1
25 1 22137-080000 WASHER, 8 1 1 1 1 1 1
26 1 22137-100000 WASHER, 10 2 2 2 2 2 2
27 1 22137-100000  WASHER, 10 2 2 2 2 2 2
28 1 22417-200200  PIN, COTTER 2.0X20 2 2 2 2 2 2
29 1 22417-200200  PIN, COTTER 2.0X20 2 2 2 2 2 2
30 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
31 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
32 1 26013-100252 BOLT, M10X 25 2 2 2 2 2 2
33 1 26347-100002 NUT, M10 1 1 1 1 1 1
34 1 172458-65900  STAY, TANK 1 1
35 1 22137-060000 WASHER, 6 2 1
36 1 22217-060000 WASHER, SPRING 6 2 1
37 1 26013-060302 BOLT, M6X 30 2 1
38 1 26716-060002 NUT, M6 2 1
39 1 172478-65750  SPONGE 1 1 1 1 1 1 2

Remarks

(1)A/C SPEC.

(2)REPAIR PARTS.

(3)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.14.
(4)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.15.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 BONNET

Fig.78. BONNET(2)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.78
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172A25-65300 BONNET R (GREEN:96) 1 1 1 1 1 1
2 2 172444-17620  SEAL 1 1 1 1 1 1
3 2 172444-54920  SEAL, WEIGHT 1 1 1 1 1 1
5 2 172458-65390 RUBBER, SEAL 1 1 1 1 1 1
6 1 172457-65440 BRACKET (GRAY:73) 1 1 1 1 1 1
7 1 172456-65461 BRACKET C 1 1 1 1 1 1
8 1 172458-65490 BONNET B ASSY 1 1 1 1 1 1w
(A=M/#35166) (B=M/#35166) (C=M/#35166) (D=M/#35166) (E=M/#35166) (F=M/#35166)
9 2 172455-65230-4 PLATE,DEY (GREEN:97) 1 1 1 1 1 1
9-1 1 172455-65230  PLATE,KEY (GILT(ZC) 1 1 1 1 1 1 N
(A=MHXXXXX) (B=MHXXXXX) (C=MHXXXXX) (D=M/#XXXXX) (E=MHXXXXX) (F=MAXXXXX)
10 2 172458-65500 BONNET B 1 1 1 1 1 1
11 2 172458-65510  HINGE,BONNET B (97) 1 1 1 1 1 1
5t LNo. 81 11-1 1 172458-65510-2 HINGE,BONNET B (ZC) 1 1 1 1 1 1 N
Sﬁ.lli; é, go. g;ﬁ\ HWEBAET . (A=MIXXXXX) (B=MHXXXXX) (C=MHXXXXX) (D=MHXXXXX) (E=MI#XXXXX) (F=MHXXXXX)
e 12 2 172458-65531 PLATE,LOCK 1 1 1 1 1 1
8 13 2 172458-65540 PLATE ASSY,STOPPER 1 1 1 1 1 1
' 14 2 172458-65560  PLATE,GUIDE 1 1 1 1 1 1
15 2 172458-65640 STAY ASSY, WIRE 1 1 1 1 1 1
EFER TO Fig. 29 16 2 172164-66170 KEY ASSY, CYLINDER 1 1 1 1 1 1
16 21 2 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
22 2 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
23 2 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
23-1 2 26014-100202 BOLT, M10X 20 2 2 2 2 2 2 N
(A=M/#35166) (B=M/#35166) (C=M/#35166) (D=M/#35166) (E=M/#35166) (F=M/#35166)
24 2 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
24-1 2 26014-100202 BOLT, M10X 20 2 2 2 2 2 2 N

(A=M/#35166)

(B=M/#35166)

(C=M/#35166)

(D=M/#35166)

(E=M/#35166)

(F=M/#35166)

25 2 26106-100162 BOLT, M10X 16 PLATED 2 2 2 2 2 2 W
(A=M/#35166) (B=M/#35166) (C=M/#35166) (D=M/#35166) (E=M/#35166) (F=M/#35166)
REFER TO Fig. 70 26 2 26347-100002 NUT, M10 1 1 1 1 1 1
27 1 172458-65570 PLATE,HOOK 1 1 1 1 1 1
28 1 172455-65590 PLUG 28X2.3 1 1 1 1 1 1
29 1  172458-65600 CABLE 1 1 1 1 1 1
30 1 172458-65610 HOOK ASSY 1 1 1 1 1 1
31 1 172156-65690 SPRING, STOPPER 1 1 1 1 1 1
32 1 172164-66490 BRACKET, RESERVOIR 1 1 1 1 1 1
33 1  22137-080000 WASHER, 8 2 2 2 2 2 2
34 1  22137-080000 WASHER, 8 1 1 1 1 1 1
35 1 22157-100000 WASHER, 10 4 4 4 4 4 4
36 1 22157-100000 WASHER, 10 4 4 4 4 4 4
37 1  22417-200200 PIN, COTTER 2.0X20 2 2 2 2 2 2
38 1 26013-100202 BOLT, M10X 20 4 4 4 4 4 4
39 1 26013-100202 BOLT, M10X 20 4 4 4 4 4 4
40 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4 4 4 4
40-1 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2 2 2 2 K
(A=M/#35166) (B=M/#35166) (C=M/#35166) (D=M/#35166) (E=M/#35166) (F=M/#35166)
41 1 26347-080002 NUT, M8 1 1 1 1 1 1
42 1  172458-64950 STOPPER 1
Remarks 43 1 172A25-65470 BONNET R ASSY,AC 1
(1NOT APPLIED FOR A/C SPEC. 44 2 172444-17620  SEAL 1
(2)A/C SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 BONNET 0CK10-M40002 Fig.78

(A)=VI035-3C(JP) (D)=VIO35F-3P(JP)

Fig.78. BONNET(2)

(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty
43 A B € ©O E ¢
45 2 172458-18850 TRIM 1
47 45 49 46 46 2 172444-54920 SEAL, WEIGHT 1
47 2 172458-61510 RUBBER, SEAL 1
49 2 172A25-65510 RUBBER, SEAL 80 1
I7a it
A/C SPEC. ,\
38
B UNo. 8(% 28 35
RELNo. O 526%EHET
8 INC. 9~26.
8 -8 |
EFER TO Fig. 29
Remarks
(1)NOT APPLIED FOR A/C SPEC.
(2)A/C SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CABIN

Fig.79. CABIN(BODY)

©n3RL
VIEWED FROM (©

FyYEVASSY

CABIN ASSY

172458-67804

5 BNo. 79D B H: LNo. 61,

EBNo. 79D R H LNo. 7~34&

15 ENo. 80 R LNo. 1~44&
IEENo. 81D REH LNo. 1~18&

15 BNo. 820 RH LNo. 1~22&
IEBNo. 84D RH LNo. 12 E#HF T,

Fig. 79 Ref No.6
INC Fig. 79 Ref No.7~34.

Fig. 80 Ref No.1~44. B UNo. 6(%,
Fig. 81 Ref No.1~18. RHUNo. T~34%EHET,
Fig. 82 Ref No.1~22. 6 INC. 7~34.

Fig. 84 Ref No.1.

@ns3RL
VIEWED FROM (B

®s38RL
VIEWED FROM

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.79
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172165-13220 WASHER 13 13 13
2 1 172312-17250 ASHTRAY 1 1 1
3 1 172458-63360 SHEET 1 1 1
4 1 172458-63480 SEAL, SPONGE 1 1 1
5 1 172458-63580 SPACER 1 1 1
6 1 172458-67804 CABIN ASSY 1 1 1
7 2 172458-03310 LABEL 1 1 1
8 2 172458-03320 LABEL 1 1 1
9 2 172458-03330 LABEL 1 1 1
9-1 2 172458-03330 LABEL 1 1 z
(A=M/#35428) (E=M/#35428)
10 2 1E5100-51430 KNOB CLUTCH(RED 1 1 1
11 2 172519-63240 BOLT 6 6 6
12 2 172455-67310 RUN, GLASS 2 2 2
13 2 172455-67320 CAP, CHANNEL 2 2 2
14 2 172455-67330 PLATE ASSY LOW GLASS 2 2 2
15 2 172455-67340 HOLDER GLASS UP 2 2 2
16 2 172455-67350 SCREW 4 4 4
17 2 172455-67360 SCREW 2 2 2
18 2 172455-67440 CLIP, TREE 4 4 4
19 2 172458-67840 RUN, GLASS 1 1 1
20 2 172458-67960 SEAL 1 1 1
21 2 172458-67970 SEAL 1 1 1
22 2 172458-67981 SEAL 1 1 1
23 2 172458-68004 FRAME,CABIN(GREEN:83 1 1 1
24 2 172162-69050 LOCK ASSY 1 1 1
25 2 172165-69190 RUBBER, STOPPER 1 1 1
26 2 172458-69790 COVER ASSY 1 1 1
27 2 172458-69830 LEVER 1 1 1
28 2 172458-69930 SEAL, DOOR 1 1 1
29 2 22117-100000 WASHER, 10 1 1 1
30 2 22117-120000 WASHER, 12 2 2 2
31 2 22272-000100 RING, E-10 1 1 1
32 2 24550-012200 BUSH, 12X20 1 1 1
33 2 26366-080002 NUT, M8 4 4 4
34 2 26716-100002 NUT, M10 1 1 1
35 1 22217-120000 WASHER, SPRING 12 13 13 13
36 1 22867-400100 SCREW, 4X10 3 3 3
37 1 26076-120402 BOLT, 10.912X 40 13 13 13
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CABIN

Fig.80. CABIN(GLASS)

F

40

45
46
47

HAR
REPAIR PARTS

*rEUASSY

CABIN ASSY

172458-67804

EBNo. 7190 B H LNo. 61,

HHBNo. 79D R H LNo. 7~34&

15 HNo. 80 R H: LNo. 1~44&

T ENo. 81D R H LNo. 1~18&
JEENo. 82D R LNo. 1~22&
EENo. 84D RH LNo. 1EEHET,

Fig. 79 Ref No.6

INC Fig.79 Ref No.7~34.
Fig. 80 Ref No.1~44.
Fig.81 Ref No.1~18.
Fig.82 Ref No.1~22.
Fig.84 Ref No.1.

R UNo. &,
RHLNo. 2~2%8#ET,
1 INC. 2~32.

233

24

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.80
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

Trﬁf

No. Lewv. Parts No. Description I R
(A) € ® B ©
1 2 172459-67810  SASHASSY 1 1 1
2 3 172458-63670  HD WASHER 8 8 8
3 3 172458-63680  BOLT 8X16 8 8 8
4 3 172458-63730 SCREW 4 4 4
5 3 172458-63790  SEAL, DAM 3 3 3
6 3 172445-66750  GRIP 2 2 2
7 3 172458-67340 FRAME,FRONTW (12) 1 1 1
8 3 172458-67440  LINK L,FW (12) 1 1 1
9 3 172458-67510  LINK R,FW (12) 1 1 1
10 3 172458-67520  HANDLE L 1 1 1
11 3 172458-67550  HANDLE R 1 1 1
12 3 172458-67570  RUCHE 1 1 1
13 3 172458-67610 RUCHE 1 1 1
14 3 172458-67670  SHAFT ASSY, ROLLER 1 1 1
15 3 172458-67680  SHAFT ASSY, ROLLER 1 1 1
16 3 172458-67850 RUBBER, STOPPER 2 2 2
17 3 172458-67870 RUBBER, SEAL 1 1 1
18 3 172458-67900  GLASS 1 1 1
19 3 172458-67920  SPRING, GAS 2 2 2
20 3  172463-69150 SCREW 4 4 4
21 3 172463-69160  HOLDER ASSY,F/W 2 2 2
22 3 172463-69190  LATCH PIN 2 2 2
23 3 172463-69200  SPRING 2 2 2
24 3 172463-69210  LEVER ASSY,F/W 2 2 2
25 3  172445-69740 ROLLER 2 2 2
26 3 22117-120000 WASHER, 12 4 4 4
27 3 22137-060000  WASHER, 6 2 2 2
28 3 22272-000060 RING, E-6 4 4 4
29 3 22272-000080 RING, E-8 4 4 4
30 3 22351-030012 PIN, SPRING 3.0X12 2 2 2
31 3 24550-012200  BUSH, 12X20 4 4 4
32 3 26450-060102 BOLT, M6X 10 2 2 2
33 2 172458-63760  SEAL, SPONGE 1 1 1
34 2 172455-67610  SPACER 2 2 2
35 2 172455-67710 RUBBER, STOPPER 2 2 2
36 2 172458-67830  RUN, GLASS 2 2 2
37 2 172458-67860 RUBBER, SEAL 1 1 1
38 2 172458-67880 RUBBER, SEAL 1 1 1
39 2 172458-67910  GLASS 1 1 1
40 2 172458-69250  SASHASSY 1 1 1
41 3  172455-67770  LOCK ASSY, SASH 2 2 2
42 3 172458-69260  GLASS, SASH 1 1 1
43 3 172458-69270  GLASS, SASH 1 1 1
44 3 172458-69280 FRAME, SASH 1 1 1
45 1 172478-68600  SEAL, DAM 1 1 1 1
46 1 172478-68610 SEAL, DAM 1 1 1 1
47 1 172478-68620 SEAL, DAM 1 1 1 1

Remarks

(1)REPAIR PARTS.
L=REF.NO.45:1000MM,NO.46:2000MM,
REF.NO.47:3000MM.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CABIN 0CK10-M40002 Fig.81

Fig.81. CABIN(ACCESSORY) (Brvioae sp0m) Bvioaesax)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
FyEUASSY A (B (©) O (E ¢
CABIN ASSY 1 2 172458-63700  PLATE 1 1 1
172458-67804 2 2 172458-63730  SCREW 1 1 1
5 ENo. 790 R H LNo. 61, 3 2 172458-63770  TRIM 1 1 1
R ENo. 190 H LNo. 7~34& 4 2 17245863800 RUBBER, STOPPER 1 1 1
IR ENo. 80D S LNo. 1~44 & 5 2 17245863950  SPACER 6 6 6
TEENo. 81D RH LNo. 1~18&
EANo. 820 EH UNo. 1~22 & 5-1 2 172458-63950  SPACER 4 4 K
EHNo. 84D EH LNo. 12 EHET, (A=M/#35428) (E=M/#35428)
Fig. 79 Ref No.6 6 2 172458-63960  SPACER 6 6 6
ING Fig. 70 Ref No.7~34. 6-1 2 172458-63960  SPACER 4 4 K
Flg 80 Ref No.1~44. (A=M/#35428) (E=M/#35428)
Fig. 81 Ref No.1~18. 7 2  172458-63970 SEAL, DAM 1 1 1
Fig 82 Ref No.1~22. 8 2 172458-63980  SEAL, DAM 1 1 1
Fig. 84 Ref No. 1. 9 2 172458-63990  SEAL, DAM 1 1 1
10 2 17245567550  CLIP 15 15 15
11 2 172458-68851  INNER ROOF 1 1 1
12 2 172458-69090  TRIM 1 1 1
13 2 172458-69200 GLASS 1 1 1
13-1 2 172458-69200 GLASS 1 1 z
(A=M/#35428) (E=M/#35428)
14 2 172458-69210 SUNROOF 1 1 1
15 2 172458-69220  INNER FRONT 1 1 1
16 2 172458-69230  GLASS 1 1 1
17 2 172458-69240  GLASS 1 1 1
18 2 26716-100002  NUT, M10 1 1 1
19 1 17247266611  GUARD, FOPS 1 1
20 1 22137-100000 WASHER, 10 4 4
21 1 26076-100352  BOLT, 10.910X 35 4 4

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CABIN

Fig.82. CABIN(ELECTRIC PART)

EFER TO Fig. 81

¥ EFVASSY

CABIN ASSY

172458-67804

IEBNo. 790 R H LNo. 61,

I5ENo. 79D R H LNo. 7~34 &
IFHNo. 80D RH UNo. 1~44¢&
IHHNo. 81D R LNo. 1~18&
IHHNo. 820 R H UNo. 1~22&
JEENo. 84D RH LNo. 12 EHET

Fig. 79 Ref No.6

ING Fig. 79 Ref No.7~34.
Fig. 80 Ref No.1~44.
Fig. 81 Ref No.1~18.
Fig. 82 Ref No.1~22.
Fig. 84 Ref No. 1.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.82
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
(A) € ® B ©
1 2 172458-16612 HARNESS A,WIRE(CABIN 1 1 1
2 2 172458-16620 WIRE HARNESS B 1 1 1
3 2 172458-17210 WIPER MOTOR 1 1 1
4 2 172458-17220 ARM, WIPER 1 1 1
5 2 172458-17230 WIPER BLADE 1 1 1
6 2 172472-17620 HOSE, WASHER 1 1 1
7 2 172455-67870 GROMMET 2 2 2
8 2 172455-67880 CORD 1 1 1
9 2 172455-67900 ROOM LAMP 1 1 1
10 3 172455-67930 BULB 1 1 1
11 2 172455-67910 CLAMP, HARNESS 3 3 3
12 2 172455-67910 CLAMP, HARNESS 3 3 3
13 2 172455-67970 WORKING LAMP 1 1 1
14 3 172458-17420 BULB 1 1 1
15 2 172458-69320 GROMMET 1 1 1
16 2 172455-69410 SET SCREW 2 2 2
17 2 172455-69490 COVER, WIPER 1 1 1
18 2 22137-080000 WASHER, 8 1 1 1
19 2 26013-080162 BOLT, M8X 16 1 1 1
20 2 26116-080202 BOLT, M8X 20 PLATED 1 1 1
21 2 26366-080002 NUT, M8 1 1 1
22 2 933168-55770 BAND 146 1 1 1
23 1 172190-16500 HARNESS 1 1 1
24 1 198094-86060 NOZZLE, WASHER 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CABIN

Fig.83. CABIN(FORESTRY SPEC.)

R UNo. 11%
RHLNo. )AB13EEHET,
1 ING. (1) ~13.

0CK10-M40002 Fig.83

(A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
(B)=VI035-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172828-67803 CABIN ASSY 1
2 2 172825-03350 LABEL 1
4 2 172472-66600 GUARD, FOPS 1
9 2 172828-67850 GUARD ASSY, CABIN 1
10 2 22137-100000 WASHER, 10 4
11 2 22137-100000 WASHER, 10 7
12 2 26013-100202 BOLT, M10X 20 7
13 2 26076-100352 BOLT, 10.910X 35 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CABIN

Fig.84. CABIN DOOR(FRONT)

FrEVASSY

CABIN ASSY

172458-67804

I5BNo. 790 R H LNo. 6l

HBNo. 79D R H LNo. 7~34&
IEHNo. 80D R H LNo. 1~44¢&
EBNo. 81 RH LNo. 1~18&

5 HNo. 820 R LNo. 1~22&
HENo. 84D R LNo. 1% EHET,

Fig. 79 Ref No.6

INC Fig. 79 Ref No.7~34.
Fig. 80 Ref No.1~44.
Fig. 81 Ref No.1~18.
Fig. 82 Ref No.1~22.
Fig. 84 Ref No.1.

REFER TO Fig. 29

*rEVEF7ASSY
CABIN DOOR ASSY
172459-67821
EHNo. 84 RH LNo. 11,
1 HBNo. 84D R H LNo. 2&
' HEBNo. 85 R H LNo. 12 EAE T,

Fig. 84 Ref No.1
INC Fig. 84 Ref No. 2.
Fig.85 Ref No.1.

RH UNo. 21,
RHELNo. 3~4ZEHET,
2 INC 3~41.

REFER TO Fig. 85

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.84
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172459-67821 DOOR ASSY 1 1 1
2 3 172459-67831 DOOR ASSY 1 1 1
3 4 172458-63670 HD WASHER 2 2 2
4 4 172458-63930 STOPPER 1 1 1
5 4 172458-63950 SPACER 3 3 3
6 4  172164-66170 KEY ASSY, CYLINDER 1 1 1
11 4 172458-66720 COVER, DOOR 1 1 1
12 4 172458-67020 STRIKER ASSY 1 1 1
13 4 172458-67650 SEAL, DAM 1 1 1
14 4 172458-67940 PLATE 1 1 1
15 4 172458-69100 TRIM 1 1 1
16 4 172455-69170 COVER, LATCH 1 1 1
17 4 172455-69300 SCREW 3 3 3
18 4 172445-69320 NUT 4 4 4
19 4 172445-69400 ROD 1 1 1
20 4 172458-69400 FRAME,DOOR F (12) 1 1 1
21 4 172445-69420 DOOR HOOK 1 1 1
22 4 172162-69470 LOCK PLATE 1 1 1
23 4 172162-69480 LOCK ASSY 1 1 1
24 4 172162-69490 PIN 1 1 1
25 4 172162-69500 SPRING 1 1 1
26 4  172162-69510 HANDLE ASSY 1 1 1
27 4  172162-69520 COVER 1 1 1
28 4 172455-69520 SCREW 2 2 2
29 4 172162-69541 HANDLE,OUTER 1 1 1
30 4 172458-69580 TRIM ASSY 1 1 1
31 4 172458-69900 GLASS, DOOR 1 1 1
32 4 172458-69910 GLASS, DOOR 1 1 1
33 4 22137-080000 WASHER, 8 1 1 1
34 4  26013-060162 BOLT, M6X 16 3 3 3
35 4 26023-060122 SCREW, M6X12 2 2 2
36 4 26023-060162 SCREW, M6X16 4 4 4
37 4 26051-080002 NUT, M8 1 1 1
38 4 26116-080202 BOLT, M8X 20 PLATED 1 1 1
39 4 26116-100304 BOLT, M10X 30 PLATED 1 1 1
40 4 26716-100002 NUT, M10 1 1 1
41 4 26716-100002 NUT, M10 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CABIN

Fig.85. CABIN DOOR(REAR)

XyYEVASSY

CABIN ASSY

172458-67804

5 ENo. 790 R LNo. 61,

IHENo. 79D R LNo. 7~34&
IHENo. 80 R Hi LNo. 1~44&
THENo. 81D R H LNo. 1~18&
IEENo. 82> R Hi LNo. 1~22&
HENo. 840 RH LNo. 1ZEHFET,

Fig. 79 Ref No.6

ING Fig. 79 Ref No.7~34.
Fig. 80 Ref No.1~44.
Fig. 81 Ref No.1~18.
Fig. 82 Ref No.1~22.
Fig. 84 Ref No.1.

REFER TO Fig. 84

Xy EVKFPASSY

CABIN DOOR ASSY

172459-67821

TEBNo. 84 R i LNo. 11,

IEEBNo. 84 R LNo. 2&

HEBNo. 85 R LNo. 1&&EHF T,

Fig. 84 Ref No. 1
INC Fig. 84 Ref No. 2.
Fig. 85 Ref No.1.

R H UNo. 11,
RHLNo. 2~20%8#HET,
1 INC 2~20.

i
»

©
{2}

/

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.85
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 3 172459-67841 DOOR ASSY 1 1 1
2 4 172519-63240 BOLT 2 2 2
3 4 172458-66780 UPPER PLATE,DOOR REA 1 1 1
4 4 172458-66790 LOWER PLATE,DOOR REA 1 1 1
5 4 172458-66800 SCREW 4 4 4
6 4 172458-66800 SCREW 3 3 3
7 4 172455-69140 NUT, CAP 12 12 12
8 4 172455-69200 TUBE 12 12 12
9 4 172455-69250 PIPE 12 12 12
10 4 172455-69290 PACKING 4 4 4
11 4 172458-69590 TRIM ASSY 1 1 1
12 4 172458-69601 FRAME,DOOR REAR (12) 1 1 1
13 4 172458-69730 PLATE 1 1 1
14 4 172458-69760 GUIDE, STOPPER 1 1 1
15 4 172458-69770 HINGE 2 2 2
16 4 172458-69920 GLASS, DOOR 1 1 1
17 4 172458-69960 GASKET 8 8 8
18 4 172458-69990 COVER 2 2 2
19 4 22137-080000 WASHER, 8 2 2 2
20 4 22417-200160 PIN, COTTER 2.0X16 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CABIN 0CK10-M40002 Fig.86

; A)=VI035-3C(IP D)=VIO35F-3P(JP
F|986 BACK MIRROR EB;:VIO35-3PEJP; EE;:VIOSS-SC(I;X))
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
1 A B () O (E) R
1 1 172A25-68301 BRACKET,MIRROR C(72) 1 1
2 1 172A25-68500 REARVIEW MIRROR 1 1
3 1 26013-100162 BOLT, M10X 16 2 2
3-1 1 26013-100252 BOLT, M10X 25 2 2 N

(A=MZZZ272) (C=MzZ2722)

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CANOPY 0CK10-M40002 Fig.87

; A)=VI035-3C(IP D)=VIO35F-3P(JP
F|g87 CANOPY EB;:VI035-3PEJP; EE;:VIOSS-SC(I;X))
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172730-05250 WASHER 12 6 6
2 1 172458-67090 CAP 6 6 Z
(B=M/#35428) (F=M/#35428)
3 1 172458-67100 ROOF ASSY,CANOPY 1 1
4 1 172A23-67110 CANOPY ASSY, TOPS 1 1
5 1 22217-160000 WASHER, SPRING 16 6 6
6 1 26013-120302 BOLT, M12X 30 6 6
7 1 26076-160402 BOLT, 10.916X 40 6 6

REFER TO Fig. 58

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 CANOPY
Fig.88. CANOPY(FORESTRY SPEC.)

0CK10-M40002 Fig.88

(A)=VIO35-3C(JP) (D)=VIO35F-3P(JP)
(B)=VIO35-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(JP) (F)=VI035-3P(EX)
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172835-66300 CANOPY ASSY, ROPS 1
1-1 1 172835-66301 CANOPY ASSY, ROPS 1 F
(D=MXXXXX)
8 1 172825-66320 GUARD ASSY 1
9 1 172825-66360 GUARD ASSY 1
10 1 172149-66550 WASHER 6
11 1 172458-67090 CAP 6
12 1 22217-120000 WASHER, SPRING 12 6
13 1 22217-160000  WASHER, SPRING 16 6
14 1 26013-100162 BOLT, M10X 16 8
15 1 26076-120402 BOLT, 10.912X 40 6
16 1 26076-160402 BOLT, 10.916X 40 6

Remarks

* This fig. is the accessory repair items for the 4-column type canopy with guarg.

* In order to attach the canopy body, please refer to the attached operation manual, and
fasten with a predetermined torque.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.89. HYD.OIL PUMP & JOINT

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.89
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

Remarks

(1)A=REF.NO.5 NOT MARK,
NO.5-1 BLUE MARK.
(2)VI035-3B:FROM M/#35001.
(3)For second gear traveling.
(4)For safety lock.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172168-71101 COVER, FLYWHEEL 1 1
2 1 26013-100302 BOLT, M10X 30 8 8
3 1 172165-71200 COUPLING 1 1
4 1  26450-120402 BOLT, M12X 40 3 3
5 1 172459-73500 PUMP ASSY 1 1
5-1 1 172459-73501 PUMP ASSY 1 1 N
(A=M/#31091) (B=M/#31091)
5A 1  172459-73502 PUMP ASSY 1 1
6 2 172422-73140  PLATE, SWASH 1 1
7 2 172422-73160 PIN 2 2
8 2 172422-73220 PIN 1 1
9 2 172422-73280  PIN 1 1
10 2 172422-73290  BEARING, BALL 1 1
11 2 172422-73500 BEARING, NEEDLE 1 1
12 2 172422-73520  SPRING 4 4
13 2 172422-73530 PLUG 1 1
14 2 172422-73530 PLUG 1 1
15 2 172422-73540  BOLT 5 5
16 2 172422-73550 PLUG 5 5
17 2 172458-73550 SPRING 1 1
18 2 172422-73560 SCREW 1 1
19 2 172458-73560 HOLDER, SPRING 1 1
20 2 172458-73570  GUIDE, SPRING 1 1
21 2 172422-73580  COUPLING 1 1
22 2 172458-73580 ROD 1 1
23 2 172422-73590 COLLAR 1 1
24 2 172458-73590  PIN, STOPPER 1 1
25 2 172458-73600  PIN, STOPPER 1 1
25A 2 172459-73600  PIN B,STOPPER 1 1
26 2 172422-73610  BOLT 3 3
27 2 172458-73660 SHAFT 1 1
28 2 22212-080000 WASHER 8 3 3
29 2 22242-000250 RING, 25 1 1
30 2 22252-000520  RING, 52 1 1
31 2 22351-060016 PIN, SPRING 6.0X16 1 1
32 2 26711-080002 NUT, M8 1 1
33 2 172458-73510  BARRELKIT, CYLINDER 1 1
34 3 172422-73130 HOLDER, BARREL 1 1
35 3 172422-73250  RETAINER 2 2
36 3 172458-73530 NEEDLE 3 3
37 3 172458-73540  SPRING 1 1
38 3 172458-73670  HOLDER, SHOE 1 1
39 3 22252-000350  RING, 35 1 1
40 3 172458-73520  PISTON ASSY, PUMP 1 1
41 2 172459-73510  PUMP ASSY, GEAR 1 1
41-1 2 172459-73511 PUMP ASSY, GEAR 1 1 R
(A=M31091) (B=M31091)
41-2 2  172459-73512 PUMP ASSY, GEAR 1 1 R
(A=*2008.02.) (B=*2008.02.)
42 3 172450-73120  BOLT 2 2
43 3 172450-73130  WASHER 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT 0CK10-M40002  Fig.89
; A)=VI035-3C(IP D)=VIO35F-3P(JP
Fig.89. HYD.OIL PUMP & JOINT (y=vioas acp ©vioasr ape)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A B () O (E) R
45 2 172458-73620 BLOCK ASSY, VALVE 1 1
45-1 2 172458-73621 BLOCK ASSY, VALVE 1 1 N
(A=*2014.10.) (B=*2014.10.)

46 3 172422-73550 PLUG 7 7

47 3 172422-73620 SPRING 1 1

48 3 172422-73630 FILTER 1 1

49 3  172458-73630 PLUG 1 1

50 3 172422-73640 ADJUSTER KIT 1 1

51 3 172458-73640 PLUG 1 1

52 3 172422-73650 PLUG 2 2

53 3 172422-73660 BOLT 1 1

54 3 172422-73670 CLAMP 1 1

55 3 24311-000100 O-RING, 1AP10.0 1 1

56 3 24315-000080 O-RING, 1BP8.0 1 1

57 3 24315-000140 O-RING, 1BP14.0 1 1

58 3 172458-73680 VALVE ASSY 1 1

59 3  172458-73690 VALVE ASSY 1 1

60 2 172422-73700 SEAL SET, PUMP 1 1

61 3 172422-73170 GASKET 1 1

62 3 172422-73510 SEAL, OIL 1 1

63 3 172422-73570 WASHER 1 1

64 3  24315-000070 O-RING, 1BP7.0 1 1

65 3  24315-000080 O-RING, 1BP8.0 2 2

66 3 24315-000110 O-RING, 1BP11.0 1 1

67 3 24315-000110 O-RING, 1BP11.0 1 1

68 3 24315-000120 O-RING, 1BP12.0 3 3

69 3 24325-000550 O-RING, 1BG55.0 1 1

70 1 26013-120352 BOLT, M12X 35 2 2

Remarks

(1)A=REF.NO.5 NOT MARK,
NO.5-1 BLUE MARK.
(2)VI035-3B:FROM M/#35001.
(3)For second gear traveling.

(4)For safety lock. N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.90. HYD. OIL PUMP & JOINT(QUICK HITCH SPEC.)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)

(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.90
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

Remarks

(1)A=REF.NO.5 NOT MARK,
NO.5-1 BLUE MARK.
(2)VIO35-3B:FROM M/#35001.
(3)For second gear traveling.
(4)For safety lock.

(5)For quick coupler.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172168-71101 COVER, FLYWHEEL 1 1 1 1 1 1
2 1 26013-100302 BOLT, M10X 30 8 8 8 8 8 8
3 1 172165-71200 COUPLING 1 1 1 1 1 1
4 1  26450-120402 BOLT, M12X 40 3 3 3 3 3 3
5 1 172959-73500 PUMP Q ASSY 1 1 1 1 1 1
5-1 1 172959-73501 PUMP Q ASSY 1 1 1 1 1 1 N
(A=M/#31067) (B=M/#31067) (C=M/#31067) (D=M/#31067) (E=M/#31067) (F=M/#31067)
5A 1 172959-73502 PUMP Q ASSY 1 1 1 1 1 1
6 2 172422-73140  PLATE, SWASH 1 1 1 1 1 1
7 2 172422-73160 PIN 2 2 2 2 2 2
8 2 172422-73220 PIN 1 1 1 1 1 1
9 2 172422-73280  PIN 1 1 1 1 1 1
10 2 172422-73290  BEARING, BALL 1 1 1 1 1 1
11 2 172422-73500 BEARING, NEEDLE 1 1 1 1 1 1
12 2 172422-73520  SPRING 4 4 4 4 4 4
13 2 172422-73530 PLUG 1 1 1 1 1 1
14 2 172422-73530 PLUG 1 1 1 1 1 1
15 2 172422-73540  BOLT 5 5 5 5 5 5
16 2 172422-73550 PLUG 5 5 5 5 5 5
17 2 172458-73550 SPRING 1 1 1 1 1 1
18 2 172422-73560 SCREW 1 1 1 1 1 1
19 2 172458-73560 HOLDER, SPRING 1 1 1 1 1 1
20 2 172458-73570  GUIDE, SPRING 1 1 1 1 1 1
21 2 172422-73580  COUPLING 1 1 1 1 1 1
22 2 172458-73580 ROD 1 1 1 1 1 1
23 2 172422-73590 COLLAR 1 1 1 1 1 1
24 2 172458-73590  PIN, STOPPER 1 1 1 1 1 1
25 2 172458-73600  PIN, STOPPER 1 1 1 1 1 1
25A 2 172459-73600  PIN B,STOPPER 1 1 1 1 1 1
26 2 172422-73610  BOLT 3 3 3 3 3 3
27 2 172458-73660 SHAFT 1 1 1 1 1 1
28 2 22212-080000 WASHER 8 3 3 3 3 3 3
29 2 22242-000250 RING, 25 1 1 1 1 1 1
30 2 22252-000520  RING, 52 1 1 1 1 1 1
31 2 22351-060016 PIN, SPRING 6.0X16 1 1 1 1 1 1
32 2 26711-080002 NUT, M8 1 1 1 1 1 1
33 2 172458-73510  BARRELKIT, CYLINDER 1 1 1 1 1 1
34 3 172422-73130 HOLDER, BARREL 1 1 1 1 1 1
35 3 172422-73250  RETAINER 2 2 2 2 2 2
36 3 172458-73530 NEEDLE 3 3 3 3 3 3
37 3 172458-73540  SPRING 1 1 1 1 1 1
38 3 172458-73670  HOLDER, SHOE 1 1 1 1 1 1
39 3 22252-000350  RING, 35 1 1 1 1 1 1
40 3 172458-73520  PISTON ASSY, PUMP 1 1 1 1 1 1
41 2 172459-73510  PUMP ASSY, GEAR 1 1 1 1 1 1
41-1 2 172459-73511 PUMP ASSY, GEAR 1 1 1 1 1 1 R
(A=M31067) (B=M31067) (C=M31067) (D=M31067) (E=M31067) (F=M31067)
41-2 2  172459-73512 PUMP ASSY, GEAR 1 1 1 1 1 1 R
(A=*2008.02.) (B=*2008.02.) (C=+2008.02.) (D=*2008.02.) (E=*2008.02.) (F=*2008.02.)
42 3 172450-73120  BOLT 2 2 2 2 2 2
43 3 172450-73130  WASHER 2 2 2 2 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.90. HYD. OIL PUMP & JOINT(QUICK HITCH SPEC.)

0CK10-M40002 Fig.90

(A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
(B)=VI035-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
45 2 172958-73510 BLOCK ASSY, VALVE 1 1 1 1 1 1
45-1 1 172958-73511 BLOCK ASSY, VALVE 1 1 1 1 1 1 N
(A=*2014.10.) (B=*2014.10.) (C=*2014.10.) (D=+2014.10.) (E=*2014.10.) (F=+2014.10.)
46 3  172422-73550 PLUG 8 8 8 8 8 8
47 3 172422-73620 SPRING 1 1 1 1 1 1
48 3 172422-73630 FILTER 1 1 1 1 1 1
49 3  172458-73630 PLUG 1 1 1 1 1 1
50 3  172422-73640 ADJUSTER KIT 1 1 1 1 1 1
51 3  172458-73640 PLUG 1 1 1 1 1 1
52 3 172422-73650 PLUG 2 2 2 2 2 2
53 3 172422-73660 BOLT 1 1 1 1 1 1
54 3  172422-73670 CLAMP 1 1 1 1 1 1
55 3 24311-000100 O-RING, 1AP10.0 1 1 1 1 1 1
56 3 24315-000080 O-RING, 1BP8.0 1 1 1 1 1 1
57 3 24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
58 3 26450-050452 BOLT, M5X 45 4 4 4 4 4 4
59 3 172458-73680 VALVE ASSY 1 1 1 1 1 1 3
60 3 172458-73690 VALVE ASSY 1 1 1 1 1 1 4
61 3 172458-73790 VALVE,SOLENOID 1 1 1 1 1 1 5
62 2 172422-73700 SEAL SET, PUMP 1 1 1 1 1 1
63 3 172422-73170 GASKET 1 1 1 1 1 1
64 3  172422-73510 SEAL, OIL 1 1 1 1 1 1
65 3  172422-73570 WASHER 1 1 1 1 1 1
66 3 24315-000070 O-RING, 1BP7.0 1 1 1 1 1 1
67 3 24315-000080 O-RING, 1BP8.0 2 2 2 2 2 2
68 3 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
69 3 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
70 3 24315-000120 O-RING, 1BP12.0 3 3 3 3 3 3
71 3 24325-000550 O-RING, 1BG55.0 1 1 1 1 1 1
72 1 26013-120352 BOLT, M12X 35 2 2 2 2 2 2

Remarks

(1)A=REF.NO.5 NOT MARK,
NO.5-1 BLUE MARK.
(2)VIO35-3B:FROM M/#35001.
(3)For second gear traveling.
(4)For safety lock.

(5)For quick coupler.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.91. HYD.OIL PUMP & JOINT(A/C SPEC.)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.91

(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty I R
A B © O E ¢
1 1 172168-71101 COVER, FLYWHEEL 1
2 1 26013-100302 BOLT, M10X 30 8
3 1 172165-71200 COUPLING 1
4 1  26450-120402 BOLT, M12X 40 3
5 1 172A33-73500 PUMP Q ASSY(AC 1
5-1 1 172A33-73501 PUMP Q ASSY(AC 1 N 1
(A=M/#35001)
6 1 26013-120352 BOLT, M12X 35 2
Remarks
* A/IC SPEC.
(1)VIO35-3B:FROM M/#35001. N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.92. BOOM CYLINDER(CABIN SPEC. & FORESTRY SPEC.)

R LNO. 4%
RHLNO.5~31Z2EHET,
4 INC. 5~31.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.92
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 172459-72170 COVER, SLIDE 1 1 1 1

2 1 172457-72230 COVER ASSY, CYLINDER 1 1 1 1

3 1 172457-72240  COVER, CYLINDER 1 1 1 1

4 1 172459-72400 CYLINDER ASSY, BOOM 1 1 1 1

5 2 172458-72061 SEAL SET, HEAD 1 1 1 1

13 2 172459-72110 TUBE, BOOM 1 1 1 1
13-1 2 172459-72180 TUBE, BOOM 1 1 1 1 N

(A=M/#30501) (C=M/#30501) (D=M/#30501) (E=M/#30501)

14 3 172448-54120  SEAL, DUST 2 2 2 2

15 3 172458-72130  BUSH 50-60 1 1 1 1

16 2 172459-72130 ROD 45,BO0OM 1 1 1 1
16-1 2 172459-72190 ROD ASSY,BOOM 1 1 1 1 N

(A=M/#30501) (C=M/#30501) (D=M/#30501) (E=M/#30501)

17 4 172165-72161 NUT 1 1 1 1

18 3 172448-54120  SEAL, DUST 2 2 2 2

19 3 172458-72130  BUSH 50-60 1 1 1 1

20 2 172458-72260 PLUNGER 56,CUSHON 1 1 1 1

21 2 172146-72270  LOCK WASHER 85 1 1 1 1

22 2 172458-72290 COLLAR, CUSHION 1 1 1 1

23 2 172458-72411 HEAD 85 45 1 1 1 1

25 3 24550-045300  BUSH, 45X30 1 1 1 1

26 2 172444-72441 PISTON 85 48 1 1 1 1

27 2 172444-72951  SEAL SET, PISTON 1 1 1 1

30 2 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2

31 2 933111-20200 NUT 1 1 1 1

32 1 172186-72480  GUIDE, SLIDE 2 2 2 2

33 1 22217-100000 WASHER, SPRING 10 1 1 1 1

34 1 22217-100000 WASHER, SPRING 10 4 4 4 4

35 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1 1

36 1  26116-100162 BOLT, M10X 16 PLATED 4 4 4 4

37 1  933147-03400 WASHER, BRAKE ARM 1 1 1 1

38 1 933168-14170  SPRING 2 2 2 2

Remarks
(1)WELDED PART.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.93. BOOM CYLINDER(CANOPY SPEC.)

R ULNO. 11%
R LNO.2~28%28#FT .
1 INC. 2~28.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.93
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172459-72100 CYLINDER ASSY, BOOM 1 1
2 2 172458-72061  SEAL SET, HEAD 1 1
10 2 172459-72110 TUBE, BOOM 1 1
10-1 2 172459-72180 TUBE, BOOM 1 1 N
(B=M/#30501) (F=M/#30501)
11 3 172448-54120 SEAL, DUST 2 2
12 3 172458-72130  BUSH 50-60 1 1
13 2 172459-72130 ROD 45,BO0M 1 1
13-1 2 172459-72190 ROD ASSY,BOOM 1 1 N
(B=M/#30501) (F=M/#30501)
14 4 172165-72161 NUT 1 1
15 3 172448-54120  SEAL, DUST 2 2
16 3 172458-72130  BUSH 50-60 1 1
17 2 172458-72241 HEAD ASSY 85 45 1 1
19 3 24550-045300  BUSH, 45X30 1 1
20 2 172458-72260  PLUNGER 56,CUSHON 1 1
21 2 172146-72270 LOCK WASHER 85 1 1
22 2 172458-72290  COLLAR, CUSHION 1 1
23 2 172444-72441 PISTON 85 48 1 1
24 2 172444-72951 SEAL SET, PISTON 1 1
27 2  24761-020000 NIPPLE, GREASE PT1/8 2 2
28 2 933111-20200 NUT 1 1
29 1 172459-72170  COVER, SLIDE 1 1
30 1 172457-72230 COVER ASSY, CYLINDER 1 1
31 1 172457-72240  COVER, CYLINDER 1 1
32 1 172186-72480  GUIDE, SLIDE 2 2
33 1 22217-100000 WASHER, SPRING 10 1 1
34 1 22217-100000 WASHER, SPRING 10 4 4
35 1 26116-100162 BOLT, M10X 16 PLATED 1 1
36 1  26116-100162 BOLT, M10X 16 PLATED 4 4
37 1  933147-03400 WASHER, BRAKE ARM 1 1
38 1 933168-14170  SPRING 2 2

Remarks
(1)WELDED PART.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.94. ARM CYLINDER

§—45

R LNO. 6%,
RHELNO. 7T~38%&HF T,
6 INC. 7~38.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.94
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

\\‘

22217-100000
22217-100000
22417-500250

WASHER, SPRING 10
WASHER, SPRING 10
PIN, COTTER 5.0X25

26076-100202
26116-100162
933147-03400

BOLT, 10.910X 20
BOLT, M10X 16 PLATED
WASHER, BRAKE ARM

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172137-46040  SEAT, SPRING 2 2 2 2 2 2
1-1 1 172137-46041  SEAT, SPRING 2 2 2 2 N
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)
1-2 1 172137-46042 SEAT, SPRING 2 2 2 2 N
(A=M/#35429) (B=M/#35429) (E=M/#35429) (F=M/#35429)
2 1 172A23-72020 WASHER 15X30X1 1 1 1 1 1 1
3 1 172A23-72042  PIN 14X70 1 1 1 1 1 1
4 1 172A23-72050 GROMMET 1 1 1 1 1 1
5 1 172A23-72081  GUIDE, SLIDE 2 2 2 2 2 2
6 1 172A26-72300 CYLINDER, ARM 1 1 1 1 1 1
7 2 172459-72010  SEAL SET, HEAD 1 1 1 1 1 1
13 2 172459-72021  SEAL SET, PISTON 1 1 1 1 1 1
17 2 172146-72270  LOCK WASHER 85 1 1 1 1 1 1
18 2 172A26-72320 TUBE, ARM 1 1 1 1 1 1
19 3 172448-54120  SEAL, DUST 2 2 2 2 2 2
21 3 172151-72591 BUSH 50X60 1 1 1 1 1 1
22 2 172459-72340 HEAD 85 50 1 1 1 1 1 1
24 3 172151-72540  BUSH 50 35, ROD 1 1 1 1 1 1
25 2 172459-72360  PISTON 85 33 1 1 1 1 1 1
26 2 172A25-72370 ROD ARM 1 1 1 1 1 1
27 3 172448-54120  SEAL, DUST 2 2 2 2 2 2
29 3 172151-72591 BUSH 50X60 1 1 1 1 1 1
30 2 172458-72450  PLUNGER 42,CUSHON 1 1 1 1 1 1
31 2 172458-72460  COLLAR, CUSHION 1 1 1 1 1 1
32 2 172458-72470  COVER, STOPPER 1 1 1 1 1 1
33 2 172423-72530  SPACER 1 1 1 1 1 1
34 2 172423-72540  STOPPER 2 2 2 2 2 2
35 2 22242-000260  RING, 26 1 1 1 1 1 1
36 2 24761-040000 NIPPLE, GREASE B 1 1 1 1 1 1
37 2 24761-050000  NIPPLE, GREASE C 1 1 1 1 1 1
38 2 933111-20200 NUT 1 1 1 1 1 1
39 1 172A25-72900 GUIDE ASSY 1 1 1 1 1 1
40 1 172A25-72950 PLATE,SIDE 700 (97) 1 1 1 1 1 1
1 1 1 1 1 1 1
1 2 2 2 2 2 2
1 1 1 1 1 1 1
1 2 2 2 2 2 2
1 1 1 1 1 1 1
1 1 1 1 1 1 1
1 2 2 2 2 2 2

933168-14170

SPRING

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.95. BUCKET CYLINDER(STANDARD SPEC.)

R LNo. 6%
R LNo. T 5302 EHET .
6 INC. 7~30.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.95
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172137-46040  SEAT, SPRING 2 2
1-1 1 172137-46041  SEAT, SPRING 2 2 N
(A=M/#35428) (B=M/#35428)
1-2 1 172137-46042 SEAT, SPRING 2 2 N

(A=M/#35429)

(B=M/#35429)

2 1 172A23-72020  WASHER 15X30X1 1 1
3 1 172A23-72042  PIN 14X70 1 1
4 1 172A23-72050 GROMMET 1 1
5 1 172A23-72081  GUIDE, SLIDE 2 2
6 1 172A25-72500  CYLINDER ASSY 1 1
7 2 172458-72030 SEAL SET, HEAD 1 1
13 2 172141-72250 NUT 1 1
14 2 172142-72510 HEAD 65 40 W/BUSH 1 1
16 3 24550-040300 BUSH, 40X30 1 1
17 2 172A25-72520  TUBE, BUCKET 1 1
18 3 172168-72240 BUSH 38X50X40 1 1
20 3 172168-81270 SEAL, DUST 2 2
21 2 172142-72560  WASHER 65, LOCK 1 1
22 2 172A25-72580 ROD ASSY,BUCKET 1 1
23 3 172168-72240 BUSH 38X50X40 1 1
25 3 172168-81270 SEAL, DUST 2 2
26 2 172148-72791 PISTON 65 27 1 1
27 2 172148-72941 SEAL SET, PISTON 1 1
30 2 24761-040000 NIPPLE, GREASE B 2 2
31 1 172A25-72900 GUIDE ASSY 1 1
32 1 172A25-72950  PLATE,SIDE 700 (97) 1 1
33 1 22217-100000  WASHER, SPRING 10 1 1
34 1 22217-100000  WASHER, SPRING 10 2 2
35 1 22417-500250 PIN, COTTER 5.0X25 1 1
36 1 26076-100202 BOLT, 10.910X 20 2 2
37 1 26116-100162 BOLT, M10X 16 PLATED 1 1
38 1 933147-03400  WASHER, BRAKE ARM 1 1
39 1 933168-14170 SPRING 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.96. BUCKET CYLINDER(QUICK HITCH SPEC.)

RH UNo. 71%
RH LNo. 8N B3 EEHET .
7 INC.8~31.

1

4

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.96
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172137-46040  SEAT, SPRING 2 2 2 2 2 2
1-1 1 172137-46041  SEAT, SPRING 2 2 2 2 N
(A=M/#35428) (B=M/#35428) (E=M/#35428) (F=M/#35428)
1-2 1 172137-46042 SEAT, SPRING 2 2 2 2 N
(A=M/#35429) (B=M/#35429) (E=M/#35429) (F=M/#35429)
2 1 172A23-72020 WASHER 15X30X1 1 1 1 1 1 1
3 1 172A23-72042  PIN 14X70 1 1 1 1 1 1
4 1 172A23-72050 GROMMET 1 1 1 1 1 1
5 1 172A23-72081  GUIDE, SLIDE 2 2 2 2 2 2
6 1 172A25-72900 GUIDE ASSY 1 1 1 1 1 1
7 1 172A32-72900 CYLINDER ASSY 1 1 1 1 1 1
8 2 172456-72050  SEAL SET, HEAD 1 1 1 1 1 1
14 2 172460-72070  SEAL SET, PISTON 1 1 1 1 1 1
17 2 172456-72190  PISTON 70 27 1 1 1 1 1 1
18 2 172141-72250  NUT 1 1 1 1 1 1
19 2 172143-72400  HEAD 70 40 1 1 1 1 1 1
21 3 24550-040300  BUSH, 40X30 1 1 1 1 1 1
22 2 172141-72420  WASHER 70, LOCK 1 1 1 1 1 1
23 2 172A25-72580 ROD ASSY,BUCKET 1 1 1 1 1 1
24 3 172168-72240 BUSH 38X50X40 1 1 1 1 1 1
26 3 172168-81270  SEAL, DUST 2 2 2 2 2 2
27 2 172A32-72920 TUBE, BUCKET 1 1 1 1 1 1
28 3 172168-72240  BUSH 38X50X40 1 1 1 1 1 1
30 3 172168-81270  SEAL, DUST 2 2 2 2 2 2
31 2 24761-040000 NIPPLE, GREASE B 2 2 2 2 2 2
32 1 172A25-72950  PLATE,SIDE 700 (97) 1 1 1 1 1 1
33 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1
34 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2 2
35 1 22417-500250  PIN, COTTER 5.0X25 1 1 1 1 1 1
36 1 26076-100202 BOLT, 10.910X 20 2 2 2 2 2 2
37 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1 1 1 1
38 1  933147-03400 WASHER, BRAKE ARM 1 1 1 1 1 1
39 1 933168-14170  SPRING 2 2 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.97. SWING CYLINDER

Parts No.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

Description

0CK10-M40002 Fig.97
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

Fr B VAR & HEMHR 0 / Btk @ ® 00666
CABIN SPEC. & FORESTRY SPEC. CANOPY SPEC. 1 1 172459-72700  CYLINDER ASSY, SWING 1 1 1 1 1 1
26 2 2 172459-72030 SEAL SET, HEAD 1 1 1 1 1 1
28 _g 4 8 2 172460-72050 SEAL SET, PISTON 1 1 1 1 1 1
21— ‘ B LNO. 114 11 2 172141-72250 NUT 1 1 1 1 1 1
33 —? 29 < M UNO. 2~235 BB T, 12 2 172459-72710  TUBE, SWING 1 1 1 1 1 1
32— 30 1 INC. 2~23. 12-1 2 172459-72780  TUBE, SWING 1 1 1 1 1 1 N
31 —/CT) _ (A=M/#30501) (B=M/#30501) (C=M/#30501) (D=M/#30501) (E=M/#30501) (F=M/#30501)
! 1 13 3 172448-72650 SEAL, DUST 2 2 2 2 2 2
' 14 3 172458-72740 BUSH 40X40,SO 1 1 1 1 1 1
15 2 172459-72740 HEAD ASSY,90 45 1 1 1 1 1 1
REFER TO Fig. 148 17 3 24550-040300 BUSH, 40X30 1 1 1 1 1 1
18 2 172459-72760 PISTON 90 27 1 1 1 1 1 1
19 2 172458-72770 ROD ASSY,SWING 1 1 1 1 1 1
191 2 172458-72880 ROD ASSY,SWING 1 1 1 1 1 1 N
(A=M/#30501) (B=M/#30501) (C=M/#30501) (D=M/#30501) (E=M/#30501) (F=M/#30501)
20 3 172165-72310 BUSH 40X40 1 1 1 1 1 1
21 3 172448-72650 SEAL, DUST 2 2 2 2 2 2
7 22 2 172151-72870 LOCK WASHER 90 1 1 1 1 1 1
! 23 2 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1
! 24 1 172458-72860 COVER, SWING 1 1
! 26 2 172458-72850 SHEET, SWING 1 1
! 27 1 22217-100000  WASHER, SPRING 10 1 1
) 28 1 26116-100162 BOLT, M10X 16 PLATED 1 1
29 1 933147-03400  WASHER, BRAKE ARM 1 1
30 1 933168-14170 SPRING 2 2
P 31 1 22157-100000  WASHER, 10 1 1 1 1
’ i 32 1 22217-100000  WASHER, SPRING 10 1 1 1 1
i 33 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1 1
|
|
|
|
|
A
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.98. BLADE CYLINDER

B UNO. 1%,
RHUNO. 2~2128AET
1 INC. 2~21.

1

4

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)

(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.98
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172458-72610 CYLINDER ASSY, BLADE 1 1 1 1 1 1
2 2 172458-72050  SEAL SET, HEAD 1 1 1 1 1 1
8 2 172142-72260  WASHER 80 B 1 1 1 1 1 1
9 2 172175-72550 NUT 1 1 1 1 1 1
10 2 172458-72620 TUBE ASSY, BLADE 1 1 1 1 1 1
10-1 2 172458-72680 TUBE ASSY, BLADE 1 1 1 1 1 1 N
(A=M/#30501) (B=M/#30501) (C=M/#30501) (D=M/#30501) (E=M/#30501) (F=M/#30501)
11 3 172168-72410  BUSH 40X50X40 1 1 1 1 1 1
12 3 172448-72650  SEAL, DUST 2 2 2 2 2 2
13 2 172142-72640  HEAD 80 40 W/BUSH 1 1 1 1 1 1
15 3 24550-040300 BUSH, 40X30 1 1 1 1 1 1
16 2 172458-72650  ROD ASSY,BLADE 1 1 1 1 1 1
16-1 2 172458-72690 ROD ASSY,BLADE 1 1 1 1 1 1 N
(A=M/#30501) (B=M/#30501) (C=M/#30501) (D=M/#30501) (E=M/#30501) (F=M/#30501)
17 4 23871-005000  PLUG, R005 1 1 1 1 1 1
18 3 172168-72410  BUSH 40X50X40 1 1 1 1 1 1
19 3 172448-72650  SEAL, DUST 2 2 2 2 2 2
20 2 172458-72670  PISTON 1 1 1 1 1 1
21 2 172142-72951 SEAL SET, PISTON 1 1 1 1 1 1
24 1 172422-72790 COVER, BLADE 1 1 1 1 1 1
25 1 26013-100162 BOLT, M10X 16 2 2 2 2 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.99. HITCH CYLINDER

B Hi LNo. 11,

Rt LNo. 2~25%EAFET,

1 INC. 2~25.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)

(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.99
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 172958-72801 CYLINDER ASSY, HITCH 1 1 1 1 1 1

2 2 172156-72400 NUT 1 1 1 1 1 1

3 2 172958-72760 SEAL SET, HEAD 1 1 1 1 1 1

8 2 172958-72770 SEAL SET, PISTON 1 1 1 1 1 1

11 2 172958-72811-4 TUBE, HITCH 1 1 1 1 1 1

13 3 172958-72970 BUSH 30-40-13 2 2 2 2 2 2

14 2 172958-72830 ROD ASSY,HITCH 1 1 1 1 1 1
14-1 2 172958-72750 ROD ASSY,HITCH 1 1 1 1 1 1 N

(A=M/#30501) (B=M/#30501) (C=M/#30501) (D=M/#30501) (E=M/#30501) (F=M/#30501)

15 3 172156-72770 BUSH, PIN 2535 B 1 1 1 1 1 1

16 2 172958-72860 HEAD ASSY 50 25 1 1 1 1 1 1

18 3 24550-025150 BUSH, 25X15 1 1 1 1 1 1

19 2 172958-72890 PISTON 50 25 1 1 1 1 1 1

20 2 172958-72950 O-RING 1 1 1 1 1 1

21 2 172958-72960 O-RING 1 1 1 1 1 1

22 2 172958-72982 CHECK VALVE(GREEN:97 1 1 1 1 1 1

23 2 23871-005000 PLUG, RO05 2 2 2 2 2 2

24 2 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1

25 2 26450-060352 BOLT, M6X 35 4 4 4 4 4 4

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT 0CK10-M40002 Fig.100

H A)=VIO35-3C(JP D)=VIO35F-3P(JP
Flg' 100' GRAPPLE CYLl NDER EB;:V|035-3PEJP; EE;:V|O35-3C(E(X))
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A (B (©) O (E ¢

1 1 17282572100  CYLINDER, GRAPPLE 1 1
2 2 17282572180 TUBE 101
4 3 17216572310  BUSH 40X40 11
5 3 172448-72650  SEAL, DUST 2 2
6 2 17214172190 WASHER 75 11
7 2 172825-72190 ROD ASSY,G 11
9 3 172165-72310  BUSH 40X40 11
10 3 172448-72650  SEAL, DUST 2 2
B LNo. 114 1 2 17217572540  PISTON 75 11
RHiLNo. 20\ 5255 B8 HET, 12 2 17217572550  NUT 11
1 INC.2~25. 13 2 17214172690  HEAD 75 40 W/BUSH 101
1 15 3 24550-040300  BUSH, 40X30 11
| 2 16 2 17244472940  SEAL SET 1 1
22 2 17244472961  SEAL SET, 75 40 11
25 2 24761-020000  NIPPLE, GREASE PT1/8 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT 0CK10-M40002 Fig.101

. (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
Flg .101. TRAVEL MOTOR (B)=VI035-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(IP) (F)=VIO35-3P(EX)

49-1
50

172A47-73320  BOLT, SOCKET HEAD
24315-000140 O-RING, 1BP14.0
51 24315-000120 O-RING, 1BP12.0 6 6 6 6 6 6

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172458-73700 MOTOR ASSY, TRAVEL 2 2 2 2 2 2
2 2  1A6240-37360 PLUG 4 4 4 4 4 4
3 2  172147-70220 PLUG 4 4 4 4 4 4
4 2 172148-70340 ORIFICE 8 8 8 8 8 8
5 2 172122-70410 PIN 4 4 4 4 4 4
6 2 172122-70460 SEAT, SPRING 4 4 4 4 4 4
7 2 172147-70500 PLUG 2 2 2 2 2 2
8 2 172122-70540 BOLT, SOCKET 12 12 12 12 12 12
9 2 172162-70780 PLUG 2 2 2 2 2 2
10 2 172168-71950 SPRING 4 4 4 4 4 4
11 2 172450-73320 GEAR, REDUCTION 2 2 2 2 2 2
12 3 172141-70020-Z SEAL, FLOATING 2 2 2 2 2 2
13 3 172141-70030 BEARING, ANGULAR 2 2 2 2 2 2
14 3 172141-70040 NUT, RING 2 2 2 2 2 2
15 3  172141-70100 PLATE, THRUST 2 2 2 2 2 2
16 3  172141-70110 SCREW 8 8 8 8 8 8
17 3 172141-70230 WIRE 2 2 2 2 2 2
18 3 172148-70301 PLUG 4 4 4 4 4 4
19 3 172122-70350 BALL, STEEL 132 132 132 132 132 132
20 3 172122-70350 BALL, STEEL 132 132 132 132 132 132
21 3 172450-73330 PLUG 4 4 4 4 4 4
22 3  172450-73350 GEAR, PLANETARY 8 8 8 8 8 8
23 3  172450-73360 BEARING, NEEDLE 8 8 8 8 8 8
24 3  172450-73370 RACE, INNER 8 8 8 8 8 8
25 3 172450-73380 WASHER, THRUST 8 8 8 8 8 8
26 3 172450-73390 GEAR, SUN 2 2 2 2 2 2
27 3 172450-73400 HOLDER 2 2 2 2 2 2
28 3 172450-73410 GEAR, PLANETARY 6 6 6 6 6 6
29 3 172450-73420 BEARING, NEEDLE 6 6 6 6 6 6
30 3 172122-73430 PLUG 4 4 4 4 4 4
31 3 172450-73430 RACE, INNER 6 6 6 6 6 6
32 3 172450-73440 GEAR, DRIVE 2 2 2 2 2 2
33 3 172450-73450 PLATE, THRUST 2 2 2 2 2 2
34 3  172450-73460 PLATE, THRUST 2 2 2 2 2 2
35 3  172450-73470 PLATE, THRUST 2 2 2 2 2 2
36 3 172450-73480 COVER 2 2 2 2 2 2
37 3 22242-000350 RING, 35 2 2 2 2 2 2
38 3 24315-000110 O-RING, 1BP11.0 4 4 4 4 4 4
39 3  24325-001550 O-RING, 1BG155.0 2 2 2 2 2 2
40 2 172638-73330 PLATE, VALVE 2 2 2 2 2 2
41 2 172422-73360 SPRING 2 2 2 2 2 2
42 2  172122-73470 PIN 2 2 2 2 2 2
43 2 172452-73480 PLUG 4 4 4 4 4 4
44 2 172450-73490 SEAL, OIL 2 2 2 2 2 2
45 2  172450-73500 PLATE, SWASH 2 2 2 2 2 2
46 2 172450-73510 BALL, STEEL 4 4 4 4 4 4
47 2 172450-73550 PISTON ASSY 4 4 4 4 4 4
48 2 172460-73580 VALVE ASSY 2 2 2 2 2 2
3 6 6 6 6 6 6
3 4 4 4 4 4 4

w

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.101. TRAVEL MOTOR

0CK10-M40002 Fig.101

(A)=VI035-3C(JP) (D)=VIO35F-3P(JP)

(B)=VI035-3P(JP) (E)=VI035-3C(EX)

(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

A B € ©O E ¢
52 2 172183-73670 SHAFT 2 2 2 2 2 2
53 2 172183-73770 PLUG 4 4 4 4 4 4
54 2 172458-73770 SPRING 4 4 4 4 4 4
55 2 172458-73780 CAP 4 4 4 4 4 4
56 2 172458-73830 PLUG 2 2 2 2 2 2
57 2 172312-74790 ORIFICE 8 8 8 8 8 8
58 2 24101-060024 BEARING, BALL 6002 2 2 2 2 2 2
59 2 24101-060044 BEARING, BALL 6004 2 2 2 2 2 2
60 2 24315-000070 O-RING, 1BP7.0 6 6 6 6 6 6
61 2 24315-000080 O-RING, 1BP8.0 4 4 4 4 4 4
62 2 24315-000110 O-RING, 1BP11.0 4 4 4 4 4 4
63 2 24315-000140 O-RING, 1BP14.0 4 4 4 4 4 4
64 2 24315-000290 O-RING, 1BP29.0 4 4 4 4 4 4
65 2 24321-001200 O-RING, 1AG120.0 2 2 2 2 2 2
66 2 172450-73620 BLOCK KIT, CYLINDER 2 2 2 2 2 2
76 2 172458-73730 PLATE ASSY, BASE 2 2 2 2 2 2
84 4 24315-000100 O-RING, 1BP10.0 4 4 4 4 4 4
85 1 26013-120302 BOLT, M12X 30 18 18 18 18 18 18
86 1 172458-73720 SEAL SET 2 2 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT 0CK10-M40002  Fig.102

; (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
Flgloz TURNING MOTOR (B)=VI035-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

AW B (€ O E @

1 1 172459-73711 MOTOR ASSY, TURNING 1 1 1 1 1 1
2 2 172124-70390 BOLT, SOCKET 2 2 2 2 2 2
3 2 172459-73820 GEAR ASSY, REDUCTION 1 1 1 1 1 1
4 3 172450-73840 HOLDER B 1 1 1 1 1 1
5 3 172450-73850 WASHER, THRUST 4 4 4 4 4 4
6 3  172450-73860 INNER RACE 4 4 4 4 4 4
7 3  172450-73870 NEEDLE BEARING 4 4 4 4 4 4
8 3  172450-73880 GEAR, PLANETARY 4 4 4 4 4 4
9 3 172450-73890 THRUST PLATE 1 1 1 1 1 1
10 3 172450-73900 SCREW 4 4 4 4 4 4
11 3 172450-73910 GEAR, SUN 1 1 1 1 1 1
12 3 172450-73920 HOLDER 1 1 1 1 1 1
13 3 172450-73930 THRUST WASHER 4 4 4 4 4 4
14 3 172450-73940 INNER RACE 4 4 4 4 4 4
15 3 172450-73950 BEARING, NEEDLE 4 4 4 4 4 4
16 3 172450-73960 GEAR, PLANETARY 4 4 4 4 4 4
17 3  172450-77000 GEAR, DRIVE 1 1 1 1 1 1
18 3 172459-73780 HOUSING ASSY 1 1 1 1 1 1
25 4 172450-73750 SEAL, OIL 1 1 1 1 1 1
33 4 172450-73830 COLLAR 1 1 1 1 1 1
36 3 172450-77230 THRUST PLATE KIT 1 1 1 1 1 1
40 2 172459-73810 PISTON MOTOR 1 1 1 1 1 1
41 3  1A6240-37360 PLUG 2 2 2 2 2 2
43 3 172147-70280 COLLAR 1 1 1 1 1 1
44 3 172148-70301 PLUG 1 1 1 1 1 1
45 3 172147-70330 HOLDER, RETAINER 1 1 1 1 1 1
46 3 172124-70380 ORIFICE 1 1 1 1 1 1
47 3 172124-70390 BOLT, SOCKET 5 5 5 5 5 5
48 3 172147-70390 BALL BEARING 1 1 1 1 1 1
49 3 172147-70500 PLUG 2 2 2 2 2 2
50 3  172122-70630 SNAP RING 1 1 1 1 1 1
51 3  172122-73470 PIN 1 1 1 1 1 1
52 3 172638-73470 SPRING 2 2 2 2 2 2
53 3  172423-73530 RETAINER PLATE 1 1 1 1 1 1
54 3  172459-73730 CASE 1 1 1 1 1 1
55 3 172459-73740 COVER 1 1 1 1 1 1
56 3 172459-73750 VALVE PLATE 1 1 1 1 1 1
57 3 172459-73760 RELIFE VALVE 2 2 2 2 2 2
62 3 172450-77030 BALL BEARING 1 1 1 1 1 1
63 3 172450-77040 SHAFT 1 1 1 1 1 1
64 3 172450-77050 PLATE,THRUST 1 1 1 1 1 1
65 3 172450-77070 SPRING 1 1 1 1 1 1
66 3 172450-77080 WASHER 1 1 1 1 1 1
67 3 172450-77090 PIN 3 3 3 3 3 3
68 3 172450-77110 DISK 1 1 1 1 1 1
69 3  172450-77120 PISTON, BRAKE 1 1 1 1 1 1
70 3  172450-77130 SEAT, SPRING 2 2 2 2 2 2
71 3  172450-77140 SPRING ASSY, DISK 1 1 1 1 1 1
72 3  172450-77170 PIN 2 2 2 2 2 2
73 3  172450-77190 CHECK VALVE 2 2 2 2 2 2
80 3 172450-77220 KIT,CYLINDER BLOCK 1 1 1 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT 0CK10-M40002  Fig.102

i (A)=VIO35-3C(JP) (D)=VIO35F-3P(JP)
Flg .102. TURNING MOTOR (B)=VIO35-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(JP) (F)=VI035-3P(EX)
No. Lewv. Parts No. Description I R

Qty
A ® € O E @

83 1 22217-140000 WASHER, SPRING 14

6 6 6 6 6 6
84 1 26116-140452 BOLT, M14X 45 PLATED 6 6 6 6 6 6
85 1 172458-74910 REPAIR KIT 1 1 1 1 1 1

N:OId%‘TSNeW, O:Old%New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT 0CK10-M40002 Fig.103

Fig.103. TURNING MOTOR(GRAPPLE : FORESTRY)(PAINTED COLOR : BLUE) (V035 3007) rviogsF 3P
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 172156-73501 MOTOR ASSY, TURNING 1 1 Z 1
(C=Mz2272) (D=Mz2272)

2 2 172156-73510 BODY ASSY, TURNING 1 1
3 3 172131-73380 DRIVE 1 1
4 3 172131-73420 PLATE,SPACER 1 1
5 3 172131-73431 FLANGE 1 1
6 3 172131-73450 HOUSING 1 1
7 3 172131-73460 SHAFT, OUTPUT 1 1
8 3 172131-73470 BEARING,THRUST RACE 1 1
9 3 172131-73480 BEARING, NEEDLE 1 1
10 3 172131-73490 SCREW 4 4
11 3 172156-73520 SCREW 1 1
REFER TO Fig. 60 12 3 172156-73530 GEROLLER 1 1
13 3 172156-73540 CAP, END 1 1
14 3  172156-73570 SEAL SET 1 1
21 3 172131-73680 CHECK VALVE ASSY 2 2
22 4 172137-70530 BALL 2 2
23 4  172131-73630 BODY 2 2
24 4 172131-73640 SPRING 2 2
25 3 172141-77400 PLUG, BLIND 1 1
26 2 172156-73551 VALVE ASSY, BRAKE 1 1
27 3 172156-73561 ADAPTER 2 2
28 3 172156-73580 SEAL SET 1 1
29 4 172156-73590 PACKING 2 2
30 4 24311-000050 O-RING, 1AP5.0 2 2
31 4 24315-000140 O-RING, 1BP14.0 2 2
32 4 24315-000180 O-RING, 1BP18.0 2 2
33 4 24315-000200 O-RING, 1BP20.0 6 6
34 3 172156-73600 VALVE FITTING 2 2
1 2 2

w
[&]

26013-120352 BOLT, M12X 35

Remarks
(1)Color : Blue.
Interchangeable by simultaneous

replacement with Fig.No173(103A)
Ref.No.1 and 26,28. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M40002 HYDRAULIC OIL EQUIPMENT 0CK10-M40002 Fig.173

1 . . A)=VIO35-3C(JP. D)=VIO35F-3P(JP]
Fig.173. (103A)TURNING MOTOR(GRAPPLE : FORESTRY)(PAINTED COLOR : BLACK) (B=VI035-370F) VI033e(X)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1  172156-73502 MOTOR ASSY, TURNING 1 1
(C=MZzZz277) (D=MZZ2Z277)

172156-73511 BODY ASSY, TURNING

172498-73340 HOUSING
172498-73380 DRIVE
172498-73410 CAP, END

172498-73420 SPACER, PLATE
172131-73431 FLANGE
172498-73460 SHAFT, OUTPUT

©[0o~N OO0~ W|IN

172131-73470 BEARING,THRUST RACE
172131-73480 BEARING, NEEDLE
172131-73490 SCREW

=
o

=
N

172842-73530 GEROTOR
172498-73570 SEAL SET
172498-73520 SCREW

B
N W

REFER TO Fig. 60

N
ey

172156-73552 VALVE ASSY, BRAKE
172842-73550 ADAPTER ASSY
172842-73580 SEAL SET

NN
a1 N

N
(2]

172123-76121 ADAPTER
26013-120352 BOLT, M12X 35
41851-000110 O-RING

N
~

NNNRPRRPRRINRPRBERRRPRLRRRRR|R

NNNRPRRPRRINRPRBERRRPRLRRRRR|R

=
=
PR RPWONDPDWOWWWIWWWwwwwN

N
o]

Remarks
(1)Color : Black N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.104. SWIVEL JOINT

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.104
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172444-73802  JOINT ASSY, SWIVEL 1 1 1 1 1 1
1-1 1 172444-73803  JOINT ASSY, SWIVEL 1 1 1 1 1 1 R
(A=M/#35166) (B=M/#35166) (C=M/#35166) (D=M/#35166) (E=M/#35166) (F=M/#35166)
2 2 172444-73810 SHAFT ASSY, SWIVEL 1 1 1 1 1 1
3 2 172444-73831 HUB, SWIVEL 1 1 1 1 1 1
4 2  172444-73840 FLANGE, SWIVEL 1 1 1 1 1 1
5 2 172137-73860  SPACER, SWIVEL 1 1 1 1 1 1
6 2 172444-73880  SEAL SET, SWIVEL 1 1 1 1 1 1
7 3 172142-73800  O-RING 1 1 1 1 1 1
8 3 172458-73820  SEAL, SWIVEL 7 7 7 7 7 7
8-1 2 172447-73840  SEAL 7 7 7 7 7 7 R
(A=M/#35166) (B=M/#35166) (C=M/#35166) (D=M/#35166) (E=M/#35166) (F=M/#35166)
9 3 172148-73870  RING EL, BACK UP 1 1 1 1 1 1
10 3 24311-000750 O-RING, 1AP75.0 1 1 1 1 1 1
11 3 24321-000700  O-RING, 1AG70.0 1 1 1 1 1 1
12 2 22242-000451 RING, 45 1 1 1 1 1 1
13 2 23871-020000 PLUG, RO2 7 7 7 7 7 7
14 2 26013-100352 BOLT, M10X 35 3 3 3 3 3 3
15 1 22217-100000 WASHER, SPRING 10 4 4 4 4 4 4
16 1 26116-100652 BOLT, M10X 65 PLATED 4 4 4 4 4 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT 0CK10-M40002 Fig.105

Fig.105. SWIVEL JOINT(GRAPPLE : FORESTRY SPEC.) vioass0p) (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 172825-73800  JOINT ASSY, SWIVEL 1 1
2 2 172825-73810 SHAFT ASSY, SWIVEL 1 1
3 2 172825-73850 HUB ASSY, SWIVEL 1 1
4 2 172825-73870 FLANGE, SWIVEL 1 1
5 2 172825-73880 SPACER, SWIVEL 1 1
6 2 172825-73890 SEAL 3 3
7 2 22217-060000  WASHER, SPRING 6 4 4
8 2 22242-000300 RING, 30 1 1
9 2 23871-010000 PLUG, RO1 3 3
10 2 24315-000400 O-RING, 1BP40.0 2 2
11 2 24321-000500 O-RING, 1AG50.0 1 1
12 2 26116-060302 BOLT, M6X 30 PLATED 4 4
13 1 26013-100252 BOLT, M10X 25 2 2

REFER TO Fig. 163, 164

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT 0CK10-M40002 Fig.106

Fig.106. CONTROL VALVE(BUCKET & BOOM 1) vioass0p) (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
. No. Lev. Parts No. Description Qty |
Y A= TASSY ® B (© O E @

CONTROL VALVE ASSY
172459-74101

IHENO. 10600 R i LNO. 11
IHEN0. 106 RH LNO. 2~22&

172459-74101  VALVE ASSY, CONTROL
172459-74250 SECTION, BOOM LOCK
172459-74240 SECTION,BOOM LOCK

172456-74440 VALVE, RELIEF
172458-74720 O-RING
172458-74730 BOLT L380

TEENC. 107D R LNO. 1~28&
THENO. 1080 & Hi LNO. 1~25&
TEENO. 109D R LNO. 1~30&

IZENO. 1100 R LNO. 1~34&

HANO. 1O RE LNO. 1~25%EHET .
Fig. 106 Ref.No. 1

INC.Fig. 106 Ref.No.2~22.

REFER TO Fig. 57 172458-74860 SECTION, BUCKET
172458-74610 SECTION ASSY, BUCKET

172458-74150  VALVE, REVERSE

© 0O NOOOOMWNE

Fig. 107 Ref.No. 1~28.
Fig. 108 Ref. No. 1~25. 1
Fig. 109 Ref.No. 1~30. ‘

=
o

172458-74160 SPRING, VALVE
172458-74230 O-RING
172458-74240 COVER, PILOT

=
=

Fig. 110 Ref.No. 1~34.
Fig. 111 Ref.No. 1~25.
Ry b
BUCKET

=
w

172458-74250 COVER, PILOT
172458-74260 SWP HEX.BOLT 5X20
172458-74620 SPOOL ASSY, BUCKET

=
[S2 N

=
(2]

172458-74630 STAY, VALVE
24315-000110 O-RING, 1BP11.0
172458-74710  VALVE, RELIEF

2o
o ~

=
o

24311-000180 O-RING, 1AP18.0
24315-000090 O-RING, 1BP9.0
24315-000100 O-RING, 1BP10.0

NN
= O

N
N

26716-080002 NUT, M8
26013-100162 BOLT, M10X 16

N
N
PN NWBAAMBMADRNDADMDONNMNDNWWNER
WARRLRNNRPEPRPARRPRNNRIPRRENR|PRR
WARRLRNNRPEPRPARRPRNNRIPRRENR|PRR
WARRLRNNRPEPRPARRPRNNRIPRRENR|PRR
WARRLRNNRPEPRPARRPRNNRIPRRENR|PRR
WARRLRNNRPEPRPARRPRNNRIPRRENR|PRR
WARRLRNNRPEPRPARRPRNNRIPRRENR|PRR

N
w

=== b (BUCKET)

: -~ ---J—.11 (BOOM 1)
{5 DA O®
\‘J‘gi’)‘} CI0I®
“ & @
© ® O
%O ® O;
O® O
0®0
OO G
FO®@0
Zotote
B A Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT

Fig.107. CONTROL VALVE(BOOM 2 & TRAVEL : RIGHT)

il
FRONT

t

a2 A=/ TASSY
CONTROL VALVE ASSY
172459-74101

IEENO. 106D B LNO. 11%

THENO. 1060 R Hi LNO. 2~22&
IHEINC. 107 R H LNO. 1~28&
JREINC. 108D R LNO. 1~25&
IHENO. 1090 R i LNO. 1~30&
IHENO. 110D R H LNO. 1~34&
EENO. 1TNMORH LN 1~25%2EHET,

Fig. 106 Ref.No. 1

INC.Fig. 106 Ref.No.2~22.
Fig. 107 Ref.No.1~28.
Fig. 108 Ref.No.1~25.
Fig. 109 Ref.No.1~30.
Fig. 110 Ref.No. 1~34.
Fig. 111 Ref.No. 1~25.

ET(EH)
TRAVEL (RIGHT)

|

O3

Wis

@
olokg
L]

o &

@
A3
e O
¢ @ ole)

4
>{

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.107
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

8 04 ----- 7—.. 2 (BOOM 2)
- - - - -7 : % (TRAVEL:RIGHT)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172459-74220 SECTION, BOOM 1 1 1 1 1 1
2 3 172459-74170 SECTION ASSY, BLADE 1 1 1 1 1 1
3 4 172458-74150 VALVE, REVERSE 1 1 1 1 1 1
4 4 172458-74160 SPRING, VALVE 1 1 1 1 1 1
5 4 172459-74180 SPOOL ASSY, BOOM 1 1 1 1 1 1
6 4 172458-74230 O-RING 2 2 2 2 2 2
7 4 172458-74240 COVER, PILOT 1 1 1 1 1 1
8 4 172458-74250 COVER, PILOT 1 1 1 1 1 1
9 4 172458-74260 SWP HEX.BOLT 5X20 4 4 4 4 4 4
10 4 172458-74630 STAY, VALVE 1 1 1 1 1 1
11 4  24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
12 3 172447-74221 PORT RELIFE VALVE 1 1 1 1 1 1
13 2 172458-74560 SECTION ASSY, TRAVEL 1 1 1 1 1 1
14 3 172458-74130 DUST WIPER 1 1 1 1 1 1
15 3 172458-74140 RETAINER, SEAL 1 1 1 1 1 1
16 3 172458-74170 CAP, SPRING 1 1 1 1 1 1
17 3 172458-74290 VALVE, REVERSE 1 1 1 1 1 1
18 3 172458-74360 SPRING, VALVE 1 1 1 1 1 1
19 3 172458-74460 PLUG GPM1/32 2 2 2 2 2 2
20 3 172458-74570 SPOOL ASSY, TRAVEL 1 1 1 1 1 1
21 3 172458-74640 STAY, VALVE 1 1 1 1 1 1
22 3  24311-000120 O-RING, 1AP12.0 1 1 1 1 1 1
23 3  24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
24 3 26450-050102 BOLT, M5X 10 2 2 2 2 2 2
25 3 26450-050182 BOLT, M5X 18 2 2 2 2 2 2
26 2 172458-74720 O-RING 2 2 2 2 2 2
27 2 24311-000060 O-RING, 1AP6.0 2 2 2 2 2 2
28 2 24311-000180 O-RING, 1AP18.0 1 1 1 1 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.108. CONTROL VALVE(P PORT & TRAVEL : LEFT)

a2 ba—JLs3 )L TASSY
CONTROL VALVE ASSY
172459-74101

IEENO. 1060 R H: LNO. 11%
IEHNO. 106 R H LNO. 2~22&
IEENO. 1070 R LNO. 1~28&
IEENOC. 108D R H LNO. 1~25&
IEENO. 1090 R H LNO. 1~30&
IEENO. 1100 R LNO. 1~34&

HANO. 1TTORH LN 1~25%8#HFET,

Fig. 106 Ref.No.1

INC.Fig. 106 Ref.No.2~22.
Fig. 107 Ref.No. 1~28.
Fig. 108 Ref.No. 1~25.
Fig. 109 Ref.No. 1~30.
Fig. 110 Ref.No. 1~34.
Fig. 111 Ref.No. 1~25.

23
19
-
- ET(E)
TRAVEL (LEFT)

1 ---P #K— I (P-PORT)

-E‘T] -——-- i - .
FRONT g 747 % (TRAVEL:LEFT)

g
FO®

0CK10-M40002 Fig.108
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172458-74440 SECTION ASSY, TRAVEL 1 1 1 1 1 1
2 3 172458-74130 DUST WIPER 1 1 1 1 1 1
3 3 172458-74140 RETAINER, SEAL 1 1 1 1 1 1
4 3 172458-74170 CAP, SPRING 1 1 1 1 1 1
5 3 172458-74290 VALVE, REVERSE 1 1 1 1 1 1
6 3 172458-74360 SPRING, VALVE 1 1 1 1 1 1
7 3 172458-74450 SPOOL ASSY, TRAVEL 1 1 1 1 1 1
8 3 172458-74460 PLUG GPM1/32 2 2 2 2 2 2
9 3 172458-74640 STAY, VALVE 1 1 1 1 1 1
10 3 24311-000120 O-RING, 1AP12.0 1 1 1 1 1 1
11 3 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
12 3 26450-050102 BOLT, M5X 10 2 2 2 2 2 2
13 3 26450-050182 BOLT, M5X 18 2 2 2 2 2 2
14 2 172458-74720 O-RING 2 2 2 2 2 2
15 2 172458-74820 PART,SUPPLY 1 1 1 1 1 1
16 3 172458-74520 SECTION ASSY 1 1 1 1 1 1
17 4 172458-74230 O-RING 2 2 2 2 2 2
18 4 172458-74240 COVER, PILOT 1 1 1 1 1 1
19 4 172458-74260 SWP HEX.BOLT 5X20 4 4 4 4 4 4
20 4 172458-74530 SEAT, SPRING 1 1 1 1 1 1
21 4 172458-74540 SPRING, RETURN 1 1 1 1 1 1
22 4 172458-74550 COVER, PILOT 1 1 1 1 1 1
23 3  172458-74680 RELIEF 210/30 2 2 2 2 2 2
24 2 24311-000060 O-RING, 1AP6.0 2 2 2 2 2 2
25 2 24311-000180 O-RING, 1AP18.0 1 1 1 1 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT

Fig.109. CONTROL VALVE(SWING & ARM)

a Y ba—)Ls3 )L TASSY
CONTROL VALVE ASSY
172459-74101
EENO. 1060 RH LNO. 11%
IHENO. 106 R H LNO. 2~22&
IEENO. 107D R H LNO. 1~28&
IEENO. 108 R H LNO. 1~25&
IHENO. 1090 R LNO. 1~30&
HENO. 1100 R LNO. 1~34&
EHENO. 111D RE LN 1~25%EAHFT .
Fig. 106 Ref.No. 1
INC.Fig. 106 Ref.No.2~22.
Fig. 107 Ref.No. 1~28.
Fig. 108 Ref.No. 1~25.
Fig. 109 Ref.No. 1~30.
Fig. 110 Ref. No. 1~34.

Fig 111 Ref.No.1~25. RA Y
SWING

16

m
FRONT

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.109
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

@)@

o)(e®
@

)
ReRe S
els

OO
SHSEes

OIRIC

o8

@ @ cley @

4

>$

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172458-74720 O-RING 2 2 2 2 2 2
2 2 172458-74790 SECTION, ARM 1 1 1 1 1 1
3 3 172447-74221 PORT RELIFE VALVE 1 1 1 1 1 1
4 3 172458-74400 SECTION ASSY, ARM 1 1 1 1 1 1
5 4 172458-74150 VALVE, REVERSE 1 1 1 1 1 1
6 4 172458-74160 SPRING, VALVE 1 1 1 1 1 1
7 4 172458-74230 O-RING 2 2 2 2 2 2
8 4 172458-74240 COVER, PILOT 1 1 1 1 1 1
9 4 172458-74250 COVER, PILOT 1 1 1 1 1 1
10 4 172458-74260 SWP HEX.BOLT 5X20 4 4 4 4 4 4
11 4 172458-74410 SPOOL ASSY, ARM 1 1 1 1 1 1
12 4 172458-74630 STAY, VALVE 1 1 1 1 1 1
13 4 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
14 3 172458-74710 VALVE, RELIEF 1 1 1 1 1 1
15 2 172458-74800 SECTION, SWING 1 1 1 1 1 1
16 3 172447-74230 ANTI-CAVITATION 1 1 1 1 1 1
17 3 172458-74420 SECTION ASSY, SWING 1 1 1 1 1 1
18 4 172458-74130 DUST WIPER 1 1 1 1 1 1
19 4 172458-74140 RETAINER, SEAL 1 1 1 1 1 1
20 4 172458-74150 VALVE, REVERSE 1 1 1 1 1 1
21 4 172458-74160 SPRING, VALVE 1 1 1 1 1 1
22 4 172458-74430 SPOOL ASSY, SWING 1 1 1 1 1 1
23 4 172458-74630 STAY, VALVE 1 1 1 1 1 1
24 4 24311-000120 O-RING, 1AP12.0 1 1 1 1 1 1
25 4  24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
26 4 26450-050102 BOLT, M5X 10 2 2 2 2 2 2
27 4 26450-050182 BOLT, M5X 18 2 2 2 2 2 2
28 4 172458-74170 CAP, SPRING 1 1 1 1 1 1
29 3 172458-74710 VALVE, RELIEF 1 1 1 1 1 1
30 2  24311-000180 O-RING, 1AP18.0 2 2 2 2 2 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT

Fig.110. CONTROL VALVE(P.T.O. & T/P PORT)

ME, A HhitH
FORESTRY, MECHANICAL SPEC.

Ay bA—LsIL TASSY

CONTROL VALVE ASSY
172459-74101

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.110
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

TRENO. 10600 R i LNO. 11

THENO. 1060 Bt LNO. 2~22&

IHENO. 1070 5 i LNO. 1~28&

THENO. 1080 & i LNO. 1~25¢&

IHENO. 1090 R i LNO. 1~30&

THENO. 1100 B Hi LNO. 1~34&

WENO. 11O R LNO. 1~25%8#HF T,
Fig. 106 Ref.No.1

ING.Fig. 106 Ref.No
Fig. 107 Ref. No
Fig. 108 Ref. No
Fig. 109 Ref. No
Fig. 110 Ref.No
Fig. 111 Ref.No

. 2~22.
. 1~28.
. 1~25.
. 1~30.
. 1~34.
. 1~25.

T/PH—F
T/P-PORT

G :‘D <)
A%
FO®Q

---PTO(P.T.0.)
---T./ P#&— k (T/P-PORT)

I=eICIolE
521

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172459-74200  SECTION, CONFLUENE 1 1 1 1 1 1
2 3  172459-74130  SECTION, CONFLUENE 1 1 1 1 1 1
3 4 172459-74140  SPOOL ASSY 1 1 1 1 1 1
4 4 172458-74230  O-RING 2 2 2 2 2 2
5 4 172458-74240 COVER, PILOT 1 1 1 1 1 1
6 4 172458-74250 COVER, PILOT 1 1 1 1 1 1
7 4 172458-74260  SWP HEX.BOLT 5X20 4 4 4 4 4 4
8 4 172458-74290  VALVE, REVERSE 2 2 2 2 2 2
9 4 172458-74360  SPRING, VALVE 2 2 2 2 2 2
10 4 172458-74370  THROTTLE 1 1 1 1 1 1
11 4 172458-74640  STAY, VALVE 2 2 2 2 2 2
12 4 172458-74660  PLUG NPT1/16,SCREW 2 2 2 2 2 2
13 4 172458-74670  PLUG,PF1/8 2 2 2 2 2 2
14 4 24315-000080  O-RING, 1BP8.0 2 2 2 2 2 2
15 4 24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2
16 3 172458-74690  RELIEF 210/19 1 1 1 1 1 1
17 2 172459-74210 SECTION ASSY, PTO 1 1 1 1 1 1
18 3 172459-74280  SECTION ASSY, PTO 1 1 1 1 1 1
19 4 172458-74130 DUST WIPER 1 1 1 1 1 1
20 4 172458-74140 RETAINER, SEAL 1 1 1 1 1 1
21 4 172458-74170 CAP, SPRING 1 1 1 1 1 1
22 4 172490-74310  VALVE, REVERSE 1 1 1 1 1 1
23 4 172490-74320  SPRING, VALVE 1 1 1 1 1 1
24 4 172490-74330  STAY, VALVE 1 1 1 1 1 1
25 4 172458-74390  SPOOL ASSY, PTO 1 1 1 1 1 1
26 4 172458-74650  STAY, VALVE 2 2 2 2 2 2
27 4 24311-000120 O-RING, 1AP12.0 1 1 1 1 1 1
28 4 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
29 4 24315-000140  O-RING, 1BP14.0 2 2 2 2 2 2
30 4 26450-050102 BOLT, M5X 10 2 2 2 2 2 2
31 4 26450-050182 BOLT, M5X 18 2 2 2 2 2 2
32 3 172458-74740 SHUT OFF VALVE 2 2 2 2 2 2
33 2 172458-74720  O-RING 2 2 2 2 2 2
34 2 24311-000180 O-RING, 1AP18.0 1 1 1 1 1 1
35 1 172458-74710  VALVE, RELIEF 1 1

Remarks

(1)FORESTRY MECHANICAL SPEC.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT 0CK10-M40002 Fig.111

H (A)=VIO35-3C(JP) (D)=VIO35F-3P(JP)
Fig.111. CONTROL VALVE(TURNING & BLADE) (-vioss acer) O)=viossF P
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
. No. Lev. Parts No. Description Qty |
3> ba—JLs3JL TASSY A _(B) () DB) () (F)
CONTROL VALVE ASSY 1 172459-74110  SECTION, SWING
172459-74101 2 172459-74120  SPOOL ASSY, SWING
TEINO. 106D .t LNO. 113 3 172458-74150  VALVE, REVERSE
IHENO. 106 R LNO. 2~22¢&
4 172458-74160  SPRING, VALVE
IEENO. 1070 R LNO. 1~28&
TEENO. 1080 B H LNO. 1~25& 5 172458-74230  O-RING
IEENO. 1090) R H LNO. 1~30& 6 172458-74240  COVER, PILOT
EENO. 1100 i LNO. 1~34& 7 172458-74250  COVER, PILOT
;E'qugg ; 1?5.&1 LNO. 1~25%&HET 8 172458-74260  SWP HEX.BOLT 5X20
lh"g- Fi 18 6 R:-f No. 222 9 172458-74630  STAY, VALVE
g e ' 10 24315-000110  O-RING, 1BP11.0

Fig. 107 Ref. No. 1~28.

Fig. 108 Ref. No. 1~25. ¥eE 11 172459-74150  BLADE ASSY, SEC

Fig. 109 Ref.No. 1~30. TURNING 12 172459-74160  SPOOL ASSY, BLADE

Fig. 110 Ref. No. 1~34. ’ 172458-74130  DUST WIPER

Fig. 111 Ref. No. 1~25.

8 14
TL—F

172458-74140 RETAINER, SEAL
172458-74150  VALVE, REVERSE

=
o

BLADE

=
(2]

172458-74160 SPRING, VALVE
172458-74170 CAP, SPRING
172459-74260 SPOOL ASSY, BLADE

2o
o ~

=
o

172458-74630 STAY, VALVE
24311-000120 O-RING, 1AP12.0
24315-000110 O-RING, 1BP11.0

NN
= O

N
N

26450-050102 BOLT, M5X 10
26450-050182 BOLT, M5X 18
172458-74700  VALVE, RELIEF

NN
AW

N
w
NWDADIMNPDEDIDMNDAEDAEADLEDPDDDIDNWOWNWWWW(WWWWWN
RRrNONNRRRRPRRIPRRERRPRPRPRIRPERIPNNR|PRR
RRrNONNRRRRPRRIPRRERRPRPRPRIRPERIPNNR|PRR
RRrNONNRRRRPRRIPRRERRPRPRPRIRPERIPNNR|PRR
RRrNONNRRRRPRRIPRRERRPRPRPRIRPERIPNNR|PRR
RRrNONNRRRRPRRIPRRERRPRPRPRIRPERIPNNR|PRR
RRrNONNRRRRPRRIPRRERRPRPRPRIRPERIPNNR|PRR

N
(&)

172458-74720 O-RING

25

% 7 - - e (TURNING)
8 - - -7 L)— I (BLADE)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT

Fig.112. LOW-HIGH VALVE(FORESTRY SPEC.)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.112

(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |
REFER TO Fig. 113, 114 A (B () O () ¢

1 1 172186-74140  VALVE 1 1

1-1 1 172186-74141  VALVE, L-H 1 1 R
(C=MzZz222) (D=MZZ2Z2Z2)

1A 2 172186-74150  SPRING 11
(C=MZzz2722) (D=MZ2Z2Z272)

1C 2 172A46-74720  SOLENOID 11
(C=MZZ2Z22Z) (D=MZZZ2ZZ)

1D 2 22137-040000 WASHER, 4 1 1 w
(C=MZz2277) (D=MZz2772Z2)

1E 2 24311-000160  O-RING, 1AP16.0 1 1 w
(C=MZzZz222) (D=MZZ22Z2)

1F 2 26450-050102  BOLT, M5X 10 2 2 w
(C=MZzZz272) (D=MZ2Z2Z272)

2 2 172179-73540  O-RING 1 1 z
(C=MZ22277) (D=MZ22Z22)

4 2 172186-74610  SOLENOID 1 1 z
(C=MZz2277) (D=MZz2772Z2)

5 2 172186-74620  O-RING, 011 11 z
(C=MZzZz222) (D=MZZ22Z2)

6 2 172186-74630  O-RING, 010 11 z
(C=MZzzZz77) (D=MZzZz727Z)

7 2 172186-74640  SPRING 1 1 z
(C=MZzZz222) (D=MZZ22Z2)

8 2 172186-74650  SPOOLKIT 11 z
(C=MZ2Z27277) (D=MZ22277)

10 2 172162-74860  BOLT 2 2 z
(C=MZ22277) (D=MZ22Z22)

1 2 24311-000180  O-RING, 1AP18.0 1 1 z
(C=MZz2277) (D=MZz2772Z2)

12 1 22217-080000 WASHER, SPRING 8 2 2

13 1 26116-080752  BOLT, M8X 75 PLATED 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.113. SELECTOR VALVE(FORESTRY ELECTRICAL SPEC.)

TsvInsyosy
GRAPPLE CYL INDER

REFER TO Fig. 163

REFER TO Fig. 57

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.113
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172825-74110 RELIFE VALVE 1 1
2 1 172825-74200 JOINT 1 1
3 1  172825-74210 VALVE 2 2
4 2 26450-050502 BOLT, M5X 50 8 8
5 1 172825-74220 VALVE 1 1
6 1 172825-74230 CHECK VALVE 1 1
7 1 172828-74250 COLLAR, 9X18X16 4 4
8 1 172825-74310 HOUSING, VALVE 1 1
9 1  172825-74320 STAY, CHECK 2 2
10 1 172828-74400 BRACKET, SELECTOR 1 1
11 1 172157-74410 VALVE, CHECK 1 1
12 1 22137-100000 WASHER, 10 2 2
13 1 26013-080202 BOLT, M8X 20 3 3
14 1 26013-100162 BOLT, M10X 16 2 2
15 1 26013-100202 BOLT, M10X 20 3 3
16 1 26106-100162 BOLT, M10X 16 PLATED 2 2
17 1 26013-080302 BOLT, M8X 30 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT 0CK10-M40002 Fig.114

Fig.114. SELECTOR VALVE(FORESTRY MECHANICAL SPEC.) vioass0p) (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lewv. Parts No. Description I R

Qty
A ® € O E ©

172825-74220  VALVE 2 2
172828-74400 BRACKET, SELECTOR 1 1
26013-080202 BOLT, M8X 20 6 6

3 3

26013-100202 BOLT, M10X 20

Alw N R
TS

REFER TO Fig. 57

Yes

N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.115. REMOTE CONTROL VALVE(STANDARD : JP,EX)

REFER TO Fig. 45

0CK10-M40002 Fig.115

(A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
(B)=VI035-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172455-74701 VALVE ASSY, REMO.CON 1 1 1 1 1 1
2 2 172455-74240 SPRING 4 4 4 4 4 4
3 2  172455-74710 BELLOWS 1 1 1 1 1 1
4 2 172448-74760 PLATE 1 1 1 1 1 1
5 2 172448-74770 PLUG 4 4 4 4 4 4
6 2 172448-74780 ROD Q,PUSH 4 4 4 4 4 4
7 2 172448-74790 SEAL 4 4 4 4 4 4
8 2 172448-74910 SEAT, SPRING 4 4 4 4 4 4
9 2  172448-74920 WASHER 4 4 4 4 4 4
10 2 172448-74930 SPRING 4 4 4 4 4 4
11 2 172448-74950 JOINT 1 1 1 1 1 1
12 2  172448-74960 PLATE, CIRCLE 1 1 1 1 1 1
13 2 172448-74970 NUT, ADJUST 1 1 1 1 1 1
14 2 24315-000200 O-RING, 1BP20.0 4 4 4 4 4 4
15 1  172458-74500 REMO-CON.VALVE M2 1 1 1 1 1 1
16 2 172455-74240  SPRING 4 4 4 4 4 4
17 2 172455-74710 BELLOWS 1 1 1 1 1 1
18 2 172448-74720 SLEEVE, SPOOL 1 1 1 1 1 1
22 3 22351-050010 PIN, SPRING 5.0X10 1 1 1 1 1 1
23 2 172448-74760 PLATE 1 1 1 1 1 1
24 2 172448-74770 PLUG 4 4 4 4 4 4
25 2 172448-74780 ROD Q,PUSH 4 4 4 4 4 4
26 2 172448-74790 SEAL 4 4 4 4 4 4
27 2 172448-74810 PLATE, PORT 1 1 1 1 1 1
28 2 172448-74820 PACKING 2 2 2 2 2 2
29 2 172448-74830 O-RING 1 1 1 1 1 1
30 2 172448-74860 O-RING 2 2 2 2 2 2
31 2 172448-74870 O-RING 1 1 1 1 1 1
32 2 172448-74880 O-RING 1 1 1 1 1 1
33 2  172448-74910 SEAT, SPRING 4 4 4 4 4 4
34 2 172448-74920 WASHER 4 4 4 4 4 4
35 2 172448-74930 SPRING 4 4 4 4 4 4
36 2 172448-74950 JOINT 1 1 1 1 1 1
37 2 172448-74960 PLATE, CIRCLE 1 1 1 1 1 1
38 2 172448-74970 NUT, ADJUST 1 1 1 1 1 1
39 2 172448-74980 O-RING 1 1 1 1 1 1
40 2 172448-74990 DISTANZBUCHSE 1 1 1 1 1 1
41 2 24315-000200 O-RING, 1BP20.0 4 4 4 4 4 4
42 2  26450-080652 BOLT, M8X 65 2 2 2 2 2 2
43 1 172448-74730 PLUG 1 1 1 1 1 1

Yes

N:Old 555 New, Q:0ld

%5 New, R:0ld €25 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT 0CK10-M40002 Fig.116

Fig.116. REMOTE CONTROL VALVE(4-WAY SPEC. : JP) vioass0p) (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

(A B €©) ©O E ©

1 1  172455-74701  VALVE ASSY, REMO.CON 2 2
2 2 17245574240  SPRING 8 8
3 2 172455-74710  BELLOWS 2 2
4 2 172448-74760  PLATE 2 2
5 2 172448-74770  PLUG 8 8
6 2 172448-74780  ROD Q,PUSH 8 8
7 2 172448-74790  SEAL 8 8
8 2 172448-74910  SEAT, SPRING 8 8
9 2 172448-74920  WASHER 8 8
10 2 172448-74930  SPRING 8 8
1 2 172448-74950  JOINT 2 2
12 2 172448-74960  PLATE, CIRCLE 2 2
13 2 172448-74970  NUT, ADJUST 2 2
14 2 24315-000200 O-RING, 1BP20.0 8 8

REFER TO Fig. 4 \

REFER TO Fig. 46

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.117. ROTARY VALVE(4-WAY SPEC.)

FrEY, Fv/ E4%
CABIN, CANOPY SPEC.

172A04-08510

A9 AL TILFIIILTHy ME,
IFEND. 168 BB T =0,

4-WAY MULTI VALVE KIT
is shown in Fig. 168.

0CK10-M40002 Fig.117
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172151-74601 VALVE 1 1
2 2 182900-16530 COVER 1 1
3 2 182900-22300 SPRING 1 1
4 2 172151-74740 PLATE, MARK 1 1
5 2 182900-77190 BOLT 8 8
6 2 182900-77200 BOLT 8 8
7 2 182900-77210 DUST SEAL 1 1
8 2 182900-77220 COVER 1 1
9 2 182900-77230 WING BOLT 1 1
10 2 182900-77240 BOLT 2 2
11 2 182900-77250 LEVER 1 1
12 2 24190-100001 BALL, STEEL 5/16 1 1
13 2 24311-000280 O-RING, 1AP28.0 1 1
14 2 24321-000600 O-RING, 1AG60.0 2 2
15 2 953KM0-00220 WASHER 2 2
16 2 953KM0-00220 WASHER 1 1
17 2 953KM0-10894 PLUG 1 1
18 1 26013-100202 BOLT, M10X 20 3 3
19 1 172444-03290 MAGNET 1 1
20 1 172151-03551 LABEL 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT 0CK10-M40002 Fig.118

; (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
Fig.118. SOLENOID VALVE(CRANE SPEC.) (11055 3007) o viogsF sour
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 172A25-71300 BRACKET ASSY,SOL 1 1
2 1 172187-77111 VALVE, SOLENOID 1 1
2-1 1 172187-77112 VALVE ASSY, SOLENOID 1 1 N
(A=MZZ222Z) (B=MZZ2222)
3 2 172649-74040 SOLENOID 3 3 A
(A=MZZ272Z) (B=MZzZ227Z)
3-1 2 172A46-74720 SOLENOID 3 3 w
(A=MZZ222Z) (B=MZzZ2222)
4 2  24311-000220 O-RING, 1AP22.0 3 3 V4
(A=MZZ272Z) (B=MZzZ227Z)
4-1 2  24311-000160 O-RING, 1AP16.0 3 3 w
(A=MZZ272Z) (B=MZzZ227Z)
5 2 26450-040102 BOLT, M4X 10 6 6 z
(A=MZZZ2Z) (B=MZzZ227Z)
5-1 2  26450-050102 BOLT, M5X 10 6 6 W
(A=MZZ222Z) (B=MZzZ2222)
6 1 26013-080602 BOLT, M8X 60 3 3

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT
Fig.119. HOLD VALVE(BOOM : CRANE SPEC.)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

Fig.119

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 172068-28490 SPRING 4 4
2 1 172A25-74400 HOLD VALVE,BOOM&ARM 1 1
2-1 1  172A25-74401 HOLD VALVE,BOOM&ARM 1 1
(A=M/#31310) (B=M/#31310)
3 2 172A25-74420 O-RING 1 1
4 2  172A25-74430 O-RING 1 1
5 2 172A25-74440 PLUG 1 1
6 2 172A25-74450 PLUG 1 1
7 2 172A25-74460 PLUG 1 1
8 2 172A25-74470 POPPET 1 1
9 2 172A25-74480 SPRING 1 1
10 2 172A25-74490 SPRING 1 1
11 2 172A25-74500 PISTON 1 1
11-1 2 172A25-74501 PISTON 1 1
(A=M/#31310) (B=M/#31310)
12 2 172455-77140 PLUG 1 1
13 2 172455-77150 PLUG 5 5
14 2 24315-000100 O-RING, 1BP10.0 1 1
15 2 24315-000110 O-RING, 1BP11.0 1 1
16 2 24315-000140 O-RING, 1BP14.0 1 1
17 2 24315-000160 O-RING, 1BP16.0 1 1
18 1 172A25-77100 BAND,BOOM K(GREEN:97 1 1
19 1 172A25-77200 TUBE, BOOM 1 1
20 1  172A25-77221 TUBE, BOOM 1 1
21 1 172A25-77250 COVER, BOOM 1 1
22 1 22137-080000 WASHER, 8 2 2
23 1 22137-100000 WASHER, 10 2 2
24 1 22157-100000 WASHER, 10 2 2
25 1 26013-080252 BOLT, M8X 25 2 2
26 1 26013-080552 BOLT, M8X 55 2 2
27 1 26013-100252 BOLT, M10X 25 1 1
28 1 26013-100252 BOLT, M10X 25 1 1
29 1 26013-100502 BOLT, M10X 50 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT 0CK10-M40002 Fig.120

Fig.120. HOLD VALVE(ARM : CRANE SPEC.) (V035 3007) rviogsF 3P
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172068-28490 SPRING 4 4
7)) g;) 7 2 1 172A25-74410 VALVE, HOLD ARM 1 1
=~ 2-1 1 172A25-74411 HOLD VALVE, ARM 1 1 N
(A=M/#31310) (B=M/#31310)
2-2 1 172A25-74401 HOLD VALVE,BOOM&ARM 1 1 N
(A=M/#31376) (B=M/#31376)
3 2 172A25-74420 O-RING 1 1
4 172A25-74430 O-RING 1 1
5 2  172A25-74440 PLUG 1 1
6 2 172A25-74450 PLUG 1 1
7 2 172A25-74460 PLUG 1 1
8 2  172A25-74470 POPPET 1 1
9 2 172A25-74480 SPRING 1 1
10 2 172A25-74490 SPRING 1 1
11 2  172A25-74500 PISTON 1 1
11-1 2 172A25-74501 PISTON 1 1 N
(A=M/#31310) (B=M/#31310)
12 2  172455-77140 PLUG 1 1
13 2 172455-77150 PLUG 5 5
14 2 24315-000100 O-RING, 1BP10.0 1 1
15 2 24315-000110 O-RING, 1BP11.0 1 1
16 2 24315-000140 O-RING, 1BP14.0 1 1
17 2  24315-000160 O-RING, 1BP16.0 1 1
18 1 172A26-77100 BAND,ARM K(GREEN:97) 1 1
19 1 172A25-77370 TUBE, ARM 1 1
20 1 172A25-77391 COVER, ARM 1 1
21 1 22137-080000 WASHER, 8 2 2
22 1 26013-080252 BOLT, M8X 25 2 2
23 1 26013-080552 BOLT, M8X 55 2 2
1 4 4

REFER TO Fig. 146 26013-100202 BOLT, M10X 20

19

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT 0CK10-M40002 Fig.121

; A)=VI035-3C(IP D)=VIO35F-3P(JP
Flg 121. OIL COOLER EB;:VI035-3PEJP; EE;:VIOSS-SC(I;X))
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

A B () O (E) R

1 1 172490-13160 BRACKET ASSY, O/C A 2 2 2 2 2 2

2 1 172A25-13220 BRACKET B,0/C 1 1 1 1 1 1

3 1 172446-13330 ABSOBER,SHOCK 4 4 4 4 4 4

4 1 198138-49100 COOLER ASSY, OIL 1 1 1 1 1 1

5 1 26106-100202 BOLT, M10X 20 PLATED 6 6 6 6 6 6

REFER TO Fig. 21—/

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL EQUIPMENT

Fig.122. HYD.OIL TANK

R UNo. 11&

RiLNo. AN B2TEEBHET,

1 INC. (1) ~27.

1

|

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.122
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 772457-75101  TANKASSY, RESERVOIR 1 1 1 1 1 1
2 2 172175-73700  FILTER ASSY, RETURN 1 1 1 1 1 1
3 3 172175-73710  ELEMENT, FILTER 1 1 1 1 1 1
4 3 172141-73770 VALVE ASSY, BYPASS 1 1 1 1 1 1
5 2 172146-73730 FILTER, SUCTION 1 1 1 1 1 1
6 2 933152-02710 SPRING, CLUTCH 1 1 1 1 1 1
8 3 172458-14351 RUBBER PLATE-B,FO 2 2 2 2 2 2
9 3 172458-14361 RUBBER PLATE-C,FO 1 1 1 1 1 1
10 3 172434-61170 TRIM 1 1 1 1 1 1
11 3  172444-65610  SEAL, BONNET 1 1 1 1 1 1
12 3  172458-75050  SEAL 1 1 1 1 1 1
13 3 172457-75080  SPONGE 1 1 1 1 1 1
15 2 172446-75250  CAP, RESERVER 1 1 1 1 1 1
16 2 172455-75330 DRAIN PLIG 24 1 1 1 1 1 1
17 2 172458-75350 COVER 1 1 1 1 1 1
18 2 172183-75410  FLANGE,SUCTION (ZN) 1 1 1 1 1 1

18-1 2 172A46-75500 FRANGE, SUCTION 1 1 1 1 1 1 F
(A=MZZ2Z2Z) (B=MZZ2222) (C=Mz2222) (D=MZ22272) (E=MZZ2Z2Z) (F=MZ2272)
19 2 172447-75600 GAUGE ASSY 1 1 1 1 1 1
20 3 172455-75290  BOLT M10 2 2 2 2 2 2
21 3 172455-75300 O-RING 4 4 4 4 4 4
24 2 24321-001050 O-RING, 1AG105.0 2 2 2 2 2 2
25 2 24341-000300 O-RING, 1AS30.0 1 1 1 1 1 1
26 2 26013-080162 BOLT, M8X 16 4 4 4 4 4 4

26-1 2 26014-080252 BOLT, M8X 25 4 4 4 4 4 4 S
(A=MZZ72Z) (B=MZz22Z) (C=Mzzzz2) (D=MZzZzZ2Z2) (E=MZZ222) (F=MZzZzzZ2)
27 2 26013-080202 BOLT, M8X 20 3 3 3 3 3 3
28 1 22137-140000 WASHER, 14 4 4 4 4 4 4
29 1 22217-140000 WASHER, SPRING 14 4 4 4 4 4 4
30 1  26116-140402 BOLT, M14X 40 PLATED 4 4 4 4 4 4

Remarks
(1)T=REF.NO.18 6MM, NO.18-1 12MM.

INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.26-1.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING 0CK10-M40002 Fig.123

Fig.123. HYD.OIL PIPING(TANK - PUMP - VALVE) vioass0p) (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 172422-76100 FLANGE 1 1 1 1 1 1
2 1 172458-76170 CONNECTOR 1 1 1 1 1 1
3 1  172444-76400 TUBE ASSY, SUCTION 1 1 1 1 1 1
4 1 172A25-76570 CONNECTOR ASSY 1 1 1 1 1 1
5 2 172460-76570 PLUG 1 1 1 1 1 1
6 2 24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
7 1 172645-76570 CONNECTOR ASSY 2 2 2 2 2 2
8 2 24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
9 1  172141-76900 CONNECTOR ASSY 2 2 2 2 2 2
10 2 24315-000180 O-RING, 1BP18.0 2 2 2 2 2 2
11 1 22117-100000 WASHER, 10 4 4 4 4 4 4
12 1  24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
13 1  24321-000400 O-RING, 1AG40.0 1 1 1 1 1 1
14 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
15 1 26013-100302 BOLT, M10X 30 4 4 4 4 4 4
16 1 172458-78091 HOSE 1 1 1 1 1 1
17 1 172458-78100 HOSE 1 1 1 1 1 1
18 1  172A25-78110 HOSE 1 1 1 1 1 1
19 1 172A25-78120 HOSE 1 1 1 1 1 1
20 1 172A25-78130 HOSE 1 1 1 1 1 1
21 1 23001-060000 CLAMP, HOSE 60 8 8 8 8 8 8

HMERY S
HYD. OIL PUMP

17

NS T DY)
HYD. OIL TANK

\’//

- =" fry | (BUCKET)
®O ]} ---7° -h1 (BOOM 1)
------ 7" -h2 (BOOM 2), T#" —b (T PORT)

-----%47:4 (TRAVEL:RIGHT)
--P§ -} (P PORT)
----- -Ef7:%& (TRAVEL:LEFT)

f---- 297" (SWING)

-~ -7-A (ARM)

----PTO(P.T.0.)
---T/P#" -+ (T/P PORT)

(OIO10K3X010010

AAAAAIAO

Q

- - -jiEEl (TURNING)
---7" b=} (BLADE)

UUEOO
>E O

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING 0CK10-M40002 Fig.124

Fig.124. HYD.OIL PIPING(PUMP, CONTROL VALVE - TURNING MOTOR) viosesmon (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

AW B (€ O E @

1 1 172312-17260 GROMMET 1 1 1 1 1 1
2 1 172730-75141 ADAPTER 2 2 2 2 2 2
3 1 172123-76121 ADAPTER 1 1 1 1 1 1
4 1 172162-76131 ADAPTER 2 2 2 2 2 2
5 1 172157-76150 CONNECTOR 1 1 1 1 1 1
6 1 172141-76180 CONNECTOR ASSY 1 1 1 1 1 1
7 2 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
8 1 172162-76180  JOINT ASSY, 3-1/4 1 1 1 1 1 1
9 2 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
10 1 172142-76290 GROMMET, 28X2.3 1 1 1 1 1 1
11 1 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
12 1 24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
13 1 24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
14 1 24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
15 1 172458-78140 HOSE 1 1 1 1 1 1
16 1 172458-78160 HOSE 1 1 1 1 1 1
17 1 172458-78270 HOSE 1 1 1 1 1 1

1 1 1 1 1 1 1

[
[ee]

172458-78270 HOSE

iEEE—& HEARY T
TURNING MOTOR  {p_ 011 PUNP

ayra—Ld
CONTROL VALVE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING 0CK10-M40002 Fig.125

Fig.125. HYD.OIL PIPING(CONTROL V. - SWIVEL JOINT, SWING CYLINDER) viosesmon (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

AW B (€ O E @

AL G ) oS

SHING CYLINDER MEAR T 18 172126-11510  BAND 300
LD 19 172458-78150  HOSE
20 172458-78220  HOSE
21 172458-78230  HOSE
22 172458-78270  HOSE
23 172458-78270  HOSE
24 172458-78270  HOSE
25 172458-78270  HOSE

N
(2]

172422-78290 HOSE
172422-78290 HOSE

1 1 172123-76121 ADAPTER 1 1 1 1 1 1
23 2 1 172162-76131 ADAPTER 3 3 3 3 3 3
3 1 172422-76130 CONNECTOR 2 2 2 2 2 2
4 1 172141-76180 CONNECTOR ASSY 3 3 3 3 3 3
5 2 24315-000110 O-RING, 1BP11.0 3 3 3 3 3 3
6 1 172142-76181 JOINT ASSY 4 4 4 4 4 4
7 2 24315-000140 O-RING, 1BP14.0 4 4 4 4 4 4
8 1 172147-76260 CONNECTOR, 3/8X1/4 1 1 1 1 1 1
9 1 172116-76381 ADAPTER, 64 1 1 1 1 1 1
10 1 172141-76920 CONNECTOR ASSY 1 1 1 1 1 1
11 2 24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
12 1 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
13 1 24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
14 1 24315-000140 O-RING, 1BP14.0 3 3 3 3 3 3
15 1 24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
16 1 24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
17 1 172126-11510 BAND 300 1 1 1 1 1 1
1 1 1 1 1 1 1

1 1 1 1 1 1 1

1 1 1 1 1 1 1

1 1 1 1 1 1 1

1 1 1 1 1 1 1

1 1 1 1 1 1 1

1 1 1 1 1 1 1

1 1 1 1 1 1 1

1 1 1 1 1 1 1

1 1 1 1 1 1 1

AAR LT ALY+ X
SWIVEL JOINT

N
~

= = B 1WAV )
CONTROL VALVE

oot
h
"tﬂ Q5 &

Remarks
* THIS FIGURE IS NOT APPLIED FOR
FORESTRY MECHANICAL SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING

Fig.126. HYD.OIL PIPING(CONTROL V. -SWIVEL, SWING CYL.:FORESTRY MECHANICAL SPEC.)

RAVGTOYE
SWING CYLINDER

HERY T
HYD. OIL PUMP

AL A LTaf v
SWIVEL JOINT
|

)% EFER TO
21 E%O Fig. 136

Lo &7
SELECTOR VALVE

= N =By VAV

CONTROL VALVE

EFER TO Fig. 136

REFER TO Fig. 136

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.126
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172123-76121  ADAPTER 1 1
2 1 172162-76131  ADAPTER 3 3
3 1 172422-76130 CONNECTOR 2 2
4 1 172141-76180 CONNECTOR ASSY 3 3
5 2 24315-000110 O-RING, 1BP11.0 3 3
6 1 172142-76181 JOINT ASSY 4 4
7 2 24315-000140  O-RING, 1BP14.0 4 4
8 1 172147-76260 CONNECTOR, 3/8X1/4 1 1
9 1 172116-76381  ADAPTER, 64 1 1
10 1 172141-76920 CONNECTOR ASSY 1 1
11 2 24315-000140  O-RING, 1BP14.0 1 1
12 1  24315-000110 O-RING, 1BP11.0 1 1
13 1 24315-000140 O-RING, 1BP14.0 2 2
14 1  24315-000140 O-RING, 1BP14.0 3 3
15 1  24315-000140  O-RING, 1BP14.0 1 1
16 1 24315-000140 O-RING, 1BP14.0 1 1
17 1 172126-11510 BAND 300 1 1
18 1 172126-11510 BAND 300 1 1
19 1 172458-78150 HOSE 1 1
20 1 172458-78270 HOSE 1 1
21 1 172458-78270 HOSE 1 1
22 1 172458-78270 HOSE 1 1
23 1 172458-78270 HOSE 1 1
24 1 172422-78290 HOSE 1 1
25 1 172422-78290 HOSE 1 1
26 1 172828-78500 HOSE 1 1
27 1 172828-78510 HOSE 1 1

Remarks
* THIS FIGURE IS NOT APPLIED FOR
FORESTRY ELECTRICAL SPEC.

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING
Fig.127. HYD.OIL PIPING(RETURN)

e 48

RS o
HYD. OIL TANK

I L— ik
CRANE SPEC.

AANI—F
0IL COOLER

AL R LT aAL v+
SWIVEL JOINT

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.127

(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

Remarks
(1)CRANE SPEC.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172137-76110 NIPPLE 1 1 1 1 1 1z
(A=M/#30501) (B=M/#30501) (C=M/#30501) (D=M/#30501) (E=M/#30501) (F=M/#30501)
2 1  172164-76131 ELBOW 1 1 1 1 1 1
3 2 24315-000180 O-RING, 1BP18.0 1 1 1 1 1 1
4 1 172458-76130 CONNECTOR 1 1 1 1 1 1
5 1 172422-76140 CONNECTOR 1 1 1 1 1 1
6 1 172157-76150 CONNECTOR 1 1 1 1 1 1
7 1 172445-76153 BLOCK, DRAIN 1 1 1 1 1 1
8 1 172458-76150  NIPPLE, ELBOW 1 1 1 1 1 1
9 2 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
10 1 172490-76150 PIPE 1 1 1 1 1 1
11 1 172458-76160 ELBOW 1 1 1 1 1 1
12 2 24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
13 1 172141-76180 CONNECTOR ASSY 1 1 1 1 1 1
14 2 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
15 1 172162-76180  JOINT ASSY, 3-1/4 3 3 3 3 3 3
16 2 24315-000110 O-RING, 1BP11.0 3 3 3 3 3 3
17 1 172141-76220  NIPPLE 1 1 1 1 1 1
18 1 172458-76230 CONNECTOR 1 1 1 1 1 1
19 1 172164-76330 JOINT, PF1/4-0.7 1 1 1 1 1 1
20 1 172164-76330 JOINT, PF1/4-0.7 1 1 1 1 1 1
21 1  24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2
22 1  24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
23 1  24315-000140  O-RING, 1BP14.0 1 1 1 1 1 1
24 1 24315-000180  O-RING, 1BP18.0 1 1 1 1 1 1
25 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
26 1 172491-76140  JOINT 2 2 1
26A 2 24315-000110 O-RING, 1BP11.0 2 2 W
(A=MZZ2722) (B=MZz2722)
27 1 172186-76390  NIPPLE, ELBOW 1 1 1
28 1 172151-76580 CONNECTOR, 4-WAY 1/4 1 1 1
29 1 23391-020000  JOINT, RGI-1/4 2 2 1
30 1 172165-62800 GROMMET 1 1 1 1 1 1
31 1 172458-78170 HOSE 1 1 1 1 1 1
32 1 172458-78261 HOSE 1 1 1 1 1 1
33 1 172458-78290 HOSE 1 1 1 1 1 1
34 1 172458-78300 HOSE 1 1 1 1 1 1
35 1 172458-78310 HOSE 1 1 1 1 1 1
36 1  172458-78321 HOSE 1 1 1 1 1 1
37 1 172A25-78510 HOSE 1 1 1 1 1 1
38 1 172458-78520 HOSE 1 1 1 1 1 1
39 1 172458-78530 HOSE 1 1 1 1 1 1
40 1 172458-78540 HOSE 1 1 1 1 1 1
41 1 172458-78550 HOSE 1 1 1 1 1 1
42 1 172A23-78850 HOSE 1 1 1 1 1 1
43 1 23001-016000 CLAMP, HOSE 16 2 2 2 2 2 2
44 1 23001-022000 CLAMP, HOSE 22 4 4 4 4 4 4
45 1 23001-022000 CLAMP, HOSE 22 4 4 4 4 4 4
46 1 23001-022000 CLAMP, HOSE 22 2 2 2 2 2 2
47 1 23001-022000 CLAMP, HOSE 22 4 4 4 4 4 4
48 1 23001-035000 CLAMP, HOSE 35 2 2 2 2 2 2

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £
++ CONTINUE ++

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING 0CK10-M40002 Fig.127

; A)=VI035-3C(IP D)=VIO35F-3P(JP
Fig.127. HYD.OIL PIPING(RETURN) (V035 3007) rviogsF 3P
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

~ A B () O (E) R

’ 49 1  23010-014000 CLAMP, 14 2 2 2 2 2 2

= 50 1 23010-014000 CLAMP, 14 1 1 1 1 1 1

51 1 23010-014000 CLAMP, 14 2 2 2 2 2 2

FANH—5 52 1 29311-252000 GROMET, 25.0X2 1 1 1 1 1 1

0IL COOLER
RS o
HYD. OIL TANK

I L— ik
CRANE SPEC.

27—?- ”

28{]:6

AL R LT aAL v+
SWIVEL JOINT

Remarks
(1)CRANE SPEC.

N:OId%‘TSNeW, O:Old%New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING 0CK10-M40002 Fig.128

; . (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
Fig.128. HYD.OIL PIPING(P.T.O. : FRAME END) (11055 3007) o viogsF sour
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty I R

AW B € O E @

1 1 172422-76180 CONNECTOR, PF3/8X1/2 1 1 1 1
2 1 172422-76191 CONNECTOR, PF3/8X3/4 1 1 1 1
3 1 24315-000140 O-RING, 1BP14.0 2 2 2 2
4 1 172110-36010 COLLAR 2 2 2 2
5 1 172458-76800 TUBE ASSY 1 1 1 1
6 1 172458-76880 PLATE 1 1 1 1
7 1 26013-100202 BOLT, M10X 20 2 2 2 2
8 1 26013-100252 BOLT, M10X 25 2 2 2 2
9 1 172458-78960 HOSE 1 1 1 1
10 10 1 172458-78970 HOSE 1 1 1 1

3 -
6\' ;

5
S OP;
==

D
2 -. /1‘0“9 b
1‘@%‘@.{%@ 2

)
@
o)

2 o
-

= B N = By WAV )

172459-08701 CONTROL VALVE

PTO*w M,

AN 1702 B8R T S LY,

P.T.0. KIT
is shown in Fig. 170.

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING 0CK10-M40002 Fig.129

Fig.129. HYD.OIL PIPING(TRACK FRAME) (V035 3007) rviogsF 3P
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172730-75141 ADAPTER 2 2 2 2 2 2
2 1 172173-76101 CONNECTOR ASSY 4 4 4 4 4 4
3 2  24315-000110 O-RING, 1BP11.0 4 4 4 4 4 4
4 1 172123-76121 ADAPTER 2 2 2 2 2 2
5 1 172644-76161 ELBOW, ADJUST 2 2 2 2 2 2
6 2  24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
7 1 172141-76180 CONNECTOR ASSY 2 2 2 2 2 2
8 2 24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2
9 1 23393-020000 JOINT, 90RGI-1/4 2 2 2 2 2 2
10 1  24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2
11 1  24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
12 1 24315-000180 O-RING, 1BP18.0 4 4 4 4 4 4
13 1 933160-01370 CONNECTOR,PF1/2PF3/8 4 4 4 4 4 4
14 1 172422-78362 HOSE 2 2 2 2 2 2
15 1 172422-78372 HOSE 2 2 2 2 2 2
16 1 172422-78383 HOSE 2 2 2 2 2 2
17 1 172422-78390 HOSE 2 2 2 2 2 2
18 1 172458-78562 HOSE 2 2 2 2 2 2

AL A_ANT AL
SWIVEL JOINT

ETE—2 (£)

ETE—42 (H)
TRAVEL MOTOR (R) TRAVEL HOTOR L)

TL—Eoy o8
BLADE CYL INDER

S NS EEE GER) LIBRTT On58L

..MARKED PART HAS BEEN CHANGED (ADDED). VIEWED FROM®

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M40002 HYDRAULIC OIL PIPING
Fig.130. HYD.OIL PIPING(BOOM)

F—LiYH
ARM CYL INDER

BUCKET CYL INDER

\
17,20 I
) 11,20

18

Y

Sy koyss |

T—LI) o5
BOOM_CYL INDER

9 L—uiti
CRANE SPEC.

=2 M= A9 )
CONTROL VALVE

0CK10-M40002 Fig.130
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

Remarks
(1)CRANE SPEC.
(2)QUICK HITCH SPEC.

No. Lewv. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172730-75141 ADAPTER 5 5 5 5 5 5
2 1 172645-76570 CONNECTOR ASSY 1 1 1 1 1 1
3 2 24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
4 1  24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
5 1  24315-000140 O-RING, 1BP14.0 3 3 3 3 3 3
6 1  24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
7 1 172187-76310 CONNECTOR 1 1 1
8 2 24315-000110 O-RING, 1BP11.0 1 1 1
9 1 172460-76700 CONNECTOR, 2X3/8X1/4 1 1 1
10 1 172183-16560 CLIP, HOSE 1 1 1 1 1 1
11 1  172459-78100 HOSE 1 1 1 1 1 1
12 1  172459-78110 HOSE 1 1 1 1 1 1
13 1 172459-78120 HOSE 1 1 1 1 1 1
14 2 172455-79770 NUT, LOCK 1 1 1 1 1 1
15 1  172459-78130 HOSE 1 1 1 1 1 1
16 2 172455-79770 NUT, LOCK 1 1 1 1 1 1
17 1 172459-78150 HOSE 2 2
18 1  172458-78200 HOSE 1 1 1 1 1 1
19 1 172458-78210 HOSE 1 1 1 1 1 1
20 1  172458-78460 HOSE 2 2 2 2 2 2 2
21 1 172122-79930 CLAMP, HOSE 2 2 2 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING

Fig.131. HYD.OIL PIPING(P.T.O. : ARM END)

A
CRANE SPEC.

31 »
REFER TO
Fig. 162

REFER TO
Fig. 162

172459-08701
PTO¥*v M&,
BHANO. 1702 8BTS,

P.T.0. KIT
is shown in Fig. 170.

1
12

g L—iti
CRANE SPEC.

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.131
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

Remarks
(1)CRANE SPEC.
(2)QUICK HITCH SPEC.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172183-74820 STOP VALVE  (97) 2 2 2 2
1-1 1 172183-74821-2 VALVE, STOP (97) 2 2 2 2 R
(A=M/#31426) (B=M/#31426) (E=M/#31426) (F=M/#31426)
2 1 172633-76160 ADAPTER 1 1 1 1
2-1 1 172162-76141 ADAPTER, 1/2-3/4 1 1 1 1 N
(A=*2008.07) (B=*2008.07) (E=*2008.07) (F=*2008.07)
3 1 172142-76270  JOINT, SWIVEL 1/2 1 1 1 1
4 2 172142-77040  SEAL SET 1 1 1 1
5 1 172142-76280  JOINT, SWIVEL 1 1 1 1
6 2 172142-77050  SEAL SET 1 1 1 1
7 1 172458-76700  JOINT ASSY, PTO 1 1 1 1
8 1 22117-100000 WASHER, 10 4 4 4 4
9 1 23871-040000 PLUG, R04 2 2 2 2
10 1 26013-100252 BOLT, M10X 25 4 4 4 4
11 1 26013-100252 BOLT, M10X 25 2 2 2 2
12 1 172A25-76730 SPACER, CRANE 1 1 1
13 1 26013-100452 BOLT, M10X 45 2 2 1
14 1 172183-76250  PLATE (GREEN:97) 2 2 2 2
15 1 172459-76600 TUBE, PTO 1 1 1 1
16 1 172459-76650 TUBE, PTO 1 1 1 1
17 1 172458-76680  STAY 2 2 2 2
18 1 172458-76750  SPACER, PIPE 1 1 1 1
19 1 172125-76900-4 CLAMP 1 1 1 1
20 1 172142-76940-4 CLAMP 2 2 2 2
21 1 172142-76950-4 CLAMP 2 2 2 2
22 1 26013-120302 BOLT, M12X 30 2 2 2 2
23 1 26013-120402 BOLT, M12X 40 1 1 1 1
24 1 26013-120502 BOLT, M12X 50 1 1 1 1
25 1 26013-120552 BOLT, M12X 55 1 1 1 1
26 1  26013-120652 BOLT, M12X 65 1 1 1 1
27 1 26013-120652 BOLT, M12X 65 1 1 1 1
28 1 172A25-76690 STAY, CRANE 2 2 1
29 1 172142-76940-4 CLAMP 3 3 1
30 1 172142-76950-4 CLAMP 3 3 1
30-1 1 172142-76950-4 CLAMP 2 2 K 1
(A=M/#30843) (B=M/#30843)
31 1 26013-120402 BOLT, M12X 40 2 2 1
31-1 1 26013-120402 BOLT, M12X 40 1 1 K 1
(A=M/#30843) (B=M/#30843)
32 1 26013-120552 BOLT, M12X 55 2 2 1
33 1 172458-78900 HOSE 1 1 1 1 2
34 1 172458-78910 HOSE 1 1 1 1 2
35 1 172458-78920 HOSE 1 1 1 1
36 1 172458-78930 HOSE 1 1 1 1
37 1 172458-78941 HOSE 1 1 1 1
38 1 172458-78951 HOSE 1 1 1 1
39 1 172459-78900 HOSE 1 1
40 1 172459-78910 HOSE 1 1
41 1 172183-76250 PLATE (GREEN:97) 1 1 W 1
(A=M/#30843) (B=M/#30843)
42 1  26013-120502 BOLT, M12X 50 2 2 W 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING 0CK10-M40002 Fig.131

1 . (A)=VIO35-3C(JP) (D)=VIO35F-3P(JP)
Fig.131. HYD.OIL PIPING(P.T.O. : ARM END) (y=viozsacn (Ovoasr-aer
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
J L— Atk A B € ©O E ¢
CRANE SPEC. (A=MI#30843) (B=M/#30843)
31 >
REFER TO
Fig. 162
REFER TO
Fig. 162

17245908701

PTOXv ME,

BHANO. 1702 8BTS,

P.T.0. KIT

is shown in Fig. 170.

1 g L=t
12 CRANE SPEC.

Remarks
(1)CRANE SPEC.
(2)QUICK HITCH SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING

Fig.132. HYD.OIL PIPING(QUICK HITCH)

G4V IEVFIY N
QUICK HITCH CYLINDER

0CK10-M40002 Fig.132
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172958-76130 ELBOW 2 2 2 2 2 2
2 2 24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2
3 1 172141-76180 CONNECTOR ASSY 2 2 2 2 2 2
4 2 24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2
5 1 172958-76101 TUBE, HITCH 1 1 1 1 1 1
5-1 1 172958-76102 TUBE, HITCH 1 1 1 1 1 1 N
(A=M/#35428) (B=M/#35428) (C=M/#35428) (D=M/#35428) (E=M/#35428) (F=M/#35428)
6 1 172110-76170-4 PLATE (GREEN:97) 1 1 1 1 1
7 1 172137-76580 COLLAR 1 1 1 1 1 1
8 1 172958-81903 COVER, ARM 1 1 1 1 1 1
8-1 1 172958-81904-1 COVER, ARM 1 1 1 1 1 1 N
(A=MZZzZ222) (B=MZzZzZ22) (C=MzZ272) (D=MZZZ27Z) (E=MZZzZ222) (F=MZzZ222)
9 1 26013-080162 BOLT, M8X 16 1 1 1 1 1 1
10 1 26013-080162 BOLT, M8X 16 2 2 2 2 2 2
11 1 26013-080252 BOLT, M8X 25 1 1 1 1 1 1
12 1 172959-78100 HOSE 1 1 1 1 1 1
13 1 172959-78111 HOSE 2 2 2 2 2 2
14 1 172959-78130 HOSE 1 1 1 1 1 1
15 1 172958-78200 HOSE 1 1 1 1 1 1
16 1 172958-78210 HOSE 1 1 1 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING
Fig.133. HYD.OIL PIPING(GRAPPLE,1: FORESTRY ELECTRICAL SPEC.)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.133
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172110-36010 COLLAR 2 2
2 1 172168-76162 CONNECTOR, PF1/2X3/8 1 1
3 1 172422-76180 CONNECTOR, PF3/8X1/2 1 1
4 1 172828-76300 CONNECTOR, G3/8X1/2 1 1
5 2 24315-000140 O-RING, 1BP14.0 1 1
6 1 172828-76310 CONNECTOR, 3/8X1/2 1 1
7 2 24315-000140 O-RING, 1BP14.0 1 1
8 1 172828-76370 ADAPTER, UNION 1 1
9 1  172645-76570 CONNECTOR ASSY 1 1
10 2 24315-000140 O-RING, 1BP14.0 1 1
11 1 172645-76570 CONNECTOR ASSY 1 1
12 2 24315-000140 O-RING, 1BP14.0 1 1
13 1 172151-76580 CONNECTOR, 4-WAY 1/4 1 1
14 1 172458-76800 TUBE ASSY 1 1
15 1 172458-76880 PLATE 1 1
16 1  23393-020000 JOINT, 90RGI-1/4 1 1
17 1  24315-000140 O-RING, 1BP14.0 1 1
18 1  24315-000140 O-RING, 1BP14.0 1 1
19 1 26013-100202 BOLT, M10X 20 2 2
20 1 26013-100252 BOLT, M10X 25 2 2
21 1 172828-78430 HOSE 1 1
22 1 172828-78440 HOSE 1 1
23 1 172828-78450 HOSE 1 1
24 1 172828-78460 HOSE 1 1
tLoHIRLT
SELECTOR VALVE
ayvekao—isLI
CONTROL VALVE
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING
Fig.134. HYD.OIL PIPING(GRAPPLE,2: FORESTRY ELECTRICAL SPEC.)

T—LTSoy b
BOOM BRACKET

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.134
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172142-76270 JOINT, SWIVEL 1/2 1 1
2 2 172142-77040 SEAL SET 1 1
3 1 172142-76280 JOINT, SWIVEL 1 1
4 2 172142-77050 SEAL SET 1 1
5 1 172458-76700 JOINT ASSY, PTO 1 1
6 1 26013-100252 BOLT, M10X 25 2 2
7 1 172183-76250 PLATE (GREEN:97) 2 2
8 1 172459-76600 TUBE, PTO 1 1
9 1  172459-76650 TUBE, PTO 1 1
10 1 172458-76680 STAY 1 1
11 1 172458-76750 SPACER, PIPE 1 1
12 1 172125-76900-4 CLAMP 1 1
13 1 172142-76940-4 CLAMP 2 2
14 1 172142-76950-4 CLAMP 2 2
15 1 26013-120302 BOLT, M12X 30 2 2
16 1 26013-120402 BOLT, M12X 40 1 1
17 1 26013-120502 BOLT, M12X 50 1 1
18 1 26013-120552 BOLT, M12X 55 1 1
19 1 26013-120652 BOLT, M12X 65 1 1
20 1 26013-120652 BOLT, M12X 65 1 1
21 1 172828-76140 TUBE, DRAIN 1 1
22 1 172183-76230 CLAMP 2 2
23 1 172828-76250 STAY 1 1
24 1 172828-76260 PLATE (GREEN:97) 1 1
25 1 172175-76470 CLAMP, TUBE 1 1
26 1 26051-080002 NUT, M8 2 2
27 1 26013-120302 BOLT, M12X 30 1 1
28 1 26013-120352 BOLT, M12X 35 1 1
29 1 172458-78920 HOSE 1 1
30 1  172458-78930 HOSE 1 1
31 1  172458-78941 HOSE 1 1
32 1 172458-78951 HOSE 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING 0CK10-M40002 Fig.135

5
o]

172828-78760 HOSE

Fig.135. HYD.OIL PIPING(GRAPPLE,3: FORESTRY ELECTRICAL SPEC.) (yeviozs 3cr) (Oviozsr- )
(C)=VIO35F-3C(JP) (F)=VI035-3P(EX)
No. Lev. Parts No. Description Qty |
A B © O E ¢

1 1 172825-76140 ADAPTER, UNION 1 1
2 1 172825-76300 CONNECTOR, 3/4X1/4 2 2
3 1 172828-76360 CONNECTOR, G1/4XR1/4 2 2
4 1 172176-76581 VALVE, STOP  (97) 2 2
5 1 172164-76650 BUSH 3 3
6 1 194630-77240 CAP, COUPLER 3 3
7 1 194630-77270 COUPLER, QUICK 3 3
8 1 194630-77280 BODY, COUPLER 3 3
9 1 194630-77290 CAP, COUPLER 3 3
10 1 22117-100000 WASHER, 10 4 4
11 1 23391-020000 JOINT, RGI-1/4 2 2
12 1 23391-060000 JOINT, RGI-3/4 1 1
13 1 23871-040000 PLUG, R04 2 2
14 1 26013-100252 BOLT, M10X 25 4 4
15 1 172825-76100 CONNECTOR, 1/4X1/4 1 1
16 1 172825-76110 ELBOW 4 4
17 2 24315-000110 O-RING, 1BP11.0 4 4
18 1 172825-76120 ELBOW 1 1
19 2 24315-000110 O-RING, 1BP11.0 1 1
20 1 172825-76130 JOINT, 3/8-1/4 1 1
21 2 24315-000140 O-RING, 1BP14.0 1 1
22 1 172825-76140  ADAPTER, UNION 1 1
23 1 172187-76170 TEE, ADJUSTABLE 2 2
24 2 24315-000110 O-RING, 1BP11.0 2 2
25 1 172141-76180 CONNECTOR ASSY 1 1
26 2 24315-000110 O-RING, 1BP11.0 1 1
27 1 23391-020000 JOINT, RGI-1/4 3 3
28 1 23391-020000 JOINT, RGI-1/4 1 1
29 1 23393-020000 JOINT, 90RGI-1/4 3 3
T 30 1 23393-020000 JOINT, 90RGI-1/4 2 2
TURNING MOTOR 31 1  23393-020000  JOINT, 90RGI-1/4 4 4
ZLRLS LY+ 32 1 23871-010000 PLUG, RO1 2 2
SWIVEL JOINT 33 1 26116-100254 BOLT M10X25 1 1
34 1 26716-100002 NUT, M10 1 1
35 1 172825-76200 TUBE ASSY 1 1
N . 36 1 172825-76220 TUBE ASSY 1 1
;&k’\z\[\‘léw ©) 37 1 172828-78620 HOSE 101
= 38 1 172458-78900 HOSE 1 1
39 1 172458-78910 HOSE 1 1
40 1 172840-78230 HOSE 1 1
41 1 172840-78240 HOSE 1 1
42 1 172840-78250 HOSE 1 1
43 1 172825-78320 HOSE 1 1
44 1 172825-78330 HOSE 4 4
45 1 172828-78730 HOSE 1 1
46 1 172828-78740 HOSE 1 1
47 1 172828-78750 HOSE 1 1
1 1 1
1 1 1

iy
(e}

172828-78770 HOSE

59 TNy
GRAPPLE CYLINDER

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING

Fig.136. HYD.OIL PIPING(GRAPPLE,1: FORESTRY MECHANICAL SPEC.)

ayvka—isLI
CONTROL VALVE

LY 5215LT
SELECTOR VALVE

0CK10-M40002 Fig.136

(A)=VI035-3C(IP) (D)=VIO35F-3P(JP)
(B)=VI035-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172110-36010 COLLAR 2 2
2 1 172168-76162 CONNECTOR, PF1/2X3/8 1 1
3 1 172422-76180 CONNECTOR, PF3/8X1/2 1 1
4 1 172828-76300 CONNECTOR, G3/8X1/2 1 1
5 2 24315-000140 O-RING, 1BP14.0 1 1
6 1 172828-76310 CONNECTOR, 3/8X1/2 1 1
7 2 24315-000140 O-RING, 1BP14.0 1 1
8 1 172828-76370 ADAPTER, UNION 1 1
9 1  172645-76570 CONNECTOR ASSY 1 1
10 2 24315-000140 O-RING, 1BP14.0 1 1
11 1 172645-76570 CONNECTOR ASSY 1 1
12 2 24315-000140 O-RING, 1BP14.0 1 1
13 1 172151-76580 CONNECTOR, 4-WAY 1/4 1 1
14 1 172458-76800 TUBE ASSY 1 1
15 1 172458-76880 PLATE 1 1
16 1  23393-020000 JOINT, 90RGI-1/4 1 1
17 1  24315-000140 O-RING, 1BP14.0 1 1
18 1  24315-000140 O-RING, 1BP14.0 1 1
19 1 26013-100202 BOLT, M10X 20 2 2
20 1 172157-76150 CONNECTOR 1 1
21 1 172147-76260 CONNECTOR, 3/8X1/4 1 1
22 1 172828-76330 CONNECTOR, 1/4X1/4 1 1
23 1 172828-76340 CONNECTOR, 1/4X3/8 2 2
24 2 24315-000140 O-RING, 1BP14.0 2 2
25 1 172141-76920 CONNECTOR ASSY 4 4
26 2 24315-000140 O-RING, 1BP14.0 4 4
27 1  24315-000140 O-RING, 1BP14.0 1 1
28 1 24315-000140 O-RING, 1BP14.0 1 1
29 1 26013-100252 BOLT, M10X 25 2 2
30 1 172828-78430 HOSE 1 1
31 1 172828-78440 HOSE 1 1
32 1 172828-78450 HOSE 1 1
33 1 172828-78460 HOSE 1 1
34 1 172828-78400 HOSE 1 1
35 1 172828-78410 HOSE 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING
Fig.137. HYD.OIL PIPING(GRAPPLE,2: FORESTRY MECHANICAL SPEC.)

2
Lo a1"LT
SELECTOR VALVE

T—LTS57v b
BOOM BRACKET

REFER TO Fig. 136

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.137
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172142-76270 JOINT, SWIVEL 1/2 1 1
2 2 172142-77040 SEAL SET 1 1
3 1 172142-76280 JOINT, SWIVEL 1 1
4 2 172142-77050 SEAL SET 1 1
5 1 172458-76700 JOINT ASSY, PTO 1 1
6 1 26013-100252 BOLT, M10X 25 2 2
7 1 172183-76250 PLATE (GREEN:97) 2 2
8 1 172459-76600 TUBE, PTO 1 1
9 1  172459-76650 TUBE, PTO 1 1
10 1 172458-76680 STAY 1 1
11 1 172458-76750 SPACER, PIPE 1 1
12 1 172125-76900-4 CLAMP 1 1
13 1 172142-76940-4 CLAMP 2 2
14 1 172142-76950-4 CLAMP 2 2
15 1 26013-120302 BOLT, M12X 30 2 2
16 1 26013-120402 BOLT, M12X 40 1 1
17 1 26013-120502 BOLT, M12X 50 1 1
18 1 26013-120552 BOLT, M12X 55 1 1
19 1 26013-120652 BOLT, M12X 65 1 1
20 1 26013-120652 BOLT, M12X 65 1 1
21 1 172828-76140 TUBE, DRAIN 1 1
22 1 172183-76230 CLAMP 2 2
23 1 172828-76250 STAY 1 1
24 1 172828-76260 PLATE (GREEN:97) 1 1
25 1 172175-76470 CLAMP, TUBE 1 1
26 1 26051-080002 NUT, M8 2 2
27 1 26013-120302 BOLT, M12X 30 1 1
28 1 26013-120352 BOLT, M12X 35 1 1
29 1 172458-78920 HOSE 1 1
30 1  172458-78930 HOSE 1 1
31 1  172458-78941 HOSE 1 1
32 1 172458-78951 HOSE 1 1
33 1 172828-78420 HOSE 2 2
34 2 172455-79740 NUT, LOCK 1/4 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING 0CK10-M40002 Fig.138

Fig.138. HYD.OIL PIPING(GRAPPLE,3: FORESTRY MECHANICAL SPEC.) viosesmon (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 172825-76140 ADAPTER, UNION 1 1

2 1 172825-76300 CONNECTOR, 3/4X1/4 2 2

3 1 172828-76360 CONNECTOR, G1/4XR1/4 2 2

4 1 172176-76581 VALVE, STOP (97) 2 2

5 1 172164-76650 BUSH 3 3

6 1  194630-77240 CAP, COUPLER 3 3

7 1 194630-77270 COUPLER, QUICK 3 3

8 1 194630-77280 BODY, COUPLER 3 3

9 1  194630-77290 CAP, COUPLER 3 3

10 1 22117-100000 WASHER, 10 4 4

11 1  23391-020000 JOINT, RGI-1/4 2 2

12 1 23391-060000 JOINT, RGI-3/4 1 1

13 1 23871-040000 PLUG, R0O4 2 2

14 1 26013-100252 BOLT, M10X 25 4 4

15 1  172825-76130 JOINT, 3/8-1/4 1 1

16 2 24315-000140 O-RING, 1BP14.0 1 1

17 1 172825-76140 ADAPTER, UNION 2 2

18 1  194630-77240 CAP, COUPLER 2 2

19 1 194630-77270 COUPLER, QUICK 2 2

20 1 194630-77280 BODY, COUPLER 2 2

21 1  194630-77290 CAP, COUPLER 2 2

22 1  23391-020000 JOINT, RGI-1/4 5 5

23 1  23393-020000 JOINT, 90RGI-1/4 2 2

24 1  23871-020000 PLUG, R0O2 1 1

25 1 172828-78620 HOSE 1 1

26 1  172458-78900 HOSE 1 1

27 1  172458-78910 HOSE 1 1

28 1 172840-78250 HOSE 1 1

29 1 172835-78260 HOSE 2 2

30 1 172835-78270 HOSE 2 2

31 1 172825-78320 HOSE 1 1

32 1 172825-78330 HOSE 1 1

33 1 172828-78660 HOSE 1 1

34 1 172828-78690 HOSE 2 2

T3y Invyvy
GRAPPLE CYLINDER

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING 0CK10-M40002 Fig.139

Fig.139. HYD.OIL PIPING(WINCH : FORESTRY SPEC.) Eégzx:ggg_gggsi Egizx:gggzg?&;)
(C)=VIO35F-3C(JP) (F)=VI035-3P(EX)
No. Lev. Parts No. Description Qty |
A (B (©) O (E ¢

1 1 17273075141  ADAPTER 1 1
2 1 172123-76121  ADAPTER 101
3 1 172141-76180 CONNECTOR ASSY 11
4 2 24315000110  O-RING, 1BP1L.0 1 1
5 1 172141-76180 CONNECTOR ASSY 2 2
6 2 24315000110  O-RING, 1BP1L.0 2 2
7 1 172142-76181  JOINT ASSY 11
8 2 24315-000140 O-RING, 1BP14.0 101
9 1 172141-76920 CONNECTOR ASSY 11
10 2 24315-000140 O-RING, 1BP14.0 11
11 1 23391-020000  JOINT, RGI-1/4 101
12 1 23393-020000 JOINT, 90RGI-1/4 11
13 1 23393-020000  JOINT, 90RGI-1/4 1 1
14 1 23871-020000 PLUG, RO2 101
15 1 24315-000110  O-RING, 1BP11.0 11
16 1 24315-000140 O-RING, 1BP14.0 11
17 1 24315-000180 O-RING, 1BP18.0 2 2
18 1 933160-01370 CONNECTOR,PF1/2PF3/8 2 2
19 1 17282876100  TUBE ASSY, PTO 11
20 1 17282876120  TUBE, PTO 11
21 1  172173-76650  CLAMP, TUBE 2 6 6
22 1 172173-76660  CLAMP, TUBE 3 3
23 1 172173-76690  COLLAR, 9X12X24 3 3
] 24 1 26013-080402  BOLT, M8X 40 3 3
g St'EL[Ea'[ﬁ?l \‘I;\t% 25 1 17282878480  HOSE 11
2 26 1 172828-78470  HOSE 101
27 1 172828-78490  HOSE 11
28 1 17282878670  HOSE 11
29 1 172828-78900 HOSE 101
30 1 172828-78910  HOSE 11
31 1 17282878920  HOSE 11
32 1 172828-78930  HOSE 11
33 1 172828-78940  HOSE 11

A—nNf LT

LOW-HIGH VALVE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING 0CK10-M40002 Fig.140

Fig.140. CONTROL PIPING(PUMP - REMOTE CONTROL VALVE - RETURN) viosesmon (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
ISR A B () O (E) R
VIEWED FROM UPPER 1 1 172123-76121 ADAPTER 2 2 2 2 2 2
2 1 172123-76121 ADAPTER 1 1 1 1 1 1
3 1  172455-76220 CONNECTOR 2 2 2 2 2 2
4 1 24315-000110 O-RING, 1BP11.0 4 4 4 4 4 4
5 1 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
6 1 172458-78750 HOSE 1 1 1 1 1 1
7 1 172458-78760 HOSE 1 1 1 1 1 1
8 1 172458-78810 HOSE 1 1 1 1 1 1
9 1  172458-78820 HOSE 1 1 1 1 1 1
= 10 1 23000-013000 CLAMP, 13 2 2 2 2 2 2
F=1 BT LEFT SIDE
RIGHT SIDE FRONT LEFT SIDE
=11
RIGHT SIDE

YEaviLT
REMOTE CONTROL VALVE

JEavALT
REMOTE CONTROL VALVE

HMERY T

HYD. OIL PUMP

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING 0CK10-M40002 Fig.141

; _ (A)=VI035-3C(IP) (D)=VIO35F-3P(JP)
Fig.141. CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE) (vioss scup (O)=viossr sPe
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
FYerp) A B © © ©® @
VIEWED FROM UPPER 1 1 172123-76121  ADAPTER 1 1 1 1 1 1
_— 2 1 172123-76121  ADAPTER 1 1 1 1 1 1
LEFT SIDE S 3 1 172123-76121  ADAPTER 8 8 8 8 8 8
4 1 172141-76180 CONNECTOR ASSY 2 2 2 2 2 2
5 2 24315-000110  O-RING, 1BP11.0 2 2 2 2 2 2
6 1 172183-76200 CONNECTOR 1 1 1 1 1 1
10—=2 10—% 3 7 1 24315-000110  O-RING, 1BP11.0 1 1 1 1 1 1
3 _ @ 8 1 24315-000110  O-RING, 1BP11.0 1 1 1 1 1 1
® ‘ Q 15 9 1 24315-000110  O-RING, 1BP11.0 1 1 1 1 1 1
& i = < 10 1 24315-000110  O-RING, 1BP11.0 8 8 8 8 8 8
RIGHT SIDE Féom CEFT SIDE ~ 11 1 172126-11510  BAND 300 3 3 3 3 3 3
JES LT 12 1  172458-78330 HOSE 1 1 1 1 1 1
P @ REMOTE CONTROL VALVE 13 1  172458-78340 HOSE 1 1 1 1 1 1
RIGHT SIDE ) 14 1  172458-78350 HOSE 11 1 1 1 1
EAVLT 15 1  172458-78360 HOSE 1 1 1 1 1 1
REMOTE CONTROL VALVE 16 1  172458-78390 HOSE 1 1 1 1 1 1
17 1 172458-78400 HOSE 1 1 1 1 1 1
@\ 18 1  172458-78410 HOSE 1 1 1 1 1 1
VY 19 1 172458-78420 HOSE 1 1 1 1 1 1
20 1 172458-78570  SPONGE, HOSE 1 1 1 1 1 1
10—2" 10—» 3 21 1 172444-78800  SPONGE, HOSE 101 1 1 1 1
3 8 22 1 172122-79930  CLAMP, HOSE 4 4 4 4 4 4
19
ayka—nnRnG
CONTROL VALVE
o?"‘?" -
17 s
’ ;"véfs‘;’g‘:“
- ST g TS
Q ‘J“;‘?.‘ “d}z‘
“,“o’tﬁ‘/
3 <
f//
AN
REFER T0 Fig. 127~ ¢ T

5

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING

Fig.142. CONTROL PIPING(REMOTE CONTROL V. - CONTROL V.: CRANE SPEC.)

L3 RN
VIEWED FROM UPPER

E-3:
LEFT SIDE ™

‘ 25
= # % g
RIGHT SIDE FRONT  LEFT SIDE ~_

JEQANILT

a4l @ REMOTE CONTROL VALVE
RIGHT SIDE J
A R YEavinI
>—10 REMOTE CONTROL VALVE
A §_3

WO,

< 102
10—2 jo—» 3

REFER TO Fig. 127 PN = 124V 2>

25 CONTROL VALVE

REFER TO Fi g.ﬁ

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.142
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172123-76121 ADAPTER 1 1
2 1 172123-76121 ADAPTER 1 1
3 1 172123-76121 ADAPTER 8 8
4 1 172141-76180 CONNECTOR ASSY 2 2
5 2 24315-000110 O-RING, 1BP11.0 2 2
6 1 172183-76200 CONNECTOR 1 1
7 1  24315-000110 O-RING, 1BP11.0 1 1
7-1 1 41851-000110 O-RING 1 1 N
(A=MZZ2Z227) (B=M22227)
8 1  24315-000110 O-RING, 1BP11.0 1 1
8-1 1 41851-000110 O-RING 1 1 N
(A=MZZ2Z227) (B=M22227)
9 1  24315-000110 O-RING, 1BP11.0 1 1
9-1 1 41851-000110 O-RING 1 1 N
(A=MZZ277) (B=MzZ222)
10 1  24315-000110 O-RING, 1BP11.0 8 8
10-1 1 41851-000110 O-RING 8 8 N
(A=MZZ2222) (B=MZ2222)
11 1 172123-76121 ADAPTER 3 3
12 1 172141-76180 CONNECTOR ASSY 4 4
13 2 24315-000110 O-RING, 1BP11.0 4 4
14 1  24315-000110 O-RING, 1BP11.0 3 3
14-1 1 41851-000110 O-RING 3 3 N
(A=MZZ2227) (B=Mz2227)
15 1 172126-11510 BAND 300 4 4
16 1 172458-78330 HOSE 1 1
17 1 172458-78340 HOSE 1 1
18 1 172458-78350 HOSE 1 1
19 1 172458-78390 HOSE 1 1
20 1  172458-78420 HOSE 1 1
21 1 172458-78570 SPONGE, HOSE 1 1
22 1 172444-78800 SPONGE, HOSE 1 1
23 1 172A25-79100 HOSE 1 1
24 1 172A25-79110 HOSE 1 1
25 1 172A25-79120 HOSE 1 1
26 1 172A25-79150 HOSE 1 1
27 1 172A25-79160 HOSE 1 1
28 1 172A25-79170 HOSE 1 1
29 1 172A25-79180 HOSE 1 1
30 1 172122-79930 CLAMP, HOSE 5 5
31 1 23000-013000 CLAMP, 13 1 1

Yes Yes

N:OId‘—»TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

N Yes' Yes'



0CK10-M40002 HYDRAULIC OIL PIPING
Fig.143. CONTROL PIPING(REMOTE CONTROL VALVE - 4-WAY VALVE)

LR
VIEWED FROM UPPER

=l

5 /&
RIGHT SIDE FRONT LEFT SIDE N
& UE = I7AY ) =
A O )\~ REMOTE CONTROL VALVE
RIGHT SIDE \J
: UE J=0729 )
REMOTE CONTROL VALVE
<
9 —
1—8

49 A1\NT
4-WAY VALVE

172A04-08510

6 49T ARILFIRILTHY ME,
EENO. 168ZFBHBT &L,

4-WAY MULTI VALVE KIT
is shown in Fig. 168.

0CK10-M40002 Fig.143
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172123-76121 ADAPTER 8 8
2 1 24315-000110 O-RING, 1BP11.0 8 8
3 1 172173-76101 CONNECTOR ASSY 1 1
4 2 24315-000110 O-RING, 1BP11.0 1 1
5 1 172123-76121 ADAPTER 2 2
6 1 172141-76180 CONNECTOR ASSY 5 5
7 2 24315-000110 O-RING, 1BP11.0 5 5
8 1 24315-000110 O-RING, 1BP11.0 2 2
9 1 172126-11510 BAND 300 4 4
10 1 172458-78570 SPONGE, HOSE 1 1
11 1 172458-78710 HOSE 1 1
12 1 172458-78720 HOSE 1 1
13 1 172458-78730 HOSE 1 1
14 1 172458-78740 HOSE 1 1
15 1 172458-78770 HOSE 1 1
16 1 172458-78780 HOSE 1 1
17 1 172458-78790 HOSE 1 1
18 1 172444-78800 SPONGE, HOSE 1 1
19 1 172458-78800 HOSE 1 1
20 1 172122-79930 CLAMP, HOSE 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING 0CK10-M40002 Fig.144

Fig.144. CONTROL PIPING(4-WAY VALVE - CONTROL VALVE) (w0 3o (rviogsr-sPp
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
12 A (B (© (® (E) @
1 1 172123-76121 ADAPTER 1 1
2 1 172123-76121 ADAPTER 1 1
3 1 172141-76180 CONNECTOR ASSY 2 2
4 2 24315-000110 O-RING, 1BP11.0 2 2
5 1 172183-76200 CONNECTOR 1 1
6 1 24315-000110 O-RING, 1BP11.0 1 1
7 1  24315-000110 O-RING, 1BP11.0 1 1
8 1  24315-000110 O-RING, 1BP11.0 1 1
9 1 172173-76101 CONNECTOR ASSY 1 1
10 2  24315-000110 O-RING, 1BP11.0 1 1
11 1 172123-76121 ADAPTER 2 2
12 1  172141-76180 CONNECTOR ASSY 5 5
13 2 24315-000110 O-RING, 1BP11.0 5 5
14 1  24315-000110 O-RING, 1BP11.0 2 2
15 1 172458-78610 HOSE 1 1
16 1 172458-78620 HOSE 1 1
17 1 172458-78630 HOSE 1 1
18 1 172458-78640 HOSE 1 1
19 1 172458-78650 HOSE 1 1
20 1 172458-78660 HOSE 1 1
21 1 172458-78670 HOSE 1 1
22 1 172458-78680 HOSE 1 1

av kA—=N/LT

CONTROL VALVE

EFER TO Fig. 127

172A04-08510
4 ATIIFININTHY RIE,

HENO. 1682 ST LY,

4-WAY MULTI VALVE KIT
is shown in Fig. 168.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING
Fig.145. CONTROL PIPING(4-WAY VALVE - CONTROL VALVE: CRANE SPEC.)

Iy tkA—LLT
CONTROL VALVE

YL/ A FLIg
SOLENQID VALVE

172A25-08520 REFER TO Fig. 127

I L—2R—RFy bE,
IHENO. 1682 BT =LY,

CRANE HOSE KIT
is shown in Fig. 168.

O 3
25 )0
/'/<~
~

9 é‘?/@ @ 19
10~ >
REFER TO Fig.ﬁ Q‘L‘;‘N/M/@

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.145
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172173-76101 CONNECTOR ASSY 1
2 2 24315-000110 O-RING, 1BP11.0 1
3 1  172123-76121 ADAPTER 2
4 1 172141-76180 CONNECTOR ASSY 5
5 2 24315-000110 O-RING, 1BP11.0 5
6 1  24315-000110 O-RING, 1BP11.0 2
6-1 1 41851-000110 O-RING 2 N
(B=MZz2222)
7 1 172123-76121 ADAPTER 1
8 1 172123-76121 ADAPTER 1
9 1 172141-76180 CONNECTOR ASSY 2
10 2  24315-000110 O-RING, 1BP11.0 2
11 1 172183-76200 CONNECTOR 1
12 1 24315-000110 O-RING, 1BP11.0 1
12-1 1 41851-000110 O-RING 1 N
(B=MZz2222)
13 1  24315-000110 O-RING, 1BP11.0 1
13-1 1 41851-000110 O-RING 1 N
(B=MZz2222)
14 1  24315-000110 O-RING, 1BP11.0 1
14-1 1 41851-000110 O-RING 1 N
(B=MZzZzZ22)
15 1 172123-76121 ADAPTER 3
16 1 172141-76180 CONNECTOR ASSY 4
17 2 24315-000110 O-RING, 1BP11.0 4
18 1 24315-000110 O-RING, 1BP11.0 3
18-1 1 41851-000110 O-RING 3 N
(B=MZz2222)
19 1 172458-78610 HOSE 1
20 1 172458-78620 HOSE 1
21 1 172458-78640 HOSE 1
22 1 172458-78660 HOSE 1
23 1 172458-78680 HOSE 1
24 1 172A25-79150 HOSE 1
25 1 172A25-79160 HOSE 1
26 1 172A25-79170 HOSE 1
27 1 172A25-79180 HOSE 1
28 1 172A25-79250 HOSE 1
29 1  172A25-79260 HOSE 1
30 1 172A25-79270 HOSE 1
31 1 172122-79930 CLAMP, HOSE 1
32 1 23000-013000 CLAMP, 13 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING
Fig.146. CONTORL PIPING(HOLD VALVE: CRANE SPEC.)

REFER TO Fig. 162

w—I BT
HOLD VALVE

I?BI?))I\JIA'I:\III\EMJj ayrA—ARLT

12 CONTROL VALVE

REFER TO Fig. 127

/ \

REFER TO Fig. 127

13
21

R
2
s L3 <
VN
NSV
“* @
REFER TO Fig.1

0CK10-M40002 Fig.146

(A)=VI035-3C(IP) (D)=VIO35F-3P(JP)
(B)=VI035-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172A25-76100 TEE, ADJUSTABLE 1 1
2 2 24315-000180 O-RING, 1BP18.0 1 1
3 1  172123-76121 ADAPTER 2 2
4 1 172141-76180 CONNECTOR ASSY 2 2
5 2 24315-000110 O-RING, 1BP11.0 2 2
6 1 172157-76300 ELBOW ASSY 2 2
7 2 24315-000180 O-RING, 1BP18.0 2 2
8 1 172112-77361 CONNECTOR 1 1
9 1  24315-000110 O-RING, 1BP11.0 2 2
9-1 1 41851-000110 O-RING 2 2 N
(A=MZZZ272) (B=MZz272)
10 1 24315-000180 O-RING, 1BP18.0 1 1
10-1 1 41851-000180 O RING 1 1 N
(A=MZZzZ222) (B=MZzZzZ22)
11 1  172A26-79190 HOSE 1 1
12 1 172A26-79200 HOSE 1 1
13 1 172A26-79210 HOSE 1 1
14 1  172A26-79220 HOSE 1 1
15 1 1E6212-82820 CLIP 173219 5 5
16 1 26013-100162 BOLT, M10X 16 1 1
17 1 26013-100202 BOLT, M10X 20 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 HYDRAULIC OIL PIPING 0CK10-M40002 Fig.147

; (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
F|g .147. GREASING (B)=VI035-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I R

© ® E ©

172141-77800  JOINT, GREASE
172151-77801 HOSE
172164-77800 HOSE

e
L~
Nk P A
=
—~
NP P T
=

4 4
1 1
11
2 2

Alw N R
NP P
NP P

24761-020000 NIPPLE, GREASE PT1/8

E’ERTY VT

TURNING BEARING

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 |IMPLEMENT
Fig.148. BOOM BRACKET

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.148
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172175-81700 SHIM 2 2 2 2 2 2
2 1 172176-81700 SHIM 1 1 1 1 1 1
3 1 172175-81710 SHIM 2 2 2 2 2 2
4 1 172176-81710 SHIM 1 1 1 1 1 1
5 1 172458-81800 PIN 60X113 2 2 2 2 2 2
7 6 1 172458-81830 PIN 50X136 1 1 1 1 1 1
.’\~\ 7 1 172458-81920 PIN 40X115 1 1 1 1 1 1
18—@ S 8 1 172458-81930 PIN 40X111 1 1 1 1 1 1
_/© ) 9 1  172459-82300 BRACKET,BOOM(GREEN97 1 1 1 1 1 1
11 2 172148-82320 BUSH 70X60 1 1 1 1 1 1
12 2 172459-82320 BUSH 80X70 1 1 1 1 1 1
13 1  172459-82330 PIN 70X345 1 1 1 1 1 1
14 1 172165-82520 SHIM 1 1 1 1 1 1
15 1 172165-82530 SHIM 1 1 1 1 1 1
16 1 172165-82580 SHIM 2 2 2 2 2 2
17 1 172165-82590 SHIM 2 2 2 2 2 2
18 1 172165-82600 SHIM 2 2 2 2 2 2

sz 18-1 1 172A25-81900 SHIM 2 2 2 2 2 2 R

24 (A=M/#30936) (B=M/#30936) (C=M/#30936) (D=M/#30936) (E=M/#30936) (F=M/#30936)

20 19 1 172117-83970-2 PLATE(C),LOCK 101 1 1 1 1
20 1 22157-120000 WASHER, 12 2 2 2 2 2 2
21 1 22157-120000 WASHER, 12 1 1 1 1 1 1
22 1 22242-000700 RING, 70 1 1 1 1 1 1
23 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
24 1 26013-120302 BOLT, M12X 30 2 2 2 2 2 2
RLUHTLYUE 25 1 26013-120302 BOLT, M12X 30 1 1 1 1 1 1
SWING CYL INDER 26 1  26116-121402  BOLT, M12X165 PLATED 1 1 1 1 1 1
27 1 26206-141502 BOLT, M14X150 PLATED 1 1 1 1 1 1
28 1 26716-120002 NUT, M12 2 2 2 2 2 2
29 1 26716-140002 NUT, M14 2 2 2 2 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 IMPLEMENT 0CK10-M40002 Fig.149

; (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
F|g .149. BOOM (B)=VI035-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

A ® € O E ©

172176-68210 CLIP, TREE
172A26-81070  BOOM CRANE(GREEN:97)
172020-10620 SEAL, DUST

172458-81400 BUSH 60X75X50
172459-81451 PIPE ASSY, PTO
172164-81670 SPACER

F—LYoS
ARM GYL INDER

172458-81751 CLAMP, PIPE
172458-81840 PIN 50X209 ASSY
172165-82520 SHIM

© 0N O JWwNE

=
=

172165-82530 SHIM
172146-82910 SPACER
172444-82990  WASHER

=
w N

5N
N

172458-83650 PIN 50X153 ASSY
22157-120000  WASHER, 12
24761-050000 NIPPLE, GREASE C

=
o ul

i
-

26013-120252 BOLT, M12X 25
26014-080162 BOLT, M8X 16

N
o
PRrlPRrRPrPRPrPRIPRPRERIPRPRNINERR
NANNNRRPROWRRINRN|D RO
NANNNRRPROWRRINRN|D RO

=
[oe]

SWING CYLINDER

i
i
|
| RALVTLYLE
|
i
i

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 |IMPLEMENT
Fig.150. BOOM(EX)

F—LPYLHF
ARM CYLINDER

RALGY U
SWING CYLINDER

0CK10-M40002 Fig.150

(A)=VI035-3C(IP) (D)=VIO35F-3P(JP)
(B)=VI035-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)

No. Lewv. Parts No. Description ' |

A B (€ O (E) (F)

1 1 172176-68210 CLIP, TREE 5 5

2 1 172A26-81090 BOOM ASSY (GREEN:97) 1 1

3 2  172020-10620 SEAL, DUST 4 4

5 2 172458-81400 BUSH 60X75X50 2 2

6 1 172459-81451 PIPE ASSY, PTO 1 1

7 1 172164-81670 SPACER 2 2

8 1 172458-81751 CLAMP, PIPE 1 1

9 1 172458-81840 PIN 50X209 ASSY 1 1

10 1 172165-82520 SHIM 3 3

11 1 172165-82530 SHIM 3 3

12 1 172146-82910 SPACER 1 1

13 1 172444-82990 WASHER 1 1

14 1 172458-83650 PIN 50X153 ASSY 2 2

15 1 22157-120000 WASHER, 12 2 2

16 1 24761-050000 NIPPLE, GREASE C 2 2

17 1 26013-120252 BOLT, M12X 25 4 4

17-1 1 26013-120202 BOLT, M12X 20 4 4 N
(E=M/#30501) (F=M/#30501)
18 1 26014-080162 BOLT, M8X 16 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 IMPLEMENT 0CK10-M40002 Fig.151

Fig.151. BOOM(FORESTRY SPEC.) Bvioas aror) BviosaoEx
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
§_13 A B () O (E) R

. 1 1 172176-68210 CLIP, TREE 5 5
2 1 172834-81070 BOOM ASSY,G(GREEN:97 1 1
8 — 3 2 172020-10620 SEAL, DUST 4 4
F—LI YU N T 5 2 172458-81400  BUSH 60X75X50 2 2
ARM CYL INDER ) 6 6 1 172459-81451 PIPE ASSY, PTO 1 1
7 1 172164-81670 SPACER 2 2
8 1 172458-81751 CLAMP, PIPE 1 1
9 1 172458-81840 PIN 50X209 ASSY 1 1
10 1 172165-82520 SHIM 3 3
11 1 172165-82530 SHIM 3 3
12 1 172146-82910 SPACER 1 1
13 1 172444-82990 WASHER 1 1
14 1  172458-83650 PIN 50X153 ASSY 2 2
15 1 22157-120000 WASHER, 12 2 2
16 1 24761-050000 NIPPLE, GREASE C 2 2
17 1 26013-120252 BOLT, M12X 25 4 4
18 1 26014-080162 BOLT, M8X 16 2 2

SWING CYLINDER

i
i
|
| RALVTLYLE
|
i
i

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 IMPLEMENT 0CK10-M40002 Fig.152

i (A)=VIO35-3C(JP) (D)=VIO35F-3P(JP)
Flglsz ARM (B)=VIO35-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(JP) (F)=VI035-3P(EX)

No. Lewv. Parts No. Description I R

Qty
© ® E ©

TF—=LI)H @& 6

1 1 172183-81160  CLIP, TREE 4 4

ARM_CYL INDER 2 1  172A26-81480 ARMASSY 11

3 2 17244854120  SEAL, DUST 2 2

4 2 172168-81270  SEAL, DUST 4 4

5 2 172444-81310 BUSH 2 2

7 2 172458-81630  BUSH 38-55 4 4

8 1 172142-81620 O-RING 2 2

9 1 172164-81670  SPACER 2 2

10 1 172165-82520  SHIM 11

11 1 172165-82530  SHIM 1 1

Ry b))k 12 1 172458-83690  PIN 50X118 ASSY 1 1
BUCKET GYL INDER 13 1 172458-83710  PIN 38X116 ASSY 11
14 1 22157-120000 WASHER, 12 2 2

15 1 24761-040000  NIPPLE, GREASE B 11

16 1 26013-120252  BOLT, M12X 25 2 2

17 1  933171-29751  SHIM SET 1 1

REFER TO Fig. 156

BUCKET

REFER TO Fig. 156

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 |IMPLEMENT

Fig.153. ARM(QUICK HITCH SPEC.)

Ry kv s
BUCKET GYL INDER

F—LY s
ARM CYL INDER

REFER TO Fig. 156

REFER TO Fig. 159

0CK10-M40002 Fig.153
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172183-81160 CLIP, TREE 4 4
2 1 172A33-81480 ARM, CRANE 1 1
3 2 172448-54120 SEAL, DUST 2 2
4 2 172168-81270 SEAL, DUST 4 4
5 2 172444-81310 BUSH 2 2
7 2 172458-81630 BUSH 38-55 4 4
8 1 172142-81620 O-RING 2 2
9 1 172164-81670 SPACER 2 2
10 1 172165-82520 SHIM 1 1
11 1 172165-82530 SHIM 1 1
12 1 172458-83690 PIN 50X118 ASSY 1 1
13 1 172458-83710 PIN 38X116 ASSY 1 1
14 1 22157-120000 WASHER, 12 2 2
15 1 24761-040000 NIPPLE, GREASE B 1 1
16 1 26013-120252 BOLT, M12X 25 2 2
17 1 933171-29751 SHIM SET 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 IMPLEMENT 0CK10-M40002 Fig.154

Fig.154. ARM(FORESTRY SPEC.) (B=VI035-370F) (OI035-30(Ex)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 172834-81480 ARM ASSY 1 1
2 2 172448-54120 SEAL, DUST 2 2
F—L YU 3 2 172168-81270 SEAL, DUST 4 4
ARM CYLINDER 4 2 172444-81310 BUSH 2 2
6 2 172458-81630 BUSH 38-55 4 4
7 1 172183-81160 CLIP, TREE 4 4
8 1 172142-81620 O-RING 2 2
9 1 172164-81670 SPACER 2 2
10 1 172165-82520 SHIM 1 1
11 1 172165-82530 SHIM 1 1
12 1 172458-83690 PIN 50X118 ASSY 1 1
13 1 172458-83710 PIN 38X116 ASSY 1 1
14 1 22157-120000 WASHER, 12 2 2
"ry koyvsy 15 1 24761-040000 NIPPLE, GREASE B 1 1
BUCKET CYL INDER 16 1 26013-120252 BOLT, M12X 25 2 2
17 1 933171-29751 SHIM SET 1 1

REFER TO Fig. 156

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 IMPLEMENT 0CK10-M40002 Fig.155

; (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
F|g .155. ARM (EX) (B)=VI035-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |

A ® € O E @

1 1 172183-81160  CLIP, TREE 4 4

2 1 172183-81160  CLIP, TREE 11

F—LI YU 3 1 172142-81620  O-RING 2 2

ARM_CYL INDER 4 1 172164-81670  SPACER 2 2

5 1 172959-81701 ARMASSY 101

6 2 17244854120  SEAL, DUST 2 2

7 2 172168-81270  SEAL, DUST 4 4

8 2 172444-81310  BUSH 2 2

9 2 172458-81630  BUSH 38-55 4 4

11 1 172165-82520  SHIM 1 1

12 1 172165-82530  SHIM 11

13 1 172458-83690  PIN 50X118 ASSY 11

14 1  172458-83710  PIN 38X116 ASSY 1 1

Ry royos 17 15 1 22157-120000 WASHER, 12 2 2
BUCKET GYL INDER 16 1 24761-040000  NIPPLE, GREASE B 11
17 1  26013-120252  BOLT, M12X 25 2 2

18 1 933171-29751  SHIM SET 101

REFER TO Fig. 156

REFER TO Fig. 159

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 IMPLEMENT 0CK10-M40002 Fig.156

i (A)=VIO35-3C(JP) (D)=VIO35F-3P(JP)
Flg .156. BUCKET ARM & LINK (B)=VIO35-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(JP) (F)=VI035-3P(EX)
No. Lewv. Parts No. Description ' |

AW B (€ O E @

1 1 172164-81820  ARM, BUCKET 1 1 1 1 1 1
2 1 172458-81860  PINASSY 1 1 1 1 1 1
3 1 172458-81890  PIN ASSY 1 1 1 1 1 1
4 1 172458-82600  ARM, BUCKET 11 1 1 1 1
5 1 172458-82651  LINK, BUCKET 11 1 1 1 1
6 2 172168-81270  SEAL, DUST 2 2 2 2 2 2
7 2 172458-81630  BUSH 2 2 2 2 2 2
Koy RSy s 8 2 172122-82290  SEAL, DUST 4 4 4 4 4 4
BUCKET CYLINDER 10 2 172168-84411  BUSH 2 2 2 2 2 2
u 1  24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2 2 2
12 1 24761-020000  NIPPLE, GREASE PT1/8 11 1 1 1 1
13 1 26116100752 BOLT, M10X 75 PLATED 2 2 2 2 2 2
14 1 26716-100002  NUT, M10 4 4 4 4 4 4
15 1 933171-29751  SHIM SET 2 2 2 2 2 2

"Ry b
BUCKET

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 |IMPLEMENT

0CK10-M40002 Fig.157

Fig.157. BUCKET ARM & LINK(CRANE SPEC.) (Vo acP) (O)=viosse 3P
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lewv. Parts No. Description ' |
A (B) () O (B ¢

1 1  794130-71410 PIN ASSY, BALL 1 1
4 1 172164-81820 ARM, BUCKET 1 1
5 1 172458-81860 PIN ASSY 1 1
6 1 172458-81890 PIN ASSY 1 1
7 1 172458-82600 ARM, BUCKET 1 1
8 1 172A25-84400 LINK, BUCKET 1 1
9 2 172122-82290 SEAL, DUST 4 4
11 2 172168-84411 BUSH 2 2
12 2  24761-020000 NIPPLE, GREASE PT1/8 2 2

Nry b )os 13 1 172A25-84450 LINK, BUCKET 1 1

BUCKET CYL INDER 14 2 172122-82290  SEAL, DUST 4 4
15 2 172168-84411 BUSH 2 2
17 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
18 1 172425-84470 PIN 1 1
18-1 1 172425-84471 PIN ASSY, HOOK 1 1 N

(A=*2014.03.) (B=*2014.03.)
19 1 24761-020000 NIPPLE, GREASE PT1/8 1 1
20 1 26116-100752 BOLT, M10X 75 PLATED 2 2
21 1 26716-100002 NUT, M10 4 4
22 1 933171-29751 SHIM SET 2 2
Ry b
BUCKET
REFER TO Fig. 160
REFER TO Fig. 161
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 |IMPLEMENT

Fig.158. BUCKET ARM & LINK(CRANE & QUICK COUPLER SPEC.)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

Fig.158

No. Lewv. Parts No. Description
A B () DO () (A
1 1 172164-81670  SPACER 1 1
2 1 172164-81820  ARM, BUCKET 1 1
3 1  172458-81860  PIN ASSY 11
7—A 4 1  172458-81890  PIN ASSY 11
ARM 5 1 172458-82600  ARM, BUCKET 101
Koy b o4 6 1 172458-83710  PINASSY 11
BUCKET CYL INDER 7 1  172A25-84500  LINK, BUCKET 1 1
71 1 172A25-84501  LINK, BUCKET 1 1
(A=M/#31310) (B=M/#31310)

8 2 172168-81270  SEAL, DUST 2 2
9 2 172458-81630 BUSH 2 2
15 10 2 172122-82290  SEAL, DUST 4 4
11 2  172168-84411  BUSH 2 2
13 2 24761-020000  NIPPLE, GREASE PT1/8 2 2
14 1 22157-120000 WASHER, 12 11
15 1 24761-020000  NIPPLE, GREASE PT1/8 1 1
16 1 26013-120252  BOLT, SPRING M12X 25 11
17 1  26116-100752  BOLT, M10X 75 PLATED 2 2
18 1 26716-100002  NUT, M10 4 4
19 1 933171-29751  SHIM SET 2 2
22 1 794130-71410  PIN ASSY, BALL 11
25 1 172425-84470  PIN 1 1
25-1 1 17242584471  PINASSY, HOOK 1 1

REFER TO Fig. 161

D490 EYTF
QUICK COUPLER

(A=*2014.03.)

(B=*2014.03.)

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 |IMPLEMENT
Fig.159. QUICK HITCH

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.159
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172958-08700  QUICK HITCHASSY 1 1 1 1 1 1
2 2 172958-17120  COLLAR 3 3 3 3 3 3
3 2 172124-46200  O-RING 1 1 1 1 1 1
4 2 172958-83102 BRACKET A (GREEN:97) 1 1 1 1 1 1
5 2 172958-83111 BRACKET B (GREEN:97) 1 1 1 1 1 1
6 2 172958-83120 PIN 30X37 2 2 2 2 2 2
7 2 172958-83130 PIN 25X86 1 1 1 1 1 1
| 7-1 1 172958-83131 PIN 25X86 1 1 1 1 1 1 N
i (A=MHXXXXX) (B=MHXXXXX) (C=MHXXXXX) (D=M/#XXXXX) (E=MHEXXXXX) (F=MXXXXX)
i 8 2 172958-83140 BOLT 3 3 3 3 3 3
i 9 2 172958-83150 PIN 38X237 1 1 1 1 1 1
i - 10 2 172958-83171 PLATE,LOCK(GREEN:97) 1 1 1 1 1 1
B UNo. 11, i @@ 11 2 172958-83182 PIN ASSY, LOCK 1 1 1 1 1 1
BH LNo. 2~38%2#HET, i 12 2 172960-83210 COLLAR 1 1 1 1 1 1
1 INC. 2~38. ' 13 2 172958-83220 PIN 38X242 1 1 1 1 1 1
! 14 2 172958-83251 PLATE, RUBBER 1 1 1 1 1 1
1 ! 38 15 2 172958-83261 GUARD (GREEN:97) 1 1 1 1 1 1
‘ ! 15-1 2 172958-83281 GUARD ASSY 1 1 1 1 1 1 N
! (A=M/#31017) (B=M/#31017) (C=M/#31017) (D=M/#31017) (E=M/#31017) (F=M/#31017)
! 34 16 2 172958-83271 GUARD ASSY 1 1 1 1 1 1
l 17 2 172958-83292 COVER, HITCH 1 1 1 1 1 1
! 18 2 172958-83330 WASHER 6.4X15.5X1.5 1 1 1 1 1 1
! 19 2 172141-84601 SHIM 1 1 1 1 1 1
33 | 23 2 22137-080000  WASHER, 8 3 3 3 3 3 3
! 24 2 22137-100000 WASHER, 10 2 2 2 2 2 2
! 25 2 22157-120000 WASHER, 12 1 1 1 1 1 1
26 2 22242-000350 RING, 35 1 1 1 1 1 1
27 2 22252-000250 RING, 25 2 2 2 2 2 2
28 2 22252-000300 RING, 30 2 2 2 2 2 2
29 2 24311-000480 O-RING, 1AP48.0 2 2 2 2 2 2
30 2 24761-020000 NIPPLE, GREASE PT1/8 4 4 4 4 4 4
30 31 2 26013-080162 BOLT, M8X 16 2 2 2 2 2 2
32 2 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
33 2 26013-120302 BOLT, M12X 30 1 1 1 1 1 1
34 2 26116-080202 BOLT, M8X 20 PLATED 3 3 3 3 3 3
EyFLULE 35 2  26116-100802 BOLT, M10X 80 PLATED 1 1 1 1 1 1
HITCH CYLINDER 36 2  26716-100002 NUT, M10 2 2 2 2 2 2
37 2 26756-060002 NUT, LOCK M6 1 1 1 1 1 1
38 2 933171-29751 SHIM SET 2 2 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 |IMPLEMENT
Fig.160. BUCKET

26

HISmEL
SPARE PART

furt S/ MR
FOR ANOTHER COPORATION
BUCKET

J4 99 by Fikk
QUICK COUPLER SPEC.

0CK10-M40002 Fig.160

Remarks

(1)STANDARD SPEC.
(2)QUICK HITCH SPEC.

(3)REPAIR KIT.

(A)=VIO35-3C(JP) (D)=VIO35F-3P(JP)
(B)=VIO35-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(JP) (F)=VI035-3P(EX)
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 172164-81950  PIN KIT, BUCKET 2 2 1
2 2 172164-81630 PIN 2 2
3 2 172164-81700 COLLAR 2 2
4 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
5 2 26116-100652 BOLT, M10X 65 PLATED 2 2
6 2 26716-100002 NUT, M10 4 4
7 2 933171-29751  SHIM SET 2 2
10 1 172458-82400  BUCKET ASSY 1 1 1 1 1 1
11 2 172458-82480  BUCKET ASSY 1 1 1 1 1 1w
(A=M/#30501) (B=M/#30501) (C=M/#30501) (D=M/#30501) (E=M/#30501) (F=M/#30501)
12 3 172458-82240 CUTTER, SIDE 1 1 1 1 1 1
13 3 172458-82260  CUTTER, SIDE 1 1 1 1 1 1
14 3 172458-82280  BOLT M14X 40 6 6 6 6 6 6
15 3 172458-82290  NUT 6 6 6 6 6 6
16 4 172458-82231  ADAPTER 4 4 4 4 4 4
17 3 22217-140000 WASHER, SPRING 14 6 6 6 6 6 6
18 2 172448-82950-1 TOOTH KIT, POINT 4 4 4 4 4 4
19 3 172448-82570  TOOTH, POINT 4 4 4 4 4 4
20 3 172448-82960  PIN ASSY, LOCK 4 4 4 4 4 4
21 4 172448-82580  PIN,LOCK 4 4 4 4 4 4
22 4 172448-82590 RUBBER,PIN 4 4 4 4 4 4
23 1 172958-81590  PIN KIT Q,BUCKET 2 2 2 2 2 2 2
24 2 172958-81600  PIN 38X229 ASSY 2 2 2 2 2 2
25 2 172164-81700  COLLAR 2 2 2 2 2 2
26 2 26116-100652 BOLT, M10X 65 PLATED 2 2 2 2 2 2
27 2 26716-100002 NUT, M10 4 4 4 4 4 4
28 2 933171-29751  SHIM SET 2 2 2 2 2 2
31 1 772458-82231 TOOTHASSY 4 4 4 4 4 4 3
36 1 172958-08120  PIN KIT Q35,BUCKET 1 1 1 1 1 1 W 4
(A=MZZ2Z2Z) (B=MZZ2222) (C=Mz2222) (D=MZ22272) (E=MZZ2Z2Z) (F=MZ2272)
38 1 172956-08130 BOLT KIT 10X85 1 1 1 1 1 1 4
(A=MZZ2722) (B=MZz2722) (C=Mzz222) (D=MZz2272) (E=MZZ2Z2Z) (F=MZz2222)
39 2 26116-100852 BOLT, M10X 85 PLATED 1 1 1 1 1 1 4
(A=MZZ72Z) (B=MZz22Z) (C=Mzzzz2) (D=MZzZzZ2Z2) (E=MZZ222) (F=MZzZzzZ2)
40 2 26716-100002 NUT, M10 2 2 2 2 2 2 W 4
(A=MZZZZ7Z) (B=MZZ22Z) (C=MzZzz22) (D=MZzZ2Z2Z2) (E=MZZ22Z) (F=MZzZzZ2Z2)
41 1 172958-08130  BOLT KIT 10X115 1 1 1 1 1 1 W 4
(A=MZZ2Z22) (B=MZZ2222) (C=Mzz222) (D=MZ22272) (E=MZZ2Z2Z) (F=MZ2222)
42 2 26116-101152 BOLT, M10X115 PLATED 1 1 1 1 1 1 W 4
(A=MZZ2722) (B=MZz2722) (C=Mzz222) (D=MZz2272) (E=MZZ2Z2Z) (F=MZz2222)
43 2 26716-100002 NUT, M10 2 2 2 2 2 2 W 4
(A=MZZ2Z2Z) (B=MZZ2222) (C=Mz2222) (D=MZ22272) (E=MZZ272Z) (F=MZ22222)
44 1 172958-08140  BOLT KIT 10X65 1 1 1 1 1 1 4
(A=MZZ2722) (B=MZz2722) (C=Mzz222) (D=MZz2272) (E=MZZ2Z2Z) (F=MZz2222)
45 2 172958-83380  COLLAR, 40X50.8X22 1 1 1 1 1 1 4
(A=MZZ2Z22) (B=MZZ2222) (C=Mzz222) (D=MZ22272) (E=MZZ2Z2Z) (F=MZ2222)
46 2 26116-100652 BOLT, M10X 65 PLATED 1 1 1 1 1 1 4
(A=MZZ72Z) (B=MZz22Z) (C=Mzzzz2) (D=MZzZzZ2Z2) (E=MZZ222) (F=MZzZzzZ2)
47 2 26716-100002 NUT, M10 2 2 2 2 2 2 W 4
(A=MZZ2Z22) (B=MZZ2222) (C=Mzz222) (D=MZ22272) (E=MZZ2Z2Z) (F=MZ2222)
48 1 172958-08150  PIN KIT Q40,BUCKET 1 1 1 1 1 1 W 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 IMPLEMENT 0CK10-M40002 Fig.160

; (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
FIngO BUCKET (B)=VI035-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty
2 RS bR A B () O (E) R

FOR ANOTHER COPORATION (A=MZZ2222) (B=MZ222Z) (C=Mzzz22) (D=M22222) (E=MZ2Z2222) (F=Mz222Z2)
BUCKET

26

5 94 v e yFiE
ot QUICK COUPLER SPEC.

Remarks
(1)STANDARD SPEC.

(2)QUICK HITCH SPEC.
(3)REPAIR KIT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M40002 IMPLEMENT 0CK10-M40002 Fig.161

; (A)=VIO35-3C(IP) (D)=VIO35F-3P(JP)
F|g].61 HOOK(CRANE SPEC) (B)=VIO35-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |

@ B € O E @

172A25-84600 HOOK ASSY
172A25-84610  BUSH,38X45X30
172460-84161 RATCH ASSY, CRANE

[0 F N S
wWlw N
N [P e
N [P e

172A25-84630 NIPPLE, GREASE M6

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M40002 IMPLEMENT 0CK10-M40002 Fig.162

; (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
Flgl62 STAY(CRANE SPEC) (B)=VI035-3P(JP) (E)=VI035-3C(EX)
(C)=VIO35F-3C(dP) (F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 172478-68870 GROMMET 2 2
2 1 172478-68880 COLLAR 2 2
3 1 172478-68890  WASHER 12X40X4.5 2 2
4 1 172147-82220 SPACER 1 1
5 1 172A25-84100  STAY, COVER 1 1
6 1 172A25-84110  STAY, COVER 1 1
7 1 172A25-84120 COLLAR 2 2
8 1 172A26-84190  STAY, HOSE 1 1
9 2 172455-13640 SEAL, DUCT 2 2
11 1 22157-120000  WASHER, 12 4 4
12 1 26013-120202 BOLT, M12X 20 1 1
13 1 26013-120302 BOLT, M12X 30 2 2
14 1 26013-120302 BOLT, M12X 30 1 1
15 15 1 26013-120452 BOLT, M12X 45 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 |IMPLEMENT
Fig.163. TURNING TABLE(FORESTRY ELECTRICAL SPEC.)

TS5y Insyss
GRAPPLE CYLINDER

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.163
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172164-81670 SPACER 3 3
2 1 172165-82580 SHIM 3 3
3 1 172165-82590 SHIM 3 3
4 1 172165-82600 SHIM 3 3
5 1 172164-81950 PIN KIT, BUCKET 1 1
6 2 172164-81630 PIN 1 1
7 2 172164-81700 COLLAR 1 1
8 2 24761-020000 NIPPLE, GREASE PT1/8 1 1
9 2  26116-100652 BOLT, M10X 65 PLATED 1 1
10 2 26716-100002 NUT, M10 2 2
11 2 933171-29751 SHIM SET 1 1
14 1  172146-82910 SPACER 2 2
15 1 172834-90100 BRACKET, B,Q (88) 1 1
16 1 172828-90200 COVER ASSY 1 1
17 1 172828-90300 BRACKET,LOWER (88) 1 1
18 1 172825-90400 ARM ASSY 1 1
19 2 172165-72310 BUSH 40X40 2 2
20 1 172828-90470 ARM ASSY 1 1
21 2 172165-72310 BUSH 40X40 2 2
22 1 172825-90560 RODA (GREEN:88) 1 1
23 2 172165-72310 BUSH 40X40 2 2
24 1 172825-90570 RODB (GREEN:88) 1 1
25 2 172165-72310 BUSH 40X40 2 2
26 1  172825-90700 PIN 40X370 AASSY 1 1
27 1 172825-90720 PIN 40X370 B ASSY 1 1
28 1 172825-90740 PIN 40X290 ASSY 1 1
29 1  172834-90840 COVER, BRACKET 1 1
30 1  172840-90850 COVER, BRACKET 2 2
31 1 172825-90860 PLATE (GREEN:88) 2 2
32 1 172840-90860 TRIM, COVER 2 2
33 1 22157-120000 WASHER, 12 3 3
34 1 24761-020000 NIPPLE, GREASE PT1/8 4 4
35 1  24761-020000 NIPPLE, GREASE PT1/8 4 4
36 1 26013-100202 BOLT, M10X 20 2 2
37 1 26013-120252 BOLT, M12X 25 3 3
38 1 26106-100162 BOLT, M10X 16 PLATED 20 20
39 1 26106-100162 BOLT, M10X 16 PLATED 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 |IMPLEMENT
Fig.164. TURNING TABLE(FORESTRY MECHANICAL SPEC.)

TS9Ny vs
GRAPPLE CYL INDER

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.164
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172164-81670 SPACER 3 3
2 1 172165-82580 SHIM 3 3
3 1 172165-82590 SHIM 3 3
4 1 172165-82600 SHIM 3 3
5 1 172164-81950 PIN KIT, BUCKET 1 1
6 2 172164-81630 PIN 1 1
7 2 172164-81700 COLLAR 1 1
8 2 24761-020000 NIPPLE, GREASE PT1/8 1 1
9 2  26116-100652 BOLT, M10X 65 PLATED 1 1
10 2 26716-100002 NUT, M10 2 2
11 2 933171-29751 SHIM SET 1 1
14 1  172146-82910 SPACER 2 2
15 1 172834-90100 BRACKET, B,Q (88) 1 1
16 1 172828-90300 BRACKET,LOWER (88) 1 1
17 1  172825-90400 ARM ASSY 1 1
18 2 172165-72310 BUSH 40X40 2 2
19 1 172828-90470 ARM ASSY 1 1
20 2 172165-72310 BUSH 40X40 2 2
21 1 172825-90560 RODA (GREEN:88) 1 1
22 2 172165-72310 BUSH 40X40 2 2
23 1 172825-90570 ROD B (GREEN:88) 1 1
24 2 172165-72310 BUSH 40X40 2 2
25 1 172825-90700 PIN 40X370 AASSY 1 1
26 1  172825-90720 PIN 40X370 B ASSY 1 1
27 1 172825-90740 PIN 40X290 ASSY 1 1
28 1 172834-90840 COVER, BRACKET 1 1
29 1  172840-90850 COVER, BRACKET 2 2
30 1 172825-90860 PLATE (GREEN:88) 2 2
31 1 172840-90860 TRIM, COVER 2 2
32 1  172834-90900 COVER, BRACKET 1 1
33 1 22157-120000 WASHER, 12 3 3
34 1 22217-080000 WASHER, SPRING 8 2 2
35 1  24761-020000 NIPPLE, GREASE PT1/8 4 4
36 1 24761-020000 NIPPLE, GREASE PT1/8 4 4
37 1 26013-100202 BOLT, M10X 20 2 2
38 1 26013-120252 BOLT, M12X 25 3 3
39 1 26106-100162 BOLT, M10X 16 PLATED 20 20
40 1 26116-080162 BOLT, M8X 16 PLATED 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 |IMPLEMENT
Fig.165. WINCH(FORESTRY SPEC.)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.165
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

Remarks
(1)INNER PARTS ARE SHOW IN FIG.171.
(2)INNER PARTS ARE SHOW IN FIG.172.

No. Lewv. Parts No. Description |
€ ® B ©
1 1 172825-93000 WINCH ASSY 1 1
1-1 1 172825-93001 WINCH ASSY 1 1 N
(C=MHXXXXX) (D=MHXXXXX)
1-1A 2 172842-77100 WINCH ASSY 1 1
(C=MHXXXXX) (D=MHEXXXXX)
1-1B 2  172842-77600 MOTOR,ORBIT 1 1
(C=MHXXXXX) (D=M#XXXXX)
2 1 172825-93500 PROTECTOR WINCHA(12) 1 1
3 1  172825-93600 PROTECTOR WINCHB(12) 1 1
4 1 22217-140000 WASHER, SPRING 14 4 4
5 1 26013-100252 BOLT, M10X 25 2 2
6 1 26013-100352 BOLT, M10X 35 2 2
7 1 26013-140352 BOLT, M14X 35 4 4
8 1 172648-41750 SPRING, 17X22.5X2.3 2 2
9 1 172825-81830 PIN 50X196 1 1
10 1 172828-93700 BRACKET,ROLLER (97) 1 1
11 1 172828-93740 PLATE,RUBBER 1 1
12 1 172828-93750 U-BOLT M12(GREEN:97) 1 1
13 1 172825-93760 ROLLER (GREEN:97) 1 1
16 2 22252-000620 RING, 62 2 2
17 2 24105-063054 BEARING, BALL 63052 2 2
18 1 22157-120000 WASHER, 12 2 2
19 1 22217-140000 WASHER, SPRING 14 1 1
20 1 26116-121002 BOLT, M12X100 PLATED 1 1
21 1 26116-141002 BOLT, M14X100 PLATED 1 1
22 1 26716-120002 NUT, M12 1 1
23 1 26716-140002 NUT, M14 1 1
24 1 26756-120002 NUT, LOCK M12 4 4
25 1 172825-93800 SNATCH ASSY, HACKER 1 1
36 2 24761-020000 NIPPLE, GREASE PT1/8 1 1
37 1 172825-93950 WIRE ROPE ASSY 1 1
38 2 172825-93900 HOOK ASSY 1 1
43 2 172825-93960 WIRE 1 1
44 2 172825-93970 THIMBLE, WIRE ROPE 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 |IMPLEMENT

Fig.171. (165A)WINCH(A MAIN BODY INNER PART)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.171

(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |
1 INC. No. 2~57. (A _(B) (©) (D) (B)
1 1 172842-77100 WINCH ASSY 1 1 w
(C=MIHXXXXX) (D=MHXXXXX)
2 2 172842-77110 SPINDLE 1 1
3 2 172842-77120 CARRIER ASSY 1 1
4 2 172842-77130 DRUM 1 1
5 2 172842-77140 CIRCLIP 1 1
6 2 172842-77150 BEARING,BALL 1 1
7 2  172842-77160 RING SNAP 1 1
8 2  172842-77170 PLUG 3 3
9 2 172842-77180 GEAR, INTERNAL 1 1
10 2 172842-77190 GEAR, SHIFT 1 1
11 2 172842-77200 WEDGE 1 1
12 2 172842-77210 SPRING 4 4
13 2 172842-77220 O-RING 1 1
14 2 172842-77230 GUIDE ASSY 1 1
15 2 172842-77240 BOLT 14 14
16 2 172842-77250 CONER, END 1 1
17 2 172842-77260 HOUSING 1 1
18 2 172842-77270 BOLT 2 2
19 2 172842-77280 BEARING,BALL 1 1
20 2  172842-77290 STAY 1 1
21 2 172842-77300 KEY 1 1
22 2 172842-77310 CIRCLIP 1 1
23 2  172842-77320 SEAL, DUST 1 1
24 2 172842-77330 JOINT ASSY, ROTARY 1 1
25 2 172842-77340 SHAFT, SHIFTER 1 1
26 2 172842-77350 O-RING 1 1
27 2 172842-77360 RING BACKUP 1 1
28 2 172842-77370 RING BACKUP 1 1
29 2 172842-77380 NUT 1 1
30 2 172842-77390 FRAME ASSY 1 1
31 2 172842-77400 WASHER 2 2
32 2 172842-77410 SPRING 1 1
33 2 172842-77420 CIRCLIP 2 2
34 2 172842-77430 GEAR, SUN 1 1
35 2 172842-77440 PIN 1 1
36 2 172842-77450 RING SNAP 1 1
37 2 172842-77460 ROLLER ASSY 1 1
38 2  172842-77470 X-RING 1 1
39 2 172842-77480 RING BACKUP 1 1
40 2 172842-77490 SPRING 1 1
41 2 172842-77500 BOLT 8 8
42 2 172842-77510 BUSH 1 1
43 2 172842-77520 O-RING 1 1
44 2 172842-77530 BOLT 4 4
45 2 172842-77540 WASHER,GT 4 4
46 2 172842-77550 SLEEVE 1 1
47 2 172842-77560 CIRCLIP 1 1
48 2 172842-77570 SEAL, OIL 1 1
Remarks 49 2 22217-100000 WASHER, SPRING 10 14 14
*THIS FIGURE IS AN INNER PARTS OF 50 2 22292-000170  RING, 5-17 2 2
FIG.165 REF.1-1A. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 IMPLEMENT 0CK10-M40002 Fig.171

Fig.171. (165A)WINCH(A MAIN BODY INNER PART) (y=vioas acp ©vioasr ape)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I R
1 ING. No. 2~57. A _(B) ) O () &
2 51 2 22292-000300 RING, S-30 1 1
52 2 24101-060060 BEARING, BALL 6006C3 1 1
53 2 24311-000110 O-RING, 1AP11.0 3 3
54 2 24311-000180 O-RING, 1AP18.0 1 1
55 2 24311-000480 O-RING, 1AP48.0 1 1
56 2 24315-000200 O-RING, 1BP20.0 1 1
57 2 26116-100162 BOLT, M10X 16 PLATED 4 4
Remarks
*THIS FIGURE IS AN INNER PARTS OF
FIG.165 REF.1-1A. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 IMPLEMENT 0CK10-M40002 Fig.172

Fig.172. (165B)WINCH(A ORBIT MOTOR INNER PART) (y=vioascom) Vo 2pr)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172842-77600 MOTOR,ORBIT 1 1 w
(C=MHXXXXX) (D=MHEXXXXX)
2 2 172137-70500 PLUG, BLIND 1 1
3 2 172137-70520 PLUG 2 2
4 2 172137-70530 BALL 2 2
5 2 172137-70570 PIN 2 2
6 2 172137-70580 SPRING 2 2
7 2 172137-70590 PLATE 1 1
8 2 172137-70600 VALVE 1 1
Fig. 171 9 2 172137-70610 PLATE, VALVE 1 1
10 2 172141-77260 DRIVE, VALVE 1 1
11 2 172842-77610 FLANGE 1 1
12 2 172842-77620 DRIVE 1 1
13 2 172842-77630 GEROTOR 1 1
14 2 172842-77640 HOUSING, VALVE 1 1
15 2 172842-77650 BOLT 4 4
16 2 172842-77660 SEAL SET 1 1
1 ING. No. 2~16.
Remarks
*THIS FIGURE IS AN INNER PARTS OF
FIG.165 REF.1-1B. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 |IMPLEMENT
Fig.166. BLADE

TL—Fy )%
BLADE CYLINDER

11 i

OA
I4101 ﬁﬁl -

0CK10-M40002 Fig.166
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172164-81670  SPACER 2 2 2 2 2 2
2 1 172112-87860 SHIM 2 2 2 2 2 2
3 1 172A26-94100 BLADE (GREEN:88) 1 1 1 1 1 1
4 2 172168-72240  BUSH 38X50X40 2 2 2 2 2 2
5 2 172168-81270 SEAL, DUST 4 4 4 4 4 4
7 1 172422-94210  PIN 38X 114 2 2 2 2 2 2
8 1 172142-94241 PIN 40-106(GREEN:88) 2 2 2 2 2 2
9 1 172124-94310-1 PLATE (GREEN:88) 2 2 2 2 2 2
10 1 22157-120000  WASHER, 12 2 2 2 2 2 2
11 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2 2
12 1 24761-040000 NIPPLE, GREASE B 2 2 2 2 2 2
13 1  26013-100252 BOLT, M10X 25 4 4 4 4 4 4
14 1 26013-120302 BOLT, M12X 30 2 2 2 2 2 2
15 1 933171-29751  SHIM SET 2 2 2 2 2 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 OPTIONAL & KIT 0CK10-M40002 Fig.167

Fig.167. ONE TOUCH DECEL KIT(OPTIONAL) gg;:x:ggg_ggg:j; Egizx:gggzg?&;)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
No. Lev. Parts No. Description Qty |
IUAYFTRLEY b A ® © O E A
2% 24 (2’]"52‘7\%9382‘1585'- KIT 1 1 172A25-08210 DECELERATE KIT 1 1 1 1 1 1
o 2 2 17245812120  CABLE, ACCELERATOR 101 1 1 1 1
26 14 2‘ { %E ‘CHB: %Esgéﬁ.yﬁt 3 2 172A21-12200  SPACER 1 01 1 1 1 1
1 INC. 2~39. 4 2 17217512200  SHAFT ASSY 1 1 1 1 1 1
Ay ' 5 2 172175-12230  LINKA 101 1 1 1 1
! i 1 6 2 172A21-12250  JOINT 101 1 1 1 1
REFER T0 Fig. 18 95 26 | | 4 7 2 172175-12260  BASE CMP 1 1 1 1 1 1
Y 9 3 24550-014200  BUSH, 14X20 101 1 1 1 1
& 10 2 17217512310 LINKB 101 1 1 1 1
o 12 3  24550-014200  BUSH, 14X20 1 1 1 1 1 1
13 2 172175-12350  SPRING, RETURN 101 1 1 1 1
14 2 172175-12360  CABLE, ACCELERATOR 101 1 1 1 1
15 2 17217512370  PLATE 1 1 1 1 1 1
16 2 172137-16560  BAND 101 1 1 1 1
17 2 172460-16570 HARNESS DECEL ASSY 1 01 1 1 1 1
18 3 29420-200000 FUSE, B 20A 2 2 2 2 2 2
19 2 17245817110  BRACKET, TIMER 101 1 1 1 1
20 2 17216217180  SOLENOID 1 01 1 1 1 1
21 2 172190-17220  RELEY, TIMER 1 1 1 1 1 1
22 2 172458-45070  LEVER L, DECEL. 101 1 1 1 1
23 2 172176-47870  KNOB 1 01 1 1 1 1
24 2 1C6281-52310 PIN, SNAP 6 6 6 6 6 6 6
25 2 1A3809-56915  PIN, 6X20 101 1 1 1 1
26 2 22137-060000 WASHER, 6 7 7 7 1 1 7
27 2 22217-100000  WASHER, SPRING 10 1 1 1 1 1 1
28 2 22351040025  PIN, SPRING 4.0X25 101 1 1 1 1
29 2 24311-000210  O-RING, 1AP21.0 4 4 4 4 4 4
30 2 26013-060162  BOLT, M6X 16 2 2 2 2 2 2
31 2 26013-080402  BOLT, M8X 40 2 2 2 2 2 2
32 2 26013-120252  BOLT, M12X 25 2 2 2 2 2 2
33 2 26022-060252 SCREW, M6X25 2 2 2 2 2 2
34 2 26116-100162  BOLT, M10X 16 PLATED 101 1 1 1 1
35 2 26587-040062 SCREW, M4X 6 101 1 1 1 1
36 2 26716-060002  NUT, M6 1 1 1 1 1 1
37 2 933152-09280  BAND 170 6 6 6 6 6 6
REFER TO Fig. 48, 49 38 2 933166-17730  WASHER 1 1 1 1 1 1
39 2 93316855770  BAND 146 2 2 2 2 2 2

REFER TO Fig. 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 OPTIONAL & KIT 0CK10-M40002 Fig.168

; _ (A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
Fig.168. 4-WAY MULTI VALVE KIT(OPTIONAL) (vioss300P) (O=viose spur
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)
. No. Lev. Parts No. Description Qty |
3> bR=liLTh A B () O (E) R
ig. 57
FIE: 2 GONTROL VALVE PLATE 1 1 172A04-08510  MULTI KIT, 4-WAY 1 1
2 1 172A25-08520 HOSE KIT, CRANE 1 1
O—& "L T
Fig. 117 ! (‘}wu&ﬁ)
ROTARY VALVE
(4-HAY SPEC.)
SFo—iEE
Fig. 143 : '?Ui;vl:hﬁ' ¥7)
1 CONTROL PIPING (RENOTE
CONTROL V. ~4-WAY VALVE
172A04-08510
AT AINFIILTHY b
4-WAY MULTI VALVE KIT
BRI =2 JIS. Yoe—a—) %
T8y F TN\ —VICERTARERLE
ANNTEZENT HE5DBRTT, _
CUTOFF VALVE PARTS, ECT. WHICH CAN CHANGE Fig 144 :aetzl\'_»;kiagru-» v
FROM STANDARD OPERATION PATTERN & CONTROL PIPING :
(J1S. YANMAR PATTERN) TO ANOTHER CORPORATION (@-HAY V. ~CONTROL V.
PATTERN PROMPTLY.
CFA—LEE
Figld5 N .
L-vEEER)
CONTROL PIPING (4-WAY V.
~CONTROL V. :CRANE SPEG
2
172A25-08520
JL—0hk—RExy b
CRANE HOSE KIT
Remarks
(1)THIS PART IS NECESSARY FOR
CRANE SPEC.
* REFER TO EACH FIGURE, SHOWING
DETAILS OF KIT PARTS. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 OPTIONAL & KIT

Fig.169. CRANE KIT(OPTIONAL)

_‘Fig.1

SR (FvE” v JP)
LABEL (CABIN: JP)

’Fig. 2

BERR (H4/t" 1 JP)
LABEL (CANOPY : JP)

_‘ Fig. 4

$ERR (-5 JP)
LABEL (CRANE : JP)

A{Fig. 26

B (U V-VEAR)
ELECTRIC PART (WIRING:CRANE SPEC.)

_‘Fig. 32

TS (B v 1)
ELECTRIC PART (EQUIPMENT :CRANE 1)

_< Fig. 33

TSRy 2)
ELECTRIC PART (EQUIPMENT :CRANE 2)

_<Fig. 62

H3—(EREY)
COVER (AROUND CONTROL)

Fig. 66

Hs—G1-v)
COVER (CRANE)

_< Fig. 12

Y— b &I—FT I b HE VIR
SEAT & SEAT MOUNT (CABIN:CRANE SPEC.)

T T T TTTT

Fig. 13

S—b&I— b b HE VR
SEAT & SEAT MOUNT (CANOPY : CRANE SPEC. )

_<Fig.118

YL/ A FRILT Gr-sik)
SOLENOID VALVE (CRANE SPEC.)

2_

JL—=rFw b Fig. 119

R—IL BsSL T (7 =L ju-vitiR)
HOLD VALVE (BOOM:CRANE SPEC.)

(F¥EV)

CRANE KIT (CABIN)

_‘ Fig. 120

R—Ib F73L T (7-h: J-AE4R)
HOLD VALVE (ARM:CRANE SPEC.)

Fig. 127

i FEALE (V5-2)
HYD. OIL PIPING (RETURN)

_‘ Fig. 130

i AL (77 -4)
HYD. OIL PIPING (BOOM)

Fig. 131

SHERE (PTO:7-AIV1)
HYD. OIL PIPING (P.T.0. :ARM END)

_‘Fig. 142

a2 b A—LEE (JEI0N KT~V M-I W7 o)
CONTROL PIPING (REMOTE CONTROL V.-CONTROL V. :CRANE SPEC.)

_‘Fig. 145

a2 b A—LEE @924 7"~ M- W7 Do)
CONTROL PIPING (4-WAY V.-CONTROL V. :CRANE SPEC.)

_<Fig. 146

a2 b A—/LEE G-WE N A7 HU-ERR)
CONTROL PIPING (HOLD V. :CRANE SPEC.)

_‘Fig. 157

gy NF—L & Y20 (-t
BUCKET ARM & L INK (CRANE SPEC.)

—ri 158

Wiy bF—L & 12 (-804 5eyHERR)
BUCKET ARM & LINK(CRANE & QUICK HITCH SPEC.)

_<Fig. 161

799 (Gu-vt%)
HOOK (CRANE SPEC.)

s 162

AT—(U-s4EHR)
STAY (CRANE SPEC. )

—1

LI T T T T T T T T T T T

JL—rF%y bk
(¥x/B)
CRANE KIT (CANOPY)

(A)=VI035-3C(JP)
(B)=VI035-3P(JP)
(C)=VIO35F-3C(JP)

0CK10-M40002 Fig.169
(D)=VIO35F-3P(JP)
(E)=VI035-3C(EX)
(F)=VIO35-3P(EX)

Remarks

* REFER TO EACH FIGURE, SHOWING

DETAILS OF KIT PARTS.

No. Lev. Parts No. Description Qty |
A B € ©O E ¢

1 1 172A26-08600 CRANE KIT, CANOPY 1

1-1 1 172A26-08601 CRANE KIT, CANOPY 1 R

(B=MXXXXX)

2 1 172A26-08610 CRANE KIT, CABIN 1

2-1 1 172A26-08611 CRANE KIT, CABIN 1 R

(A=MXXXXX)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M40002 OPTIONAL & KIT
Fig.170. P.T.O. KIT (OPTIONAL)

_ hmm=g eov sy
Fig. V\GONTROL EQUIPHENT
(P.T.0. PEDAL)

0CK10-M40002 Fig.170

5 FALEEE (PT0YYY)
Fig. VYCONTROL EQUIPMENT
(P.T.0.LINK)

PTOXv b
P.T.0. KIT
(172459-08701)

PTOEREBEDE 7= VTV
BEGRICERE, VI REHN—
EMALREBRTYT,

PARTS IN ORDER TO ADD PIPING,
LINK & COVER TO STANDARD SPEC
WITH NO P.T.0. PIPING.

iR (PTO, 7L-AIv})
Fig. 1 2&1YD.0IL PIPING
(P.T. 0. FRAME END)

2

PTO¥xvy bk (ZL—2)
P.T.0. KIT(CRANE)

(172A25-08710)

1 31 HERE (PTO7-AIV)
Fig. HYD. OIL PIPING
(P.T. 0. ARM END)

Remarks
* REFER TO EACH FIGURE, SHOWING
DETAILS OF KIT PARTS.

(A)=VI035-3C(JP) (D)=VIO35F-3P(JP)
(B)=VIO35-3P(JP) (E)=VIO35-3C(EX)
(C)=VIO35F-3C(JP) (F)=VIO35-3P(EX)

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1  172459-08701 PTO KIT 1 1 1 1
2 1 172A25-08710 PTO KIT, CRANE 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

104200-11920
106990-44660
119247-77100

119650-77910
119802-55710
119802-77200
119808-12520
119808-12540
119813-13552
121250-49121
121450-44531
121468-44510
121468-44540
121470-44540

121470-44581
124450-44560
124465-44950

124766-59050

129100-55690
129107-44590
129211-77920

129350-44760
129457-44520
129457-44530
129612-12560
129612-52100
172020-10620

172068-28490

172110-36010

172110-45050

172110-76170-4

172112-77361
172112-87860
172113-12522
172116-46630
172116-76381

Fig. No.

22
22
28

Ref. No.

[EnY

N
ONOOINOORPRFRPERPRARRPREPPONWWW

-1
-1

Parts No.
172116-76381

172117-83970-2

172122-13310
172122-37830

172122-37844

172122-46590

172122-55061

172122-57610
172122-57620

172122-57630
172122-57640
172122-70350

172122-70410
172122-70460
172122-70540
172122-70630
172122-73430
172122-73470

172122-79930

172122-82290

172123-76121

Fig. No.

126
148
39
43

43

158

140

141

Ref. No.

Parts No.
172123-76121

172124-13230
172124-17640

172124-46200

172124-65480
172124-70380
172124-70390

172124-94310-1

172125-03951

172125-76900-4

172126-11510

Fig. No.

141

142

143

144

145

126

141
142

Ref. No.

s W N

[

[y

N
OO WRHUTOOOWUONWENRFRPORPRRPWNE

= =

I~ =
©owhO

N
(o]

Parts No.

172126-11510
172126-16540

172131-73380
172131-73420
172131-73431
172131-73450
172131-73460
172131-73470
172131-73480
172131-73490
172131-73630
172131-73640
172131-73680

172137-12270
172137-16560

172137-17631

172137-46040

172137-46041

172137-46042

172137-46210

172137-69850

172137-70500

Fig. No.

67

68

172

Ref. No.

-1
-1
-1
-1
-2
-2
-2
-2




Parts No. Index

Parts No.

172137-70520
172137-70530

172137-70570
172137-70580
172137-70590
172137-70600
172137-70610
172137-73860
172137-76110
172137-76580
172141-03202

172141-03360

172141-13490

172141-14610
172141-17150
172141-29110

172141-29111-1

172141-37320

172141-41340
172141-41360

172141-41370

172141-50762-1
172141-50763-3
172141-70020-Z

172141-70030
172141-70040
172141-70100
172141-70110
172141-70230
172141-72190
172141-72250

Fig. No.

172
103
172
172
172
172
172
172
104
127
132

N -

Ref. No.

N
AN W

e
OO UITUIN R U1© 0~ O Ul

=

Parts No.
172141-72250

172141-72420
172141-72690
172141-73770
172141-76180

172141-76220
172141-76900
172141-76920

172141-77260
172141-77400
172141-77800
172141-84601
172142-03302

172142-43591
172142-57610
172142-62300
172142-72260
172142-72510
172142-72560
172142-72640
172142-72951
172142-73800
172142-76181

Fig. No.

96

97

96
100
122
124
125
126
127
129
132
135
139

141
142

143
144

145

146
127
123
125
126
136
139
172
103
147

Ref. No.

= N I
CORANWONDMRAIIWIWNWADO N

[N

[EEY

H
[CENEN

Parts No.
172142-76270

172142-76280

172142-76290

172142-76940-4

172142-76940-5
172142-76950-4

172142-77040

172142-77050

172142-81620

172142-94241
172143-72400
172146-45610
172146-61370

172146-72270

172146-73730
172146-82910

172147-70220
172147-70280
172147-70330
172147-70390
172147-70500

172147-76260

Fig. No.

131
134
137
131
134
137
124
131

134
137

32
131

134
137
131
134
137
131
134
137
152
153
154
155

Ref. No.

N =

Parts No.

172147-82220
172148-70301

172148-70340
172148-72791
172148-72941
172148-73870
172148-82320
172149-66550
172151-03551

172151-45010

172151-72540
172151-72591

172151-72870
172151-74601
172151-74740
172151-76580

172151-77801
172155-57610
172156-65690
172156-72400
172156-72770
172156-73501
172156-73502
172156-73510
172156-73511
172156-73520
172156-73530
172156-73540
172156-73551
172156-73552
172156-73561
172156-73570
172156-73580
172156-73590
172156-73600
172156-81430
172157-03130

172157-03741
172157-45990

172157-57310

Fig. No.

162
101
102
101
95
95
104
148
88

Ref. No.

4
18
44




Parts No. Index

Parts No.

172157-57360
172157-57600
172157-57610
172157-57620
172157-57630
172157-58830
172157-74410
172157-76150

172157-76300
172162-12480
172162-13200
172162-14200
172162-17180
172162-18040
172162-46690
172162-53360
172162-61870
172162-62540
172162-69050
172162-69470
172162-69480
172162-69490
172162-69500
172162-69510
172162-69520
172162-69541
172162-70780
172162-74860
172162-76131

172162-76141
172162-76180

172164-03510

172164-03540

172164-19100
172164-45041
172164-45050
172164-45061
172164-45070
172164-45080

Parts No.

172164-45090
172164-45880
172164-45970
172164-45980
172164-66170

172164-66490
172164-66640

172164-66650
172164-76131
172164-76330
172164-76650
172164-77800
172164-81630

172164-81670

172164-81700

172164-81820

172164-81950

172165-03240

172165-12140
172165-13220

163

164

N

O
PN~NWOORPNPARPNNOOWRRPRPEPRAOOONN~NOONDW

Parts No.

172165-18670
172165-45071
172165-45970
172165-46340

172165-47550
172165-47871

172165-47980
172165-47990
172165-53500
172165-62800
172165-69190
172165-71200
172165-72161

172165-72310

172165-81770
172165-82520

172165-82530

172165-82580

164

58
148
149
150
151
152
153
154
155
148
149
150
151
152
153
154
155
148

Parts No.
172165-82580

172165-82590

172165-82600

172168-11310
172168-13250
172168-17601

172168-46760

172168-61560-4

172168-65790
172168-65800
172168-71101

172168-71950
172168-72240

172168-72410
172168-76162

172168-81270

172168-84411

172169-54750
172171-03261

172171-13461

Fig. No.

163
164
148
163
164
148
163

166

133
136

96

152
153
154
155
156
158
166
156
157

158
58

Ref. No.

2
2
17
3
3




Parts No. Index

Parts No.

172171-14610
172173-03250

172173-76101

172173-76650
172173-76660
172173-76690
172175-12200
172175-12230
172175-12260
172175-12310
172175-12350
172175-12360
172175-12370
172175-13110
172175-17120
172175-18730
172175-61430
172175-72540
172175-72550

172175-73700
172175-73710
172175-76470

172175-81700
172175-81710
172176-07330
172176-14620
172176-47870

172176-67780
172176-68210
172176-76581
172176-81700
172176-81710
172179-73540
172183-03250

172183-03280

172183-05330

Fig. No.

21

Ref. No.

17
25
25

Parts No.

172183-13480
172183-14250
172183-16560

172183-46440
172183-73670

172183-73770
172183-74820

172183-74821-2

172183-75410
172183-76200

172183-76230

172183-76250

172183-81160

172186-03200
172186-45840
172186-72480

172186-74140
172186-74141
172186-74150
172186-74610
172186-74620
172186-74630
172186-74640
172186-74650
172186-76390
172187-03750
172187-03781
172187-16560
172187-16780
172187-17070

172187-17080
172187-17090

172187-17100

Fig. No.

20
22
35
130
26

101
101
131
131
122
141
142
144
145
134
137
131

134
137
152
153
154
155

Ref. No.

W wWnN
NRNOWNRENER R NN

=

N

N
RPABBWWNNOONUOINO~NOO AR

Parts No.

172187-17100
172187-17220
172187-17280

172187-17290

172187-17301

172187-17320

172187-17341

172187-17350

172187-17360

172187-17371

172187-17380

172187-17470

172187-17480

172187-17540

172187-17560

172187-17570

Fig. No.

30
25
29

30
29

30
29

30
29

30
29

30
29

Parts No.

172187-17730
172187-17740
172187-17882
172187-17883
172187-17890

172187-45651

172187-45760

172187-45870
172187-45880

172187-46400-4

172187-46430
172187-53320
172187-53321
172187-61421

172187-61800
172187-61840
172187-64800

172187-64831

172187-64900

172187-65210
172187-76170
172187-76310
172187-77111




Parts No. Index

Parts No.
172187-77112
172190-12420
172190-16500
172190-17220
172190-45080
172312-17250
172312-17260
172312-74790
172422-37310
172422-37780
172422-38603
172422-65750
172422-72790
172422-73130
172422-73140
172422-73160
172422-73170
172422-73220
172422-73250
172422-73280
172422-73290

172422-73360
172422-73500

172422-73510
172422-73520

172422-73530

172422-73540

172422-73550

172422-73560

Fig. No.

Ref. No.
2 -1

Parts No.
172422-73570

172422-73580
172422-73590
172422-73610
172422-73620
172422-73630
172422-73640
172422-73650
172422-73660
172422-73670
172422-73700

172422-76100
172422-76130

172422-76140
172422-76180

172422-76191
172422-78290

172422-78362
172422-78372
172422-78383
172422-78390
172422-94210
172423-13551
172423-37370

172423-72530
172423-72540
172423-73530
172425-03350
172425-03720

172425-16741

Parts No.
172425-17630

172425-84470
172425-84471

172433-64511

172434-61170

172437-03242

172437-03250

172437-03251

172437-03252

172437-03301

172437-03302

172437-03311

172437-03312

172437-03322

172437-03342

Fig. No.

35
36
157
158
157

-1

-1
-1

Parts No.
172437-03342

172437-03343

172437-03352

172437-03361

172437-03372

172437-03381

172437-03391

172437-03402

172437-03411

172437-03422

172437-03432

172437-03441

172437-03451

Fig. No.

7
13
14
6
7
13
14
6
7
13
14
6
7
13
14

Ref.

35
9
9

37

No.




Parts No. Index

Parts No.

172437-03451
172437-03461

172437-03471

172437-03501

172437-03511

172437-03551

172441-37301
172441-37302

172444-03170

172444-03181

172444-03190

172444-03210

172444-03240

172444-03280

172444-03290

172444-03330

172444-13210

Fig. No.

14
6
7

13

14
6
7

13

14
6

[EEY
WoONONE N

H DS
N N

=
=
PONNNPOONRFPOONRFPOONRFPOONRFPROONRFROONE

N

-2

Parts No.

172444-13220
172444-14200
172444-14270
172444-14410
172444-14450
172444-14460
172444-14470
172444-14480
172444-14490
172444-17620

172444-17660

172444-54910
172444-54920

172444-64730
172444-65610
172444-65680
172444-68810
172444-72441

172444-72940
172444-72951

172444-72961
172444-73802
172444-73803
172444-73810
172444-73831
172444-73840
172444-73880
172444-76400
172444-78800

172444-81310

172444-82990

172445-03180
172445-03220
172445-03230

172445-18131
172445-62010

Parts No.
172445-62010

172445-66750
172445-68850
172445-69320
172445-69400
172445-69420
172445-69740
172445-76153
172445-78950
172445-78960
172445-78980
172446-03220

172446-13150
172446-13330
172446-57300
172446-75250
172447-13550
172447-14160
172447-17140
172447-73840
172447-74221

172447-74230
172447-75600
172448-03190

172448-45800
172448-54120

172448-72650

172448-74720

94
152
153
154
155

97

98
100

115

Parts No.

172448-74730
172448-74760

172448-74770

172448-74780

172448-74790

172448-74810
172448-74820
172448-74830
172448-74860
172448-74870
172448-74880
172448-74910

172448-74920

172448-74930

172448-74950

172448-74960

172448-74970

172448-74980
172448-74990
172448-82570
172448-82580
172448-82590

172448-82950-1

172448-82960
172450-03200

172450-73120

Fig. No.

115
115

116
115

116
115

116
115

116
115
115
115
115
115
115
115

116
115

116
115

116
115

116
115

116
115

116
115
115
160
160
160

Ref. No.

43
4
23
4
5
24
5
6
25




Parts No. Index

Parts No.
172450-73130

172450-73320
172450-73330
172450-73350
172450-73360
172450-73370
172450-73380
172450-73390
172450-73400
172450-73410
172450-73420
172450-73430
172450-73440
172450-73450
172450-73460
172450-73470
172450-73480
172450-73490
172450-73500
172450-73510
172450-73550
172450-73620
172450-73750
172450-73830
172450-73840
172450-73850
172450-73860
172450-73870
172450-73880
172450-73890
172450-73900
172450-73910
172450-73920
172450-73930
172450-73940
172450-73950
172450-73960
172450-77000
172450-77030
172450-77040
172450-77050
172450-77070
172450-77080
172450-77090
172450-77110
172450-77120
172450-77130
172450-77140
172450-77170

Fig. No.

89

90
101
101
101
101
101
101
101
101
101
101
101
101
101
101
101
101
101
101
101
101
101
102
102
102
102
102
102
102
102
102
102
102
102
102
102
102
102
102
102
102
102
102
102
102
102
102
102
102

Parts No.

172450-77190
172450-77220
172450-77230
172452-73480
172455-03320
172455-03340

172455-03520
172455-13640
172455-17170
172455-46890
172455-46901
172455-46941
172455-46950
172455-53330
172455-53331
172455-61600

172455-63230
172455-64200

172455-64590

172455-64600

172455-64610

172455-64710

Fig. No.

102
102
102
101

Ref. No.

WADBRDPDWPAPWWWWWNWNNNNNWNWWERERRPRERRERO

-1
-1

> >

Parts No.
172455-64710

172455-65230

172455-65230-4

172455-65590
172455-67310
172455-67320
172455-67330
172455-67340
172455-67350
172455-67360
172455-67440
172455-67550
172455-67610
172455-67710
172455-67770
172455-67870
172455-67880
172455-67900
172455-67910

172455-67930
172455-67970
172455-69140
172455-69170
172455-69200
172455-69250
172455-69290
172455-69300
172455-69410
172455-69490
172455-69520
172455-74240

172455-74701

172455-74710

172455-75290
172455-75300
172455-75330
172455-76220
172455-77140

120

Parts No.
172455-77150

172455-79740
172455-79770

172456-13480

172456-53700
172456-61963
172456-65461
172456-65790
172456-65860
172456-72050
172456-72190
172456-74440
172457-08600

172457-17200
172457-53310

172457-61082
172457-61092

172457-61140-4

172457-61400
172457-61900
172457-62271
172457-62281

172457-65440
172457-72230

172457-72240

172457-75080
172458-03121

172458-03130

172458-03140

172458-03160

Fig. No.

119
120
137
130

38

17

I

N

w =

= W

IN [
NNN WO WWRRWONOUOWNORNRWNIR®OORRPRPRREREA

Vo
PRRPRPRPRPR




Parts No. Index

Parts No.
172458-03160

172458-03190

172458-03200

172458-03210

172458-03220

172458-03231

172458-03240

172458-03260

172458-03310
172458-03320
172458-03330

172458-03600
172458-03601
172458-03900
172458-11310
172458-11320
172458-11500
172458-11511
172458-11520
172458-11530
172458-11540
172458-11552
172458-11650
172458-12100
172458-12110
172458-12120
172458-13100
172458-13110
172458-13120
172458-13530
172458-13540

Fig. No.

a1
OFRPW~NOWNENRPNONPRPOONRFRPOONENRENO

~ ~
© ©

79

oA

Parts No.

172458-13590
172458-14151
172458-14202
172458-14203
172458-14300
172458-14340
172458-14351
172458-14361
172458-14370
172458-14380
172458-14510
172458-14630
172458-14660
172458-16110
172458-16140
172458-16300
172458-16531
172458-16550
172458-16562
172458-16612
172458-16620
172458-16650
172458-16690
172458-16700
172458-17110

172458-17210
172458-17220
172458-17230
172458-17251
172458-17261
172458-17400
172458-17410
172458-17420

172458-17450
172458-17501
172458-17511
172458-17551
172458-17620
172458-17640

172458-17660
172458-17700

172458-17710
172458-17720
172458-18850
172458-19350
172458-19400

[EEY

w W

Parts No.

172458-19430
172458-19560
172458-19600
172458-37100
172458-37101
172458-37102
172458-37120

172458-37130
172458-37131
172458-37150
172458-37151

172458-37170
172458-37171
172458-37172
172458-37500
172458-37570
172458-37580
172458-37590
172458-37700

172458-38100
172458-38110
172458-38120
172458-38130
172458-38140

172458-38200

172458-38210
172458-38220
172458-38230

172458-38300
172458-38310
172458-45011
172458-45030
172458-45051

172458-45070
172458-45180
172458-45200

. No.

Parts No.
172458-45230

172458-45250
172458-45401

172458-45402-1

172458-45500
172458-45510
172458-45521
172458-45540

172458-45700
172458-45720
172458-45800
172458-45810
172458-45850
172458-45920
172458-45950
172458-46100
172458-46121
172458-46150

172458-46230
172458-46280
172458-46290
172458-46350
172458-46371
172458-46380
172458-46600
172458-46720

172458-46730

172458-46950
172458-47621
172458-47640
172458-47680
172458-47710
172458-50102
172458-50103
172458-50480
172458-50800
172458-50810
172458-53282
172458-53292

172458-53310

Fig. No.

51

a7

[EnY




Parts No. Index

Parts No.

172458-53330
172458-53360
172458-53370

172458-54750
172458-57600
172458-61100
172458-61110
172458-61150
172458-61200
172458-61261
172458-61271
172458-61300
172458-61490
172458-61500

172458-61510

172458-61521
172458-61522
172458-61540
172458-61580
172458-61590
172458-61600
172458-61650
172458-61671
172458-61681
172458-61691
172458-61750
172458-61791
172458-61820
172458-61871
172458-62110

172458-62122-4

172458-62180

172458-62200
172458-62210
172458-62230
172458-62240
172458-62400

172458-62410
172458-62420

172458-62430

Fig. No.

58
58
58

[EnY

N

Parts No.
172458-62430

172458-62500
172458-62510
172458-62520

172458-63100
172458-63110
172458-63120
172458-63130
172458-63140
172458-63300
172458-63350
172458-63360
172458-63400

172458-63410
172458-63470
172458-63480
172458-63520
172458-63540
172458-63570
172458-63580
172458-63600
172458-63610
172458-63620
172458-63630
172458-63640

172458-63650
172458-63670

172458-63680
172458-63700
172458-63730

172458-63760
172458-63770
172458-63790
172458-63800
172458-63820
172458-63900
172458-63910
172458-63930
172458-63950

172458-63960

Fig. No.

67

68

Ref. No.

22
25

16

w
POOWWNRARPW

=W
ounUuTulh WN O

Parts No.
172458-63960
172458-63970
172458-63980
172458-63990
172458-64140
172458-64150
172458-64160

172458-64161

172458-64170

172458-64510

172458-64590

172458-64600

172458-64610

172458-64650

172458-64660

Ref. No.

-1
-1

Parts No.
172458-64700

172458-64710

172458-64740

172458-64950
172458-65021
172458-65050
172458-65060
172458-65070
172458-65080
172458-65271
172458-65390
172458-65490
172458-65500
172458-65510

172458-65510-2

172458-65531
172458-65540
172458-65560
172458-65570
172458-65600
172458-65610
172458-65640
172458-65900
172458-66220
172458-66240
172458-66720
172458-66780
172458-66790
172458-66800

172458-67020
172458-67090

172458-67100
172458-67203
172458-67340
172458-67440
172458-67510
172458-67520
172458-67550
172458-67570
172458-67610
172458-67650
172458-67670
172458-67680




Parts No. Index

Parts No.

172458-67804
172458-67810

172458-67820

172458-67830
172458-67840
172458-67850
172458-67860
172458-67870
172458-67880
172458-67900
172458-67910
172458-67920
172458-67940
172458-67960
172458-67970
172458-67981
172458-68004
172458-68851
172458-68990
172458-69000
172458-69090
172458-69100
172458-69200

172458-69210
172458-69220
172458-69230
172458-69240
172458-69250
172458-69260
172458-69270
172458-69280
172458-69320
172458-69400
172458-69580
172458-69590
172458-69601
172458-69730
172458-69760
172458-69770
172458-69790
172458-69830
172458-69900
172458-69910
172458-69920
172458-69930

Parts No.

172458-69960
172458-69990
172458-72030
172458-72050
172458-72061

172458-72130

172458-72241
172458-72260

172458-72290

172458-72411
172458-72450
172458-72460
172458-72470
172458-72610
172458-72620
172458-72650
172458-72670
172458-72680
172458-72690
172458-72740
172458-72770
172458-72850
172458-72860
172458-72880
172458-73510

172458-73520
172458-73530
172458-73540
172458-73550
172458-73560
172458-73570
172458-73580
172458-73590

172458-73600

Ref. No.

17
18

-1
-1

Parts No.
172458-73620
172458-73621
172458-73630
172458-73640
172458-73660
172458-73670
172458-73680
172458-73690
172458-73700
172458-73720
172458-73730
172458-73770
172458-73780
172458-73790
172458-73820

172458-73830
172458-74130

172458-74140

172458-74150

172458-74160

172458-74170

172458-74230

111

106
107
109

111

107
108
109
110
111
106

Parts No.
172458-74230

172458-74240

172458-74250

172458-74260

172458-74290

172458-74360

172458-74370
172458-74390
172458-74400
172458-74410
172458-74420
172458-74430
172458-74440
172458-74450
172458-74460

172458-74500
172458-74520
172458-74530
172458-74540
172458-74550
172458-74560
172458-74570
172458-74610
172458-74620
172458-74630

Fig. No.

107
108
109
110
111
106
107
108
109
110
111
106
107
109
110
111
106
107
108
109
110
111
107
108
110
107
108
110
110
110
109
109
109
109
108
108
107
108
115
108
108
108
108
107
107
106
106
106
107
109

Ref. No.

[EnY

= e~

[Eny
OCOOWOUTNONOOVWORANDDOOLOWO®U

10




Parts No. Index

Parts No.
172458-74630

172458-74640

172458-74650
172458-74660
172458-74670
172458-74680
172458-74690
172458-74700
172458-74710

172458-74720

172458-74730
172458-74740
172458-74790
172458-74800
172458-74820
172458-74860
172458-74910
172458-75050
172458-75350
172458-76130
172458-76150
172458-76160
172458-76170
172458-76230
172458-76680

172458-76700

172458-76750

172458-76800

172458-76880

Fig. No.

109
111

107
108
110
110
110
110
108
110
111
106
109

110
106
107
108
109
110
111
106
110
109
109
108
106
102
122
122
127
127
127
123
127
131
134
137
131
134
137
131
134
137
128
133
136
128
133

Ref. No.

Parts No.

172458-76880
172458-78091
172458-78100
172458-78140
172458-78150

172458-78160
172458-78170
172458-78200
172458-78210
172458-78220
172458-78230
172458-78261
172458-78270

172458-78290
172458-78300
172458-78310
172458-78321
172458-78330

172458-78340
172458-78350

172458-78360
172458-78390

172458-78400
172458-78410
172458-78420

172458-78460
172458-78520
172458-78530
172458-78540
172458-78550
172458-78562
172458-78570

172458-78610

Fig. No.

136
123
123
124
125
126
124
127
130
130
125
125
127
124

125

126

127
127
127
127
141
142
141
142
141
142
141
141
142
141
141
141
142
130
127
127
127
127
129
141
142
143
144

Ref. No.

Parts No.

172458-78610
172458-78620

172458-78630
172458-78640

172458-78650
172458-78660

172458-78670
172458-78680

172458-78710
172458-78720
172458-78730
172458-78740
172458-78750
172458-78760
172458-78770
172458-78780
172458-78790
172458-78800
172458-78810
172458-78820
172458-78900

172458-78910

172458-78920

172458-78930

172458-78941

172458-78951

172458-78960
172458-78970
172458-81400

172458-81630

Fig. No.

145
144
145
144
144
145
144
144
145
144
144
145
143
143
143
143
140
140
143
143
143
143
140
140
131
135
138
131
135
138
131
134
137
131
134
137
131
134
137
131
134
137
128
128
149
150
151
152
153
154

Parts No.
172458-81630

172458-81751

172458-81800
172458-81830
172458-81840

172458-81860

172458-81890

172458-81920
172458-81930
172458-82231
172458-82240
172458-82260
172458-82280
172458-82290
172458-82400
172458-82480
172458-82600

172458-82651
172458-83650

172458-83690

172458-83710

172459-03150

172459-08701
172459-53200

172459-53292-1

172459-53301

Fig. No.

155
156
158
149
150
151
148
148
149
150
151
156
157
158
156
157
158
148
148
160
160
160
160
160
160
160
156
157
158
156
149
150
151
152
153
154
155
152
153
154
155
158
1

2

6

7
170
58
58
58

Ref. No.

ONPROWWUINOOOOUIOOWOWNO©

w
OhOFRPWWOOO

N




Parts No. Index

Parts No.

172459-67810
172459-67821
172459-67831
172459-67841
172459-72010
172459-72021
172459-72030
172459-72100
172459-72110

172459-72130
172459-72170
172459-72180
172459-72190

172459-72340
172459-72360
172459-72400
172459-72700
172459-72710
172459-72740
172459-72760
172459-72780
172459-73500
172459-73501
172459-73502
172459-73510

172459-73511
172459-73512
172459-73600

172459-73711
172459-73730
172459-73740
172459-73750
172459-73760
172459-73780
172459-73810
172459-73820
172459-74101
172459-74110
172459-74120
172459-74130
172459-74140

-1
-1

-1

-1
-1
-2
-2

Parts No.

172459-74150
172459-74160
172459-74170
172459-74180
172459-74200
172459-74210
172459-74220
172459-74240
172459-74250
172459-74260
172459-74280
172459-76600

172459-76650

172459-78100
172459-78110
172459-78120
172459-78130
172459-78150
172459-78900
172459-78910
172459-81451

172459-82300
172459-82320
172459-82330
172460-03140
172460-03180
172460-03230

172460-03241

172460-16570
172460-16700
172460-17140
172460-17160
172460-17201
172460-17211

Fig. No.

111
111
107
107
110
110
107
106
106
111
110
131
134
137
131
134
137
130
130
130
130
130
131
131
149
150
151
148
148
148

5

P IN
©COUINRNOOUNRO

[EnY
N

Ref. No.

11
12

'_\
NWRNRFRPON

Parts No.

172460-17650
172460-17710
172460-17780
172460-17800
172460-18010
172460-18060
172460-18070
172460-18080
172460-18100
172460-18110
172460-18130
172460-18140
172460-18150
172460-18170
172460-18180
172460-18240
172460-18250
172460-18260
172460-18270
172460-18530
172460-18651
172460-18670
172460-18800
172460-19060
172460-19110
172460-19120
172460-19130
172460-19140
172460-19170
172460-19180
172460-19190
172460-19210
172460-19220
172460-19230
172460-19300
172460-19320
172460-19330
172460-37750

172460-45500
172460-61322
172460-61323
172460-61960
172460-64240
172460-64300
172460-64310

172460-64510

-1
-1

Parts No.

172460-64510
172460-64520

172460-64550

172460-64780
172460-65840

172460-72050
172460-72070
172460-73580
172460-76570
172460-76700
172460-84161
172462-03320

172462-46230
172463-03290

172463-03320
172463-03330

172463-69150
172463-69160
172463-69190
172463-69200
172463-69210
172472-03150
172472-03160
172472-03171

172472-03180
172472-03230

172472-03241

172472-03250

172472-03261

172472-03271

=

=
NORWNONORWNONOONONOD

=
A w




Parts No. Index

Parts No.
172472-03281

172472-03290

172472-03300

172472-03330

172472-17501
172472-17620
172472-45100
172472-45140
172472-45300
172472-45330
172472-45400
172472-45500
172472-45661
172472-62500
172472-62600
172472-66600
172472-66611
172473-53200
172473-53300
172473-53600
172478-65750

172478-65800

172478-68600
172478-68610
172478-68620
172478-68870
172478-68880
172478-68890
172480-54130
172480-54150
172487-45600
172487-45900
172487-53330

172487-63500
172487-65100
172487-65101
172487-65110
172487-65111
172487-65120

Fig. No.

Ref. No.

Parts No.

172487-65121
172487-65130
172487-65140
172487-74200
172490-03160

172490-03200

172490-03210

172490-12200
172490-13110
172490-13150
172490-13160
172490-13300
172490-13511
172490-13551
172490-13560
172490-37320

172490-61920
172490-61950
172490-74310
172490-74320
172490-74330
172490-76150
172491-18620
172491-76140
172496-03200
172496-16541
172496-17570
172496-17610
172496-18230
172496-18500
172496-18540
172496-18550
172496-18590
172496-18600
172496-18610
172498-14120
172498-73340
172498-73380
172498-73410
172498-73420
172498-73460
172498-73520

Ref. No.
13 -1

o o o1

17

Parts No.

172498-73570
172519-04180

172519-04290

172519-61540
172519-63240

172631-16350
172633-76160
172638-73330
172638-73470
172644-76161
172645-76570

172647-16560
172648-16600
172648-41750
172649-74040
172652-64220

172725-16160
172730-05250

172730-75141

Fig. No.

173

N
N = e X R e B AR

Parts No.
172730-75141

172732-16560
172732-42450
172732-54730
172734-41300

172734-65270
172738-17120
172823-45000

172823-45940
172823-61520
172825-03180
172825-03200

172825-03220
172825-03250

172825-03300
172825-03310
172825-03350
172825-16510
172825-16530
172825-16540
172825-16550
172825-16560
172825-16570
172825-16600
172825-17500
172825-45010
172825-45040
172825-45050
172825-66320
172825-66360
172825-72100
172825-72180
172825-72190
172825-73800
172825-73810
172825-73850
172825-73870
172825-73880
172825-73890
172825-74110
172825-74200
172825-74210
172825-74220

Fig. No.

Ref. No.

1
1
1
3
32
27
2
2
18
29
4
4
29
22
2

[EnY

N =

RPOWNRFRPROORWNREPNNRPOORMRWNNOOO~NOOUUIWONPFRPONOOEF M




Parts No. Index

Parts No.

172825-74230
172825-74310
172825-74320
172825-76100
172825-76110
172825-76120
172825-76130

172825-76140

172825-76200
172825-76220
172825-76300

172825-78320
172825-78330

172825-81830
172825-90400

172825-90560
172825-90570
172825-90700
172825-90720
172825-90740
172825-90860

172825-93000
172825-93001
172825-93500
172825-93600
172825-93760
172825-93800
172825-93900
172825-93950
172825-93960
172825-93970
172828-61080
172828-61870
172828-67803
172828-67850
172828-74250

Fig. No.

113
113
113
135
135
135
135
138
135

138

Ref. No.

Parts No.
172828-74400

172828-76100
172828-76120
172828-76140

172828-76250
172828-76260
172828-76300
172828-76310

172828-76330
172828-76340
172828-76360

172828-76370

172828-78400
172828-78410
172828-78420
172828-78430

172828-78440
172828-78450
172828-78460

172828-78470
172828-78480
172828-78490
172828-78500
172828-78510
172828-78620

172828-78660
172828-78670
172828-78690
172828-78730
172828-78740
172828-78750
172828-78760
172828-78770
172828-78900
172828-78910
172828-78920
172828-78930

Fig. No.

113
114
139
139
134
137
134
137
134
137
133
136
133
136
136
136
135
138
133
136
136
136
137
133
136
133
136
133
136
133
136
139
139
139
126
126
135
138
138
139
138
135
135
135
135
135
139
139
139
139

Ref. No.

Parts No.

172828-78940
172828-90200
172828-90300

172828-90470

172828-93700
172828-93740
172828-93750
172834-81070
172834-81480
172834-90100

172834-90840

172834-90900
172835-03160
172835-03170
172835-16520
172835-17200
172835-64440

172835-66300
172835-66301
172835-78260
172835-78270
172840-03160
172840-16500
172840-17100
172840-17150
172840-78230
172840-78240
172840-78250

172840-90850
172840-90860

172842-73530
172842-73550
172842-73580
172842-77100

172842-77110
172842-77120
172842-77130
172842-77140
172842-77150
172842-77160
172842-77170

Fig. No.

139
163
163
164
163
164
165
165
165
151
154
163
164
163
164
164

O~NOORAWNER P

-1A

Parts No.

172842-77180
172842-77190
172842-77200
172842-77210
172842-77220
172842-77230
172842-77240
172842-77250
172842-77260
172842-77270
172842-77280
172842-77290
172842-77300
172842-77310
172842-77320
172842-77330
172842-77340
172842-77350
172842-77360
172842-77370
172842-77380
172842-77390
172842-77400
172842-77410
172842-77420
172842-77430
172842-77440
172842-77450
172842-77460
172842-77470
172842-77480
172842-77490
172842-77500
172842-77510
172842-77520
172842-77530
172842-77540
172842-77550
172842-77560
172842-77570
172842-77600

172842-77610
172842-77620
172842-77630
172842-77640
172842-77650
172842-77660
172956-08130
172958-03100

Fig. No.

171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
171
165
172
172
172
172
172
172
172
160

3

-1B




Parts No. Index

Parts No.

172958-03100
172958-03110
172958-03120
172958-03130
172958-03140

172958-03160

172958-03170
172958-03180

172958-03190

172958-03200
172958-03220

172958-03230

172958-03300

172958-03310

172958-05100
172958-05110
172958-07330
172958-08100
172958-08120
172958-08130
172958-08140
172958-08150
172958-08700
172958-17101
172958-17120
172958-17130

172958-17140
172958-17150
172958-17160
172958-17170
172958-17180
172958-17190
172958-17200
172958-17210
172958-17220
172958-64500

Fig. No.

10

[EnY

w

w
WOWWFRWFRWWNOWOWWWwW

[EnY

=
owo

Ref. No.

[En

el

=

=

[EnY

=
PWONNWOURAPRPOWOOWONUINOONNOUOI AW

Parts No.
172958-64500

172958-72750
172958-72760
172958-72770
172958-72801

172958-72811-4

172958-72830
172958-72860
172958-72890
172958-72950
172958-72960
172958-72970
172958-72982
172958-73510
172958-73511
172958-76101
172958-76102
172958-76130
172958-78200
172958-78210
172958-81590
172958-81600
172958-81903

172958-81904-1

172958-83102
172958-83111
172958-83120
172958-83130
172958-83131
172958-83140
172958-83150
172958-83171
172958-83182
172958-83220
172958-83251
172958-83261
172958-83271
172958-83281
172958-83292
172958-83330
172958-83380
172959-73500
172959-73501
172959-73502
172959-78100
172959-78111
172959-78130
172959-81701

Parts No.

172960-83210
172964-03370

172964-03481

172989-68630
172989-68640
172A04-08510
172A21-12200
172A21-12250
172A23-03180

172A23-03240

172A23-03300
172A23-14200

172A23-16540
172A23-16600
172A23-46800
172A23-46801
172A23-46802
172A23-46840
172A23-46850
172A23-61410
172A23-64770

172A23-67110
172A23-72020

172A23-72042

172A23-72050

Fig. No.

159

bhwwwl\)ml\:boooooooaoomon':mmm

-2

Parts No.

172A23-72050
172A23-72081

172A23-78850
172A25-08210
172A25-08400
172A25-08410
172A25-08520
172A25-08710
172A25-11100
172A25-11110
172A25-11120
172A25-13180
172A25-13192
172A25-13220
172A25-13340
172A25-13411
172A25-13561
172A25-13570
172A25-13750
172A25-13800
172A25-13830
172A25-13920
172A25-14590
172A25-14630
172A25-14650
172A25-16100
172A25-16120
172A25-16500
172A25-16520
172A25-16521
172A25-16710
172A25-16720
172A25-16730
172A25-16740
172A25-16750
172A25-17200
172A25-17210
172A25-17400
172A25-17450
172A25-17500
172A25-18100
172A25-18110
172A25-18120
172A25-18140
172A25-18150
172A25-18160
172A25-18270
172A25-18300

Ref. No.

= I
NNONRRN OO

NOoOoO~NO Olh

e




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
172A25-18400 40 18 172A25-64480 72 22 172A25-74500 119 11 172A26-08610 169 2
172A25-18450 40 19 73 21 120 11 172A26-08611 169 2 -1
172A25-18480 40 20 74 22 172A25-74501 119 11 -1 172A26-17901 32 32
172A25-18510 40 21 75 30 120 11 -1 172A26-54090 58 19
172A25-18530 40 22 76 30 172A25-76100 146 1 172A26-72300 94 6
172A25-18540 40 24 172A25-64600 72 25 172A25-76570 123 4 172A26-72320 94 18
172A25-18600 40 25 73 25 172A25-76690 131 28 172A26-77100 120 18
172A25-19300 37 6 172A25-64700 16 10 172A25-76730 131 12 172A26-79190 146 11
172A25-19330 37 29 19 172A25-77100 119 18 172A26-79200 146 12
172A25-19370 37 8 172A25-64720 16 12 172A25-77200 119 19 172A26-79210 146 13
172A25-19570 41 8 21 172A25-77221 119 20 172A26-79220 146 14
172A25-19580 41 10 172A25-65030 77 5 172A25-77250 119 21 172A26-81070 149 2
172A25-19590 41 12 172A25-65300 78 1 172A25-77370 120 19 172A26-81090 150 2
172A25-61140 61 49 172A25-65470 78 43 172A25-77391 120 20 172A26-81480 152 2
172A25-61670 61 14 172A25-65510 78 49 172A25-78110 123 18 172A26-84190 162 8
172A25-61801 66 1 172A25-68301 86 1 172A25-78120 123 19 172A26-94100 166 3
172A25-61802 66 1-1 172A25-68500 86 2 172A25-78130 123 20 172A27-64200 75 13
172A25-61820 66 14 172A25-71300 118 1 172A25-78510 127 37 76 13
172A25-61831 66 2 172A25-72370 94 26 172A25-79100 142 23 172A27-64510 70 23
172A25-61840 66 3 172A25-72500 95 6 172A25-79110 142 24 71 25
172A25-61841 66 3-1 172A25-72520 95 17 172A25-79120 142 25 72 26
172A25-64200 70 10 172A25-72580 95 22 172A25-79150 142 26 73 26

71 11 96 23 145 24 74 25
72 12 172A25-72900 94 39 172A25-79160 142 27 172A27-64520 70 22
73 11 95 31 145 25 71 24
74 12 96 6 172A25-79170 142 28 74 24
172A25-64390 70 14 172A25-72950 94 40 145 26 172A32-72900 96 7
71 15 95 32 172A25-79180 142 29 172A32-72920 96 27
72 16 96 32 145 27 172A33-73500 91 5
73 15 172A25-74400 119 2 172A25-79250 145 28 172A33-73501 91 5-1
74 16 172A25-74401 119 2 -1 172A25-79260 145 29 172A33-81480 153 2
75 22 120 2 -2 172A25-79270 145 30 172A36-03411 6 45
76 22 172A25-74410 120 2 172A25-81900 148 18 -1 7 43
172A25-64400 70 15 172A25-74411 120 2 -1 172A25-84100 162 5 13 16
71 16 172A25-74420 119 3 172A25-84110 162 6 14 16
72 17 120 3 172A25-84120 162 7 172A38-03161 6 5
73 16 172A25-74430 119 4 172A25-84400 157 8 7 5
74 17 120 4 172A25-84450 157 13 172A38-03200 6 11
172A25-64410 70 16 172A25-74440 119 5 172A25-84500 158 7 7 10
71 17 120 5 172A25-84501 158 7 -1 172A38-03201 6 11 -1
72 18 172A25-74450 119 6 172A25-84600 161 1 7 10 -1
73 17 120 6 172A25-84610 161 2 172A38-03210 6 13
74 18 172A25-74460 119 7 172A25-84630 161 5 7 12
172A25-64440 70 18 120 7 172A26-03111 1 2 172A38-03211 6 13 -1
71 19 172A25-74470 119 8 2 2 7 12 -1
72 20 120 8 172A26-03740 4 4 172A46-57610 59 12 -1
73 19 172A25-74480 119 9 172A26-03741 4 4 -1 172A46-64200 70 1A
76 28 120 9 172A26-03760 4 6 71 1A
172A25-64480 70 20 172A25-74490 119 10 172A26-08600 169 1 72 1A
71 21 120 10 172A26-08601 169 1-1 73 1A




Parts No. Index

Parts No.
172A46-64200

172A46-64490

172A46-64500

172A46-74720

172A46-75500
172A47-03280

172A47-17210
172A47-17360
172A47-17380
172A47-73320
172A72-03110

172A77-17500

172A77-37370

172A78-61800-2
172A78-61840-2
172A79-12150
172B02-17160
172B03-37300
172B03-37320
182900-16530
182900-22300
182900-77190
182900-77200
182900-77210
182900-77220
182900-77230
182900-77240
182900-77250
184015-44680
184016-44300
184016-55700

Ref. No.

WRRRPRRRPRRRPRRRPRRRRRRRRER

O0000000OWITWIWI®@> >

Vo
PR R

-1

-1
-1
-1
-1
-1
-1

Parts No.
184016-55701

194080-57202
194145-04810
194151-57100
194200-37780
194202-56460

194440-51620

194464-52190

194630-42120

194630-77240

194630-77270

194630-77280

194630-77290

194680-51670
196420-02310
197821-88070
197830-88611

198094-86060
198138-49100
1A1030-48250

1A1040-43900

1A1040-45890

1A1040-56900
1A1380-59480
1A1380-62160
1A3809-56915
1A6240-37360

135
138

135
138

135
138

135
138

Ref. No.

16 -1
21

[EE

N P

N
NONNNNORONNON D

Parts No.

1A6240-37360
1A6260-64200

1A7030-87120
1A7030-88760

1A7030-88820
1A7030-88840
1C6281-52310

1D4070-23580

1D4105-11950
1D4160-17850
1E3030-78370
1E5100-51430
1E6212-82820
1E6300-81050
1E6480-16920
1E6511-03220
1E6722-84550
1E6910-82500

1E8385-79310
1E8545-80030
1E8545-80210
1E8545-80250
1E8545-80940

1E8685-79911
1E8685-79920
1E8685-79940
22117-040000
22117-080000

22117-100000

22117-120000

22137-040000
22137-060000

Fig. No.

102
63

Parts No.
22137-060000

22137-080000

22137-100000

Ref. No.




Parts No. Index

Parts No.
22137-100000

22137-120000

22137-140000
22151-100000
22157-060000
22157-100000

Fig. No.

67
68
70
71
72
73
74

75

76

77

Parts No.
22157-100000

22157-120000

22190-080002
22212-080000

22217-060000

22217-080000

22217-100000

Fig. No.

67
68
78

97
119
148

Ref. No.

Parts No.
22217-100000

22217-120000

22217-140000

22217-160000

22242-000250

22242-000260
22242-000300

22242-000350

94
95
96
97
104

167
171

Parts No.

22242-000451
22242-000700
22252-000250
22252-000260
22252-000300
22252-000350

22252-000400
22252-000520

22252-000521
22252-000620

22252-000720
22252-000750

22272-000060

22272-000070
22272-000080
22272-000100
22292-000170
22292-000300
22312-100160
22351-030012
22351-030028
22351-030032

22351-035040
22351-040025
22351-050010
22351-050032
22351-060016

22351-060040
22417-160160

22417-200160
22417-200200

22417-250200

22417-320200

Fig. No.

104
148
159

Ref. No.




Parts No. Index

Parts No.
22417-500250

22857-400161
22867-400100
22869-400160

22877-500161
23000-013000

23000-048000
23000-060000
23000-070000
23001-016000
23001-022000

23001-035000
23001-041000

23001-060000
23010-014000

23061-050500
23065-070130
23080-013000
23391-020000

23391-060000

23393-020000

127

123
127

138

139
135
138
129
133
135

Parts No.
23393-020000

23871-005000

23871-010000

23871-020000

23871-040000

24101-060024
24101-060044
24101-060060
24101-062054
24101-062064
24101-062074
24102-062054
24104-062030
24105-063054
24163-405300
24190-100001
24311-000050
24311-000060

24311-000100

24311-000110
24311-000120

24311-000160

24311-000180

24311-000210

Fig. No.

136
138
139

98

99
105
135
104
138
139
131
135
138
101
101
171

42

Ref. No.

Parts No.
24311-000210

24311-000220
24311-000280
24311-000340
24311-000480

24311-000750
24315-000070

24315-000080

24315-000090
24315-000100

24315-000110

Fig. No.

52
53
56
167
118
117
46
159
171
104
89
90
101
89

90
101
110
106
101
106
119
120

89

90
101

106
107

108
109

110
111
119
120
124
125
126

127

Ref. No.

Parts No.
24315-000110

Fig. No.

127

129

130
132

135

139

140

141

142

143

144

145

[En
©Coo~NTITooowoo~NTIO~TIO D

I
O~NODONANAWO




Parts No. Index

Parts No.
24315-000110

24315-000120

24315-000140

Fig. No.

145

146

103

123

124

125

126

127

128
129

130

133

Ref. No.

Parts No.
24315-000140

24315-000160

24315-000180

24315-000200

24315-000290
24315-000400
24321-000300

24321-000400
24321-000500
24321-000600
24321-000650
24321-000700
24321-001050
24321-001200
24325-000400

24325-000550
24325-001550

24341-000300
24550-012200

Fig. No.

135
136

138
139

119
120
103
123
127

129
139
146

Ref. No.
21

Parts No.
24550-014200

24550-025150

24550-040300

24550-045300

24761-020000

24761-040000

24761-050000

Fig. No.

167

158
159

160
163

164

Ref. No.

Parts No.
24761-050000

26013-060102

26013-060122

26013-060162

26013-060202

26013-060252
26013-060302
26013-060352
26013-060502
26013-080162




Parts No. Index

Parts No.
26013-080162

26013-080202

26013-080252

26013-080302

26013-080402

26013-080552

Fig. No.

51
52
53

56
62

63

vlviviviviwiw)

Parts No.

26013-080552
26013-080602

26013-100162

26013-100202

62
66

67

70

71

72

Parts No.
26013-100202

26013-100252

Fig. No.

72

73

74

75

76

77

78

Parts No.
26013-100252

26013-100302

26013-100352

26013-100402

26013-100452
26013-100502
26013-100552
26013-100702
26013-120202

26013-120252

119




Parts No. Index

Parts No.
26013-120252

26013-120302

26013-120352

26013-120402

87
101
131
134

137

Parts No.
26013-120402

26013-120452

26013-120502

26013-120552

26013-120652

26013-140352
26014-080162

26014-080252
26014-100202

26014-100252
26022-030202
26022-050122
26022-060252
26023-060122
26023-060162
26033-040202
26051-080002

Fig. No.

134
137
75
76
162
131

134
137

32
131

134
137
131
134

137

Ref. No.

MMM

T

Parts No.
26051-080002

26051-100002

26076-100202

26076-100352

26076-120352

26076-120402

26076-160402

26106-080502
26106-080552
26106-100122
26106-100162

26106-100202
26116-060122
26116-060302

26116-060304
26116-080162

26116-080202

26116-080254

26116-080304
26116-080702

Fig. No.

134
137
16

Parts No.

26116-080752
26116-100162

26116-100202

26116-100254
26116-100302
26116-100304
26116-100404
26116-100604
26116-100652

26116-100752

26116-100802
26116-100852
26116-101152
26116-120162
26116-120202
26116-121002
26116-121402
26116-140402
26116-140452
26116-140652
26116-141002
26116-160452
26116-160502
26116-160652

26116-160752
26206-141502
26346-100002
26347-080002

Fig. No.

112
92

93




Parts No. Index

Parts No.
26347-100002

26366-080002

26367-060002
26367-100002
26450-040102
26450-050102

26450-050182

26450-050452
26450-050502
26450-060102
26450-060352
26450-080652
26450-120402

26557-080202
26587-040062
26587-040122
26658-080002
26706-080002
26711-080002

26716-030002
26716-060002

26716-080002

Parts No.
26716-080002

26716-100002

26716-120002

26716-140002

26756-060002
26756-080002

26756-120002
26756-140002
26757-050002
26757-100002
26776-140002

26776-180002

27260-260000
27260-520000
29311-252000
29420-050000
29420-150000

135
156
157
158
159
160

163
164

148
165

148
165
159

53

Parts No.

29420-200000
29420-300000
41851-000110

41851-000180
772441-37300

772457-75101
772458-14101
772458-37100
772458-37110
772458-37120
772458-37200
772458-82231
772834-03100
772958-03100
772A26-03110
772A26-03120
772A26-03200
772A38-03140
772A38-03150
772A72-03100
772A72-03110
794130-71410

933110-00301
933110-54100

933111-20200

933111-23600

933111-73800
933147-03400

Fig. No.

167
25
142

145

. No.

> >

Parts No.
933147-03400

933152-02710
933152-09280

933160-01370
933160-09220

933166-17730
933168-14170

933168-55770

933171-13691

933171-15680
933171-15801
933171-29751

953KM0-00220

953KMO0-10894

Fig. No.

95
96
97
122
26

31
167

129
139

163

117

117

Ref. No.

38
38
29




	Reference Materials
	Contents
	1.LABEL(CABIN : JP)
	2.LABEL(CANOPY : JP)
	3.LABEL(QUICK HITCH : JP)
	4.LABEL(CRANE : JP)
	5.LABEL(FORESTRY : JP)
	6.LABEL(CABIN : EX)
	7.LABEL(CANOPY : EX)
	8.SAFETY LABEL(CABIN : JP)
	9.SAFETY LABEL(CANOPY : JP)
	10.SAFETY LABEL(QUICK HITCH : JP)
	11.SAFETY LABEL(CRANE : JP)
	12.SAFETY LABEL(FORESTRY : JP)
	13.SAFETY LABEL(CABIN : EX)
	14.SAFETY LABEL(CANOPY : EX)
	15.ACCESSORY
	16.MUFFLER
	17.AIR CLEANER
	18.ACCELERATOR
	19.ENGINE MOUNT
	20.RADIATOR MOUNT
	21.RADIATOR & SUB-TANK
	22.FUEL TANK
	23.FUEL LINE
	24.BATTERY
	25.ELECTRIC PART(WIRING)
	26.ELECTRIC PART(WIRING : CRANE SPEC.)
	27.ELECTRIC PART(WIRING : FORESTRY SPEC.)
	28.ELECTRIC PART(EQUIPMENT)
	29.ELECTRIC PART(EQUIPMENT : INDICATOR BOX)
	30.ELECTRIC PART(EQUIPMENT : INDICATOR BOX)(IMMOBILIZER SPEC.)
	31.ELECTRIC PART(EQUIPMENT : SWITCH BOX)
	32.ELECTRIC PART(EQUIPMENT : CRANE 1)
	33.ELECTRIC PART(EQUIPMENT : CRANE 2)
	34.WORK LAMP & CANOPY LAMP
	35.HEATER
	36.HEATER(A/C SPEC.)
	37.AIR CONDITIONER(ENGINE RELATED)
	38.AIR CONDITIONER(CONDENSER RELATED)
	39.AIR CONDITIONER(CABIN RELATED, 1)
	40.AIR CONDITIONER(CABIN RELATED, 2)
	41.AIR CONDITIONER(PIPING)
	42.SPROCKET & ROLLER
	174.(42A)TRACK ROLLER(K SPEC.)
	43.IDLER & ADJUST
	44.CRAWLER
	45.CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT)
	46.CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT)
	47.CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND)
	48.CONTROL EQUIPMENT(OPERATION LEVER )
	49.CONTROL EQUIPMENT(OPERATION LEVER : FORESTRY SPEC.)
	50.CONTROL EQUIPMENT(BLADE LEVER)
	51.CONTROL EQUIPMENT(SWING PEDAL)
	52.CONTROL EQUIPMENT(LOW-HIGH PEDAL)
	53.CONTROL EQUIPMENT(P.T.O.PEDAL:STD. & FORESTRY ELECTRICAL SPEC.)
	54.CONTROL EQUIPMENT(P.T.O.PEDAL: FORESTRY MECHANICAL SPEC.)
	55.CONTROL EQUIPMENT(P.T.O.LINK:STD. & FORESTRY ELECTRICAL SPEC.)
	56.CONTROL EQUIPMENT(P.T.O.LINK: FORESTRY MECHANICAL SPEC.)
	57.CONTROL VALVE PLATE
	58.TURNING FRAME & CANOPY MOUNT
	59.TRACK FRAME & TURNING BEARING
	60.TURNING PINION & TURNING BEARIG(FORESTRY SPEC.)
	61.COVER(FRAME)
	62.COVER(AROUND CONTROL)
	63.COVER(CABIN)
	64.COVER(CANOPY)
	65.COVER(BOOM)
	66.COVER(CRANE)
	67.STEP & FLOOR MAT
	68.STEP & FLOOR MAT(FORESTRY SPEC.)
	69.INSTRUMENT PANEL
	70.SEAT & SEAT MOUNT(CABIN & FORESTRY MECHANICAL SPEC.)
	71.SEAT & SEAT MOUNT(CANOPY)
	72.SEAT & SEAT MOUNT(CABIN:CRANE SPEC.)
	73.SEAT & SEAT MOUNT(CANOPY:CRANE SPEC.)
	74.SEAT & SEAT MOUNT(CABIN:FORESTRY ELECTRICAL SPEC.)
	75.SEAT & SEAT MOUNT(CANOPY:FORESTRY ELECTRICAL SPEC.)
	76.SEAT & SEAT MOUNT(CANOPY:FORESTRY MECHANICAL SPEC.)
	77.BONNET(1)
	78.BONNET(2)
	79.CABIN(BODY)
	80.CABIN(GLASS)
	81.CABIN(ACCESSORY)
	82.CABIN(ELECTRIC PART)
	83.CABIN(FORESTRY SPEC.)
	84.CABIN DOOR(FRONT)
	85.CABIN DOOR(REAR)
	86.BACK MIRROR
	87.CANOPY
	88.CANOPY(FORESTRY SPEC.)
	89.HYD.OIL PUMP & JOINT
	90.HYD. OIL PUMP & JOINT(QUICK HITCH SPEC.)
	91.HYD.OIL PUMP & JOINT(A/C SPEC.)
	92.BOOM CYLINDER(CABIN SPEC. & FORESTRY SPEC.)
	93.BOOM CYLINDER(CANOPY SPEC.)
	94.ARM CYLINDER
	95.BUCKET CYLINDER(STANDARD SPEC.)
	96.BUCKET CYLINDER(QUICK HITCH SPEC.)
	97.SWING CYLINDER
	98.BLADE CYLINDER
	99.HITCH CYLINDER
	100.GRAPPLE CYLINDER
	101.TRAVEL MOTOR
	102.TURNING MOTOR
	103.TURNING MOTOR(GRAPPLE : FORESTRY)(PAINTED COLOR : BLUE)
	173.(103A)TURNING MOTOR(GRAPPLE : FORESTRY)(PAINTED COLOR : BLACK)
	104.SWIVEL JOINT
	105.SWIVEL JOINT(GRAPPLE : FORESTRY SPEC.)
	106.CONTROL VALVE(BUCKET & BOOM 1)
	107.CONTROL VALVE(BOOM 2 & TRAVEL : RIGHT)
	108.CONTROL VALVE(P PORT & TRAVEL : LEFT)
	109.CONTROL VALVE(SWING & ARM)
	110.CONTROL VALVE(P.T.O. & T/P PORT)
	111.CONTROL VALVE(TURNING & BLADE)
	112.LOW-HIGH VALVE(FORESTRY SPEC.)
	113.SELECTOR VALVE(FORESTRY ELECTRICAL SPEC.)
	114.SELECTOR VALVE(FORESTRY MECHANICAL SPEC.)
	115.REMOTE CONTROL VALVE(STANDARD : JP,EX)
	116.REMOTE CONTROL VALVE(4-WAY SPEC. : JP)
	117.ROTARY VALVE(4-WAY SPEC.)
	118.SOLENOID VALVE(CRANE SPEC.)
	119.HOLD VALVE(BOOM : CRANE SPEC.)
	120.HOLD VALVE(ARM : CRANE SPEC.)
	121.OIL COOLER
	122.HYD.OIL TANK
	123.HYD.OIL PIPING(TANK - PUMP - VALVE)
	124.HYD.OIL PIPING(PUMP, CONTROL VALVE - TURNING MOTOR)
	125.HYD.OIL PIPING(CONTROL V. - SWIVEL JOINT, SWING CYLINDER)
	126.HYD.OIL PIPING(CONTROL V. -SWIVEL, SWING CYL.:FORESTRY MECHANICAL SPEC.)
	127.HYD.OIL PIPING(RETURN)
	128.HYD.OIL PIPING(P.T.O. : FRAME END)
	129.HYD.OIL PIPING(TRACK FRAME)
	130.HYD.OIL PIPING(BOOM)
	131.HYD.OIL PIPING(P.T.O. : ARM END)
	132.HYD.OIL PIPING(QUICK HITCH)
	133.HYD.OIL PIPING(GRAPPLE,1: FORESTRY ELECTRICAL SPEC.)
	134.HYD.OIL PIPING(GRAPPLE,2: FORESTRY ELECTRICAL SPEC.)
	135.HYD.OIL PIPING(GRAPPLE,3: FORESTRY ELECTRICAL SPEC.)
	136.HYD.OIL PIPING(GRAPPLE,1: FORESTRY MECHANICAL SPEC.)
	137.HYD.OIL PIPING(GRAPPLE,2: FORESTRY MECHANICAL SPEC.)
	138.HYD.OIL PIPING(GRAPPLE,3: FORESTRY MECHANICAL SPEC.)
	139.HYD.OIL PIPING(WINCH : FORESTRY SPEC.)
	140.CONTROL PIPING(PUMP - REMOTE CONTROL VALVE - RETURN)
	141.CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE)
	142.CONTROL PIPING(REMOTE CONTROL V. - CONTROL V.: CRANE SPEC.)
	143.CONTROL PIPING(REMOTE CONTROL VALVE - 4-WAY VALVE)
	144.CONTROL PIPING(4-WAY VALVE - CONTROL VALVE)
	145.CONTROL PIPING(4-WAY VALVE - CONTROL VALVE: CRANE SPEC.)
	146.CONTORL PIPING(HOLD VALVE: CRANE SPEC.)
	147.GREASING
	148.BOOM BRACKET
	149.BOOM
	150.BOOM(EX)
	151.BOOM(FORESTRY SPEC.)
	152.ARM
	153.ARM(QUICK HITCH SPEC.)
	154.ARM(FORESTRY SPEC.)
	155.ARM(EX)
	156.BUCKET ARM & LINK
	157.BUCKET ARM & LINK(CRANE SPEC.)
	158.BUCKET ARM & LINK(CRANE & QUICK COUPLER SPEC.)
	159.QUICK HITCH
	160.BUCKET
	161.HOOK(CRANE SPEC.)
	162.STAY(CRANE SPEC.)
	163.TURNING TABLE(FORESTRY ELECTRICAL SPEC.)
	164.TURNING TABLE(FORESTRY MECHANICAL SPEC.)
	165.WINCH(FORESTRY SPEC.)
	171.(165A)WINCH(A MAIN BODY INNER PART)
	172.(165B)WINCH(A ORBIT MOTOR INNER PART)
	166.BLADE
	167.ONE TOUCH DECEL KIT(OPTIONAL)
	168.4-WAY MULTI VALVE KIT(OPTIONAL)
	169.CRANE KIT(OPTIONAL)
	170.P.T.O. KIT (OPTIONAL)
	Parts No. Index

